
(" 

·( 

( 

( 

( 

( 

( 
See Individual Sections For Copyright Notices. 

BULLETIN 11678 

28 TYPING REPERFORATOR 
and 

28 TAPE PRINTER SETS 
(LPR and LTP) 

PARTS 

TELETYPE® 
CORPORATION 

5555 TOUHV AVENUE, SKOKIE, IL.L.INOIS 

Printed in U.S.A. 



'
 

;
 

,..
.� 

��
 



( 

( 

( 

( 

( 

( 

l 

SECTION 

573-118-800TC 

573-121-800TC 

573-123-800TC 

573-133-801TC 

573-135-800TC 

573-136-800TC 

NOTE: 

TABLE OF CONTENTS 

TITLE 

28 Typing Reperforator (LPR) and 28 Tape Printer (LTP) 

28 Receiving-only Reperforator or Tape Printer Base 
(LRB) and 28 Receiving-only Multiple Reperforator 
Base (LRMB) 

28 Send-Receive Reperforator Keyboard Base (LTRK) 
and 28 Send-Receive Tape Printer Keyboard Base 
(LTPK) 

28 Electrical Service Unit (LESU) - Reperforators 

28 Receiving-only Reperforator or Tape Printer Cover 
(LRC), 28 Send-Receive Reperforator or Tape Printer 
Cover (LSRC) and 28 Reperforator or Tape Printer Table 
(LT) 

28 Apparatus Cabinet (LBAC) - Receiving, Monitoring 
and Transmitting Monitoring 

For Motors Refer To Bulletin 295B 

* Indicates Revised Section 

ISSUE 

*2 

Bulletin 1167B 
September, 1967 

Change 9 

DATE 

March, 1965 

July, 1967 

March, 1965 

March, 1965 

March, 1965 

March, 1965 

A 





( 

( 

( 

( 

( 

( 

( 

TELETYPE CORPORATION 
S kokie, Illinois 

28 TYPIN G R EP ERFOR ATOR (LPR) 

a n d 

28 T AP E  PRIN T ER (LTP) 

P ART S 

FIGURE CONTENTS PAGE 

I 

2 
3 
4 
5 
6 
7 
8 
9 

10 
II 

12 
13 
14 
15 
16 
17 

Frame Mechanism 3 
Frame Mechanism 4 

Main Shaft Mechanism 5 
Punch Rear Plate Mechanism 6 
Punch Front Plate Mechanism 7 
Punch Bai I Mechanism 8 
Rotary Positioning Mechanism 9 
Rotary Positioning Mechanism 10 
Axial Positioning Mechanism 11 
Axial Positioning Mechanism 12 

Fvnction Box Mechanism 13 
Range Finder Mechanism 14 
Selecting Mechanism 15 
Selecting Magnet Mechanism 16 
Transfer Mechanism 17 
Early Design Ribbon Feed Mechanism 18 
Typing Mechanism 19 
(CONTENTS continued on Page 2) 

©1958 and 1959 by Teletype C orporation. 
A II rights reserved • 

Printed in U .S.A. 

SECTION 573-118-SOOTC 

Issue 1, March, 1965 

Page I 



SECTION 573-118-800 

FIGURE CONTENTS (continued) PAGE 

18 159351 and 162434 Modification Kits to Add Non-Interfering Blank Tape Feed-Out 20 

19 159351 and 162434 Modification Kits to Add Non-Interfering Blank Tape Feed-Out -21 
20 159351 and 162434 Modification Kits to Add Non-Interfering Blank Tape Feed-Out 22 

··� 21 Modification Kits to add Timing Contacts 23 

22 Modification Kits to Add Code Reading Contacts 23 
23 Cables 24 
24 159360 and 162242 Modification Kits to Add Signal Bell Contact 25 
25 160881 Modification Kit to Add Guard for Backspace Mechanism (Printing on Edge of Tape) 25 
26 161340 Modification Kit to Add Manual Interfering Letters Tape Feed-Out 

26 
27 161341 and 162432 Modification Kits to Add Solenoid Operations to Letters Feed-Out 

26 
28 Two-Shaft Mechanism 27 
29 159363 and 172640 Modification Kits to Add Manual Backspace (Printing on Edge of Tape) 28 

.�) 30 161304 and 162245 Modification Kits to Add Power Drive to Backspace Mechanism 29 
31 Cables 30 
32 161321 and 162247 Letters - Figures Contact Assembly 

31 
33 162379 and 163347 Modification Kits to Add Automatic Non-Interfering Letters Tape Feed-Out 

32 
34 162379 (Automatic Letters), 162380 (Remote Control Blank), 163347 (Automatic Letters), 

173443 (Remote Control Letters) and 176628 (Remote Control Letters) Modification Kits to Add 
Non-Interfering Tape Feed-Out 33 

35 162379 (Automatic LetterS), 162380 (Remote Control Blank), 163347 (Automatic Letters), 173443 

(Remote Control Letters) and 176628 (Remote Control Letters) Modification Kits to Add Non-Interfering 
Tape Feed-Out 34 

36 162380 (Blank), 173443 (Letters) and 176628 (Letters) Modification Kits to Add Remote Control Non-
Non-Interfering Tape Feed-Out 35 

37 162380 (Blank), 173443 (Letters) and 176628 (Letters) Modification Kits to Add Remote Control 
Non-Interfering Tape Feed-Out 36 

) 38 Modification Kits to Provide Unshift Function 37 ... 
39 161828 Modification Kit to Make Tape Backspace and Blank Feed-Out Compatible 37 

40 176621 Modification Kit to Provide End of Feed-Out Timing Contact for 176628 Letters Tape Feed-Out 38 

41 176420 and 176421 Modification Kits to Add Timing Contacts to Selector 39 

42 Early Design Main Shaft Mechanisms 40 

43 Punch Box Assemblies 41 

44 Ribbon Feed Mechanism 42 

45 Uncoded Function Blades 43 

46 173961 and 179133 Modification Kits to Provide Blank Delete for Typing Reperforator 
44 

47 173961 and 179133 Modification Kits to Provide Blank Delete for Typing Reperforator 45 

48 173135 Tape Absent Contact Bracket Assembly 46 

49 164948 Modification Kit to Equip Reperforator with Combination Tape Chute and Knife Tearing Edge 
When Mounted in an Universal Cabinet 46 

) 50 164506 Modification Kit to Add Multiple Mounted Function Blade Operated Contacts 47 
51 Modification Kits to Equip a Reperforator with an Auxiliary Contact Assembly and Function Blades 47 

'·-��,,� 

52 178917 Modification Kit to Provide Backspace Mechanism for Fully Perforator Tape and Printing Between 
Feed Holes 48 

53 178918 Modification Kit to Provide Guard for Backspace Mechanism (Fully Perforated Tape, Printing 
Between Feed Holes) 48 

54 179275 Modification Kit to Provide Positive Engagement of Punch 51 ides with the Latch Levers 
49 

55 174475 Modification Kit to Provide Print Suppression on Functions 
49 

56 Motor Control Mechanism 
50 

57 Code Reading Contact Cables 
51 

58 Typewheel Chart 
52 

Numerica I Index 
53 

Page 2 



( 

( 

( 
F' 

( 

( 

( 
l 

ISS I, SECTION 573- I I 8-800 

-:-151630 
,_153839 \ § 

153 
�ffr>l -+176489 

--- 839 162862 ...___ «.» -2191 /<JJ(J®-t/2191 
/
87401 153�� �--__ +:�:1 +�30 / >/ +176490 ---135716 

@/ 8330 I : ----- I • .. --- -- /. / • , 
® /156318 I f I , ---J ,/ I - .:: '- 0 /159544 

�- 151629 i 0\ 1 151631 : ,_ ---
-

-� 2191 

/-----r =� _ _  \ 86506 : � () 
______ 0 I [jJ , --� � ----__: 90606 l -�- -@- - _ () ---

@ (� ��91 ! 219// 
-

�- -- � � 
/ � @)I QY ---- 30 I 7002/ --- I 

93356 / \ ------ : tt--- -:> 

150355/� i 1516�156165 
-- 119651/ //,/ 

151630 

150356 � I/'3'1_ : I/' 

-- I /:' 3640 
---J /�----

// 152893 I 
"""",

/ �/ ��:_�
-
;�-,;----J;;;1737l� . ..  J 156!388 

/ _ 
Ji SEE FIG. 3) //110743 - -�--�---

-- I � -�-- ,J @!Jb@@-�42823 150411/ �--=;;J;f 
- �----� 156387 �2 

+176266...----z 
l 

I 
�--- : I -- I : 11074J- ------- t I I 42823 ----- I 

: � (# / / 154694_______ : 
151737 -r @-_ � --'- f()'vr.' 

3640 {Ref. 156387) 
35t9 I ! 156388 

� .@.._ I ---�-- - ��--
111410 � 

----- i'� r-j ; 
51728 

. /�� 

�� i }/ 159427 , __ / 156490 \ tfJ {J( f , 

�"'� ., 
Early Design 

151658
\ 

2191 
151152 110743 � \ \ \ 125011 @--:- � 

...-----�-.. L�>! tt� 
159441 

• 
I 112631 

159472 � 150241 / 

I I ey-' , �· --L � 1215011/110743 151640 150044 ®�2191 
(), ll : � - @lj/ $1[156248 3598 �� .. - ! L-@� ., 

: /
J50048t?/J5943J 

I \110434 (, I I 10743 - 151073 : ---- fl.l,_r-, -------�'! ::: 
: 1 --- 119652 
l t --

'I � 110743 

• 2191 �--15"l11 
• ��l.J --

l 156235 ---::-

94� 1 151631 / -e 49084--4 1 / 1 
--@ .t:, 110743 I ,- 159430 125011 152893 � 139752 

*Replaced by 176491 Trip Bracket Assembly Early Design 
+Part of 176491 Trip Bracket Assembly 

F I GURE I. FRAME MECHANISM 

Page 3 



SECT ION 573-118-800 

Page 4 

(Ref. 1 56�37) 
9672717-._ /-_..,._ 

3606 

·:·-�2���? f
. 156900) 

' - : {jJ-.,..., --- : r:' ---l I 56899 
151657---i 

I ---@ 
ta _ 3598 

219 � 

1 � 
/ l. 

/ ff ,,_ " - -- - :t
--�159506 , /I 

156871 /1 @- 2191 �-

83

�

30 I \ // I ®---7{)02 / -
; 

/ I / · 156877 

I I 
/' I _,/ �-I , / � • / 

<$>-156876 

2/ '*' • / 
/ 

h 

15687 'i" '/ 
, 

/Cr-.,, 
, 

_::?;// :--- f. / 

(i'i' y'1-(REF. 1764J9 

82392 

1 /'!i r iJ ___ v ·•-';b-_·"1: . 
SEE FIG. 1) 

176252 
' : 156399 : 1 

125015-® 
1
56576 

I I --
I I ·-� I li I 

" : 151632 -"" 

@ 
156399 : 

/-- --- - -- - - -
192661 � 

- ' i ,;;/ " -----------:------ -
--

1 --�> 
156900 - - (:;;:±- -- - - � 

151442 
125015 �I 

151631 

,@@ @---· 1 2191 1 

1// 
I �-�. 

I, ' 
J14fl-_ 

.>.-' •--� !& 
1 92709 ! �--�w \ �-

@,____ 160839 / ----------
I I 2191 /® 1-®--�:::�ll-,\:_-_J l 3598 

2191 \ 
159411 r-----�--

, /-,, 
-. 

L_156994 
-. . ----

-

151658 

-----/_ 

---J 
119652 --/@ -r 

90573
" 21\1 151631 

159411 I n_ 151362 f1--1_:::::@ I I u ---��------ fl/:) 154242 

\ 
-�--�---c:0 156987 

�77 1241 -- ..., I I I I 156990 I 56989 � .• ,..) 24177 
162350-: 

�l 
I 

'&I 158745 : 

-----� 159625 \ I 
@J'WJ(o) / 

I 

- ---
-

---
-- -

�-
156366 

' f-151632 
/ 

\ 156988 
1 56998 

FI GURE 2. FRAME ME CHANISM 

--;o. 
2191

36�6 

(Early Design) 

156995 
--"C:::::-<... -
5
��] 

1
� I 

� 

-� -,,,v. 

�., 

''')·_·_. -d< 

.wl 

-._··' >J 

.J 



( 

( 

( 

( 

( 

(, 

ISS I, SECTION 5 73-118-800 

151442
2191 

151690 158701 (35D�' @�v� �- '" '"�. 163476 (30D 

e \.�. 
(; � •A W'� c 

.............._ RT Set Application. 

r----1 ----

172631 (42D 

e�- @e ,.:- �

1���
" 

�·, I r . · 
,....@>, 2191 ' 1 --

- - --1 
I 
l 
I I I 
I 
l 

�'---
151442 

---., 
I 
I 
I 
I ----- � : ------ 3640 I 151737 

--�-- I '-.... -- I 
" 

42823 

-------J 
., / �-@ __ - -

-
1 @-*173340--

2191 -
I 

-
-

I 154396 

151632-<I'If; 

---- - ... 
I 
I 
I 
I 
I 

151737 110743 

I 
I 
I 
I 
' 

-------- ---- - - --- - - - -------- - ---- - - - ---- ---- ---------J 
150029 

*Part of 173336 Modification Kit to 

Provide New Style Shaft and Bearing 

(Includes 173200 Bearing Sleeve 

Shown on Figure 42). 

173336 -Specification 5979S 

FIGURE 3, MAIN SHAFT MECHANISM 

Page 5 



SECTION 573-118-800 

3598-®-� 151637 _, 

2191/ @,.,- __ 110743�.-!:--

/ @. __ - - ._./,- 6'\ ;;?:fr 

152893 I -,, ___ : 
110743 

-

�56046 
' 174151 {For 7/S,Tape Printing at the Bottom} 

ill 159622 
f-_ ' 

,_ 
,____ Ci \ 8330 -, -> ---, 1 2191 

·j QJ e @ / /159621 
,, "'-- � ,__ � 7002 
I -- - - ---- I 124177 l.
.
_
G.®-161108' :�0 -,@ @� -(151722 

<: q) � 56740J - " '\ Peculiar to Unit 
.,__ /�-@ + 144795 Mounted on Keyboard t� ---<--f

-
� 

�'@ @ --. 2191
--
i-----@@ 7002 I -u 159233 1 \� 2191 I 7002 \ 151632 2191 

159560 156015 � 56020 w/o Insulator 156069 � / ,-'[IS6089 w/lo.ololoc � 
� 

� "'--125011 YJ @>� 

156089 p 

cii1 "110743 \� 
-
=:70879 < ,// \156173 

1561�8�
-- --

�-;!�;7:�6163 
(§!-

© �125011 1 ®"" � 110743 
158925 3599 

151631 

Slides and Guide Used with 
Spring Retracted Pins Slides and Guide Used with 

Power Retracted Pins �164963 

�
5 

172638// ��� (@ t?_--.. __ --�-
219��:\ \ <b\····:1 

159981 
(REF. 156090 
SEE FIG. 5) 

1020�/� {?(t' 
2191 / \ Qii_ ,:<Jib 

/(REF. 156028 

r- _ ( 
SEE FIG. 5) 

I ---;:._._ 
,__ ?.'' I 
I --: : I 

7002 \ 164514 
(REF. 170241 
SEE FIG. 5) 

+Peculiar to Tape Printer b : L::::.:h-- ,,_ , _ 1107431 /152893 

1593�-�f'_ecifi_c:<:l_tion 572� 

Page 6 

I 
--

- --1 

-
---@ 

+145358 
- - � 

� 

FIGUR E 4. PUNCH REAR PLATE ME CHANISM 

j, 

"�, 

N�) 

_,_) 

._,J 

,J 



( 

( ,.., 

( 

( 

( 

( 

( 

ISS I, SECTION 573-118-800 

5363 
145357 (3/8" T ) :-[56036 

ape 

- - -flit( 74152 �� x�.6;� Tape)_ 

----,./�_119 74155 (7/8" T 
pe Pr�nting at the Bott ) 

,/ - --

ape Pnnting ot th T )
om 

/ '-,_,_ 

. "" 

---
-

152893 

-
- --' --

156047 ',_ I I (REF. 156024 

---- 1" / "', 
-

8.. ,, SEE FIG. 4) 

--
-

__ , 
----

_ __ 
II074{n-- • _ 

*144998 

-- -- -- -- -
' ' ' c 

1560Ml 

1196<8 
- -- _)1--. ,,_ ___ - --

-
119652 ,>1, ' : : c::::::-,.__::;7 I 

I -� 150061 -- --/) , . ' �,, 

156052 _!_j2t{ 156062 - -- - - - �-' '' -'�'-- '-
; 

'-.. D 
-- - - ---J : ,- I 

� -,/ .,.,.., - - ,_ r"-,_ , , 

DIEWHEEL *144999-�.t -*110743 IJ: -
------- : : --J 

""' +164511-
r-, _ --- - • • � 91 

" 
f/1 � 

'-f) -- I 0 21 � , ' -�156061 - - - , I - I 

*1 
....._ l;j I - , 

' I r- � 

44794 *3599 
I -- ' I - ,Q 

0 

" ', ', ' � "fi � )&>,�L DIE WHEEL srup_ j 645:1; J i - 151630 

93356 I ·�/ I - - II 
r- - I 

I 
I - ' - I I 1 1 ' ' - --" 2191 

l.. I 
I <. " : ... I : : - --- I 

156019 
--� ; : � --� : : 

--(j I!> 

@/ 
�- : : v-·� ... , 

- 1030 

179274 (ho• 0 Bl 
- --�E�E 161109�� 

- ; : A(?@;DJUSTING SeRE� : I 7002 

ack Identity Mark) 
--�!IG. 6) / /·.J.'-�t:: .• , : ; / *1441998 I : \ 2191 

- / 
I -, 0 I r - -./,;1 

156577 
----

, : ' ')560Mlf : ' ' � a' 

119647-.. / 
0 1 1'- I I 

o 0 : f.!!/ �--151416 

·� 

. ' 
' ' ' ' ' "" 

FEED WHEEL 

._,__ 156054 
- -- L , -- o c 0 I I 

,, --- / ,_161107 �"" --
0 ' ' ' 2 

I ---# 1 -- -�- . -- - l (J. '-1 I 1 
191 

-, 1 r---
- - •- . ' ' • :--- 1 

119649 - 1 I - :::---
�iJ- < - ...) 1 I ' -- -£.\ 3598 

--
----

- - ' ' ' � ,.,__.. 

-= ' ' - -- --- --- ' ' ,. 

, \ �/ - e;;, : I 151631
--:::--

- � -- -:_:_ 1 

' ' 
fL!!I' -.I 

' - - -..J 
72522 ! \ 156050 \. I r.!l I t �-D --::: :--- I 

'""�!-� '8330 ' I ' - _ 15602f < : - J • 

u u ' ,_ 
-, ---

144797 

I @-_ 219 - e ' 
- 15 

41382 I \ 
1 �-- ---I (J I 

--
T

6045 

- ' "" ' -- /' • ' 7002 
---

1 I -..... I � " 
I 

-

\ �� �I 7002 I i.!Y l). - L _d. /� 
--J I I 

� 
/ 

151630 
91120 

,_ __ ' ,__ ' ll "' .. 

' - ' '
, ,. , -- ' 

I 
, -- J ' , 2191 \ \ 90791 

. .  
"" 

' , ' 

@.__ \' --� \ J? : 
I L !61139 160948 

I - -- J � -............. I : ---

2191 !f- -. 156184 156183 : : 
--- --

\ --
' ' 

-- 7002 

*Peculiar to Tape Printer 
+Chadless Tape Only 

Type of Punch 

Die Wheel 
Feed Wheel 

Die Wheel Stud 
Adjusting Screw 

---
: : 

---
J 

--
I 

-- 151630 

(REF. 156024 � � '---- - '@I J 

SEE FIG.oi} �-; 

- - - --
2191 ' I "'fi 

156042 

-_,/ 2191 

� \ 
151630 

Typing Reperforators - 5 Level 
Chad less Fully Perforated Fully Perforated Tape Printer w/Spring Ret. Pins w/Spring Ret. Pins w/Power Ret. Pins 

--
156055 170788 170788 145353 

See Fig . IHJ for Punch Block and Feed Wheel Combinations 145356 
156044 170219 170219 144793 
156090 170241 170241 170241 

F I GURE 5. PU NCH FRO N T  PLA T E  M ECHAN I SM 

Page 7 



SECTION 573-118-800 

Page 8 

1283 
156162 

57......... \ 156093 D. __..-119650 

@ I �---� 

1196s2 @@ I 156058 

359
\ 

2191
·
· ·
· 

" " 
71/37 0. -�:- ! 162763 

@ Q ( ' 
.G\ 

/-
' a I 

w- _; , 
�---- /-;/ /-:-� / ,• 

56060 

1 _/ .;l tftl (o) .,...)50923 /- ..,----� 
f!'' 

119652 J'> '/ / --/ / "-
/ 

/,, • / _,� </ r-1 ' / � 
(REFI 

- - / 
� '<-

� 

SEE 
,':{:"• ( ,�•0' 151222/ {I {I , /151m / 

,4) / - v "'.' / 

(, � � : 
119652 

' 

156099--: ---- -�61109 / 
-- � _,.//// 

I 
-- . 1560 ) 6

�---- (/ 

15606 
' 

� - � 
' 

7
--.__ : �_,-- __ � - --{! : :

-- )79573 

*: 1 72983
� 

� "- -- /; - · - /' - 1@ ® 

1 70239 tflftrJ� 15600 @ 
/ 

/ 

110743 
( !56103 9 / - -�/ /

/// 
2191 

-.. 
: 

156095 ;: - ,/ I 
152893----"' ,_ -

156094 :
-

' -
- --

'[jl "' 

� I I � � 

� 
1 Js6o7o r- -A : : 1� \@ ®.-3598 

156884 
151629 

�� �-- ! \ -· : 
125015 

- I 
I Ito/ - -- I 156043 l ;,:@ ' 156017 

I l!:lff · 1 I /
93 

156169./f 
I} J 

- �-

� ,, ' i ·-
- , • --- 1107-43 {jJ .-2191 

' '-,,-- -- ' ' --- : -- 151073 @ 

Ill@) -- t:�r i �- ; : 
�l 1 . 1�634 ---151416 

_, \"8330 ���' , ----
-

: -�:1 : 156077::1@ "" 

'Sr 

' - '" 160480'/ � 
(7,;,1 

\ 2191 
" "'- 1107"L : 

"' _,1&- ' 56' " 

(REF 1560:>4 151737� 10361-@ 

153839 
SEE FIG, 4) '-,_ � ----

-
1 110743 

*Used with Power ond Spring Retracted Pins. 
**Used with the Tape Printer 

/ -Q(cj/ I @�/156013 

156051 

FIGURE 6. PUNCH BAIL ME CHANISM 

, 

,, h;'" 

") 

')·: : 

,�} 

·;J 

-� 



( 

( 

( 

( 

( 

"' 

( 

156874 I 110879 
150990 �@ 1 (I 110879 mot �J� f®@� 1� v 156266 �., _u 

1562M 

� 
( REF. 156867, SEE FIG. 1) 

1562M 

3599 

' / ,Y·/ l_ !": il �,.,-� j-'·r�/ L_ 
\.,..._/' 

156501 

156266 

I 
I 

I 110743 

� I 
(l @ I 

I 
I 
I 
I 

2191 

I I ! I 
125011 

3599 

� @t, 8r:n. ' 
I �-�-�i 161444 

1 1 � 156291 
156276 I 

156290 

I )0743 

• , 1:;) 

I 
I 
I 
I 
I 
I 
I 

156501 
2191 

156291 
: I I I , ,.,., i 

� �CiiJ------- I : 
\!! f1j 

1� \ 

�

--
�

_

J 156277 

161444 

ISS 1 I SECTION 573-118-800 

A �
�

1 9642 

�d 156286 �- I -@ -----4, : 159528 \ '&' I 

159529 
I 
I 
l_ 

159642 

-, 
I 
I 
I 

15M92 

3599 

151630 

/""6 
151631 

156287 ---� 

FI GURE 7. RO TARY PO SITIO NIN G MECHANISM 

Page 9 



SECTION 573-118-800 

Page 10 

Early Design Parts, See Modification Kit 
17 61 38 on the bottom of this Figure. 

156311 156306 

152893 I 
I - 22746 I \ 1

/

107�43.,./-�- --- ---- 115122 

l

o--119651 

� ,/ - .. _ _ 
- --- __ I 

153839--� �- ---:�242' --- - --

--
---@-. _ _ _  _ 

�2191 -- -- d --
-- � -----

7002-- ---- ·-@-. � 
151442 

� 
/(!)._: 

2191 : I I I I 
I 

160943 

® / 1 56408 __ ----1: --L_
�----- , \ 

� 2407 
156466 '\j 

J5J629 \r --�--fBI� I 
115122 156241 

� \ w, r-� 
£fj) 2199 : : �---156905 

I I 
: : 159480 
I 1 !. 159658 2191 : II 

/--'- I , - _,...__� 
�.5! L � .i />r (REF 159535 

161431 

- .('*173775 : l;OJ-c�V � SEE FIG. 7) -�'1 I ' '  
/.,., .. -.. I - --- I I if. _; : ��2- ._____ ------ I

I ,
' . :. './"',.· 

I I '···' -- -- 'f ,.,,, � -----
------- cj "' . q, :/ 159659 

: � (REF 159525, ; --W!:r-,_-zi __ · � 119653 

i 
I I SEE FIG 9} I . · __ I ! --- I i._ 

' I l-1 
l �"-......1516Jo : 156931 )· : : . -�_M) 1 151629 
: r-

v 
152893 .· i : 1f· /� �v- _ ,...��.. 1 

-- I . �v 
: 2191-= ----- - €it. I ( I l 159536 j!i' - __ II'\ 
I 0 0, "  •'' - 1  @ ·' � 
I @ I '"'( � -..( ..... "" I --- A .. ; 
I / / I 3640 �-' '• .. J 

: 156501 -:::?
/ 

: 
I Q'/r, : *156390 (.035") 
: @ '\ I 

**173754 (.206") 

: / +173977 : 195284 ++94712 (.058") 
'Jl' /_· c (REF. 159472 

.. c SEE FIG. I) 

I 112626 I \ 
: *156869 : ®---�- � {]) 156

.

389 

I 
I 
I I 
I ...--156489 

�3640 

152893 

*Used for printing on the edge of the tape 
**Used for printing between the feed holes 

I �C?9;.· QJ I : 192877/' •- - ' I 156835 

/ \ ®@ I · -
+173978 161323 / 0 :· :t: .. ·�.� 2191 

+156558 ��- 161324 
. ·�'! ®@® "�'-�- � (SEEFIG.58) I /c 

- ·  / -� m� 
+173981 / I!;) 

1
�173980

' ' 3598 

/// **173756 
+173979 

,/ 
/ 

// 

+Part of 176138 Modification Kit 
++Peculiar to the Tape Printer 

176138 -Specification 500295 

F I GURE 8. ROTARY POSITI ONING MECHANISM 

:� 

. . 

., 

-�) 

,P'�). h.,J 

-� �,J 

.j 

,J 



( 

( 

( 

( 

( 

( 

(_ 

ISS 1, SECTION 573-118-800 

151152-......_
f 110743 

0 � 
47024 

............__
® 156369 

� / 

/�-
/ 

-­

/ 
-

I /
/ 

I 
/ 

I 
"" r---. 

"/ 0 

--

I I I 
r--1 --

---

119649 ----fit? 

90599 
-..::::::--© 

· ----@ 86079
---® 

I //
/ /® 

125011 / 3599 

/� 
*159525 

156382 ---� 
90599 """':::::--@ 

"'--© 156493 �� 

- - --...� 

3640 
/ 

/
/
/

/
/

/
/ 

/
/

/ 

/
/
/
/

/ 

/
/// � 151442 

/ / v 
/
/ 

/ 

/ 
/
/ 

/
/
/ /

/ 

2191 

/
/ 

// 

/ 

/
/ /

/ 
=-/ 

/ 
/ 

.... 

I 
L._ --

-- --

-------
--, 

--

3598 

219�® 

� 
156294 ' 

I I -- I --
, __ I I I I I 

(/ /' ' 
�

7002 

I / /
/
t 

� 
I /

/ 
/
/ I I 

,j/ /
/ 

I 
I 86774 

r

/1 // I : 

I I �/ 159522 I : 
I I � I I 

I 
I 

I I 

I 
I 

I I ( � 

1 �/ 13101S I 159523 I 

I � 
I ' I 

'-- I 
I ' I 

--_J : 
I 

-- 159519 : / 

( 

.__ 
I 159597 : -- I � I ----�-�- � I - i �----- � --... �-- ----- : 156322 I I -- -- I/ I I -

--
--

�. 
:I --- - -� I� II I l. I : 156948 l 

I I I I I 
I 
I 
I 
I I 

I I 
I 
I 

�"" 
: 130330 

I -�� / l/��-;/ 
I 
I 
I 

101123 I 01· : ) 

� //
// 

\IIJ-----

I I \; I I 2191 I I I 
� i � Q. ! 156462 J � � I ----- 'I 

/
/ ' "- : 156321 I // 

I "- I I / /1 151442 : I �I / ]56870 I � � // 

I /
/ 

�/
/ 

I I 
2191 I I --------: I 

® I I 156909 ---_ I 

156322 � l -_ r-.1 --� :-- ---- - -
160846 � : --- --® I-, 156908 

l/

v 
*The 159525 bracket has been redesigned, and 

now inc I udes the axia I correction plate mounting 
post. The I 56397 post, 21 91 lock washer and I 54244 
shoulder nut will be supplied for maintenance. 

II I �  
I L $ --- :/ i I ---- .$ j 115134 j ..... __ -- ---- ,, I I I I -

---- -:;/ I 1 I ��·t�·-�. 1 - -./ � : L ___
_

_ .,_j __ .,�-� : 
----- I --- I 2191 e 1 --.J 

359� i (REF. 156869, 

I - ... 

SEE FIG. 8} 

F I GURE 9. AXIAL PO S ITIO NING MECHANISM 

Page 1j 



SECTION 5 73-118-800 

Page 12 

151700 �-119651 
I ��5 I 

� ........ 119651 
�'156313 � � /SFHlS 'isu �"'"' 

�� �� /156924 I 

2191 / � f] 
�� � I 

I 
I 

(REF. 159523 ) �SEE FIG.9)
, /__...// 
/

/
/ 

/ 

(/ 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 

/) 

r���� 
� 192�9 

/ 
/ 

( 
'""-156875 G-159643 

: /119651 
• 
®--130696 

' 
/151630/� ., /2191/ I 

,;._ : 

------.-. I -- I 

_.-119651 
r-----
1 
I 
I 
I 
I 
I 

g---_156265 
156264-� 

� '-.....110879 156264---_� 
156266---f;, 
156264-� 

, '-.....110879 156264-._� 
125011 .........__® 

0----110743 
J---156874 

-- I 
-- I 

I 
I 
I 

I 
I 

----J 

------L I 
I--- I 
I - - -.J 
I 

$ ___ 156292 I 
I 

I 
I 
I 
I l 

___ ____ l 
I 
I 

�-·-
1 (REF. 156867 �/ SEE FIG. 1) 

. / 
/ 

/ 
/ 

/ 

I 
I 
I 
I 

e'--156278 

� / ----156293 

lfJ --161443 
®-125011 
·-----110743 
8--._3599 

F I GUR E 10. AXIAL PO SIT I ONING ME CHANISM 

(REF. 159535 
SEE FIG. 7) 

I 

� 

'� 

,, 
··, 

') 

/"') 

'") 

J 

' 
·J 



( 

( 

( 

( 

( 

( 

( 

ISS 1, SECTION 573-118-800 

154235 
152393 \ /951 

& ·-@-_ 
/ 

114875 

11 ,/:�<:::-h. & / / /------- I / // / --- ---
.

/ ,/ ,/ --- ::--- . 159515 

/ // // // --- :: :::---
/ 

"' "' ,/ 

----:!- - (REF.159535 
("' r/ // 

- -�.., __ 
SEE FIG. 7) 

I 
I 

7002 ! 
151631 2191\ ! � I � 110743 � 61 @--

: : / 151152 125011 �--.____ 
\ 

i : / \ 1 I ----- . 
\ : ,' 

• 0 1:1 1594 �/ -� it 

: : / / 1::1-� 159438 
83 

. 
. . 

. . t 

I 1 1 
I 

':0 .., : 

I I I t"-- � 
:(;_;·: •· 

,,, 364�� I 
.... . 

N
l I / \-112634 l -- . --'!110 156300 J,) .

' j}J·.· /j. I \11 I 
, (' ., (!9 . 

I I "' '  

' ... . ./ 

I 
f ' . . / 

----- \ 159477 � . .  · 

- ..J �l 

151152 125011 

I 
159482 

\ 
I . , I I 

: / @-, 159437 \ I 
I : l.. 3640 I / I 

159460 i .:,-:,.;;&J-d-�-159481 i 
119651-�@/� : t\ � i 

i . i . 
SEE FIG. 1) ! ���� �-' ..., 

7oo2/@� '110437L_ 159476 \ ------J 
� ---- 156300 

151152-�. r.��-159468 
-------el" t --

110743// --------
156922 l 159448 

156057 �� 15947o ! 151� I 

: �� \ -, 
l /� \ 
: 90535 t 
I 
I 
I 

2191 
/ / / 

_,,;..-;:: 
161347 : /;_�,.;'�llr-/ // /,// 

/�;.;;;3:" 128357 -lil I I 

"'@� ___ ] 
I 

128357 

..-"'///// / / / _,.'/ �Qffi��-� r�·� 
(REF. 159487 
ON THIS FIG.) 

'--- 7002 \ ----------
2191 

151631 
-..., 

I 
I 
I 
I 
I 
I 
I 159471 
: / 159503 : 

(J)._ 
----c::::-l. : 
� �18-J 

I 
119649 

F I GURE 1 1. FUNCT ION BOX MECHANISM 

Page 13 



SECTION 573-118-800 

Page 14 

(REF 150687, 
SEE FIG. 13) 

(���'� t \ ·-, /------
J!l'' -. � .. 

;, \\mJ___ -��� -
I 

, ----

152436 
I 153489 r--- O!llo • 1 9 

I -- - ' , 266 i I . m1 <1'J 1 / """ : 152445 '� v @ (@ I 
I 
I 
I �-J 

124177 151657 "-J-J / 
'---� 

------------ -2191 
_e;( 

(}).5i};f ll'!l ®- 3598 -- 152441 74283 
--

I (REF 152402, 
SEE FIG. 13) -@ 

8330/ l �1 
2191 

151657 

-----
I 

----- -
(o)@ @ 3 

l ---- - -152427 
�---�� - � 15244/ I I 

--1 -- -1 �----
- � I -----.... __ 41382 : I --- --- I I ---._� I 

I 
I 1524�3 ! "\ 
l , I 

• "/, 125011 
¥" /--110743 ®, 

41®" � 110434 
157261 

F I GURE 12. RANGE F INDER MECHANISM 

119652 

,,"')' i f 

') 

") 

,,,) 

,,) 

,j 



( 

( 

( 

( 

( 

( 

( 

ISS 1, SECTION 573-118-800 

(REF 156257, 
/···-------

SEE FIG. 1) 
/ 

156472 
� (REF 156867, 

// �---/ OJ If�• /
IG. I) 

// 

t51632 

11:;:.1 \J-Jr··r; 1 r --�>, c--C�;r· "143 0-
�,i;. ' ' . / ' 

' • • 

"""" @. /' : / 
i i • ""---

/ \ ', � B / qJ I I ' 110434 
2191 � / 

i i _L-@ @ @ I I 121242 

--lltlrt@ 153538 
""' 51442 

176640 

159467 
� 153538 

{@-�@ I 3598-+--
121243 2191 -r / 
121245 y ® ·-- """' IS2412 96717 

7002 y I ---k__ 
I / 

J789 21:. "'�& � 
152457 (REF IS9472, 3599 1 1!0743 ' i ------------��-� 2191 

SEE FIG. I) 
i IS>IOO 

i 
U @ @/ __.---ISI630 

\?) ISJ630i--@.,@ i 150\687 \ 1 'Ill 152<05 78533 
""" ·• 

. , 
/ • J 7002 1s2409 I ./' 

. · '><+·----®- '2191 ' . -J"----� ' / .. 

\;112:\ :;:;',;'·" --a·--::'- ��-��ft._ ;sf"' � r ��
1
�-151714 

I "' ----- k 
• __ 

�. �� 

1s16S' 
__ -

-«

, 

,

-.< 

/ '!II" \ 
r � 1 1R.-161:u2 

i ---- • ..<: : ""43 156536 , 1 , � 

' 

/ --+-
i ' 

' 
/ I I 

'"1103: : .,., \-152891 

' 

/ 

" 
' ,__ ' " 

'"'"' ' ' , ' 
c r--._,_ • ' 

"""'--- " / 
' 

' - - --- � 
___ , : 

I ' ' ' 

I'T!h ' 
/ : ' 

o::::: --- ' 

s� , 
, L___ 

:,,, ,c ---� 

/ 
' ----

"""' 

/ +154621 � -------
liJ1ll1 1 

/ 

,__ -----

""• 

/ 1 •1""' ------ - ----- .... .:1 

// ��\ +154622 -
--

-- --- - ---� -�ll'i'li!.fl 
+154620 :::. _ _ __ t__ - 110743 

//// 
1 ----- . -- -- � .I ,/ ISI7<ll 

ll / w "' � / 
I 

'- "'"' I /' 1S2401 
/,dJ 15241o 

IS,.,. 1S2893 <--
� "' __.------:-"'--/;�"' a: '111 

150048 ///// 
�. -----

\ /�...£.<;/ � ..,"'"' 

�411 

152402 

+Part of 155090 Lubricator Assembly 

F I GUR E 13. S ELECTING MECHANISM 

Page 15 



SECTION 573-118-800 

fA\ __ 
'CJ 

--

/152420 
,__ ,----- 152458 --�/i 

- � -- -...__ I 

, .........__ ---
I 

\ � 
-

/ 

110743 151688 
-------

/ 
-

f.. 
151686 

110743 ......:: 
- -- I 

"' ----- �/ 152421 

,.L... --- I n /: � 
/ ... � -rg 

fl I a 
1107� 1 �/ i 

150089 
I 

153184 :/ 1 

(REF 152400, 
SEE FIG. 13) 

157194� 

"\", 
r-l'' �) __ 

/' ·L � 
!,ii (' \ l:... j'f:,) 

,./ I 152415 

157237 

'f-81778 

I 
254M 

125015 

'()) __ _ 
@ / 151442-(Used with letters-

; 219�1 
tV 0 @ � figures contact) \{)' 151631 

l (./"' 
/ jyi 

I - 164386 I EARLY DESIGN 1 

< .... 
\ ----

�---��� 

('---@ 
/ 

,./
/<;:�24-1 

I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 

152426-.__� 

,/''/// / 
// 2191 151631 

z:" @ I I --- (}@� 
I *195251 / 125015 (With two anti-

freeze buttons) 

*195634 Modification Kit to 
provide quick release of the 
armature. (New and Early 
design parts are interchangeable 
only in pairs). 

/-152425 
I 
I �! r-------- ?--151603 

--.J 

I 

-152423 

C')_j__ -�- 1 60184 
0-- 110743 

1-151686 

/-151715 
' 

��-----, ' 
0 

/ 
153543 (With one 
anti-freeze button) 

195634 -Specification 50165S 

F I GUR E 1 4. S E LEC T IN G M A G N ET M ECHAN ISM 

Page 16 

,,� 

., 

') 

..... ) .. ,, 

,,,) 

i . ·� ,,.,J 



( 

( 

( 

( 

( 

( 

( 

ISS 1, SECTION 573-118-800 

r------­
- -

159501 ---� 

159504 - � � 159494 
------

R:;7: .. ®.. _ _ 0 
I 

., I 

----

I 159495 --�: 
I 0 6 I 159504---
I 

---
® 

I 159490 ---� � 
159497 -�: 

1 e 159504 -® 
I 159493 --
cy· a -®. ._e 

I e I 

---

159498 � 159459 -------___:� 
159504----� 159502 ----- ® 110743 � �

 

151880��� 
); ;; i �! I --._110743 

, ;� I ® @-3599 kdi'�i- .. 

------ ---... 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 

90052 -----152887 '---i 
�158772 1 

1 
I : 

I ' J I 
,/ I 

; � // -

-

I / -., I (' I 1 I 

159492 ---�L_I I 

.!. 159500 ----- ' 
159504 ----� 
159489--� 

159496 -------
159504 --------� 159491---� 

� I 
I 
I 
I 
I 
I 
I 

---- ---- : ----.J 

159508 
I 159499 

I 

�"":"" �- II I!J -- -- I 

' ...... .. · .... f· "" (() ---
... .., ... , __ - 1156221 110743 -I 

r.l 
c ·1'1 ;7 : i: n,:.:-:- --

-
r 151152 : ,.,\, ' I 11 'II - -- - --� I \; t'/ --- --- I Ill ---._----- I 

l: .-:"\I -- � ' � - -- --...J a��\::ty ,,. .... <,�®; ...; e � 
- -----------

-@ @�flliilnl£'\ "151631 (REF. 159472 , 
�'-SEE FIG. 1) 

'-2191 151632 

FIGUR E 1 5. TRANS FER MECHANI SM 

Page 17 



SECTION 573-118-800 

T. 

Page 18 

110743 

?-.(�--- p --;;:=9-4�� 
151637 / ---:;.,-::' l 119649 125011 �- -·-- --9� (i/ - -- ..J / I 

/ *8330 
- - - // 

I I 

0---· � '2 

<_ 
� I _.-*2191 I r ��- *151630 156433 I 

*162346 I 
+17664 : 

86283 

) 
• I 156901 119653 156426 156427 I ++ 15641 4 \ ')\ I i 

119653 ce_____ ¢(f( .t;l_ l. " --" l? l7 

, _ _ __ @ � (aJ:-- - . 
/ 156426.// ___ 

:��· 
153841

. 

11964 
.
. 
r 

.

.
. '.:t �r 156427 r---�-.j �' . r I I I .. · · 

I 
I) I I 

' . . a I 1 I ro·• t $ I ) 1 

�-1_'' ,(V : 
/

/ : 
/ A I!- � ,:("" � // ,) 

( --!:<..._ , .. ) // // 2191 �./_.f ,./ ---�/ 
/// 

//// 

I / / -�... // // 
(REF 159535, //// 

"---�-
IGI 

SEE FIG. 7) // I \1"\ 
// 156428 150327 l19650 

// I .. ______ �
.

·

·::. 
- --·-
156419/ 71681/ 

For Latest Design Ribbon Feed Mechanism See Figure 44) 
*The ribbon drive arm (formerly 156431) has been redesigned and 

assigned part number 162347. When it is necessary to replace 
an old style ribbon drive arm, a 154325 modification kit to pro­
vide an adjustable drive arm (includes all parts marked with an 
asterisk) should be ordered. 

+Peculiar to units printing between feed holes 

,_,� /,,..,. r--r- ---! \ i 

119649 
======:_--J 

--l I I 150327 I l19649 I 

L__ ; /119650 
�--€' 

I 
I I 
I I 156442 
I I I 
I 
I 
..__ ---

156440 90606 
\I 

�I 
++The 156414 mounting plate has been redesigned and 

now includes the drive arm spring mounting post, The 
post replaced the 159993 spring bracket which is 
still available for maintenance, 154325 - Specification 5961 S -------

F IGURE 1 6. EARLY D ES IGN R IBBON F E ED ME CHANISM 

g� 

-� 

''') 

·'. '). ,;>' 

,,) 

:k).�'· '•\ 

" •;wl 



( 
( 

( 

( 

( 

( 

( 

ISS 1, SECTION 573-118-800 

159997 119651 159994 
I I 111017 

� lfb-�� 159995 156243 / 
�----� I � 119650 156252 

/ '!2260 

151152 3640 ,_ 
. 

::::::::- qf / ""' I - {;P --- fll / 
• \ ®-J �- --=-L -, I 151692 124177 1562,. '1" 

125o11 -- -®-rl�----\. A7oo2 \ 1 
I --"\-- I 2191 3598 

151630 2191 7002 119651 : • - -�-� : \ I \ I 1/ 3870 I @ .f,;\ � 1 / (REF. 162350 ---@ .1il 

� � IJ 

� I SEE FIG. 2) I \!:)\ � ® @ @-��-�1 \ • � / it-, \:, : 2191 3606 ®---- ' '----
159626 ________,' ;;.. , ,  i '� 1516!1! J,. : 

1594
34 

3598 I "�J.Iif,�/ I \ 2191 �"""�·''S>i'" I 
I 7002 156396 ,..__ j; \ ,.._ I 

I ... �""f.' ! I --- I 
(REF.159526, @@ @-:::: / 1 j:Oj li0 1 ----1 

0"''' 1 ,. , '-;/ I SEE FIG. 10) ---...:. ,("�� -- I (r \ (�:::;t·<:J I 151631-f 
�/ -----J r·�;-0�·t_ /;:�;��::;:���- 2191 -� 

I !: i i I ! 11!.·;;;·.·\ I
. 

163302{> 
_____

__ J ; v (··vii \ • , ! : .··· � • I 

7002 1i� fjK?\\-�:Irit L @ 
,.1 "'��I : , -��+� �, 'l . �� ��; ;1�..,�· 

1596� 

151
�""x�'/ fo �lr.::������.r;�.s� · 

�ru /">< @ r(;t,�----J .• 1/ • .-�-- _, .. ;--J 95378 � � 3598 ��=::::::���:::::·-.Jl.-···"··"t:� /"/ ---
--

--.,::_ 

� / / / �--��� •C'- ·"' c/ ---
1 // // " .....: -,�_......... -_,.., 

:\ tf:l. // /" \ -� ) 
r;>..,/ 

�... ./ ""' :/ <fb � 

119651 / -: ___ � -;-;9651- � �2191 

--@@ -@ � �� 
90615 3598 / -jl-1t -\--- � 156488 

2191 125015 
--�

-- , __ --- 110879 
159539 

-

-
163429 -

-� • 1611®- 156938 
159512 

F IGURE 1 7. TYPING ME CHANISM 

Page 19 



SECTION 573-118-800 

Page 20 

153799 

\ 
3599--- r 

I 
I 
I 
I 
I 

- a;;,_ ' -- M'l 
-- - l')\1 

I 
I 163327 
I 
I 
I '--

-
-

-1 
I 1�3V 
I I 151630 

156136 : PI. J I i l') V t)__ 
I I �--1 2191 "-Y· 

�-
\ 111 

153839 1 
I 
I 
I 
I 
I 

I 
125268 

2191 1 

I --... 
I� 

@@) 
\ 

8330 
9 159613 

� 
15162\ 

I 2191 153839 
I I I 156125 151629 

i7ft!j� I '56"' 
8330 c:::::::-L-__ 

�/ (REF. 15�83_:, � 
,....- SEE FIG. 2) 

1 
�-159406 

(REF • 162862 1/G-- SEE FIG. 1) 
;-----.J : -------154397 --

1 ------- I 

(REF. ) �-�::_- - �·• ./ 73175 ---� 

SEE FIG. 3 ..__ --- ->1'::-:,_ ._ r 1 1561Sol 
.'· - - ') ,� ! ' I I 125802 

h__ � . .. . -Eil � 
I 364o 

I - -"'- t..J:l--.-_ 
/o i ' 'W <.IJ QH / 

f - - �- /;Jt n' ; m@,'IS 
,_ 

(REF. 1561!67- i 1(./) 2539 I I 

---- - ----
- SEE FIG. I) ,_;, 1 

156130 152S93 

------------- ,, ! 
156155 ----- - - - , 

"j56 "os" ,56,, 1 
156156 : ' @e�;Ji'" 1 

\ 'JYJ /!)/ 86---�- ' � --� I 82463 -.......

, 
., _, ., ., 82463 � ........-

1256 

SPEC IFICATION 5772S 

(SU PPL IED WITH 
156153) 

(ALSO SEE FIGURES 19 AND 20) 

F I G U R E  1 8. 1 5 9 3 5 1  AN D 1 6 2 4 3 4  MO D I F I C AT I ON KITS TO ADD NON-INTERFER ING 
BLANK TAP E FE E D-OU T 

� 

s«) 

·')' '0'1� : 

i�) 

'� 

,J 



( 

( 

( 

( 

( 

l 
( 

ISS 1, SECTION 573-118-800 

�)
19651 

159403 

(REF. 162098 
SEE FIG. 20) 

,....__ I 

119647 
\ 

IJ 

/159602 

/ 159617 
/ 

Q.. __ €#
- -

-
-

/ --yjl___ /
159400 

� �-

- -&"'-ll<'YQ;­�" ...... .cl> 

/,... __ _ 

'/160694 

., 
I 

3598 I 2191 

1 7002 ®-- -� 
/ 

IV"
--

-@
-

55090 

I 
, 1 

I 
I 
I 
I 

�- I : / ----� I : 
r I 102028 : I 
I I 
I I 
I I 

159623 I I 
l I I 

I --.:::-"'"'-.!:!� 

�--@. 
I I 

---- -t---
1 

2191 : 
I I 3598 I I 7002 : 

I I (j. --�---�- : I � ---� 

2191 

/ 
// 

) 

I 
I 
I 
I 

/ / / / / / 

/ / / 

/ / 

/ / / 

/
/ 159631 

159615 
( ,....__ """� / 

/

159617 : -----�
- � � ·---ll9647 i / ------ ------1 159630 

--1 
r 

· v 
' 119649 \ 

2191 � 
r--- \ 150507 

159614 \ 3640 : ------ @ � 
125011 : ----160840 I I ,.... __ 1 1 I - ----1 I I I I : I I 1 I I 1 ) l 1 1 3640 Ot�- / I I I ,,.----�---.J I I / I I r--....-: I I ..... H-..- --- ' I '""" -·-.S ---:::;:.::.--J : � - -·-®-151880 I ----J 

---J 

--l--- -®-- 3598 
2191 

125011 110743 
111767 

\ / § 

._I / 5425 111767 
c---- - - � ,--_...., 

-
/ 

j I \!!'" -@-.� 

- - --@ {!) -- - I 
, 

\ 
----- - e- ---@j�---�- �:rl1 - - -

� j 
156158 

� ' � &-- � n � 

I 151631 ! \ 

! 156933 I --'CZ::)I ----w.__ta
" 

: 
156933 I \ """' : 

15%36 
1561<6 159616 

I 
I 
I 

: ji!J :� I ' \ v 

2191 

I 
I 
I 
I 
I 
L._ 

159608\ 
159606

"" ---- �---- � ----@X _ _ � ---11 - -i- - "@. __ � 

125011 I 110743 

_/{" 
(REF. 156867, 
SEE FIG. I} 

42823/364;0 \52 
(i) � I 

tft)\ � ®----151880 
151848 1511 112636 

SPEC IFICATION 57725 

( ALSO SEE FIGURES 18 AND 20} 

F I G U R E  19. 15 9 35 1  AN D 16 2 4 3 4  MO DI F I C A T I O N  KI TS TO A DD NO N-INTER FER ING 
BL ANK TAP E  FEE D-OU T 

Page 21 



SECTI ON 5 73-118-800 

Page 22 

119649 
162097 I 

@@ / 
151631 156558 

\ 
� 

2191 
I 

158758 
�----151737 

� �  
-

--

i --3640 
--

I -�---: "" -160692 

·@ __ @ ___ _ 
I II 
II 

II 
II 
I i 

152893 
I 

700 

160583 \ � � (QJ u - -
."' .. 

""' /J!!i11U' 

82547 ��/ 
c;;;:! /158753 3640 fii.l,./ 

74728 - ')ill � 0 I 

- > ,,_ . 

/<> 
125268 

I j 
158816 

82547 -®�!� 'lll 
82548 // i '" /�®'/ 

74 - '" 1!!.1 
/ : / 

82548 
728 -� ' d· / � 

'· / 125011 

41 
80755 _;;I())) Jil � ..._). c:f� / /' 

158757 
�� //

'
/

A 

732 _®.,.. 'f.l}� {F /� 
� / I 

110743- -� 
��' / c-

• •  ' ' 

151733 --Do·:. • �,� 
� : - - .ltl- /, � : 3640 

-or 

' • �
� 

/ 
' 

""' 

' ,- / 

' 
' .-· 

' . . ' ' /  \ 
' 

/ 
' " 

' 
. ,• 

' •' 

, , • • 

1 . . �f 
158760 

: . ._ � -158763 
: //1 I : // 25011 

2191 7002 '-. t I I 
151630-· � / 119467 : : @._ I I I �

-
---- : 

: l-98004 "'93118 D' I I 
\ I I I m.... I . I I I I - tj a 1 I I 

8-- I I : / --- I I I • I 
4-3624 I ---

-� I : : 
4>157292 : I I I 

I I I I 

151152 
\ 125011 ., I 

I I I I ' I: � : 
159637 : I 1 ,··· $ : I I I y;; __ -- : 1 *3624 I I --J I 

I I ,___ I I 

I I 
I I 
I 
! 

�-2191 I I 

!---151632 

/fiJ€J�i;'. 110743 
�--- --I 

I I I --< : l. I I -e ®--.. '- . (k- vi I t 100994 I ---
119651 I 

156929 

• .··<fP.��- I --(9·-·_r_
. 

(J .. - <.:.:-� A I i" - ·  � 
- --<&<-\ :1: ". fJi '1'159629 I ·' /-1 I I .r,+ I' 01 I . V *EARLY DESIGN SWITCH I :l-/ 

. 
, J 

AND MO UNTING PARTS I�� l/i '5·�3' 
(_ '!. ;:>/ "" (REF. 156139, 

*155751 

--� 
I I 

I I I 
'-

--

t/ 

TI-��� 
I I I I I 
I �-121125 

I : **162066-fj:l 
'"' -

I 
-......_ 252M 

I ----J 

**155750 

SPECIFICATI ON 5772S (159351 A;;-� 162434) SEE FIG, 19) * PECULIAR TO 159351 
SPECIFICATION 5912S (162097) ** PECULIAR TO 162434 

(ALS O SEE FIGURES 18 AND 19) 

F I G U R E  2 0. 1 5 9 3 5 1  A N D  1 6 2 4 3 4  M O D I F I CATI ON KI T S  T O  A DD N O N -INTERFER IN G 
BL ANK TA P E  F E ED- O U T  

'� 

-·� 

'') 

�) 

"-�,) 

�� 

.;J 



( 

( 

( 

{ \ .. 

{ 

( 

l. 

ISS 1, SECTION 573-118-800 

155752 -[} 

I i 

© 3640 ,' 
80755 -""� 

74727 \ io\ @ I 
161100 Jt / --�\ 151688 

152893 �3611 @ 747��� I c ��Z 41732 � if?_.. 161102 1 �fa 82548 3640 � u 0 , 82548 I Q c 

� 'U \��c 
159601

, 
A_/ 4SU84 �ec -

I \ � c 
I. ,_-.A� 
� :n\W I . \ '/ 

#17464'(_ /; 
"! I 

'W, 82548 �c 
74727 \ 159571 155750 

159568-"t:--
__ 

159570 125011 � 
• : --- \ 151737 � 

fL. �' -@ "8 159579 @ I-® @ I ?:? 
! ; 
I; 
'I 

� 

Q\ 

-**162305 

153'339 
I 

i 2191 

'f/ 
I 
I 

I I ' f ... 
159578 : 1 Cli@ 

159575 3640 151152 

� ti 

3640 

i--151632 ® , 1?::! �t, i 160997 
I \_.-\$ 1/ �- 2191 f 156572 -... 

I - @ 1 151632/;_,_ ___ ___ 1 (J)� 
: 2191 / / 160998 I \ ! \ �// 160944 119649 
I ®@) / 

,' � \,.: 159381 (Two Contact Pile-ups) 
155750 � 7002 159382 (O ne Contact Pile-up) 

/� @-JJ964 162271 (Two Contact Pile-ups) 9 162272 (One Contact P ile-up) @ 159 174650(Two ContactPile-up s) 
: : / 580 
!• i 2481 *PECULIAR T0162271 .
. 
/If'' 1- (REF. 156867, **PECULIAR TO 162272 
1 V/ ' SEE FIG. 1) # PECULIAR TO 174650 

SPECIFICATION 5886S 

F I GURE 2 1. MODIF I C A T I O N  KI TS T O  ADD T IMING C O N T A C TS 

Vari able Features of the Modi fic ation Kits 

'" 152893 -'I 

MODIFICATION CONT ACT ASSEMBLY CA BLE* 

"' : 3640 I 152893 
: \<r 125011 I I / � I 'ill @I 

KIT TRANSFER MAKE-ONLY 
159379 158950 
159380 156078 
162273 156078 
162274 158950 
163945 156078 

*CABLES ILL USTRATED ON FIGURE 57. 

SPECIFICATION 5886S 

162304 
162303 
163946 

I ® _@) \ ! tjt \ 3640 I "' I \ 11 
(REF 159472 _;. t<i'!J. / "'/ / 1250 
SEE FIG. 1)

. 

� .

.

.
. ' · fVs··, �) 

' • / 156177 ""/),:,,._ �- 7002 
,f'(� ( - -- - � / 

/t ( ' / -@ @ � {ivT 
/ \ 156159 2191 151630 

F I GU RE 2 2. MODI F I C A T I O N  KITS TO ADD CO DE RE ADING CO N T A C TS 

Page 23 



SECTION 573-118-800 

�""-- DES 151626) ""--159655 (INCLU 
20-l/2" lg) (approx. 

�� 
v 

155751 ""--
156167 (INCLUDES 151626) 

•82474 Ql 
.! ;/!ik ---------·155750 

�:Y---- *111777 

*Peculiar to 158946 

FIGURE 23. CABLES 

Page 24 

·� 
0''1 

''') 

"·')· .. .. � ,; " 

'}'0 
:.C"J.i. 

'� 

..) 



( 

( 

( 

( 

{ 

( 

( 

ISS 1, SECTION 573-118-800 

�-1516
�� 

,---- � -110743 

! 41732 -� 

l-j /� � 
80833 : - \ ===��-� 

**162211- 82548-� 151626� 

81726 -� 
--------:::::;::) 159641 

**155752 

154245 -� 

82547 -�® 6i 
' e  160404-- e 

81726 -� 
82543 -� 

I 

- --;"::, 

154247 

IOS943 -m _ ·:�, / (REF. 159487 
-·---_ ,_ SEE FIG. 11) 

155753 (J 

A 
154235 

*Peculiar to 159360 
**Peculiar to 162242 

F I GUR E 2 4. 1 5 9 3 6 0  AND 1 6 2 2 4 2  MODIF I CATION KITS TO ADD S IGNAL BELL CONTACT 

160672 �-

(REF. 156028 �/;l ·-·000•',·--,- �, �-��� ··-
--

SEE FIG. 5) -' ,., / �� ,-, .-� 
'·' 

-

,,:>·: 
>�/<� r 

__ ) ._ .. :�>�� :: _., --- ....- � --- : ·:1� , / 11-:;.( --�� 1 11 / 2191 ...... � ............. .......... �, \ -�...._..,.,.., d / \ / � '\ 
161493' @/// /// \ \i � " � , ' ,, I " 

/ I '�- 1 •i' II // ,�-;-:..---::,' -
..;, lj-- -�' 

/// �:�� �� :1 
\- H' ��,:; 

\ 
,_-.) I 

160�73 
-

-�· -

\ ,'f�""�'( ' 160666 ': ' "" 8330 
/,- � (REF. 2191 SEE FIG. 5) 

\sf---�";,-��) 

- -�- 4 (REF. 151630 SEE FIG. 5) ;,. -�;,- 16067 .-1�__,11 
' •' 

I �� -------
: :

: 
(REF. 159957 ·�� S EE FIG. 30) SPECIFI CATION 5534S 

F I GURE 2 5. 1 6 0 881 MOD I FICATION KI T TO ADD GUARD FOR BACKS PACE M ECHANISM 
(PRINT I NG ON EDGE OF TAPE) 

Page 25 



SECTION 573-118-800 

�
- �_-_-_::->-,

: 
/ / : (REF 156867 I I .... ,, -- • 

/151630 
I I /1\: SEE FIG.1) 

/ 
I I I I I I f[i;@..--- 2191 / / I / I ! 

163327\ -- ; 156136 : ( "------_-:\ 
l L �-------@ �I :I : 

__
.--161334 

2191 : � 
. r : J {Q 

®@ -lfi) @',. l )., 163327\ ! �t''- j � 
151630 : -- -

---
-

� 
1 1  - ·--:--- � 

L -- ---
---

- -
• 

-
-- --- -J \ : )- -- - - - - - - - -� \. 

�- - - - -----
---

->> - -
-

, _ 151722 -
0 - - -

� 
--- - -- ----156152 ·173139 ---- - - - - -

-
/

--

/ 
- - - - - - - - ---- - -- --

� ' 151629 \ --- � -tl 
' 161;3�� --,- :-

-
��--

,,_"' 
: 

- - - -
- ' 

- � 45024 .- - - ------>- : ��----c·· -
' 

-_::--_-, -� -
_ - ,�;; :_:o � 

1110:- �to. (REF . 156867 
161337/ �"" '\. '\ 8330 

SEE FIG. 1) 

"""'\. 2191 
153839 SPECIFICATION 5889S 

- 161339 

*Not Part of 161340 

---

FI GUR E 2 6. 1 6 13 4 0  MODIFICATIO N KIT TO ADD MA N UAL I N TERFER I NG LETTERS TAPE FEED-OUT 

Page 26 

2191 
3598 

--- ' 
7002�_@@ ® 

f-�>�-=-.:-::--, 
( 484 I I " • -

REF . 156 I ' il_-4i:\\ j 1-tj I 

SEE FIG. 17)-;{-' >�;;, -, ','-_ \\ 
.---·=(�if� f,.;--: : - ------:.� \ <&'f; '• -"-�--' ' I 

;;.:�') T : :T, \ 
153839 --?, /I 

II 

i' -'' 

i-121551 
�- 3646 ' 

� - - ; 

SOLE NOID DIM. "A" 

*161335 12-3/8" 
**162834 3-1/2". 

-161336 

86774 -tm. <>;:-..----(REF. 161334 �-"' I 
-,,lilj> SEE ABOVE) 

---- -r ·: 

---�- 3598 161341 -Specification 5889S 
162432- Specification 5889S ---------------

� SOLE NOID *Peculiar to 161341 
**Peculiar to 162432 

FIGUR E 2 7. 1 6 1 3 4 1 A N D  1 6 2 4 3 2  MODIFICATIO N  KI TS TO ADD SO LENOID OPER ATIONS TO 
LETTER S FEED-OUT 

'� 

, 

�
�
1 

<:') · .. ,_. 

,,) 

.,J 

J 



( 

f 

( 

( 

( 

{ 
( 

ISS 1, SECTION 573-118-800 

ASR GEAR SETS - 5 LEVEL CODE 
Set Pinion Teeth Driven Teeth Speed 

Number Gear 7.00 Unit Code 7.42 Unit Code 

NYLON GEARS 
Driven Gear 

I 
1 -- 159894 (S}- ;..-1 

28 
163023 163021 (N) 

(S) � Steel 
--- 159891 (S) 21 

WPM Baud 
159895 (F) '\""";, -·I-80 163022 (N) 
159892 (F) 

I 48 1 --1--1 

WPM I Baud 

60 1 45.45 
75 

"' (,r"� , ____ 151631 
" -

\\ /2191 
1 I 

f�-- -
iT @ 

I �: \\ ( 1_ (F) =Fiber 
163024 163019 (N) 

(N) =Nylon 
--- 159888 (S) 

28 
163025 163015 (� � 163457 163455 (S) 
163502 163501 (S) 30 
173992 173993 (S) 14 
195184 195182 (N)) 20 

163020 (N) 
159889 (F) 

163018 (N) · - ... � 
163456 (F) 
163500 (F) 
173994 (F) 
195183 (N) 

49 --

52 71 
52 107 
40 65 
52 --

-- 1 100 

50 
75 

45.45j --
--1 67 

� -;;--D 
��Pinion 

C---.,., f ' 
� .,.. - \ j 151631 . i- \-\ �-_:_2191 

� (REF. 158171) 

STEEL OR FIBER GEARS 

158171 �- r;; .• (REF. 159544 --�._�-- ·<·:J SEE FIG. 1) t{�--�7----�� -- / 

""' '\X �- - :..:::-

158172 (!:§; 
( -l. i -r --""7'\\A._t� l 

'-- -�) "' 
(REF. 158171) 

159861 --&159� 
�:::��'+­/ ......... -

(REF. 156235 

2191"- : 
�/ � 151631 

i I 

J r�--. 
SEE FIG. 1) 

\ {d[�; --(REF. 152402 
SEE FIG . 13) 

, __ 
I 

151736 
I ,-, 111 ......._ 
I /\ �-1� 
1 (REF. 152400 -�' , ") c:::::c::---.._ 159185 
: SEE FIG. 13) !,' 1 - �159184 
l 

-
�"" /•J / � -=----159181�151336 

139697-� -
-- - \: ·�-/-__ - ---

- --
'\ '-�y f � � 

'- -- �@;110743 - -�--
'(_;; ___ / ---- --- -- Q ' 

--z --��"'---� ���� : 159896 ------ ----- @._ 1 --�--1""-21 �� / 173200 �
-

---- -

� - -
(REF. 154397 •- _ / J:.-.-. _ 

� �-- 151630 (for F Gear) 
SEE FIG. 3) / � - --/�(_.�·�, 

\ 

r ---""t;'?i --�-_154335 (for N Gear) 
I ,, I ¥ � .... .J_,, , 4 ,.- I - --160354 (includes 158940 Wick) 1 1i.' •/'' ' f'. 0� 1 ,•' •- 159886 (F) ___ _ L �� �r;r � �-;.--.,. ·��·· J ,: �,., -�., '"'· 

'
, :-"" 

-
� 

110743.---@ � �·�,'.'!;.�:')'; " , ,,�. __ 4'<,(i @163016 (N)/1.1 1 
'--._ 1 C '<· '�'.,!_ '\, , ·- }.\'d'5' ,, I f- "" I 

151737 1 ',,j'l;�< --<'_,.._ ' ))! ;<:_:\ - --- �� I 2191 
I ' ,,, - - """ I I Peculiar t o  Units Mounted 1 .'�\ 0- �� 1 

on ASR Keyboard (LAK) 
-1->o o, _ f (REF. PARTS ";'--c q;._ � (�@1-- {/i@ � 

. ",;_" sEE FIG. 3) / - �vtl� I� \ � 0-=- ; I 159865 ' '  � 

F I GU R E  28. TWO-SHAFT MECHA N I SM 

Page 27 



SECTION 573-118-800 

Page 28 

159912 

33765 / .... , � ..- I 

159910 // �\@. .... 

�&< ........ 
6\ 

r 
.... � 

119648 ........ �" 
159911 

#"� " 8::0 

\ 110743 
151073 

Po� .. l:-• •- '"9363---

159913 

' V• \ 119651 
� 

..�159903 

�70878 �� 2191 

........... 160674 

159363 (Chadless Tape) 
172640 {Fully Perforated Tape) 

159363 - Specification 5534S 
172640 - Specification 5534S 

FIG URE 2 9. 1 5 9 3 6 3  AND 1 7 2 6 4 0  M O DIFICATION KITS T O  ADD MANUAL BACKS PACE 
( PRINTING O N  E DGE OF TAPE) 

�,, 

,,� 

•""' 
,), 

·.')··. " :''"' 

.. ,) 

,�) 

J 



( 

( 

( 

( 

( 

( 

( 

159975 ------

f-151737 
®-3640 

® 159976 

� 
I 

159978 119649 � ® t r 119648 
I§ 

/ � 3599 
152893 r �/ 

159977 
/ fip"" \ �/ M�3640 �-�,-�� ' • 

' >· 159973 / � - - � / 
J� 

3640 / l/�n:::-=:�---2034 / /\.,. �g__ 
,,/' 

/ / _,,"" 
I � / / / I / , / 
I 

/ / / 
) 

70878 
/�//�9965 /// / 

//� � / / 
/ 9979 159974 // 

/ / 15 

I 

�91 

151442 

1---
1 
I 

/
//�///

//, >! / 

// 

' 
/ ' 

' 
/ � +151152 '+55063 

I 
{/ '\ 2034 �-- +193822�--J 110743 / 

- -
- - �--+3640 

-
1599so 

, @._ m - -,I"' 
� (} --

+158760 \ / r � +3640 // 
/ /"'-........_ --(REF. 156028, 

// 
/�� 

/ 
S EE F�IG, 5)

-
/

' 
// / 0 

/ // 
. / / I / / I / / •• l j�� / / 4 ,r-·.. ''"=>o=::t' i' // / J :; ·····-....... � �-, ! / _/ \1.. ' I >'".,.: / ' .. ,,._ L v / 

''·-.. "•'-\ � / '· .... , � ,./' // i �-=>rj / r=� J-) c !!" �\() -� 
1�9958 . \r-\ 7oo; �� .. 

+2191 /. / /� / +151632 �/ .. 2034 ),�--- 59959 @( 1 
19--110743 

�-151737 

* Pecu I iar to 162245 

Early Design 

+Part of 193825 Backspace Magnet Assembly 

---- / 
/ 

ISS 1, SECTION 5 73-118 -800 

Early Design 

f-+151152 
®-+3640 

+2034 

-+193804 

��
+159976 

� �-119648 
I 

' ,  / 

+224M 

(REF. 150001 
SEE FIG. 1) 

159962 

*155750 

SPECIFICATION 5534S 

FI GUR E 3 0. 16 1304  AND 1 622 4 5  MODI FI C AT I ON KI TS TO ADD P OWE R DR IVE TO BACKSPACE 
ME CHANI SMS 

Page 29 



SECTION 573-118-800 

Page 30 

e� 
*82474 

*161239 '-..,_ 

__j; 61237 (4 Leads) -� 79628 (6 Leads) 

*161238 � ��- ·�- - - �--�..,.·�- � � ' - �"::..,� 
- -� 

161240 ,. 
(?\/ 

��} I '• ,. \ "'"� 
(REF. 151658 AND 
124177 SEE FIG. 2} 

161305-

""' 151626l 

_0 62064- I 
�+195401;) 

121243r� 
121245 � 0 
121246 

/ 
155752 

�1/ **155753 e 

**151626 -

FIGUR E 31. CABLES 

*Part of 161237 and 179628 
**Part of 161305 

+Peculiar to Tape Printer 

,f, 

.,, .. 

<'') 

') 

) 

.,) 

J 



( 

( 

( 

( 

{ 

( 

( 

ISS 1, SECTION 5 73-118-800 

96717 I 

I 
I j 
1---

2191 � _ _ 1 110435-® (REF. 152400 3598 '@ �- I 3640-@ \SEE FIG. 13) 
(REF. 2191 I 109356 1 

/ SEE FIG. 13) 
151880 -- � I \ I 

/� 
3640-� l!;; 1 

/� u" Cllll!!JI-..151630 
<:: � I 

h.._ / \\ ��� I ' /- � ,, � � � I _,-
�� _, - t8l>. � 

-- **151626 

� -�- / 11--1 ,, '\:;;'' -e» 
'151442 ��-� 

/ 11 I 11, _ _..\::P \ 
� -+. I��� I� I 1:, I 2191 � � �'- �� 

e---.::1 .,, (REF. 7002 
SEE FIG. 14) 

161320 

�-41732 

o-0_,.,, 
1 1-151689 

-------- 151731 

SPECIFICATION 5905S 

*Peculiar to 162247-for Units Equipped with Connector. 
**Peculiar to 161321 -for Units not Equipped with Connector. 

F I GU R E  32. 1 6 1 32 1  AND 1 622 4 7  LE T TER S - F I GUR E S  CO NTAC T AS S EMBLY 

Page 31 



SECTION 573-118-800 

3599 
86079 : .. � 

@� 
-'.Vj 

f"A\- ' 7002 
I 

.. ,119649 162800N- "" 3640 --��--- � � 162804 -�-@:__ 2034 
0 '\ 86079 ft :<t I \ 162761 

""'119649 
2191 

162773 
I I , (I  : ltl 

-s @� 
21� I 

151632 

162784 

- I ' 3640 

I 
:: 1@: I I 

!P'' 
�, .. _J , . -0 <ll'"" 

: : 162774 t 0: _ ----� I 2 

' ' : - ��--------
' 191, <.>' "" 

7603- 1 �

� ' .()� -1 ---- 0� 

1627�-
�--- · � ___ : __ () 0 r- .-� -;j.-=--; 163255 3 

� - ' ,, 
A:' 

/599 

4703 � - - - e -- 1 
i : L--K::J--" " 1538 

1 
" ----

- 162780 
' ' 

� '....,� 17 

19652 -\!I ' 0 • - - - - - - • ' --- ' 162781 
_ __, _ . ---- ' : ______ . --\ " @ � 

1 51688 3640 � - - - -
�-- - ---- ------ -�J- -- - - - -- ;\> ---- ; 162776 1)53640 

'- d. - I 
-- - - ,-- , . � 

, , 
011 

---v --

,-
' '"' • � · n • 

163255 

162785 
' 

" " ' '--- - : 
""'' 

____ ,_ ., -- - - ' --- � ----

--- ' ' ' 
., - , c v 

-

' 
' 162810 ' ' ' ' 0 .--11 

: : I 
: : : 1.- - - - - - =� -- 41 I ��·-· I 

162760 
I � ---' -- 1 

' IU ' 

JJ965J� -- -- ------ I 1 162788 : ���� : � 

~ 
�---" -84276 

• 
j:' ---·" 

I 

I / 
--

' • ' ' 
162792 

6'090 

' 
: ' ' 

162775 
' ' ' 

119649 

45104 - · 162778 
: .. �: : 

*1627 � ' 
: .-163114 : ' 

**1633�� 
16�95 @ ('' �----' j5 : 

.---- - - -· :, (l ,, � 
78533 

--i)• ._,--;, �- v, \ ;_;-.....__ 162791 
: : 

r 0 ' '-" ' ' 't:; '-. " /' 

' 

: 
·. 

l r " 
-· 162793 

, , 

I 
r <--6 /�' 

162794 
& I I 

: : --- ------ 1 
162802' _ J : 

: .... - ' -- ---- - ----- : 

. : 

� _jl1"".Y---- - - - - : 
125011 : 

-, I 12so11 119652 
�· .,..@--� 

I 11o743 
' -- -"< · --· 

/��, 

151637 �-��o -J� <a � 
152893 36<0 

I 31 � 192---( I 

162799 640 162798 162797 

*Peculiar to 162379 ( 4 Second Time Delay at 100 WPM) 
**Peculiar to 163347 (16 Second Time Delay at 100 WPM) 

(ALSO SEE FIGURES 34 AND 35 ) 

162379 - Specification 59455 
163347 - Specification 5945S 

FI G U R E  3 3. 1 6 2 37 9  A N D  1 633 4 7  MODIFIC ATION 
L E TTER S TAP E 

KITS TO ADD A U TOMATIC N ON-I N TERFER I N G  
FE ED-OU T 

Page 32 

¥� 

-� 

'')·_ ,'4/ 

,) 

,;) 

,;j 



( 

( 

( 

( 

( 

( 

(. 

ISS 1, SECTION 573-118-800 

(REF. 162756) 

119655 

(REF. 73175) 
/f: \ 163326 

'-(@ 

(REF \ ,'i' ...._� -
• 253� 

' '- � ·""" 

I '' ,-/'IC�,, t • 

-
' .. ' ,._., ("( ,..w� ·-./ � 'tf.'�·f,· rr-·,t, \ 1',.);: .,� _,; 

-e 

( ! J)' I <t II , ,I 

' 

t .... JJ .... •�,/'/ I ,.----

'••• 'I' .,ff, 

151685 

(REF· 1562 

2757 

SEE FIG. f� 

**153839 "� 
,'1. 

**2191 .• 

,' :• 

'o 2539 
73175 :' ''\.-.,., �- __ "' 

193639 

�-**8330 
' ' \ ,:_,',',-

.. ' ""* _!A.-\'. •'Jy ...... \62758-fr:l':J----··" ·1'!;!)1 .,;) ,,, -
162756 

(REF • 156257 
SEE FIG. 1) 

' 
**151629-� 

151658-'i 
2191-U : @ __

___ IQ 
I 4) �-�: i 

-- _)Q 
1627� ---1 2191 

151632 

- . 

86873 

162747 I 
@)@1)� I 119649 

2 
101796 

191 I --cp@� 
8330 156740 

I 

: 163327 

�--�--

-

- ® 
151630 

� 
I 

-- � -©}� 
156136 2

/ 
191 

�3839 i: 
___ ___ ()>--

**162754 

:;£1 
tr::::.. - --- ----- \J"' 162755 '-.. 
�@ A G - --

__ .,. 
' 

/... -�- -- ---- 0 

"" 
2191--f_ ___ e� -- ... 7002 -;- - .I. • . • ••162753-�- ---. '- � ••J6<o 176286 151629 

IJ 
-

- --@�(/ **125011;' � *Not Part of 162379 and 163347 
**153799-

162379- Specification 5945S 
162380- Specification 50059S 
163347- Specification 5945S 
173443 -Specification 50043S 
176628 - Specification 50043S 

**Not Part of 162380 
(ALSO SEE FIGURES 33, 35, 36, 37) 

FI G URE 3 4 .  1 6 2 3 79 (AUTOMAT IC LETTERS ), 1 6 2 3 8 0  ( REMOTE CONTROL BLANK), 
1 6 3 3 4 7  (AUTOMATIC LETTERS ), 1 7 3 4 4 3  ( REMOTE CONTROL LETTERS ) AND 1 7 6 6 2 8  

( REMOTE CONTROL LETTERS) MODIFICATI ON KITS TO ADD NON- I NTERFERING TAPE FEED-OUT 

Page 33 



SECTION 573-118-800 

162762 

r------' _,.__ I '\\ 
(REF 

� 1 \\l il 

76� � � . 
_

1:2����� 

_

; ®_
119648 

�--_:' � I =-- I 
• l.:J6028 I 

II 

SEE FIG. 5) '-- , 
11 

" I flf' II 
" I 0J II 

I ,.JJ 1 II 

2034 
II 

11 07 43 "
I I � "" 

' ®- � .... ,..-�-- � -- ("" II 

162766-
--

--------
- -- - --

<____ -- ---

125011 � � . r 
I 

"'-
I l'f\ 

151152 
'vr- '-'� '1 

_J 
110743 

" - > 'cv.@----
151152 -�

� � ---- - ---- -

- ---

/,:--�, -
\1,�;� 

/"--' 
(REF. 179573 � _-

SEE FIG. 6) I �d) 

L : 
"119648 

I !�\ 
,---.,.. t-\.Y \1\ -

I/,�,, -- '- v_...;.\.-- -.,.,-
{""\\'- _... - -"" 

L.-\.1-\�!� --- �--
·� �-�-:-� 

/ --- -5r-.- � 
(REF . 162763 76422-� ©-4812 

SEE FIG. 6) 1 I 

162379 - <;pecifi cation 5945S 
162380 -Specification 50059S 
163347- Specification 5945S 
173443- Specification 50043S 
176628 -Specification 50043S 

> 

. .,. 
�'\:��j

-�'V 
(REF. 156536 AND 
110743 SEE FIG. 13) 

(ALSO SEE FIGURES 33, 34, 36, 37) 

F I G URE 3 5. 1 6 2 379 (AUTOMATIC LETTER S), 162 3 8 0  ( R EMOTE CONTROL BLANK), 

> 

1 6 3 347 (AUTOMATIC LE TTE R S), 173 4 4 3  ( R EMOTE CONTR OL LETTE R S) AND 17 6 6 2 8  
( R EMOTE CONTROL LE TTER S) MODIFICATION K I TS TO ADD NON-INTER F ERING TAPE F E ED-OUT 

?age 34 

0� 

t� 

p) 

) 

,,) 

J 

... � 
vJ 



( 
( 

( 

( 

( 

( 
l 

ISS 1, SECTION 573-118-800 

125011 
170907 

3640 \ 1 ;;-©}@�---­
/ � ----

152893 
� -� 151442 

12521/t� 
' � 

\ 
173621 /@ aJ_ 

"" 

219 
- ' 

36
/@ @ �1626� __ , //· � 

40 rllj V I' � 
< 1-

- - - - 159977 : - 156558 

125 

""- ' I 
011 

173620 
�---® ��� 162773 

224My 
I - -���

0 

119649 \ 

'190M 

' " 11 

159976-
: �= 3640 82463 

--, 

---1 -
I ' 
I I 
I 
I 

<@;.,:-- 2191 

2191 \�� �� 7002 "' 

ill 
""-.. 151632 
151722 

156558 

152893 3599 \ I 

\ 
0 � _ , 151737 162784 3640 \ J _ I " 

36 

� · 
I / 

' 
"' 

40 /'@ @jl �- �"""' <!I" ' '

-

"@Jl ·�J : J. � 3599 

364Q 
I 1 1�2774 

' 
- -� � 

119649 159978 
�7603 "J : : , - ·tr. 219!, ·""" 

162786 ' � 
r_() I!;J -- �- �@ 3599 

- ' - • 

:_ 0 ' - _,-iD -

4703 ___ 

--- - n , - - / 

_--, • !J - - - - 0 - - r5li-\ : : 125011- - - @@I 

151688 
3640 

1196

.

52-'!i) �:---- - • - 162��2780 - SS, -- ----- . , ::-::@� 

" " @f) lb-� _ - - ; _ -- - ,\1 - - : 364<> I 

l'l>"""'' @ \ \ 
: : J : () - l\ ! 163255 � 53817 

162785 
162760 ' �\ -- - - ---' �-0 -- : 

� ' 
I 

r 
1 r'U � L. -�- --- -� 

45104----

' 
162788 

' ' () -- - -

-
' 162800 ' : ' : ' __ I) 

� � �----- 84226 
' \ , : : : c-

- : : :: _lll , I 

162778 - -

�
I 

I � - --- I I 

- 0 ) - I 
� I ' 

! 1964 

' 
162792 

9 

' I !62775 

' 

1627 
162794 

� 162791 
: <>:: -

- • 

95 '-

' 
' _, 

173691 \ "-
//� �----� j 163114 

I 

\ /�- ®, � 
. 

I 
' - -� 

' ' ' 

_ _ _ ,_ . D '(;K 
\ < � : : 

78533 

- - - · 'L : fl\ '*'· 0 ' \ ,') 

0 ' "' '' • 
-- /" : �_r:' /' -- -

' 
l62793 162802 --&j 

c -;-- -- I - - 125011 

3640 

110743
3640-"' \ . --

_
- - - -- -�- /

162797 
_'..<�' 

151637 
A @' - --6-) !hi 0 /\V' \ 

�� ,y''0' � � '>d) 
1 1 1 \ 

152893 
1250!! 

162799 119652 
162798 119652 

162380- Specification 50059S 
173443- Specification 500435 
176628 - Specificotion 50043S 

*Peculiar to 176628 

(ALSO SEE FIGURES 34, 35, 37) 

FIGURE 3 6. 1 6 2 3 8 0  (BLANK), 173 4 4 3  (LETTERS) AND 176 6 2 8  (LE TTE RS) MODIF ICATION KI TS 
TO ADD REMOTE CONTROL NON-INTERFE R ING TAPE FE ED-OU T 

Page 35 



SECTION 573-118-800 

Page 36 

(REF . 156028 

164884 � 
151629 "" ___ .. ,., 

SEE FI G. 5) "· 
'-.,.{ �, 119649 

�164883 

\ 1'("'--::�::;/J.---··· �>-�---- u---··-(REF. 193639 
'·· / 125011 i"',." . � 

--- � � 2191 SEE FIG . 34) 
. -----� @/ 152893 "' i),.®J-�64886- c ' @ @·'rl J \ / <1)S> \ ( Q 164887 3640 ..,.. 

172639 8330 �, 
v '"�') 153839 
0. ,,_"(REF. 150687 

SEE FIG. 13) 

/ 
PECULIAR TO 162380 MODIFICATION KI T 

151629 (\ ? 
2034 173614 -�-- :i.. (j)l 

173609 11964z o: -�1648 � -'> d.PJ� (REF. 162778 AN D 162775 

® 4D : "/ / "-¢! (SEE FIGS. 33 AND 36) ,.....o ti>/ 1 (!), -, ,..8330 
119649 / • / 2034 119652 � 

173606 119652 2191 �-153839 

162380 -Specification 500595 
173443 -Specification 50043S 
176628 -Specification 500435 

_/ 

113039 173618 119648-0 \ 
0 � � 

�-� 173607 153839 
2191 � / 173604 � 1736/16 

1736 08 -O"'-" '"� � ' o"' I 
'' � \..ti;) 

4> • 7655 () 
8330-1!! ' � _() � 

- <l · - - -2191,
tQ)- . 

3598_.@) / \) 5566� 173602 

(ALSO SEE FIGURES 34, 35, 36) 

F I G UR E  3 7. 1 62 3 8 0  (BLA NK), 1 7 3 4 4 3  (LE TTERS) A N D  1 7 6 62 8  (LE TTERS) MODIF ICATION K ITS 
TO A DD R EMOTE CONTR OL NON-I NTER F E R I N G  TAPE F E E D-OU T  

-� 

�-� 

,'') 

''"). ''"" 

..• ) 

.,,) 

.J 



( 

(_ 

( 

( 

( 

( 

( 

...... > 

ISS 1, SECTION 573- 118-800 

162863-u 
· 

. 

/ ( Rof. 159316 
/ See Fig. 11) -�-- - r-"!rr_,tr'/7--(c.-_ <.3 ..... �_.-?J, 1/t '', II ', r- -"":..:'...... �, 

I' �, I ' :1 :ll 1 IJI 1 

,�� ,, I' � u i.J ·�' � � -� 
� I 
II 
II _.....,. u... .......... .�) 
..... ;?' 

Function 81ades 
Blade 

162375 162362 (Unshift-On-Space) 

192779 192778 (Unshif t-On-T) 
193669 193668 (Unshift-On-Biank) 

125011 
/ 

---@@)� 
/ I 36

4
0 

151152 

162375 - Specification 5909S 
192779- Specification 59095 
193669 -Specification 59095 

FIGURE 38. MODIFICATION KITS TO PROVIDE UNSHIFT FUNCTION 

161928 

� 

;:-----:..-:...-:._ __ 
I '\ I '"' \ I 
; ----'"":J 'r 

--I- i I l._ II 
'\ n'- 11 

\\I I 
I ,..,., II 

(Ref. 156028 1 ,..)./ 
See Fig. 5) ---: : ' 

151631-� 

I I � l, '' '·' 

161828-Specification 5534S 

FIGURE 39. 1 6 1 8 2 8  MODIFICATION KIT TO MAKE TAPE BACKS PACE AN D BLANK 
FEE D- OUT COMPATIBLE 

Page 37 



..,
 

0 co
 0> w
 

(X)
 

.., G) c
 "' m
 � 0
 

0
 

..,
 

-
-n

()
 

0
)>

 
"'�

 
-o

 
�z

 
"'

 
"'

;><;
 

<X>::j
 

r
--1

 

�0
 

-I
 m
 -o 

"'
"'

 
"'0

 
--t<

 
)>

­ ,o
 

m
m

 
-,m

 
m

Z 
m

o 
0

 I O 
o

., 
c

.,
 

--tm
 

m
 

0
 I 0
 

c
 

-I
 

-I
 

- z G) () 0 z -I
 )>
 

()
 

-I
 

417
32 

151
7 33

-
�

@) Q/ 
�· / 80334 

/
 
Q) � 

0 
OJ

 
110

743
 

OJ
 

a 
o

 
'\ 82

548
 

825
47 � �80�

4 

160
58 3

- I 
.(, 

I f" 
(f.) 

I 
rt 

I 
'

" 
I 

((\ 
\ 

I 
' �

; 
I 

tO
. 

rf'\
 

(RE
F. 

162
780

 SE
E 

I 
-

-
-\'..,

 
!l 

I 
FI G

S. 
33 

AN
D 

36)
-.

...._ 
_J_

 j-
-�

, 
.) 

- - �
t)-

I ' ' 
'\

 
. �

 
_.4)

 
I 

' �
 

I 
'01J

J. --
I 

� 
\ 

I 
��

 
\ 

I 
"�

 
\ 

(1 \
 �

 
I 

I 
,� 

�
 

V>
 m
 

()
 

-I
 0 z (.n
 

'l
 'I' (X)
 I 8 



( 

( 

( 

( 

( 

( 

( 

ISS I, SECTION 573-118-800 

*174450 ....... � 
I � <�0 : 

€)? ®--' 
'......... 

"-90951 
172632 

�·174451 

125015' 

151442-�� ®-­
'-2191 

151630 ' ���)-or--/ I 
2191 7002 

t?"'> r " 
��.�-....,._"':..., 'I '-..:: -... I j1 I �\, 

174449 111...- 1-,.-�'-j) / - '-11 I If - I I I .;;.... -- t....: l (II �� 1.1.-�J 

I \ I 
I -., 

16474D-II um t..UJ --® "-174452 Q! ��.... /2191 
QJ 1 .... � /151722 � 153538 L.- - -�_.l 174448-

� I "-. �1'3 
� '� ' �/� '-7002 

/ 
17444�" .. ') 2191 2191 tr.l,_ /+151721 

� � 

-
�-®-3598 � �� / +2191 

- - - - - ' � / + 122292 
' - - G · + 1 03078 

� 

174447' - - '<:::!)/ <: ',+7002 / � 
� +84892' I ' / +82548-.. C L / 

� ' ?" I'll <01 ' / +82548 - - -... ! � 10 +80334 ... 

' ... __.... /70 i ... ' i ' '� '' !Q; i 
...__ - - , ... , r:! . � , , 1 a +82547, . , / + 17 4446 

_> , ,, .. (]J !�' ' +174444-' ,. ' / ' (]J �-- \' '\ i ' f � I ' ' 
'!Jj \:!§. , ' I 10! �� , , , ()} � , Q > 

3598 ,\ +82548 "@ ' , ! ' , I 
� ,, ' +84892- : (]J > 

;G'Y' !L _'a)-119648 
''' I - - -

� .--& 1 '---
� - -, � I -+174446 

164743-� "'-S>v 
7655- � 

176420 -Specification 50041 S 
176421 -Specification 50041 S 

+Part of 174442 Contact Assembly 

*Peculiar to 176420 
**Peculiar to 176421 

FIGURE 4 1. 1 7 6 4 2 0  AND 1 7 6 4 2 1 MOD IFIC ATION KITS TO ADD TIMING C ONTAC TS 
TO SELECTOR 

Page 39 



SECTION 573-118-800 

Page 40 

�'""'"--@ - t <o, '"<> 

156250 

\...._ I I ... -.- � ,.... -I ' _.if"-7 Q I 1i'"r----
\ •J73200 

� ��'""' -;;. @� 
-......... ____ --1\t_@ 11 

• 
/ 

(REF. PARTS 

llo , Q G) �. 

SEE FIG. 3) <Jf' 

� 
K•t to Modification ' . *Part of 173336 

I Shaf t and Beanng. P vid e New Sty e 
dd.tional parts) 

ro 
3 for a 1 (See Figure 

173336 -Specification 5979S 

156250 

"-, 162340 

�I I 16�341 

>OJ;)� 

F IGURE 42. EA RLY DESIGN MAIN SHAFT M E CHANISMS 

'"· M·
, , ,
, 

,,� 

�) 

' ) 

'�) 

.,� 

J 



( 

(' 

( 

< 

( 

( 

( 

�-----119648 �-------156104 

Note: 
Due to special assembly processes, it is recommended 
that Teletype Corporation be contacted to determine 
if part replacement or repair is possible on this 
portion of the Punch Block Assembly. 

5 Level 
Punch Block Assembly Feed Wheel 

159656(Chadless) 156008- Indent Only 

170779 -Indent Punched Out 170778(Fully Perforated)-[179274 -Indent Between Feed Holes 
174150 

(7/8" Fully Perforated-c170779 -Indent Punched Out 
Tape, Printing on 179274- Indent Between Feed Holes 
Bottom of Tape) 

5 Level Feed Wheel 
Punch Block Assembly 

173770(Fu II Perforated)-[ 170779 -Indent Between Feed Hoi es y 179274- Indent Punched Out 
174357 

(7 /8" Fully Perforated -c 170779 -Indent Punched Out 
Tape, Printing on 179274-Indent Between Feed Holes 
Top of Tape) 

Note: 
Due to special assembly processes, it is recommended 
that Teletype Corporation be contacted to determine 
if part replacement or repair is possible on this 
portion of the Punch Block Assembly. 

"" 

ISS 1, SECTION 573-118-800 

1J 15;; 
_@"" 

110743 -----
\ 

- 156012 - - - •• -:::; /(REF. 156028 ----- f(__. SEE FIG. 5) 

�: �� . "-�J....·:=:tJ ---- - ,,. , (" '"-� �1:'1.'1;. ! 'v"d ,q;. 

� �56172 ,I , (REF. 110743A � :--)"'-_ •• -- ND 

' 
: 

152693 SEE FIG. 4) 

L . I 

(N 
_, . t 

ot Part of p h 

153267 �� 
,, BlookA=mb;o)

c 

-� 55063 
y 

-·� 153267 

�156106 (Pierced feed hole) \] 70803 (Perforated 'feed hole) 

Punch Blocks with Spring Retracted Punch Pins 

151073 
110743 �� �@(j)IV 

/(Not Part of Punch 
Block Assembly) 

55063 

� 151152 

�cif;i 
_
@ 

'-...110743 

rtEfl -­
--����12 

"--..172984 

/ 

/
(REF. 156028 

SEE FIG. 5) 

�(REF. 110743 AND 
_ t•"' � / 152893 SEE FIG. 4) 

�-1_"':. �:1 

·--

Punch Blocks with Power Retracted Punch Pins 

FI G UR E 4 3. PUNCH BLOCK A S S EMBLI E S  

Page 41 



SECTION 573-118-800 

Page 42 

151880 
'\ 11 07 43 

119653 ' 

119651 
I @) _ _ 

f@ @;'' / . -:<A, 
12580���[} ':_

, 
___

_ 
�(( (}) 

16452� 1-160843 
- -

-- -----

� 
- . _ __ 164528-@2. ,<_ 

110743�@, 

..,., 

125802// 
164528 125802 

0----- /,/ 
, "-... -. 

_f *164543 
l**178178 / 

8330 / 

- �
,
�@�--151722 

/ 2191 

+164535 
I 

(0� 
\� @ � 

I 

\_OCif 
,____/ 151737-�@®�- __ /,' </ 110743 / - . . .., 157252 

-'---81731 � 

/"l 
/ / 164540 

� 

/� ....... \. < J 0 [ 164964 -\, __ ./ 

86714'_:@@_ 
164528 I 

1645�0 
1--84226 

0< @/ .. 
86714 -. 0- )0531 

- @.@-®
) 51880 

""" 1107.6 

< 

� 150327 

164531 

\_V
-,-

; 

> 

/ 

'(� ©l-119650 

/681 -SPOOL Lf�835 -SPOOL W/RIBBON 
153841-@a, @. 

2191/ 

� 
�; 

,f·� 
85823 ({!, p 

0l I )J � 
- �  _# 

�-_I( :); II (}..- _ 

I (REF. 159535 
SEE FIG. 7) 

�=="' 
;-'"" !J \)! 

"" Jr 

)/ - . -1:\ *Peculiar to units equipped with spring retracted Punch pins. � 
**Peculiar to units equipped with power retracted Punch pins. 
+A 179579 Decalcomania which shows 

For Early Design Ribbon Feed Mechanism See Figure 16) 

direction of "Ribbon to Roller" is available. 

F I GURE 4 4. RIB BON F E ED M ECHANISM 

,,:� .. 
" "' 

., 

�, 

¢) 

..)t 

�) 

.,J 

,J 



'"'0
 

0
 

co
 

t1>
 t;
 

!"
""' 

..,
 

Q
 

c
 

;;o
 

m
 

""
" 

01
 

c
 

z
 

(")
 

0
 

0
 

m
 

0
 

..,
 

c
 

z
 

(")
 

-i
 

0
 

z
 

"'
 

,.
.. 

)>
 

0
 

m
 

Vl
 

,.
... 

!"
"" 

)"',.,."
 

fZl
 i

n
di

ca
te

s 
ti

n
e

s 
th

at
 a

re
 l

ef
t 

af
te

r 
th

e 
bl

ad
e 

ha
s 

be
en

 c
od

ed
. 

A
 

B 
C

 
D

 
E 

F 
G

 

}(
 

--
-

�
�

 
-

-

5<
 

�
 

!)(
 

)'(
 

[)<
 

�
�

 
�

 
b<

 -

-+l
l·•-

M
A

RK
IN

G
 

-l 
�

SP
A

C
IN

G
 

H
 

I 
J 

K
 

L 
M

 
N

 
0

 
p

 
Q

 
R 

S
 

T 
u

 
v

 
w

 
X

 
y

 

j;X
_ 

)<
 

;><
p<

 
�

 
X

�
 -

�
�

 

�
 

_!).<
 

�
pl

 
�

 
15<

 
�

-
�

 
I><

 
)<:

-
IX

 
i2j

 
�

 

N
ot

e:
 In

 a
dd

it
io

n
 t

o 
re

m
ov

in
g 

th
e

 t
in

es
 f

or
 a

 d
e

si
re

d 
ch

ar
ac

te
r,

 
th

e 
LT

RS
-F

IG
S

 s
hi

ft
 t

in
e

s 
sh

ou
ld

 a
ls

o 
be

 c
od

ed
 a

cc
or

di
n

g 
to

 t
h

e
 f

ol
lo

w
in

g:
 

(1
) 

To
 r

es
po

n
d 

on
ly

 i
n 

th
e 

FI
G

S
 p

os
it

io
n

, 
re

m
ov

e
 t

in
e

 3
. 

(2
) 

To
 r

es
po

nd
 o

r.l
y

 i
n 

th
e 

LT
RS

 p
os

it
io

n
, 

re
m

ov
e 

ti
ne

 4
. 

z
 

BL
 C

R 
LF

 

-

(3
) 

To
 r

es
p

on
d 

in
 F

IG
S

 a
n

d 
LT

RS
 p

os
it

io
n

, 
re

m
ov

e 
ti

n
es

 3
 a

n
d 

4
. 

�
 

��
 

""
"" 

Vl
 

�
 

..
., 

)>
 

)>
 

;;o
 

C
O

D
E 

PU
LS

E 
(")

 
�

 

z
 

z
 

S
EQ

U
EN

C
E 

Q
 

Q
 

l 
+ 

� 
,.

.. 
..,

 
-i

 
-

S
P 

..,
 

Q
 

Vl
 

"'
 

2 
3 

--
15<

 
3 

4
 

LT
RS

-F
IG

S
 

�
 

5 
6 

5 

7
 

-
D<

 
8 

4 
I)(

 
1 

�
 

12
 

2 

16
440

2 
U

N
C

O
D

ED
 B

LA
D

E 

!G
 

� 
C

O
D

E 
PU

LS
E 

)>
 

;;o
 

(")
 

�
 

S
EQ

U
EN

C
E 

z
 

z
 

I 
Q

 
Q

 

+n
� 

� 
2 

3 

4
 

LT
RS

-F
IG

S
 

6 
5 

8 
4 1 2 

! 
l 

Vi
 

Vl
 

.;-
-' 

Vl
 

m
 

q
 

0
 

17
94

62
 U

N
C

O
D

ED
 B

LA
D

E 
I 

J 
II

 
z

 
01

 
'I

 
w

 
�

 

00
 

I 8 



SECTION 573-118-800 

Page 44 

151737 '- 119649 
3640 f I S 156558 

159978 
.......... � � )J 9649 ------179669 

-�- I/ 0/@ ®:� 
151880"-..m... • .. /"' I ........ � "'-151380 

""i'l? 
7 " 3640 

3640/$ ,f -:-------176451 
I // I .L---- /I 
t--.....--_..... I vI I 

159976-0) Al,-104463 A
1o4463 

I 3640 £II � 

D-

12034 " @'0111" � -152129 

*190M 159977 $ 
1 '@f 

**224M fe·= 1517"' "i1 -�� I I 
/
p-158760 

'-' I ._@�_ �-/'/�L�@' 
- sr-... /JiL � 

I 5 ( fj - A () -_ 176462 

I I / � I \ 
; - .··' 

I ........ oLo -. 1 fi \ -176445 1 � \ . . ····· ... ··' 

365o--� I .... " ru-, ' .� ... ,..... I ,,';.;...---<Ref. 1645!3 

I ..- 1 "' •• ' 1 ' ' Se Ff 

� // I I /. I l:£!1- f� i ! e g. 6) 

125215- L--/ 
2191- @ '176450 \_ .. -,..., ; i 

I � 
11 i' I 

153841-ffl ] 
@ ft,f�[ / (Ref. 156051 

� • 
A .. l. : Se F' 

I - 176452 
-('t)1.-.\ 

e lg, 6) 

.... .... . .. /<$!-
·�:J;)i- c.:.:.t:.)- ·��=·� 

42827 /........ ...-�./ •. \ -'®l-
,.� -...;;.;,:- ..... 

" ' (Rof' 156070 -\,/' ' , ' l77003 (Rof 1560 � 

� /70072 // See Fig . 6) >L:f\.�':� / See
• 
Fl J)

7 

...... .... 
- • .._.,_ . - ...... , 

g. 

@ .... ..- / 17 6454 
I ••. , .... ;."�� .··1- , 

\,/ � 176464 \ l -r;;:, ;::' ... ·----.S:'Y�_......- 176465 

I l � 176453 
\,::) :��!-

�I_ \ I �·;ll�· 

�, 219V@� , i : [151630 90504 �-]\- 176463 I 70466 1 I · 
> 

176452- ', �353l � ' � � / ' 

I� 
/.@) 

176460/ �- l.. fJ. _ /r__ // 

� � � � / - /  
..1 � / -- / 

178826 /, 
I 

/ 
-

�/ . (j � 110743 

70072 -:% � \-::.- / �- -rrl 
, . 176459/ � \_176455 1 )  -®-151880 

42827/ v 176457 

*Peculiar to 173961 
**Peculiar to 179133 

(Also includes parts on Figure 47) 

173961 -Specification 500585 
179133 -Specification 500585 

FIGURE 4 6. 173 9 6 1  AND 1 7 9 133  MODI FI CATION KITS TO PROVI DE BLANK DELETE FOR 
TYPI NG REPERFORATOR 

, 

,�) 

,, 

> 

,,} 

J 



( 

( ""-., 

( 

( 

( 

( 

(, 

82548 ----

�-----
194176 

(Also includes parts on Figure 46) 

ISS I, SECTION 573-118-800 

Q: 
.../> 

<....-
// :3346::: !> _11512 

',A. " :  2 

� : : 
176468 

> _j �· 

@> -1+2967 

153342 

�se 

151630 

F I G U R E 4 7. I 7 3 9 6 I AND I 7 9  I 3 3 M 0 D I F  I C AT I 0 N KITS T 0 P R 0 V IDE BLANK DELETE F 0 R 
TYPING REPERFORATOR 

Page 45 



SECTION 573-118-800 

Page 46 

179251---

172759 '0 /' 
. �,;:�:=-=:c:-:::-""<- .. -, �� 

155753 

119648 -@ 

17262� 

112627-� 
I 93117 -� 

'::> 160626 
-

. - -
-/. .j 

l _ _ @.;, 
) . 

-e:�....... .. l. . � 173137 
173136-

A 160627 -lJ ' 

138034-� 
, ::�:=l]-121° 

FIGURE 4 8. 1 7 3 13 5 TAPE ABSENT C ONTAC T BRACKET ASS EMBLY 

151152-w 
3640-$ 

I 

164950 -��:
-
� . .. 

- �� � 

164949 -------

(Ref. 156028 
See Fig. 5) 

\/ 
(,· ,, , , ' ,, , 
��<;!� r( 
:; �·) ,, 
II _.-"' 
l7 .... �::----

(Ref. 152893 and 

- . _ .  -� 110743 See Fig. 4) 

��-, r:::::�) 

164948- Specification 50013S 

FIGURE 49. 16494 8 MODIFIC ATION KIT TO EQUIP REPERFORATOR WITH C OMBINATION 

TAPE CHUTE AND KNIFE TEARING EDGE WHEN MOUNTED IN A UNIVERSAL C ABINET 

'� 
"'_'_· .. . . ··:·' 

<i) 

"'')·· ,l,j• 

) ,;") 

'···' '%J 



( 

( 

( 

( 

( 

t 

l 

ISS I I SECT ION 573-118-800 

164507 

114876 
....... / 90951,�@f � 

152893 

160583-�� 

/'Z'-! 82547�.,0 
74728 � 

158816- L"� 

82548 11'1 
82444 - I!J  

� v 

0 0 I 
'f.>\' / CD I 0 I - 154235 

1 J !-r"z'{ljrc-----...;;.J'/�} 
I ,-.'' -''\\ \ ,"_: ·� �-(Ref. 156316 

11 �/���' '��� \'� �� \._.1_: See Fig. 11) . '" _, 
\..." � � 

�*173850 

"*151626� 

-Function Blade 

CD 179461 (Figs.) 

@ 179462 (Uncoded) 

@ 179462 (Uncoded) 

@ 179460 ( Ltrs.) 

164506 -Specification 5952S 

*Not Part of 164506 Modification Kit 

FIGURE 50. 164506 MODIFICATION KIT TO ADD MU LTIPL E MOUNT E D  FUNCTION BLAD E 
OPERAT E D  CONTACTS 

Note 1: 

FUNCTION BLADES 

Modification CD @ @ 0 
176258 -Specification 50111 S 
176627 -Specification 50111 S 
192686 -Specification 50111 S 

Kit 

176258 
176627 
192686 

179932 179934 
See J?9933 Note 1 179935 

179761 179762 

See 
Note 1 ®0 

Q).Q): ' : t ' r--) (Ref. 15.,.,,t"' ' "' ' "'!:, ;.• \: 1 82548 See Fig. 11) ........_ �:-'\�. \� ·� ,) 

� ' '--1,r -�� ·i 

I 3640 
82548 / '» � 

/ ,, ,. 

�; 
� \ � ���/ 

. 

\ 159

.

5 71 74727 154235 I @ � � '1!�'1! ·JJ�. �/. I 151688 / 10! Ill Q! !Q) .1 I ��OJ �.Q w(] �/82548 41732 j 1 'JJ 1 OJ I 74727 
74727 . . Q � 

161100/ \ ' 8075"5 . -- . \ 125011 
6? / 

159570 \ 

� 
, / 161102 ��";.:.,_, 3640, ®' 155750 

_,' � .. -;::: ,,; ' @ 15575 < ·]·- . ll � - . -
•. �'J "'7"'',\� <r1j 15575 .'t>)/ · --

-- -, 

151152 .,. �"" 
/,- ( REF. 159995 �'J."' 

-\ 76257 SE E FIG. 17) (Ref. 151152, 
3640 and 125011 

See Fig. 17) 176255 
\ 

Function Blade 

J 79762 ( " BL" Function) 
i79761 (U .C. "H" Function) 

79932 (U.C. "S" Function) 
79933 (U.C. " J " Function) 

l 79934 ("N" Function) 

176259---

@Ji)-151631 

'2191 

Function Blades inc luded in 164506 Modification Kit 

FIGURE 5 1. MO DIFICATION KITS TO EQUIP A REPERFORATOR WITH AN AUXI LIARY 
CONTACT ASS EMB L Y  AND FU NCTION BLAD E S  

Page 47 



SECTION 573-118-800 

Page 48 

*86304 � 
I / 

_,"" I @Y I 

/ 
*178919--...........� (/ 

I 
I *119648 

) / *178920,@ � 
0 

/ " . � r<:r *2191 
*151637 -----w '*3640 \!Y\ 

*178922 

178917 -Specification 5534S 

* 159913 

�-- / 
49420 

� ·  �111017 

�---- 2191 

178927--._ / 

� \"' "'7•'-S:r-"' I ,�·\ -==,.,. 

� 
< �,-, � _ _:�-{I�EF. 156028 

/ tL\1"\ I � 

178926-
�-' \ '•�·' ,: SEE FIG 5) 

// 
...... h 

• 

{I \� 
\ f' ·�-�-

1 II e?'>.. \ ', \,\., 1 
1(.:;;1 1\1 I •1 1\\ 

+93117 -@ / � 'I 1 
�- I, ; (' 

I _..,. " - /�./ 
,_ ... "":_;,' 

" - - r -.......___ 
� 

-
178925 

V 0s924 +NOT PART OF 178917 
*PART OF 178923 

FI GURE 52. 178 9 17 M ODI FIC ATI ON KIT T O  PR OVIDE B ACKSP ACE MECH ANISM F OR FULLY 
PER F OR ATED T APE AND PRINTING BETWEEN FEED H OLES 

/ 

(REF .178921) 

L. 
(REF • 1107 43) �-�1--�r����-

. (REF· 156028 

� : � \:•. ..,_._._._._.,_.__ ·� 

SEE FIG. 5) 

/r-- .. ·- -- ,. 

178931 
"'-'<' • \1 ---h·. ·:· 

/ 
1#4')1 I ,t 

•!,...1 11 

• .. ,n ',\ -._ . .;:)) 
-r, ��---.. .. _ .. __ 

�::#. \i ;./-': (.) ',y 
----:.-_._:.�-

...-- / 

Y
A.?/ :,. .... ,... \:\ :;;�;. ·�·-· . ._.3_...,_._,._ 

/ 
---::::� �-) :( l -· ,,------- fi ';': 

/ 

\ '•!:.-- ) :: _?<., • :: 

/ 
'\. - ------/ :: / : :f' :: 

/ .,-·---. ,.-1: : � / 
• ... .. \/ \':... ; r:- � .. � 

/ .... ............... I Ill \t 

({-�;./ ._.., _____ _,<----------/ -� ll 

;:%,§7f' 
1::::0"' 

/ 

(REF. 151630) 

d ---�'!REF. 
2191} 

v ··./-> 

/ � 
178932 

178918-Specification 5534S 

FI GURE 5 3. 178 9 1 8  M ODI FIC ATI ON KIT T O  PR OVIDE GU ARD F OR B ACKSP ACE MECH ANISM 
( FULLY PER F OR ATED T APE, PRINTIN G BETWEEN FEED H OLES) 

"� 

�,-_ -. � 

.-·-) J,1" 

•4) 

'� 

.J 



( 

( 

( 

( 

( 

t 

t. 

FIGUR E 5 4. 

''1{/1(/7;-?,tt:?/- - -··-�, �� ·i· '•' •;fl,lft/ t/'1'101'�::;:.. � � <.�.._:;.�.,...t�..tl );1 1.1 If/ 1 1 1r1f/ ,·1, .... , "" • • .. o.� ... • ... !. .. �!,l ... ':J ... �/ 
(REF. 161109 

SEE FIG. 6) 

ISS 1, SECTION 573-118-800 

179275 MO DIFICATION KIT TO PROVIDE PO S ITIVE ENGAGEMENT O F  P UNCH SLIDE S 
WITH THE LATCH LEVERS 

153817 

I 110743 
/ 125011 

!@:,@:«@ �0'- 174476 
I � - ,_ __ 

: 
------_t : � ---1... _ r'----- - � ,! L--

----- ...... rt: - _r .• 
I 
I \:.-/ 

/----

174475 -Specification 50034S 

(REF. PUNCH 

BLOCK) 

FIGURE 5 5. 174 475 MO DIFICATION KIT TO PROVIDE PRINT S UPPRE S S ION ON FUNC TIONS 

Page 49 



SECTION 573-118-800 

Pc.ge 50 

151630-� �@-
2191/ -, i @J ___ _ 

! � > 

,- - '  / 

//82463 

---
90951 

�-151632- --- 3599 - 17@' (@/ 

� 151241 

a�6fiX/ - l.l.;f:!;J H 
151886 

,�-

- � �- 2191 

-
- - - fl- / // � -

-- -- J -� /16134� // -@) 

-
I ® 

-t!%i\\ / 
/ 

-
-' �-' 

L 119651 

----
�

� $ 

-
--

-

/ 

-fj) 
'""' -� � >-� �- -

/160583 

@ 
- -- v;:\ -'•' ' "'"' - &@ 

110743/ : > < 4 0'/ \") 
/) © -74952 

{Ref. 156867 
, / 

- � /158816 
(!]�- 76246 

See Fig. 1)" /
/

/ 

�' � y -41732 

,
/

�

-
_
,

/

// 

I � I � 

/ I 
I 

I �· 

, ' 

o' o, .oi -a'"" 

,r---; ' : 173128-
'�<;) ' � �I -160593 

' 
I 

� 1 <;) 

I :· /�,-, I 

� �Q'' i : � -82548 

/ I � w-�
� �) , 

1 I 

�-' I 1 �� 158817 

·� / I / / ;{ � "'I � · � -112509 

j -· '( - -

' � 82547 f/ 
I 
I 
j 

> , I 
I 

r• 
I 

45104 / 
I 
I 

I 
I 

<.) 

90951 

/ 151240 
3599-® @ --,� 

A
/ / & - �-!?:hl(}) i " 

. 
119651 

90951 
/ - \JY:!j - - - 0- / 151886 / 

-(@;· 161347 "'1 ' I 

f';;:, / 
/ 151879 

151237 
151235 

,, _ "' @)0- -� 
- ffi/ . . / '""' / """ - )d-, _ ,r,11.��@ ' (@/ .{:::�--. 

151237 
l r•( (o--), - - lf(jl- ff /\ I !fo/ 

3599 / 90951 
173129 ®ef{c) 

'([(� (@ . / 161347 
--

J£ 173131 
. 

- - -
- _

@
/119651 

\ , \ 
', � f- ( (}) j I I 

''-' ' : V; - - - IQ tJ "' ,, / ' 
� 

---

90951 / L3599 

FIGURE 56. MOTOR CONTROL MECHANISM 

-� 

� 

._,,,, 
- , 

' ) 

) 

.,,) 



( 

( 

( 

( 

( 

( 

( 

163961 (.91Ft) 
179943 ( 1 Ft) 

FIGURE 57. CODE READING CO N TA C T  CABLES 

ISS 1, SECTION 573-118-800 

Page 51 



SECT ION 573-118-800 

Typewheel Code may be 
found in either of two locations. 

Code Part 
Number 

n Edge of Tape Printing on 

ABW 175604 

ACA 175608 

ACF 175612 

ADC 175632 

ARA<D 173965 

ARC @ 173971 

ARE@ 173970 

ARG 173966 

ARJ 173968 

ARL 163676 

ARK 163675 

ARM 163677 

ARS 173969 

ARW 163683 

ARX 163682 

ARY 163681 

ARZ 1�3679 

AWA 173967 

AWB 163685 

AWD 163687 

AWE 163688 

AWF 163690 

AWS 175580 

AWU 175582 

AWX 175583 

AWY 175584 

AXW 175519 
AXZ 175521 

AYB 175523 

AYX 175546 

AYZ 175547 

AZG 175554 

AZJ 175556 

AZM 175559 

AZT 175565 

.__AZW 175568 

N ote: 
Typewheels not appearing on this page 
may be ordered by Code letters. 

Page 52 

TYPEWHEEL CODE CHART 

Matching Arrangements 
Code Part 

T ypebox Keytop Number 

BRH 175707 
BRL 175710 
BRM@ 175711 
BRP 175713 

RA ARK BWA(j) 173757 
RC ARL BWB 173769 
RE ARE BRB ® 175701 
RG ARG 
RJ ARW 

BR T 
RS ARM 
YM BRU 

YE BRQ 
RZ ARU 
WY BRJ 

FIGUR E 5 8. T YP E WHEEL C H A R T  

<D Bell System Arrangement A 
® Bell System Arrangement B 
@Bell System Arrangement C 
0 Bell System Arrangement D 

Matching Arrangements 
Typebox 1 Keytop 

Printing BetweE n Feed-Holes 

WY BRJ 

-� 

,,, 
, 

') 

-•'-)_-_-.:.\' 

--�> 

.,,,) 

l;) 



( 

( 

( 

( 

( 

( 

(, 

Part 
Number 

190M 
224M 
252M 
254M 
1020 
1036 
1210 
1256 
2034 

2191 

2199 
2407 
2438 
2481 
2539 
2669 
3598 

3599 

3606 
3624 
3640 

3646 
3650 
3870 
4703 
4812 
5363 
5425 
6801 

. 7002 

7603 
7655 
7835 
8330 

22746 
31636 
33765 
41382 
41543 
41732 

42823 
42827 
45024 
45104 
45963 
47024 
49084 
49420 
55063 
55090 
55669 

Description and 
Page Number 

Coil, Magnet 35, 44 
Coil, Magnet 29, 35, 44 
Coil, Magnet 22 
Coil, Magnet 16 

Screw (6-40 x 1/4 Hex) 6 
Nut (6-40 Hex) 7 
Screw (2-56 x 5/8 Fil) 46 
Screw, Set (6-40) 20 
Washer, Flat 15, 29, 32, 34, 
36,44 
Washer, Lock 3 To 23, 25, 26, 
27, 28, 29, 31, 32, 33, 35, 36, 
38, 39, 40, 42, 44, 45, 47, 48, 
50 
Nut (7 /16-32 Hex) 10 
Washer, Lock 10 
Washer, Flat 16 
Washer, Flat 23, 39 
Nut (3/8-32 Hex) 20, 33 
Washer, Lock 4, 14 
Nut (6-40 Hex) 3, 4, 6, 7, 8, 
10, 11, 14, 15, 18, 19, 21, 22, 
26, 27, 29, 31, 32, 35, 36, 39, 
45 
Nut (4-40 Hex) 6, 7, 9, 11, 12, 
15, 16, 17, 20, 29, 32, 35, 50 
Nut (6-40 Hex) 4, 19, 27 
Washer, Flat 22 
Washer, Lock 3, 4, 5, 9, 10, 
11, 13, 19, 20, 21, 22, 23, 29, 
31' 32, 33, 35, 36, 37, 44, 45, 
46, 47, 48 
Washer, Lock 26 
Washer, Flat 29, 44 
Spring 19 
Spring 32, 35 

Wick, Felt 34 
Spring 7 
Shim (.010") 21 
Screw, Pilot (4-40) 50 
Washer, Flat 3, 4, 6, 7, 9, 10, 
11, 13, 15, 17, 19, 21, 22, 23, 
26, 29, 32, 33, 35, 38, 39 
Spring 32, 35 
Spring 31, 34, 36, 39 
Ribbon W/Spool (Black) 18, 42 
Washer, Flat 3, 4, 6, 7, 8, 12, 
14, 15, 18, 19, 20, 25, 26, 29, 
33, 36,42 
Spring 10, 20 
Spring 21 
Washer, Flat 28 
Spring 7, 14 
Bearing, Ball 27 
Plate, Clamp 22, 23, 25, 31, 
38, 45, 47, 50 
Washer, Flat 3, 5, 21 
Screw (3-48 x 1/4 Fil) 44 
Spring 26 
Spring 32, 35, 50 
Spring 21, 33 
Washer, Flat 11 
Spring 3, 23 
Spring 48 
Spring 28,29,41 
Spring 21 
Spring 36 

Part 
Number 

70072 
70466 
70878 
71437 
71681 
72522 
73175 
73611 
74283 
74553 
74727 
74728 
74952 
74965 
76246 
76422 
78533 
80334 
80531 
80755 

80833 
81726 
81731 
81778 
82392 
82444 
82463 
82474 
82547 

82548 

84226 
84575 
84892 
85823 
86079 
86283 
86304 
86506 
86714 
86774 
86873 
87401 
90052 
90361 
90504 
90535 
90560 
90573 
90599 
90606 
90615 
90789 
90790 
90791 
90951 

91120 
92260 
93108 
93117 
93118 
93346 
93356 
94669 

NUMERI CAL INDEX 

Description and 
Page Number 

Washer, Lock 44 
Spring 44 
Spring 28, 29 
Washer, Flat 8 
Spool, Ribbon 18,42 
Wick, Felt 7 
Washer, Lock 20, 33 
Wick, Felt 23 
Washer, Spring 14 
Wick, Felt 10 
Terminal, Contact 23, 45, 47 
Terminal, Contact 22, 47 
Screw (4-40 x 5/8 Fil) 50 
Bushing,lnsulating 45 
Bushing, Insulating 50 
Spring 34 
Spring 15, 32, 35 
Terminal, Contact 38, 39 
Washer, Flat 42 
Bushing, Insulating 22, 23, 31, 
38,47 
Guard, Contact Spring 25 
Terminal 25, 31 
Spring 42 
Screw (4-40 x 3/16 Fil) 16 
Shim (.004") 4 
Bushing, Insulating 47 
Spring 20, 32, 35, 50 
Terminal 29 
Insulator (.094") 22, 24, 25, 30, 
31, 38, 39, 47, 50 
Insulator (.062") 22, 23, 25, 31, 
38, 39, 45, 47, 50 
Spring 32, 35, 42 ! ': 
Spring 29 
Stiffener 39 
Spacer 18, 42 
Washer, Felt 11, 32 
Spring 18 
Spring 27, 28, 48 
Post, Spring 3 
Washer, Flat 42 
Screw, Shoulder (6-40) 11, 26 
Spring 33, 36 
Spring 3 
Screw (4-40 x 5/8 Hex) 17 
Washer, Felt 8 
Washer, Felt 44 
Washer, Felt 12, 13 
Washer, Flat 28 
Spring 4 
Shim (.008") 11 
Spring 3, 18 
Spring 19 
Washer, Flat 15 
Washer, Flat 29 
Washer, Lock 7 
Washer, Lock 13, 25, 39, 45, 
47, 50 
Spring 7 
Washer, Lock 19 
Washer, Lock 27 
Washer, Lock 46, 48 
Washer, Lock 22 
Bushing, Eccentric 45 
Washer, Felt 3, 7 
Screw, Shoulder (4-40) 7 

Part 
Number 

94712 
95378 
9671 7 
97266 
97516 
98004 

100994 
101123 
101796 
102028 
103078 
104463 
104824 
108943 
109356 
110434 

110435 
110437 
110743 

110879 
111017 
111767 
111777 
112509 
112626 
112627 
112634 
112636 

'-1 I <'+12'J67 ' 113039 
114876 
115122 
115134 
119467 
119647 
119648 

119649 

119650 
119651 

119652 

119653 
119655 
119656 
121100 
121125 
121242 
121243 
121245 
121246 
121538 
121551 
122149 
122292 
124177 
125011 

ISS 1, SE CTION 573-118-800 

Description and 
Page Number 

Spacer 10 
Spring 19 
Screw, Shoulder (4-40) 4,15,31 
Plate ,Contact 1 0 
Bushing 42 
Screw (2-56 x 11/16 Hex) 22 
Nut (2-56 Hex) 22 
Washer, Felt 11 
Washer, Felt 33 
Post, Spring 21 
Plate 39 
Screw (4-40 x 1/4 Hex) 44 
Spring 16 
Bushing 25 
Washer, Flat 31 
Screw (4-40 x 3/16 Fil) 3, 14, 
15 
Nut (4-40 Hex) 31 
Spring 13 
Washer, Lock 3, 5, 6, 7, 8, 9, 
10, 11, 12, 13, 14, 15, 16, 17, 
18, 21, 22, 23, 25, 27, 28, 29, 
32, 34, 35, 38, 41, 42, 44, 47, 
48, 49, 50 
Spring 9, 12, 19 
Screw (6-40 x 5/16 Fil) 19, 48 
Washer, Flat 21 
Connector, Receptacle (4 Pt) 24 

Insulator (.031 ") 50 
Nut (10-32 Hex) 10, 14 
Nut (2-56 Hex) 46 
Spring 13 
Spring, Feed Pawl 21 
Washer, Flat 27, 45 
Post, Spring 36 
Washer, Flat 13, 25, 45, 47 
Washer, Felt 10, 45 
Washer, Felt 11 
Insulator (.032") 22 
Ring, Retaining 7, 21 
Ring, Retaining 7, 14, 28, 29, 
34, 36, 39, 41, 46, 48 
Ring, Retaining 7, 10, 11, 13, 
18, 21, 22, 23, 29, 32, 33, 35, 
36, 42, 44 
Ring, Retaining 8, 18, 19, 42 
Ring, Retaining 3, 10, 12, 13, 
]9, 21, 22, 28, 29, 32, 36, 38, 
42, 48, 50 
Ring, Retaining 3, 4, 7, 8, 14, 
18, 21, 32, 35, 36 
Ring, Retaining 10, 18, 21,42 
Ring, Retaining 33 
Ring, Retaining 20, 33 
Spring 13 
Washer, Spring 22 
Clamp, Cable (1/8" ID) 15 
Clamp, Cable (3/16" ID) 15, 30 
Clamp, Cable (5/16" I D) 15,30 
Clamp, Cable (3/8" ID) 15, 30 

Terminal 16 
Screw (8-32 x 1/4 Hex) 26 
Screw (4-40 Spl) 28 
Bushing 39 
Washer, Lock 4, 6, 14, 15, 19 
Washer, Flat 3, 6, 9, 11, 12, 13, 
14, 18, 19, 21, 22, 23, 28, 32, 
33, 34, 35, 36, 37, 47, 48, 49 

Page 53 



SECT ION 573-118-800 

Part 
Number 

125015 
125215 

125231 
125268 
125802 
128357 
130330 
130696 
131016 
135716 
135901 
138034 
139697 
139752 
144793 
144794 
144795 
144796 
144797 
144998 
144999 
145353 
145356 
145357 
145358 
150000 
150001 
150013 
150026 
150029 
150040 
150043 
150044 
150048 
150089 
150241 
150327 
150355 
150356 
150411 
150507 
150687 
150923 
150990 
151073 

151103 
151152 

151222 
151234 
151235 
151236 
151237 
151240 
151241 
151246 
151336 
151346 
151416 
151442 

151603 
151626 

Page 54 

Description and 
Page Number 

Washer, Flat 4, 8, 9, 16, 19, 39 
Screw (4-40 x 3/16 Hex) 29, 
35,44 
Nut (10-32 Hex) 4 
Spring 20, 22 
Washer, Flat 20, 42 
Ring, Retaining 8, 13 
Washer, Felt 11 
Washer, Felt 12 
Washer, Felt 11 
Spring 3 
Washer, Cup 10 
Plate, Clamp 46 
Screw (4-40 x 9/32 Fil) 27 
Screw (4-40 x 11/64 Fil) 3 
Spacer 7 
Spring, Torsion 7 
Plate, Rear 6 
Plate, Front 7 
Shaft, Feed Wheel 7 
Post 7 
Shoe, Tape 7 
Wheel, Pressure 7 
Wheel, Feed 7 
Guide, Tape 7 
Bracket, Tape Guide 6 
Drum, Clutch 5 
Drum, Clutch 3 
Disk, Adjusting 3, 5 
Lever, Shoe Release 5 
Wick, Felt 3, 5 
Screw (6-40 x 5/8 Fil) 5 
Shoe, Secondary Clutch 3, 5 
Shoe, Primary Clutch 3, 5 
Spring 3, 15 
Screw (4-40 x 1/2 Fil) 16 
Spring 3, 5 
Roller, Ribbon 18, 42 
Lever, Latch 3 
Lever, Trip 3 
Washer, Flat 3 
Spring 18, 21 
Stud 15 
Washer, Felt 8 
Washer, Felt 9 
Screw (4-40 x 5/32 Fil) 3, 8, 
23, 28, 41 
Spring 15 
Screw (4-40 x 3/16 Hex) 3, 11, 
13, 17, 19, 21, 22, 23, 29, 34, 
37,41,46,47 
Washer, Felt 8 
Ratchet (27 T) 50 
Ratchet (28 T) 50 
Hub 50 
Spring, Flat 50 
Pawl 50 
Lever, Latching 50 
Washer, Flat 4 
Oiler 15, 27 
Screw (6-40 x 3/8 Fil) 27 
Nut (6-40 Hex) 7, 8 
Screw (6-40 x 1/2 Hex) 4, 5, 
10, 11, 15, 16, 27,29,31,35,39 
Spacer 16 
Terminal 24, 25, 26, 30, 31, 
35,47 

NUMERICAL INDEX (Continued) 

Part 
Number 

151629 

151630 

151631 

151632 

151637 

151640 
151642 
151657 
151658 

151659 
151685 
151686 
151688 

151689 
151690 
151692 
151693 
151700 
151701 
151714 
151715 
151721 
151722 

151728 
151731 
151733 
151736 
151737 

151848 
151879 
151880 

151886 
152129 
152400 
152401 
152402 
152403 
152404 
152405 
152406 
152407 
152409 
152410 
152411 
152412 
152415 
152420 
152421 
152423 

152425 
152426 
152427 

Description and 
Page Number 

Nut (6-40 Spl) 3, 8, 10, 20, 26, 
33, 36 
Screw (6-40 x 1/4 Hex) 3, 7, 9, 
10, 12, 15, 18, 19, 20, 22, 23, 
26, 27, 31, 33, 37, 39, 44, 45, 
50 
Screw (6-40 x 5/16 Hex) 3, 4, 
6, 7, 9, 13, 16, 17, 19, 21, 22, 
27,47 
Screw (6-40 x 3/8 Hex) 4, 5, 6, 
15, 17, 22, 23, 27, 29, 32, 33, 
35, 40,50 
Screw (4-40 x 1/4 Fil) 6, 18, 
32, 35,48 
Lever, Clutch Shoe 3 
Screw (6-40 x 3/4 Fil) 33 
Screw (6-40 x 1/4 Fil) 4, 14,15 
Screw (6-40 x 5/16 Fil) 3, 4, 
27,33 
Screw (6-40 x 1/2 Fil) 33 
Screw (4-40 x 5/16 Fil) 33 
Screw (4-40 x 3/8 Fil) 16 
Screw (4-40 x 5/8 Fil) 16, 23, 
25, 32, 35, 45, 47 
Screw (4-40 x 3/4 Fil) 31, 47 
Screw (10-32 x 5/16 Fil) 5,27 
Screw (6-40 x 3/16 Fil) 19 
Screw (6-40 x 9/16 Fil) 3 
Screw, Shoulder (6-40) 12 
Spring, Torsion 15 
Spring 15 
Spring 16 
Screw (6-40 x 3/4 Hex) 29, 39 
Screw {6-40 x 3/16 Hex) 6,26, 
29, 35, 39, 42, 44 
Spring 3, 5 
Screw (4-40 x 7/8 Fil) 31 
Screw (4-40 x 9/16 Fil) 22, 38 
Spring 27 
Screw (4-40 x 11/64 Hex) 3, 5, 
8, 21, 22, 23, 27, 29, 35, 42, 44 
Lock 21 
Stud 50 
Nut (4-40 Hex) 17, 21, 31, 42, 
44 
Stud 50 
Spring 44 
Plate, Selector Mounting 15 
Guide 15 
Guide, Selector Lever 15 
Bracket, Guide 15 
Bracket, Spring 15 
Lever, Marking Lock 15 
Bracket, Spring 15 
Lever, Spacing Lock 15 
Lever, Selecting 15 
Bail, Reset 15 
Lever, Push 15 
Link 15 
Stud, Adjusting 16, 27 
Lamination, Magnet 16 
Bracket, Shield Mounting 16 
Bracket, Armature Stop Mounting 
16 
Post, Spring 16 
Nut, Self-Locking (6-40) 16 
Latch W /Hub 14 

Part 
Number 

152429 
152432 
152436 
152438 
152441 
152445 
152457 
152458 
152634 
152887 
152891 
152893 

153184 
153267 
153342 
153489 
153538 

153543 
153799 

153817 

153819 
153839 

153841 

154235 
154242 
154244 
154245 
154246 
154247 
154325 
154335 
154352 
154396 
154397 
154398 
154620 
154621 
154622 
154694 
155096 
155750 

155751 

155752 

155753 

155995 
156008 
156009 
156012 
156013 
156015 
156016 
156017 
156019 
156020 
156024 

Description and 
Page Number 

Rack, Sector 14 
Arm, Stop 14 
Knob, Range Scale 14 
Bail, Stop Arm 14 
Washer, Flat 14 
Spring 14 
Wick, Felt 15 
Shield, Terminal 16 
Washer, Flat 8 
Screw (4-40 x 1/2 Hex) 17 
Spring 15 
Screw (4-40 x 1/4 Hex) 3, 4, 
6, 7, 8, 10, 13, 15, 20, 22, 23, 
25, 29, 32, 35, 36, 45, 47 
Post 16 
Washer, Felt 39, 41 
Screw (6-40 x 15/16 Hex) 45 
Detent 14 
Screw (6-40 x 7/16 Hex) 15, 
39,44 
Armature, Selector 16 
Screw (4-40 x 21/64 Hex) 20, 
33 
Screw (4-40 x 3/8 Hex) 28, 32, 
35, 48, 49 
Washer, Lock 47 
Screw (6-40 x 5/8 Hex) 3, 8, 
10, 15, 20, 23, 26, 30, 33, 36 

Screw (6-40 x 9/16 Hex) 18, 42, 
44 
Spring 13, 25, 47 
Screw (6-40 x 5/16 Hex) 4 
Nut, Shoulder (6-40) I I 

Spring, Contact 25 
Bracket, Contact 25 
Contact Assembly 25 
Modification Kit 18 
Screw (6-40 x 9/32 Fil) 27 
Spring 37 
Cam W/Pin 5 
Shaft W/Bearing 5 
Bearing, Needle 5 
Wick, Leather 15 
Retainer, Wick 15 
Lubricator 15 
Disk, Clutch Cam 3, 5 
Plate, Range Finder Mounting 14 
Sleeve, Insulating (3/32 ID x 
1/2" Lg) 22, 23, 24, 25, 26, 29, 
31, 38, 47 
Sleeve, Insulating (1/8 ID x I" 

Lg) 22, 24, 30 
Sleeve, Insulating (5/64 ID x 
1/2" Lg) 23, 25, 30, 31,38,47 
Sleeve, Insulating (1/8 ID x 
1/2" Lg) 25, 30, 46, 47 
Screw, Shoulder (6-40) 27 
Wheel, Feed 41 
Post, Slide 8 
Spring, Punch Block 41 
Screw (4-40 Spl) 8 
Plate, Spring 6 
Link, Front Drag 8 
Shaft, Eccentric 8 
Washer, Felt 7 
Slide 6 
Plate, Rear 6 

, 

, 

) 

'"), \'/ 

#J 



( 

. ( 

( 

( 

( 

( 

(, 

Part 
Number 

156028 
156036 
156040 
156042 
156043 
156044 
156045 
156046 
156047 

156050 
156051 
156052 
156054 
156055 
156057 
156058 
156060 
156061 

156062 
156067 
156069 
156070 
156077 
156078 
156089 
156090 
156093 
156094 
156095 
156099 
156103 
156104 
156106 
156125 
156128 
156130 
156132 
156136 

156137 
156139 
156143 

156146 
156147 
156152 
156153 
156154 
156155 
156156 

156158 
156159 
156162 
156165 
156167 
156168 

156169 
156172 
156173 
156177 
156183 
156184 
156221 

156230 
156235 

156236 
156241 
156242 

Description and 
Page Number 

Plate, Front 7 
Guide, Tape 7 

Post 7 
Post 7 

Bushing 8 
Stud, Die Wheel 7 
Shaft, Feed Wheel 7 
Block, Tape Guide 6 
Spring, Torsion 7 

Stud, Eccentric 7 
Bushing, Eccentric 8 
Shoe, Tape 7 
Lever, Detent 7 
Wheel, Die 7 
Washer, Flat 13 
Link, Rear 8 
Shaft, Eccentric 8 
Arm, Tape Shoe 7 
Post, Pivot 7 
Guide, Slide Post 8 
Plate 6 
Bail, Toggle 8 
Plate W/Post 8 
Contact Assembly 23 
Slide W/lnsulator 6 
Screw, Adjusting (6-40) 7 
Washer, Felt 8 
Link, Front 8 

Bushing 8 
Link, Rear Drag 8 
Strip, Felt 8 
Shaft 41 
Bail 41 
Shaft 20 
Bushing 20 

Lever 20 

Bearing, Eccentric 20, 33 
Bracket, Shaft Mounting 20, 26, 

33 
Washer, Flat 20, 33 
Frame 21 

Shaft 21 

Spacer 21 

Arm, Drive 20 
Shaft 20, 26 
Collar, Eccentric 20 
Collar 20 

Pawl, Feed 20 
Pawl, Check 20 

Post, Spring 21 
Bracket 23 
Washer, Flat 8 
Washer, Felt 3, 8 
Cable 24 

Spring 6 
Washer, Felt 8 
Rod 41 
Stud 6 
Bracket, Contact 23 
Bracket, Anchor 7 
Brccket, Anchor 7 
Lock 17 

Stud, Lifter Pivot 19 
Post, Guide 3 
Collar 40 
Link, Front 10 
Link, Rear 10 

NUMERICAL INDEX (Continued) 

Part 
Number 

156243 
156248 

156250 
156252 
156264 
156265 
156266 
156267 
156268 

156276 
156277 
156278 
156286 
156287 
156288 

156289 
156290 
156291 
156292 
156293 
156294 
156296 
156300 
156306 
156311 
156313 
156316 
156318 
156321 
156322 
156332 
156366 
156369 
156378 
156382 
156387 
156388 
156389 
156390 
156396 
156397 
156399 

156403 
156408 

156412 
156413 
156414 
156419 
156421 

156426 
156427 
156428 
156433 
156436 
156437 

156440 
156442 
156450 
156462 
156465 
156466 
156467 

156472 
156473 
156476 
156478 
156484 

Description and 
Page Number 

Roller, Lifter Arm 19 
Latch 3 

Cam 40 
Lifter, Function Blade 19 
Lever, Detent 9, 12 
Bushing, Shoulder 12 
Bushing, Shoulder 9, 12 
Lever, Trip 27 
Bracket, Spring 13 

Eccentric, Right Rotary 9 
Eccentric, Left Rotary 9 
Eccentric 12 
Shaft, Right Eccentric 9 
Shaft, Left Eccentric 9 
Shaft, Axial Eccentric 12 

Bearing, Left Front 9 
Bearing, Right Front 9 
Bearing, Rear 9 
Housing, Upper Axial 12 
Housing, Lower Axial 12 
Sector, Axial 1 I 
Post, Retainer 13 
Shaft 13 
Rod, Right Connecting 10 
Rod, Left Connecting 10 
Rack, Axial Output 12 
Plate, Rear 13 
Lever, Reset 3 
Shaft, Oscillating 11 
Link, Axial Toggle 11 
Shaft, Typewheel 10 
Shaft, Rocker Be i I 4 
Lever W/Post 11 
Plate, Axial Positioning 12 
Roller, Guide ':1 
Lever, Trip 3 
Lever, Adjusting 3 

! 1-� 

Gear (16 T) 10 
Washer, Flat 10 
Eccentric 19 
Post 11 

Nut, Shoulder (6-40 Hex) 4 
Disk, Bearing 4 
Arm 10 
Link, Drive 4 
Link, Drive 19 

Plate, Ribbon Feed Mounting 18 
Shaft, Left Ribbon Ratchet 18 
Shaft, Right Ribbon Ratchet 18 
Washer, Spring 18 
Disk, Friction 18 
Washer, Felt 18 
Pawl, Ribbon Feed 18 
Arm, Front Reversing 18 
Arm, Rear Reversing 18 

Lever, Reversing 18 
Pawl, Retaining 18 

Screw (2-56 x 1/2 Fil) 46 
Bail, Oscillating 11 
Washer, Spring 4 
Rack, Typewheel 10 
Ring, Retaining 4 
Post, Spring 15 

Shaft 40 
Hammer, Print 10 
Accelerator, Hammer 10 
Bracket 19 

Part 
Number 

156488 
156489 

156490 
156492 
156493 
156501 
156515 
156536 
156558 

156572 
156576 
156577 
156740 

156835 

156867 
156869 
156870 
156871 
156872 

156874 
156875 
156876 
156877 
156880 
156881 
156884 
156899 
156900 
156901 

156905 
156908 
156909 

156921 
156922 

156924 
156925 
156929 
156931 
156933 
156937 

156938 

156941 
156948 
156976 
156987 
156988 
156989 

156991 
156994 
156995 
156998 
157194 
157237 

157252 
157261 
157292 
158171 
158172 
158701 

158745 

158753 
158754 
158757 
158758 
158760 

ISS 1 I SECTION 573-118-800 

Description and 
Page Number 

Post, Spring 19 
Bushing 10 
Post, Guide 3 
Bracket, Guide 9 
Stud 11 
Screw (6-40 x 7/32 Fil) 9, 10 
Washer, Felt 4 2  
Screw (4-40 x 1/8 Fil) 13, 15 
Washer, Felt 10, 22, 35, 44 
Washer, Felt 23 
Washer, Felt 4 
Ro II er, Detent Lever 7 
Screw (6-40 x 7/32 Hex) 6, 33, 
38 

Ring, Retaining 10 

Frame, Main 3 
Guide, Ribbon 10 

Lever, Ribbon Oscillating 11 
Bail, Operating Blade 4 
Blade, Operating 4 

Screw (4-40 x 15/16 Fil) 9, 12 
Screw (6-40 x 5/32 Fil) 12 

Bushing 4 
Washer, Felt 4 
Jumper (2-3/8" Black) 16 
Jumper (1-1/2" Black) 16 
Arm, Rocker 8 
Stud, Eccentric 4 
Roller 4 
Post, Eccentric 18 

Block, Guide 10 
Post, Sector Pivot 11 
Post, Toggle link 11 

Guide, Adjusting Lever 4 
Arm, Lock Release 13 

Plate, Drive Link 12 
Roller 12 
Bracket 22 
Bracket 10 
Ratchet (36 T) 21 
Link, Printing Drive 19 

Screw, Eccentric Shoulder (6-40) 
19 
Cam, Selector 3 
Wick, Felt 11 
Connector, Plug (32 Pt) 24 
Screw (6-40 Spl) 4 
Race, Outer 4 

Roller, Bearing 4 

Pawl, Feed 20· 
Strip, Felt 4 
Post 4 
Retainer 4 
Retainer, Spring 16 
Shield, Terminal 16 

Bushing 42 
Shaft, Stop Arm 14 
Switch, Tape Out Sensitive 22 
Shaft W/Bearing 27 
Lever, Latch 27 
Gear (35 T) 5 

Clamp, Bearing 4 

Armature 22 
Core, Magnet 22 
Hinge, Mounting 22 
Shaft 22 
Post, Spring 22, 29, 44 

Page 55 



SECTION 573-118-800 

Port 
Number 

158763 
158772 
158807 

158816 

158817 
158881 
158925 
158940 
i58946 
158950 

159011 
159181 
159184 
159185 
159233 
159341 
159351 
159360 
159363 
159365 
159379 
159380 
159381 
159382 
159400 
159403 
159404 
159406 
159411 
159413 
159422 
159427 
159430 
159431 
159434 
159437 
159438 
159441 
159447 
159448 
159450 
159459 
159460 
159467 
159468 
159470 
159471 
159472 
159476 
159477 
159480 
159481 
159482 
159483 
159487 
159488 
159489 
159490 
159491 
159492 
159493 
159495 
159496 
159497 

Page 56 

Oeser ipt ion and 
Page Number 

Brocket 22 
Screw (4-40 x 5/8 Hex) 17 
Screw (3-48 x 11/64 Fil) 30, 
47 
Spring, Contact 22, 31, 38, 47, 
50 
Stiffener 50 
Nut, Shoulder (6-40 Hex) 27 
Slide, Tope Depressor 6 
Wick, Felt 27 
Coble Assembly 24 
Contact Assembly, Code Reading 
23 
Brocket, Spring 3 
Lubricator 27 
Wick, Lubricator 27 
Retainer, Wick 27 
Stud 6 
Bearing, Boll 4 
Modification Kit 20, 21, 22 
Modification Kit 25 
Modification Kit 28 
Modification Kit 6 
Modification Kit 23 
Modification Kit 23 
Modification Kit 23 
Modification Kit 23 
Shaft, Eccentric 21 
Lever 21 
Post 12 
Brocket, Spring 20 
Bearing Assembly 4 
Plate, Reversing 18 
Coble Assembly 22 
Brocket, Stop 3 
Lever, Slide Trip 3 
Lever, Main Trip 3 
Plate, Lifter Mounting 19 
Arm, Left Yield (FIGS) 13 
Arm, Right Yield (LTRS) 13 
Guide, Bellcronk 3 
Bellcronk (#1 & 4) 13 
Bellcronk (#2) 13 
Bellcronk (#3 & 5) 13 
Spring 17 
Link, Toggle 13 
Holder, Wick 15 
Arm, Lock 13 
Shaft, Lock Arm 13 
Bellcronk (LTRS-FIGS) 13 

Plate 3 
Arm (Figures) 13 
Arm (Letters) 13 
Bushing, Eccentric 10 

Arm, Extension (FIGS) 13 
Arm, Extension (LTRS) 12 
Brocket, Spring 13 
Plate, Front 13 
Brocket

i/ 
Transfer Mounting 17 

Plate ( 1) 17 
Plate (#4) 17 
Plate (#2) 17 
Plate (#3) 17 
Plate (#5) 17 
Beam, Pulse (#5) 17 
Beam, Pulse (#3) 17 
Beam, Pulse (#2) 17 

NUMERICAL INDEX (Continued) 

Port 
Number 

159498 
159499 
159500 
159501 
159502 
159503 
159504 
159506 
159508 
159512 
159515 
159516 
159519 
159522 
159523 
159525 
159526 
159528 
159529 
159530 
159531 
159532 
159533 
159535 
159536 
159539 
159544 
159560 
159563 
159565 
159568 
159570 
159571 
159575 
159578 
159579 
159580 
159597 
159601 
159602 
159606 
159608 
159613 
159614 
159615 
159616 
159617 
159622 
159623 
159625 
159626 
159629 
159630 
159631 
159636 
159637 
159641 
159642 
159643 
159653 
159654 
159656 
159655 
159658 
159659 
159861 
159865 
159880 

Description and 
Page Number 

Lever, Pulse (#5) 17 
Lever, Transfer (#3, 4 & 5) 17 
Beam, Pulse (#4) 17 
Beam, Pulse (#1) 17 
Guide 17 
Shaft 13 
Spacer 17 
Post 4 
Lever, Transfer (#1 & 2) 17 
Link, Printing Trip 19 
Blade, Function (FIGS) 13 
Blade, Function (L TRS) 13 
Bushing 11 
Bushing, Shoulder 11 
Boil, Oscillating Drive 11 
Brocket, Axial 11 
Link, Oscillating 12 
Bar, Push (#5) 9 
Bar, Push (#3) 9 
Bar, Push (#4) 9 
Bar, Push (LTRS) 9 
Bar, Push (FIGS) 9 
Bar, Push (#1) 12 
Plate, Front 9 
Gear (15 T) 10 
Arm, Printing Pivot 19 
Release, Clutch 3 
Spring 6 
Bar, Push (LTRS) 9 
Brocket 23, 41, 47 
Brocket, Contact 23, 32, 47 
Spring, Contact 23, 45, 47 
Stiffener 23, 45, 47 
Brocket, Stop 23 
Boil, Contact 23 
Boil 23 
Shaft 23 
Washer, Flat 11 
Brocket, Spring 23 
Spring 21 
Pawl 21 
Plate 21 
Arm, Clomp 20 
Arm, Kick-Out 21 
Arm, Release 21 
Lever, Intermediate 21 
Roller 21 
Clomp, Adjusting 6 
Post, Spring 21 
Brocket, Guide 4 

Extension, Drive Link 19 
Plate, Nut 22 
Shaft 21 
Latch 21 
Plate, Adjusting 21 
Lever, Switch 22 
Cable W/Terminals 25 
Shim (.008") 9 
Shim (.008") 12 
Blade, Function 25 
Latch, Printing 19 
Block Assembly, Punch 41 
Cable 24 
Screw (6-40 x 1-3/32 Hex) 10 
Shaft, Eccentric 10 
Frame, Main 27 
Drum, Clutch 27 
Slide 27 

Port 
Number 

Description and 
Page Number 

159885 
159886 
159888 
159889 
159891 
159892 
159894 
159895 
159896 
159900 
159901 
159902 
159903 
159909 
159910 
159911 
159912 
159913 
159916 
159954 
159955 
159956 
159957 
159958 
159959 
159960 
159961 
159962 
159965 
159973 
159974 
159975 
159976 
159977 
159978 
159979 
159980 
159981 
159987 
159994 
159995 
159997 
160184 
160185 
160354 
160404 
160480 
160583 

160593 
160626 
160627 
160628 
160666 
160672 
160673 
160674 
160692 
160694 
160839 
160840 
160842 
160843 
160846 
160881 
160943 
160944 

Gear (28 T) 27 
Gear (49 T) 27 
Pinion (28 T) 27 
Gear (49 T) 27 
Pinion (21 T) 27 
Gear (48 T) 27 
Pinion (14 T) 27 
Gear (40 T) 27 
Collar 27 
Plate 28 
Plate 28 
Shaft, Rake 28 
Bellcronk 28 
Pawl, Feed 28 
Latch, Return 28 
Plate 28 
Gear, Segment 28 
Screw, Eccentric (6-40) 28, 48 
Eccentric 28 
Link W/Stud 29 
Link, Drive 29 
Post 29, 38 
Link 29 
Latch 29 
Extension, Latch 29 
Eccentric 29 
Arm, Eccentric 29 
Ring, Retaining 29 
Arm 29 
Brocket 29 
Eccentric 29 
Bail 29 
Armature 29, 35, 44 
Hinge 29, 35, 44 
Shaft 29, 35, 44 
Arm 29 
Post, Spring 29 
Spacer 6 
Bracket, Guide 28 
Plate, Lifter Arm 19 
Arm, Lifter 19 
Screw, Eccentric (6-40) 19 
Plate, Armature Stop 16 
Post 23 
Cam 27 
Spring, Contact 22, 25, 31, 38 
Pusher, Tape 8 
Spring, Contact 21, 31, 38, 47, 
50 
Terminal 50 
Insulator (.031") 46 
Bushing, Insulating 46 
Spring, Contact 46 
Guard 25 
Stud 25 
Shaft 25 
Nut, Shoulder (6-40) 25, 28 
Bail, Armature 22 
Latch 21 
Spacer, Shoulder 4 
Post, Anchor 21 
Washer, Spring 20, 33 
Spring 42 
Bushing, Shoulder 11 
Modification Kit 25 
Housing, Typewheel Shaft 10 
Washer, Felt 23 

�') 

'') 

, , 
�) 

') 

),,, , 

;;,) 

j 



( 

( 

( 

( 

( 

( 

( 

Part 
Number 

160948 
160997 
160998 
161100 
161102 
161107 
161108 
161109 
161139 
161237 
161238 

161239 
161240 
161304 
161305 
161318 
161319 
161320 
161321 

161323 
161324 
161334 
161335 

161336 
161337 
161338 
161339 
161340 
161341 
161342 
161347 
161355 
161431 
161443 
161444 
161493 
161524 
161828 
161928 
161930 
162064 
162065 
162066 
162067 
162095 
162096 
162097 
162098 
162207 
162211 
162242 
162245 
162247 

162248 
162271 
162272 
162273 
162274 
162303 
162304 
162305 
162306 
162340 

Description and 
Page Number 

Screw (2-56 Spl) 7 
Roller 23 
Arm 23 
Spring, Contact 23, 45, 47 
Spring, Contact 23, 47 
Stud 7 
Stud 6 
Post, Guide 8 
Nut (6-40 Hex) 7 
Cable Assembly 30 
Connector, Receptacle (36 Pt) 
30,47 
Connector, Plug (36 Pt) 30 
Bracket, Connector 30 
Modification Kit 29 
Cable Assembly 30 
Bracket 31 
Lever 31 
Contact Assembly 31 
Contact Assembly (LTRS­
FIGS) 31 
Housing, Gear 10 
Washer, Flat 10 
Lever, Stop 26 
Solenoid Assembly, Feed-Out 
26 
Bracket 26 
Post, Stop 26 
Lever, Trip 26 
Lever, Hand 26 
Modification Kit 26 
Modification Kit 26 
Lever, Start 15 
Washer, Felt 13, 50 
Cable 31 
Lever, Rotary Correcting 1 0 
Detent, Axial Shaft 12 
Detent, Rotary Shaft 9 
Post, Supporting 25 
Shaft, Hammer 10 
Modification Kit 37 
Post, Supporting 37 
Lever 37 
Cable W/Terminal 30 
Cable 30 
Cable 22 
Cable 31 
Contact Assembly 22 
Bracket, Switch Mounting 22 
Modification Kit 22 
Post, Spring 22 
Cable W/Terminals 29 
Cable, Bell Contact 25 
Modification Kit 25 
Modification Kit 29 
Contact Assembly (LTRS­
FIGS) 31 
Hub 5,27 
Modification Kit 23 
Modification Kit 23 
Modification Kit 23 
Modification Kit 23 
Cable 23, 51 
Cable 23, 51 
Cable 23 
Cable 23 
Sleeve 40 

NUMERICAL INDEX (Continued) 

Part 
Number 

162341 
162346 
162347 
162363 
162375 
162379 
162380 
162432 
162434 
162741 
162742 
162743 
162744 
162745 
162747 
162748 
162750 
162752 
162753 
162754 
162755 
162756 
162757 
162758 
162760 
162761 
162762 
162763 
162764 
162765 
162766 
162768 
162770 
162772 
162773 
162774 
162775 
162776 
162778 
162780 
162781 
162784 
162785 
162786 
162788 
162790 
162791 
162792 
162793 
162794 
162795 
162796 
162797 
162798 
162799 
162800 
162802 
162803 
162804 
162834 
162850 
162862 
162863 
163015 
163016 
163018 
163019 

Description and 
Page Number 

Bearing 40 
Extension, Adjustable 18 
Arm, Ribbon Drive 18 
Stripper 37 
Modification Kit 37 
Modification Kit 32, 33, 34 
Modification Kit 33, 34, 35, 36 
Modification Kit 26 
Modification Kit 20, 21, 22 
Cam 33 
Pawl, Detent 33 
Pawl, Feed 33 
Shaft 33 
Lever, Cam Follower 33 
Roller 33 
Lever 33 
Lever 33 
Collar 33 
Spacer 33 
Plate 33 
Bracket, Spring 33 
Bushing 33 
Shaft 33 
Lever, Cam Follower 33 
Latch 32, 35 
Post 32 
Storage Assembly, Slide 34 
Bail, Reset 8 
Lever, Slide Trip 34 
Bracket 34 
Plate W/Post 34 
Latch 34 
Plate W/Stud 34 
Link 34 
Plate, Main 32, 35 
Post, Spring 32, 35 
Shaft 32, 35 
Plate 32 
Lever 32, 35 
Shaft 32, 35 
Lever 32, 35 
Screw, Eccentric (4-40) 32, 35 
Bushing, Eccentric 32, 35 
Arm, Blocking 32, 35 
Post 32, 35 
Lever W /Hub 32 
Shaft 32, 35 
Arm, Detent 32, 35 
Ratchet (42 T) 32, 35 
Hub, Back Stop 32, 35 
Ratchet ( 42 T) 32, 35 
Cam 32 
Plate, Adjusting 32, 35 
Roller 32, 35 
Post, Spring 32, 35 
Block, Stop 32, 35 
Pawl, Detent 32, 35 
Post, Drive Link 32 
Link, Drive 32 
Solenoid, Feed-Out 26 
Handle 18, 42 
Bar, Mounting 3 
Sleeve, Blocking 37 
Gear (28 T) 27 
Gear (49 T) 27 
Gear (49 T) 27 
Pinion (21 T) 27 

Part 
Number 

163020 
163021 
163022 
163023 
163024 
163025 
163113 
163114 
163255 
163303 
163326 
163327 
163347 
163351 
163429 
163455 
163456 
163457 
163476 
163500 
163501 
163502 
163675 
163676 
163677 
163679 
163681 
163682 
163683 
163685 
163687 
163688 
163690 
163945 
163946 
163961 
164386 
164402 
164506 
164507 
164508 
164509 
164510 
164511 
164513 
164514 
164515 
164521 
164525 
164526 
164528 
164529 
164530 
164531 
164532 
164535 
164538 
164539 
164540 
164541 
164543 
164740 
164743 
164883 
164884 
164886 
164887 

ISS 1, SECTION 573-118-800 

Description and 
Page Number 

Gear (48 T) 27 
Pinion (28 T) 27 
Gear (80 T) 27 
Gear Set (60 WPM) 27 
Gear Set (75 WPM) 27 
Gear Set (1 00 WPM) 27 
Washer, Flat 10 
Post, Spring 32, 35 
Nut, Shoulder (6-40) 32, 35 
Bracket, Spring 19 
Lever W/Hub 33 
Ring, Retaining 20, 26, 33 
Modification Kit 32, 33, 34 
Cam 32 
Screw, Shoulder (6-40) 19 
Pinion (20 T) 27 
Gear (52 T) 27 
Gear Set (71 WPM) 27 
Gear (42 T) 5 
Gear (52 T) 27 
Pinion (30 T) 27 
Gear Set (1 07 WPM) 27 
Typewheel 52 
Typewheel 52 
Typewheel 52 
Typewheel 52 
Typewheel 52 
Typewheel 52 
Typewheel 52 
Typewheel 52 
T ypewheel 52 
T ypewheel 52 
Typewheel 52 
Modification Kit 23 
Cable 23, 51 
Cable 51 
Bracket, Magnet Mounting 16 
Blade, Function (Uncoded) 43 
Modification Kit 47 
Contact Assembly 47 
Spring, Contact 45 
Bracket, Contact 47 
Bracket, Connector 47 
Lever 7 
Pawl, Feed 8 
Guide, Tape 6 
Spring, Torsion 7 
Plate 42 
Post, Spring 42 
Slide W/Post 42 
Bushing 42 
Lever, Ribbon Reverse 42 
Bushing 42 
Pawl, Check 42 
Pawl, Feed 42 
Shaft, Right Ribbon Ratchet 42 
Shaft, Left Ribbon Ratchet 42 
Spring, Ratchet 42 
Detent 42 
Arm, Ribbon Drive 42 
Lever, Adjusting Extension 42 
Rack, Range Finder 39 
Shaft 39 
Lever, Cam Follower 36 
Lever W/Stud 36 

Link 36 
Post 36 

Page 57 



SECTION 573-118-800 

Part 
Number 

164888 
164948 
164949 
164950 
164963 
164964 
164965 
165027 
170219 
170239 
170241 
170242 
170243 
170246 
170247 
170778 
170779 
170788 
170803 
170879 
170907 
172626 
172627 
172631 
172632 
172638 
172639 
172640 
172759 
172983 
172984 
173128 
173129 
173130 
173131 
173134 
173135 
173136 
173137 
173139 
173150 
173200 
173336 
173340 
173443 
173601 
173602 
173604 
173606 
173607 
173608 
173609 
173616 
173618 
173619 
173620 
173621 
173691 
173754 
173755 
173756 
173757 
173769 
173770 
173775 
173850 
173961 

Page 58 

Description and 
Page Number 

Lever W/Post 36 
Modification Kit 46 
Bracket, Tope Guide 46 
Knife, Tape 46 
Modification Kit 6 
Washer, Felt 42 
Washer, Flat 42 
Network, Spark Suppression 16 
Stud, Die Wheel 7 
Bracket, Spring 8 
Screw, Adjusting (6-40) 7 
Slide, Feed Hole Punch 6 
Slide, Code Hole Punch 6 
Slide W/lnsulator 6 
Guide 6 
Block Assembly, Punch 41 
Wheel, Feed 41 
Wheel, Die 7 
Bail, Retractor 41 
Slide, Feed Hole Punch 6 
Plate, Adjusting 35 
Shaft 46 
Bail, Sensing 46 
Gear (42 T) 5 
Screw (4-40 x 3/16 Hex) 39 
Screw (6-40 x 9/32 Hex) 6 
Spring, Torsion 36 
Modification Kit 28 
Coble 46 
Bracket, Spring 8 
Bracket, Spring 41 
Bracket, Mounting 50 
Stud 50 
Pawl, Contact 50 
Bellcrank 50 
Cable Assembly 50 
Bracket Assembly 46 
Spring, Contact 46 
Guard, Contact 46 
Bracket 26 
Bracket, Support 50 
Sleeve, Bearing 5, 27, 40 
Modification Kit 5, 40 
Collar 5 
Modification Kit 33, 34, 35, 36 
Cam 33 

Plate 36 
Post, Spring 36 
Bail 36 
Lever 36 
Spring, Torsion 36 
Roller 36 
Lever 36 
Bail 36 
Bracket, Magnet 35 
Bail, Armature 35 
Cable W/Terminals 35 
Cam 35 
Spacer, Typewheel 10 
Guide, Ribbon 10 
Lever, Print Hammer 10 
T ypewheel 52 
Typewheel 52 
Block Assembly, Punch 41 
Shaft, Typewheel 10 
Cable W/Terminals 47 
Modification Kit 44, 45 

NUMERICAL INDEX (Continued) 

Part 
Number 

173965 
173966 
173967 
173968 
173969 
173970 
173971 
173977 
173978 
173979 
173980 
173981 
173992 
173993 
173994 
174150 
174151 
174152 
174155 
174357 
174441 
174442 
174444 
174445 
174446 
174447 
174448 
174449 
174450 
174451 
174452 
174475 
174476 
174649 
174650 
175519 
175521 
175523 
175546 
175547 
175554 
175556 
175559 
175565 
175568 
175580 
175582 
175583 
175584 
175604 
175608 
175612 
175632 
175701 
175707 
175710 
175711 
175713 
176138 
176252 
176255 
176256 
176257 
176258 
176259 
176266 
176286 

Description and 
Page Number 

Typewheel 52 
Typewheel 52 
Typewheel 52 
Typewheel 52 
Typewheel 52 
Typewheel 52 
Typewheel 52 
Shaft, Hammer 10 
Spring, Torsion 10 
Heed, Hammer 10 
Lever, Print Hammer 10 
Accelerator, Hammer 10 
Gear Set 27 
Pinion (14 T) 27 
Gear (40 T) 27 
Block Assembly, Punch 41 

-Gtritte, Tape (7 /8" Tope) 6 
Guide, Tope 7 
Guide, Tape 7 
Block Assembly, Punch 41 
Lever 39 
Contact Assembly 39 
Spring, Contact 39 
Bracket, Contact Mounting 39 
Spring Contact 39 
Post 39 
Guard 39 
Bracket 39 
Cam 39 
Cam 39 
Spacer 39 
Modification Kit 49 
Stop, Print Hammer 49 
Cable 23 
Modification Kit 23 
Typewheel 52 
T ypewheel 52 
Typewheel 52 
Typewheel 52 
Typewheel 52 
Typewheel 52 
Typewheel 52 
Typewheel 52 
Typewheel 52 
Typewheel 52 
Typewheel 52 
Typewheel 52 
Typewheel 52 
Typewheel 52 
Typewheel 52 
Typewheel 52 
Typewheel 52 
Typewheel 52 
Typewheel 52 
Typewheel 52 
T ypewheel 52 
Typewheel 52 
Typewheel 52 
Modification Kit 10 
Washer, Flat 4 
Cable 47 
Bracket, Mounting 47 
Lever 47 
Modification Kit 47 
Cable 47 
Spring, Torsion 3 
Lever, Adjusting 33 

Part 
Number 

176420 
176421 
176445 
176450 
176451 
176452 
176453 
176454 
176455 
176457 
176459 
176460 
176462 
176463 
176464 
176465 
176466 

176467 
176468 
176489 
176490 
176620 
176621 
176622 
176623 
176624 
176627 
176628 
176639 
176640 
176641 
176647 
177000 
177001 
177002 
177003 
178826 
178827 
178829 
178916 
178917 
178918 

178919 
178920 
178921 
178922 
178923 
178924 
178925 
178926 
178927 
178930 
178931 
178932 
179133 
179251 
179274 
179275 
179460 
179461 
179462 
179573 
179579 
179628 
179669 

Description and 
Page Number 

Modification Kit 39 
Modification Kit 39 
Handle 18, 44, 45 
Bracket 44 
Bail 44 
Rod 44 
Screw, Shoulder (3-48) 44 
Post, Spring 44 
Plate 44 
Lever, Blocking 44 
Stud, Eccentric 44 
Arm 44 
Extension, Feed Pawl 44 
Latch 44 
Post 44 
Spring, Torsion 44 
Blade W/lnsulator, Function 
(Blank) 45 
Bracket 45 
Spring, Torsion 45 
Guide 3 
Bracket 3 
Cable 38 
Modification Kit 38 
Bail 38 
Bracket, Mounting 38 
Contact Assembly 38 
Modification Kit 47 
Modification Kit 33, 34, 3.:., 36 
Arm, Ribbon Drive 18 
Guard, Tape 15 
Arm, Adjustable 18 
Latch 29 
Retainer 49 
Spacer 49 
Plate 49 
Nut, Shoulder (6-40) 44 
Arm 44 
Spring, Torsion 45 
Arm, Blocking 45 
Bellcrank 48 
Modification Kit 48 
Modification Kit to Equip Back­
space Mechanism with Guard 48 
Pawl, Backspace 48 
Post, Eccentric 48 
Plate 48 
Nut, Shoulder (6-40) 48 
Bellcronk Assembly 48 
Shaft 48 
Ratchet (24 T) 48 
Screw (2-56 Spl) 48 
Clomp, Adjusting 48 
Guard 48 
Post 48 
Post, Supporting 48 
Modification Kit 44, 45 
Guard, Tope 46 
Wheel, Feed 7, 41 
Modification Kit 49 

Blade, Function (LTRS) 47 
Blade, Function (FIGS) 47 
Blade, Function (Uncoded) 43,47 
Nut (6-40 Hex) 8 
Decalcomania 42 
Cable Assembly 30 
Screw (4-40 Spl) 44 

'� 

,

,, 

A) 

'), '"'� 

,) 

. ,) 



( 

r 

( 

( 

( 

l 

( 

Port 
Number 

179761 
179762 
179932 
179933 
179934 
179935 
179943 
179967 
192661 
192686 

Description and 
Page Number 

Blade, Function (UC H) 47 
Blade, Function (Blank) 47 
Blade, Function {UC S) 47 
Blade, Function (UC J) 47 
Blade, Function (N) 47 
Blade, Function (CR) 47 
Cable 51 
Stop 45 
Post 4 
Modification Kit: (UC "H" & 
"BL") 47 

NUMERICAL INDEX (Continued) 

Part 
Number 

192709 
192778 
192779 
192793 
192849 
192877 
193639 
193668 

193669 
193804 
193821 
193822 

Link 4 

Description and 
Page Number 

Blade, Function (T) 37 
Modification Kit 37 
Guard 23 
Bar, Push (#2) 12 
Bushing, Guide 10 
Lever W/Shaft 33 
Blade, Function (Unsh ift-on­
Biank) 37 
Modification Kit 37 
Armature 29 
Bracket 29 
Clamp 29 

Port 
Number 

193824 
193825 
194176 

195182 
195183 
195184 
195251 
195284 
195401 
195634 
197684 
197995 

ISS I, SECTION 573-118-800 

Description and 
Page Number 

Latch 29 
Magnet Assembly, Bock Space 29 
Screw, Eccentric Shoulder 
(6-40) 45 
Gear (20 T) 27 
Gear (52 T) 27 
Gear Set 27 
Armature, Selector 16 
Ring, "0"10 
Coble W/Terminols 30 
Modification Kit 16 
Guard 45 
Washer, Flat 45 

Page 59 

59 Pages 



�"
 

. 
""'

 



( 

( 

( 

( 

( 

l 

(H 

TELETYPE CORPORATION 
Skokie, Illinois , U.S.A . 

SECTION 573-121-BOOTC 
Issue 2, July 1 1967 

28 RECEIVING-ONLY REPERFORA T OR OR TA PE PR IN TE R BASE ( LRB) 

a nd 

28 RECEIVING-ONLY MUL T I P L E  REPERFORA T OR BASE (LMRB) 

PAINT FINISH COLOR CODE CHART 

(for parts and assemblies requiring a paint finish) 

F in ish Suffixes Finish Suffixes 
Color 

Wri nkle Smooth Textured Smooth Color Wrinkle Smooth Textured 
Finish Finish Vinyl Vinyl Finish Finish Vinyl 

Beige E T  Gray, Federol BV GG 
Beige, Light E L  H C  Gray, Green AB (40) BK GA (45) 
Beige, Rose ER Gray, Light EJ  
Black AA (37) Gray, Covert 
Black, High Gloss BA (34) Gray, Olive EW GE 
Black, Semi GlosS' BB Gray, Maritime 
Blue, Aqua EK Deck AJ BJ 
Blue, Brussels light E C  Gray, Oxford E P  
Blue, Medium ES Green, Gray AB (40) BK GA (45) 
Brown, Dark AD (38) BL Green, Moss E N  
Brown, Light AC (39) Iv ory E M  
Fawn HG Pink, Rose EU 
Gray, Beige GC Turquoise EV 
G10y 1 Charcool Al BZ GF HA Wh ite E H  
Gray, Dark GB Yellow, Postel EG 
Gray 1 Navy light BR 

The double asterisk (**) denotes a pointed part. Suffix to be applied following the part number. 
Number in parentheses indicates Bell System code. 

fJ 1958 and 1959 by Teletype Corporation. 
All rights reserved. 
Printed in U.S.A. 

---

Smooth 
Vinyl 

HB (68) 

HE 
HF (46) 

HD 

Page 1 



SECTION 573�121-800TC 

Page 2 

FIGURE CONTENTS PAGE 

1 Reperforator Base (Single P·late) 3 
2 Reperforator Base (Single Plate) 4 
3 159377 Modification Kit to Provide Single Speed Drive 5 
4 Reperforator Base (Double Plate) 6 
5 Reperforator Base (Double Plate) 7 
6 Tape Container 8 
7 Modification Kits to Provide Variable Speed Drive 9 
8 Modification Kits to Provide Variable Speed Drive 10 
9 Multiple Reperforator Base (With Cross-Shaft) 11 

10 Cross-Shaft Mechanism for Multiple Reperforator Base 12 
11 Multiple Reperforator Base (With Cross-Shaft and Intermediate-Shaft) 13 
12 Cross-Shaft and Intermediate Shaft Mechanism for Multiple Reperforator Base 14 
13 161527 Tape Container Assembly 15 
14 161678 Modification Kit to Install a Multiple Reperforator Base (LMRB) in a 

Model 28 Cabinet (LBAC) 16 
15 Auxiliary Reperforator Base 17 
16 Gear Bracket Mechanism 18 
17 Auxiliary Reperforator Base Gearing Mechanism 19 
18 161815, 176287 and 179492 Modification Kits to Mount an Auxiliary Typing 

Reperforator Base 20 
19 Miniaturized Receiving Only Reperforator Base 21 
20 174492 Tape Container Assembly 22 
21 174459 Modification Kit to Provide a Sliding Base 23 
22 176100 Variable Speed Mechanism Assembly 24 
23 176100 Variable Speed Mechanism Assembly 25 
24 Miniaturized Base 26 
25 Miniaturized Base 27 
26 164873** (7/8") and 193794** (1") Tape Container Assemblies with Tape-Out 

Switch 28 
27 162957** Tape Winder Assembly 29 
28 Typing Reperforator Base with Extension 30 
29 Electrical Components 31 
30 195388 Modification Kit to Relocate Power Switch from the Rear to the Front 32 
31 173484 Modification Kit to Provide Power Factor Correction for (LMRB) Base 32 
32 164341 and 176542 Modification Kits to Provide Chad Disposal on Multiple 

Reperforator Bases 33 
33 Modification Kits to Provide Chad Disposal 34 
34 193667 Modification Kit to Provide a Sprocket Guard for Multiple 

Reperforator Bases 35 

35 Gear Chart for Self-Contained Non-typing Reperforator 35 
36 Tape Printer Base (Miniaturized) 36 
37 Tape Printer Base - continued (Miniaturized) 37 
38 Cable Components 38 
39 178838 Modification Kit to Relocate Power Switch from Auxiliary Base to 

Outside of Cabinet 39 
Numerical Index 40 

**Refer to page 1 for finish suffix. 

,, 

-� 

'} 

.�) 

-s,) 

,J 

.,J 



( 

( 

( 

( 

( 

l 

t 

112626...._ 
® 

I ' 

2669 ---�// 
.-

I 
I I 2669 � I 

" : ---� 82474 <fi)1 '""" 17397 4 
�153442 

(Ref. 156966 
See Fig. 2) 

ISS 2, SECTION 573-121-aooTC 

' 

' 

-, 156340--- . : 

�- -- J 
107393 

151630 1 , _ 2191 � �-- 120175 : \ 

�Oo 
.. )d) I 986 ' 

) 
' 

TH 107393 (SUPPLIED WI 

W156978 Cable Assembly 

FIGURE 1. REPERFORATOR BASE (Single Plate) 

Page 3 



SECTION 573-121-BOOTC 

Page 4 

156936--, 
2449--@ 

125224 e-
@ 2449 

I 156344-- .:. 

151631-f 
2191 __ _ 
7002---:-4 

e 

(Ref • Reperforator 
i \ ·I t;:': .. .-- .... l, . . -----

@- 3438 

---
... 

--- I 

--- -------- ;' 151631 ------� 163>77 

1212.U/ ._ ___ _ -------., 

151773 -+-., .�:: I 2669 �0 ���123706 � 343s ------+---.: 
�!f) • :::..---r I rn I ® I � 

156936--i 
2449 � 
1
56336 -------m 

I 
I 
I 

I I 
I : I 
I I I I I I 
I I 
I 
I I I 
I 

156338--- : � i I 

I �>:if:._� ,J i 
·'":k·-, '-«'\ ' I I 

(Ref, 156460-r--,) / I � See Fig. 6) 1 / / 
: 

-
( 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 

• 

/ 

I 
I 
I 
I 
I I 
I 

· ....... ) . / / ,./,./ 

e 

• 

FIGURE 2. REPERFORATOR BASE (Single Plate) 

151631'/' 
2191/!. /r.� 

12::/or 
--

i 
---

: --� 

156966 

/�, 

/) 

) 

,) 

.. ,¥) 



( 

(# 

( 

( 

( 

t 

l 

IS S 2, SECTION 573-121-800TC 

Speed Change Gears f or Self-Contained Sprocket Driven U n its 
l 

I { Order Separately) 

Set Pinion Driven Gear Number 

161519 161104 (11T) 161103 (49T) 

161654 156982 ( 9T) 156981{44T) 
161655 156984(12T) 156983(47T) 
161656 156986(14T) 156985(42D 

(!)176295 176296(15D 176297(43D 
@311283 311272 (14T) 311273 (52T) 

151346 

, ........... 
2191 

/ T DRIVEN GEAR : 1 156861 156226 ""'� -
G- I 1 56� 

-w_ 
f- -, -'-" -c::: PINION""-

l � � 1 2191 
\ 1 151694 '- - A I 

"'"

-
... ...... __ 

/ / 
<,_ 

/ / 

/ / / 
// 

,," 
--- -- ---­/ 

r-------1 
I 
I 
I 

---

Approx. Approx. O. P.M. 
{Receiving) W.P.M. 

461.7 

420 
525.7 

685 
692 

461.7 

159600 

// 
/ / ____ ,. 

/ / 

67 
60 
75 

100 
107 
67 

--,. / / / 

/ / 
-- / 

-- / 
---__,"' 

/ / 

Unit Code 

/ / 

7.42 

7.42 
7.42 
7.42 
7.00 
7.42 

/ // 

/ / 

I 
I 
I I 
I 
I 
I I 

) 

Baud l 
I 

50 
45.451 
56.88 
74.2 

75 
50 

156887-.......
, 2669 " 
Cil / 

3438.........__� _,-' 
eo / / 

1-" 

151346-. 
-·--- _____ '[ )'�' C" 'i:"' ,f ��:\i �--� f- i- - - --fa) lin � 

� t "9 c ---\9-- --� - -� 
(Ref. 156966 
See Fig. 2) 

\ 

.. 

I 

'! r : 
... ______ ...., 

, __ 156866 

� j1 56<00 (28T) 
«; 

�� 
. / 

-
• 

, � _,/l.l62218 (29T) e 218 (29T) Pulley. <D��s
t
1�;;1�

6
�u:z�i��c:��!,a�it of the 1 �93fooo RPM Mot or ® Used wi th 

FIGURE 3. 1 5 9 3 7 7  M O DIFIC AT I O N  KIT T O  PR O VID E SINGLE S PE ED D RIV E 

Page 5 



SECTION 573-121-800TC 

151630 
......... 

®15954i 

Q 

� 1Sln2-

114<66- I SA. l2S 

219 -· 

" """ 

' v. 

151412 
91-Y,'l 151335 

• 2191 -! 

1 7 - 15A., 125 V . .., (Mates 1/0A
1 
., 250 V •  

__ /' ;;;- I � 
lOA ., 250 ., __ " I 

w 14467) 

'tv.. 

� (Mol,. w/ 11M66)
v. : 30<915- ISA 1 

""" 

• 304916 

�(Mates w ., 
25 V 

• 

15182>-.-::1 2191-" 

(Mmo; 1/5A., 125V o r

916) 

' 

111011 kl" • o 

15

'"'-

: .-' • 304915) A 

�.. 
•••• 3640 fl ®1595<> 

�- -- c 
'-----' 

151411- 0�0�(:)., ' ' � 0 -�: < 

121-19-� 1 
163281-7 

� 
.. /. 

o 
: ·u 116783 , 

. -151631 
151416 • 

: � j ® 
e-2191 

' 15 
' -

+-125015 
1514(2 

• -© '·' 
9� ' 

' ' . / .-151631 

• •
• 

e8' 
- � � 

1

�

178306 .. 

• 

....--. 

�- i-2191 
-

• . 
� ® 

I I 
2669-@ 
173974-� 

I d 
/ -125015 

_/, 

(.,...,"' 
!/• (

--�158215 

(Ref. 156460 . 
See Fig. 6) • 0...-15960

4 

u 266 
156936 .. e""' · 1'-- @- 9 

. .>,. 156887 -lii .
0

,J - . _�-159603 

2669-��a 
�-_CD 

3438-� 
' -..J 

2669 ............. , 
12522>0 Jumper 

151819 3" 
199908 3.125" 
199909 6.50" 

Page 6 

0 I 
I 

~ 

��44

9

---._: : 

I 
' 

156344 
156334 

6-®3438 

� �-®99381 
0-®142665 

156338""0 

® 

<D The 156446 Handle i s  used 
with the redesigned 156444 B ase 

®For Cable Components See Fig. 38 
® 136148 Modification Kit: To add 

·-

rubber feet. 

If' t. <' •-( '::" 1; '.�v > •¥ 'if!' .. � 
., 

FIGURE 4. REPERFORATOR BASE (Double  Pl a te) 

k

�

) 

'') .. · 

.) 

c
�
:

� 



( 

( 

( 

( 

( 

t 

( 

�� 1:&®�<D916
1t7

' 

::l 
�-91 CD 9532 684Y 

173974-i 7002-s 2669-"-. 
121244-®V 

<D 82474 

FIGURE 5. 

�•Im 

..... 

161873 
)7 

ISS 2, SECTION 573-121-800TC 

�
/

155750 

� 12224 �161964 151631-f - ;-, 
2191-o : 7002-" : : ........ J i 3598-· 

�160307 

(Ref. 156460 _ @r--359S 

S ee Fig. 6) , : __ 
. -· - .-. ,. I II •;t. I 11 

���--- --�>-----�! 
----

�� ---- --

:
• 

(�y- _______ J 
¥!!?� "" • •  \\ 7002 "162187 2191 151631 

155753� �-@_] �-1
;
1
>
85)89 

151630-y ,/--/ 

2191--�
- � �162185 

-' &;191684 
:, � ' 

<:> 

<DPart of 162574 and 193778 Cable Assemblies 

REPERFORATOR BASE (Doub le Plate) 

Page 7 



SECTION 573-121-800TC 

Tape Container Tape Guide w/ Spacer Tape 
Assembly Container Roller Reel 

156974 156460 195658 207223WU 158289 (2") 
162079 156460 156470 207223WU 162075 (1") 
192867 192865 193837 192868 192864 (2") 

11946�7 

15697! 
, 

<D124{J999 : � 7;63 
�\'93117 119467 

3624 
84-49--® 

Cable Tape I Assembly Width 
156972 11/16"-' 
162373 11/16" 
194221 1" -

153539 

/ 
(9')'219f � \125015 

156451 

· _.. / - -- I � e.:.12so15 

- -- -- ._J.. 156448 
; _-/ // �IS!nl \. 1564<9 

n'' L<mg) 
/ -2191 

� 
n{%::;i:; (1/2" l.oog) / 0;159543 

1251115  
' --- ��156448 1'\- 156449 

156342 ' /•' • 

' \... 
:.� � 159543 

/ IS 

• 

Page 8 

-Y 
/. 15 

& -- :�; : /� 156448 // 12 • I i / 159543 
/:.--?_Spacer 

/ 
/ � 

- ' 
/ ' 

--- ; -- - ---- --- :c _.:r_/ / -------/2191 ,;-

151631 �-
� -2191

� 
151630_. 

121243 

7002 \ • --· 

2191�� - r 
151631� 

! 
I 

) 

125015 ,// 

2191 \ ,// Tape Ca 

15163 ""e @' 

ntainer • 

0� 

Gu1dew/ 
Roller 

151610 

2191 �--
151631 � � • ----...;:;===� 

FIGURE 6. TAPE CONTAINER 

<D Part of 156972, 162373 and 
194221 Cable Assemblies 

®195658 Tape Guide Assembly 

:� 

" 
· !·).· 

·.:)·· , . 

,) 

.v) 



l -o
 I"

" ..., G'l c
 "' m 'I !t 0 0 ..., n

 >
 

-1
 0 z ,..; -1 VI -1 0 .., "' 0 < 0 m < >

 "' >
 

... ,... m VI .., m m 0 0 "' < m 

I"
" 

15
16

30
 

..
. !I

ff
--

, 
21

91
/ 

15
16

10
 

z g, 
��

!t�
!! 

:t 
-

· 
&. 

-
" 

s. 
5

"8 
g 

ii
i n

 �
 

!1-9.
.,. 

;.
 

o· 
g 

c
 

>
"

" 
;

;;-
"'

n 
0

 
-

· 
� 

� 
5" 

;r 
3 

!!,.§
g 

a. 
ii"'­

CD
 

= 
0

 

11
g,

2... 
�

,.
-

.. i
 i" 

�
-

\i
 

-�
 

·""
""' 

-�
 

Mod
ifi

ca
tio

n 
Gu

ide
 

Un
it 

Ki
t 

Fram
e 

Sha
ft 

Ge
ar

 A
 

Ge
ar

 B
 

Ge
ar

 C
 

Pin
ion

 D
 

Pla
t e

 
Cod

e 
i 

15
94

17
 (60

, 7
5,

 100
 W

PM
) 

156
965

 
15

69
67

 
156

94
9 

15
87

12
 

15
87

32
 

15
69

64
'�· 

15
69

68
 

7.
42

 

16
32

56
 (60

, 6
7,

75
 W

PM
) 

156
965

 
16

32
64

 
16

32
60

 
16

32
61

 
15

87
32

 
15

69
64

 
16

33
28

 
7 .

42
 

I 

179
965

 (45
.5

, 50
,7

5 
Bau

d) 
19

2685
 

15
69

67
 

16
32

60
 

179
963

 
17

88
70

 
15

69
64

 
179

96
9 

7.
00

 ,
 

31
92

62
 (60

, 6
7,

 1
00

 W
PM

) 
I 

(5
0 

Hz
, 3

00
0 WP

M)
 

156
96

5 
15

69
67

 
31

92
60

 
15

87
12

 
17

88
70

 
31

92
59

 
19

98
14

 
7·42

 

19
98

12
 (60

, 6
7,

 100
 W

PM
) 

C6()_
Hz

, 3
6()0

 WJ>_
M)

 
'-

--�569� 
15

69
67

 , _
15

69
49

 
15

87
12

 
, 17

88�
� 

15
69

64
 

19
98

14
 

7.
42

 

C-="= ""--:..-,_,.�
�

-..
..,__ _

_
__

__ ""-J-:..--,"�,,:-
(J 

\ 
\ ,, 

I 

it 
I 

i/
 

\ 

7?��:��
�""--"-__

 ..,.
...;/ 

It
 

i\)
 

.1
 

I 
I I 

'' I
 

\ �'
-

-j
�

 15
69

58
 

, -
2 

r -
,--

156
866

 
�-

15
16

31
 

"
-

21
91

 
�

-
700

2 
\ --

..:P
lat

e r
 t:"

 
_

_ ,
 

"'
·/

 

.fl
 

s ho
• 

15686
1 

•>41
 

Ge
<u�

�
' 

G �
oA

 21
91

 

u
- -

-
-

-
�

 
I 

j 
, ..

... , 
- �

; if
"'"'

 
�

- --()
 (7;

;j 
/ 1

1 96
54

 
1s

62
�

 .- ,
 1 

r- �»-
"C@

 
0 

-
-

-
-
l§j

-
-

-
/0

 fi- -�
_' / �

�J-
_

_
 j 

/
G ea

r 8
 

Ge
ar

 C
 

·'·
··

 

I I I I 

�
-

15
16

31
 

�
�

-
21

9 1
 

_ - (@T
::_

__ 70
02

 

��
--: I : I I I I 

15
93

41
 

�
 

-
� (r

 
' '

I 
-- -

d
 I 

I 

-
-

-
-

-
_

 
_"'

-
1 1D

 f
l- - -

. '1
1! �-

---
- �

 - ,
 

-
-

_
_

 <9�
""

 
(_

 .i'
,y "(_

 � 
J 

_ .c,
ife

, -
n

_ 

-
-:

:::_-
_

 

15
'""

 
_

 
"

 
""

-
c·

 
"' 

T
 

-
--

::
::: ::

:::_ -
<»

-
15

16
31

 
]s

,,.,
 -

-
�

 
11

9 6
55

 

-
• -

21
91

 -
-

,
,25205

 -
-

• 
00

2
__

_
_

_
 

-� 
"

·
-

-
-

-
-

.,
_

, 
-

-
-:

:::_-
-

156
88

7 

' 
---

.,
 

-
-

-
-

-:.
.-

26
69

-
_, 

I 15
16

10
 

58
74

5 
11� I j @)

 1
;2 ���

63
0 

I 
-

343
8::

::: k:
::::-! 

.. u
_: 

: 
e 

--@
-�-

( _
_

 � 219
1 

B 
---

-
ll

le 
--

I 
0 

- --
---

---
-

-@ -, 
15

16
31

 

v; V> ,., V> m n :::! 0 z 01
 � I ,.,
 &, 0
 � n
 



.,
 

0
 

c
 

"'
 

m
 

�
 

0
 

0
 

.,
 

()
 

>
 

..
... 

0
 

z
 

""
 

..
... 

V>
 

..
... 

0
 

.,
 

"'
 

0
 

<
 

0
 

m
 

<
 

>
 

"'
 

>
 

"'
 

r- m
 

V>
 

.,
 

m
 

m
 

0
 

0
 

"'
 

<
 

m
 

15
16

30
 

/
21

91
 

.,
 

//
70

02
 

•@
�@

 

M
od

if
ic

at
io

n 
Ki

t 

15
94

17
 (6

0,
 7

5,
 1

00
 W

PM
) 

16
32

56
 (

60
, 

67
, 7

5 
W

PM
) 

17
99

65
 (4

5.
5,

 5
0,

 7
5 

Ba
ud

) 

19
98

12
 (6

0,
 6

7,
 1

00
 W

PM
) 

(6
0 

C
yc

le
, 

36
00

 R
PM

) 

31
92

62
 (6

0,
 6

7,
 1

00
 W

PM
) 

(5
0 

C
yc

le
, 

30
00

 R
PM

) 

G
ea

r A
 

G
ea

r 
B 

Bl
oc

k 

15
87

16
 

15
87

34
 

15
87

40
 

16
32

62
 

15
87

34
 

16
32

65
 

17
99

62
 

16
32

62
 

15
87

40
 

15
87

16
 

16
32

62
 

15
87

40
 

15
87

16
 

16
32

62
 

15
87

40
 

21
91

 

,
'

 

V>
 

m
 

()
 

..
... 

0
 

z
 

l1
1 

;:j
 

I "'
 

&,
 § ()
 



( 

f ,..,' 

( 

( 
�; } )-..< �,, " 

( 

{ ,, 

(, 

ISS 2, SECTION 573-121-800TC 

98726 ®124999 
,_ 

®151626
� t?20 I 

61085 
�� o , �--

125224 
156936 

®95320 

' 6 
� 

0 
-®16152 

/ 

'""" 

®82474 t�! _, .... , 

� 

161528 

' "l' 

� ®91683od w/95""��176� / ��� 
��-156344 

-/ '"pP" 

153817 --
� 

'to.o. 

/ _ 
, 

• �17>l07 .&---_156334 

( 
' ®155751 8455:s+l 

' 
J '-153538 ,{? 

'i' 124741 
� -161673 

120175 � ·' 
<>? ' 

ll,,' 93108 

\ / / 161685 ; 82474d /84551 : 151880 
@-

� / - ®155750 Suppl1e w
�---

\ 
@-125218 

/'<1 : 2191 

"-.. ' 156936 

\ 0'\ �r 151631 
3598------e �2191 

7002 
(7/16" I D.) w0r�12 � ;� (1/2" t.o.> 

; 12 
(5/8" t.D.) 

®91684 2449--! 
1 

Supplied w/95320 

Pa rt ' 1 

Number I Length ' O .D . 
�!1719521 .31 1:145 
@171953 .31 .156 
0171972 .46 .30 

� 121249 
� 

I 

161674--(Lj 
I 2449 ---1--� 

0171973 .46 - ". 32 

� 
\ 104124 

•151631 

I 
' 21� 
./ 
� 

� I I I 
I 

� : 76953 
I 
�78427 

� 
Q 

I � --2191 
I 

� 
----------3598 

�----178426 CD151630-'f 
CD2191--• 

'if \ CD7002 ..----- � 

' I I I 

_)51630 

o-2191 
I I I 

ISO,.:'P 

151335...........-f , r 017 

: ' I I I I 

151415---� 
151416 I I 

� I  

150966 I e 

-� 2191 
3598-- .. 

�¥ \ CD179528**-� 
161552 I � ®-161546 CD3598/8 

I 
$ 

2669--------------�--125231 

-e 

**Refer to Page 1 for Col or Suffix 
CD Used with Chadless Tape 
@Used with Fully Perforated Tape 
®Part of 161528 and 176536 Cable Assemblies 
®Peculiar to 176536 Cable Assembly 

FIGURE 9. MULTIPLE REPERFORATOR BASE (Wi t h  C r o s s-S h a f t) 

Page 11 



SECTION 573-121-800TC 

Gear Afr••• I •• far Multiple Maune.J .... foo.lua Drh. at c:- $p..l 
Unit Code 7.42 7.00 

WPM (Nc.inol) dO 75 100 65 71 107 
...... 65.65 56.88 74.2 65.65 ,., 75 

Molar Gear Set 161530 161533 161536 
Pinion 161532- 91' 161535 - 121' 161538- l<Cr �16433P - 1or ®164337 - 91' ®16433P - tor 
G.. 161531 -441 161534 -411' 161.537 - 421' Dt64340 - 371' ®164338 -4JT l<V164340 - 371' 

Mod. Kit at l!och 
.. ,... I 161MO I 162213 \ ......-- 161MO ) 

G- ""-'••••• r..r Multlpl• Maunt..t ......,.._on_, at 1o •••, •• s,-k 
Unit Code 7.42 7.00 

WPM <N-inol) dO 75 100 65 71 107 121 ' laud 45.45 56.88 74.2 45.45 ,., 75 84.7 
1.-- -Mod Kll at l!och ®!73584c ®173023: ......-- 161680: 162213:"' 162217: 

Hub 161519 162215 162220 
c.--Shah Spoclcet 161510 -16T 162214-:lOT 162219-27T 

ltelalnw 161511 162216 162221, 
Belt 1615::10 1615::10 162222 

Reperforator Sprocket 156«10 - 28T 156«10 - 28T 162218 - 291' 

Motor Gear Sets 16153! 

161680: 

161509 161509 
161510 - 16T 161510 -16T 

161511 161511 
162222 1615::10 

173583-37T 156«10 - 28T 

' 1643311 - 401' 

162213. 

162215 
162214 -::lOT 

162216 
1615::10 

156«10 - 28T 
t 

162220 
162219-27T 

162221 
162222 

�156«10 - 28T 

®Motor gear set numbers not assigned 
®Non-Typing reperforators only 
®Modification Kit contains sprocket and 

belt drive port for 3 reperforators 
®Order separately 

� 164337 - 91' ����-9T ( 64338 - «<T 

""- : , c ·. · ®164339- loT ®164339 - 1or 
@1643<40-37T @164340- 37T / 

@ 

16 1506(Early Design must use 1615 12 Retaining Ring) :cr. 19Z.693 Shaft w!Beoring (Later Design must use 1764 19 
1 Retaining Ring) 
L 

tTl 
•-219 1 

�3 1�829 
15 163 1 

® 
--- J\ ' 15 1610 

15 1659 16 15 12 15 1634 
"I .. 

(i;\. \ \ 16 1507 2 19 1'e Motor PonJOn 
'Y (ijl ,\ .; 150432-., � 15 1346 

.� .. -
- @ 

ra 317217 ; r::l"" Gear I 
� . � · _ I . . �/ ,,,427 

• 
Yo 

• �- _c \ 1 

3 17358 -
a

_ , 
. 

@_� l '"'· 'e • � I \ G-y I ""C?' 

49056 -� 
r- J. J6J676 ""'-·.I 2J91 
I 

I 
1 � .....,.. ' cg, 0 -=---

2669 -� I 
/ �, / 1 � 

,, 0 I : 
15 163 1 :2 191 I 

-

.. "'® 

<DI5 1346 I "'-
. 

110743 
----- - QD 

2191 

16 1508---- • _J 
7002 15 1693 

50089 - - - -- - - - 1 12626-

I ),,.., 
I 

" ./ 
15 172 1 -·----·-, 

,,-· -

27 I Retainer 
7002-� 

.. __ <DIJI4 
I I 

!-@___ l.. � 

Page 12 

------- -�;, 
-
�.£A..

4

�
�@0 150/ : 151722 

.
4J056 

dP 

/ 
ll.'f.. 

w 
0 -

• 

Cross-Sho�l 
.. 7002 • .._ .0- I 

� 266< 

/� 
Sprook•> 35,8 � ' /_--·� 1§.....--

-.. 0.- � c9 

o.,.oforolo' 

H ..b � / - , - , - , • ' 

,,_,.. / 
151442 

/ '/ 2 19 1  ,;,o,-:..:. '• 

''" 

I I 2 19 1  
16 1507 

1 12626-� 

<DPart of 197699 Modification Kit: 
To provide new style shaft w/Bearing 

FIGURE 1 0. CROSS -SHAFT MECHANISM FOR MULTIPLE REPERFORATOR BASE 

-� 

.·c:)"" 

'" .. ,. 

,..,, 

�-') 

) 

}
"'C 

'·,< 

j 



( 

(' 

( 

( 

( 

( 

\. 

ISS 2, SECTION 573-121-800TC 

125224 t 'IF-" 156936 ,_98726 

� ��-2449 

/'. 

<1>161526 � 
120175 

J ,_ � 153817 C 
�.---Ci)82474 

£ I -156344 

\ /Et ' 153538 
173007-· . . 

,-178752 

(Y/Q I 

-161685 <Dl5575() 

51� 151723- 0-178750 

<D91683 
Supplied w/95320 

>/ /' q' 84551 ' -
\ .._2191 

82474_,..)) t 124741 2669-! : 

3598
"---- i ) Supplied w/84551 I 3438-=�.f.\-. 

' ® 
�1---151880 

� ·
178747 

.151631 

I 
\ @-93108 
""- �-125218 156936 

\ 
<D91684 
Supplied w/95320 

151631 

I 
' 2191 1/ 
• 
�. � 

I I 
I 
I 

� 
; 76953 

�7 

I t - 2191 
I 
I 

8-----3598 

<£51;?8426 

161552
�v I e-1615-46 

2669--------: I -125231 

2449---! 
I 

178749-� 
I 

� 

� 
104124 

I 
I 
I 

·-2191 
I 
I 

� ' ct----:, / !� 
150966 � 111017 

151335.......- ¥ 
� 

: : 

151415---� 
I I 

151416�: 
1 e 150966-� 
I I 

2191--· 
I I I 

3598-8 

CD Part of 161528 Cable Assembly 

FIGURE 1 1. MULTIPLE REPERFORATOR B AS E (With Cross-Shaft and Intermediate-Shaft) 

Page 13 



SECTION 573-121-800TC 

Gear Chart 

Gear Set �nit Code 
WPM Number Cross Shaft Pinion Gear (Nominal) Baud 

178798 178799- 45T 178800- 53T 7.00 107 75 
178801 7.00 71 50 178802- 33T 178803- 49T 

7.50 
178804 178810- 30T 178811 - 49T 7.00 

66 
65 

50 
45.45 

151631_, 
2191-. 

178813 178814- 37T 178815- 37T 7.00 106 74.2 151610-® 

176419 

@® 
�- - I 
I I I 
L 

@ ® 
176419 

I I 
315829 

I 

15]346 -
' 

� 111417 
- - -

-r-,. l'll> 151634 178743 
151659 "' 

f'J-- I ' ---- �� \ / U 

2191 @ __ 0 
-, 

,. \ () 2191- '· 

n -:7"43 151634 , /.!®- 'Q 317217 �)21630dP178796 \l'-' 

Ute - - -- ®J 150802 
I 317358 /V - - -� ' . ' ' 

e IJ - -
I -- ' 

IJ 49056 - - : : IJ - • ' IJ 178797 1-f- ; ) --

0 I/ -i'� - -
I 151442-Cit:> fj_ - - - fl.. ., _-4_�} � 111427 ·-

- � - - J I --- 0 "(� _/ {o(".' ' 1513<6 

�._ 151442 219 1  ' _.:>669 - --·-
2191 : 161676 '. . • ,7@ • """ 

I . / "'ii:J 
I •• ......_ _ _  I I� 

t_- � 2191 '151722 I 2191' � I 2191 

l51722 2191 1615.0'-(]5/ 
178751 

4;-s'if '151631 ' - • 

,... -'8>ot}�- - 112626-• .c;::6 

:266��� 
.
161508 21 �1 � 

I ---· 

-
-- -- ,' 

! 0 
W-151659 

151693 

I - -. () ,1_ 
._ • .. e lJ 

: / -� • •• •
• �1787.. 

. • .,-2191 

: 1 50802 "f' - • 

l12626- "' -121630 

I 151634 a __ 
1�42 317358 � 

L. 
_ 

., �5�634 �\ 151659-� 16 
Y Cross Shaft Pinion 

- _- I (]!) 
{j) e 

) 676-r(?j / 

150089 - -- : w...-1 51723 ""' .. --
2191-• 121630 •O�� � 

........._ - • \':� -- - @1-- g ,, \ 

151630 ... ., ----- L ..,::-
---- - --- • •  ' G�' -. ( 1'0) 

/ 1107,.,------
16�511-:--J 3438 151442'1 - -- - (1)1 �I - �'-'' 2191 

80. .... �- -rs - I - • - ' I 

2191
_,.

/
_@ ..... ," ---- � - _ _ _ _

______
__ 

2191....._ ::. 317217 :- �-'I ( 00 I¥,- �@ �) 693 

70314 • .· 
-- :.. - • - -- : 161676 \ I <:> --;, ·@ GJ/ 

v 
- - L '-o.._,.... · \ '\9 

� ?!::) ___ -.,7002 
: 1 · - 0 --J 2191 � 

156400..... -- L_ �� _ 
-- - -.., 2191-• tli® : 7002 --151630 

� �  - / /� · - 1 I � - • 

161510 
--

- - ' 151631 2191_:� -... 

161509 
- - _; ? 151693 

FIGURE 1 2. CROSS-SHAFT AND INTERMEDIATE SHAFT MECHANISM FOR MULT IPLE REPERFORATOR BASE 

Page 1-4 

'') 

,�� 

'') 

:> 

,_J 

,,) 

,J 



( 

( 

( 

( 

( 

( 

(� 

151630 
2191 I I ?02 

�"@--@-_ 

'/ /1.// 
I 153442 t <D74100� "" 

CDlll516� _. 
CD45815/ / 

CD112626/ 

_ CD162075(1 ") 

161523 

/ 161529 � 151610 
2191 � 151632 1-@-@_� 

I� . 7002 /121249 .. /A'.. 2 
(j� 

" " " --" 

ISS 2, SECTION 573-121-800TC 

/158239 

/156451 

'e'k_� //
_,J002 2191 

_,_,;: 
/

119467 -� 
153539 

...... � 
� /3640 � ,,/ \ ,� - - -

•J 
, , , 

, ,-
'1 

--f.,.. / 
I 

1/ �) ---!JJ_ �3624 
158238 / <: _,_ /150992 

/ Q). "Q 
ro- 1 

. A. ,__ / 93117 

� .· 
- -· 

7002 /� / -@_,_ 1��/ /0 -� 
7002 � 

2191 
153538 

-/ �-� 
/ 

. .,.._ 
(Rol. 124999 �\ 1178 See Fig. 9) 

CD Not part of the 161527 

FIGURE 13. 16152 7 TAPE CONTAINER ASSEMBLY 

Page 15 



..., Q
 

(Q
 

Il
l 0:
 

"TI
 

G'l
 

c
 

"'
 

m
 ..... 

"'
 

0.
 

)>
 

VI
 

0.
 

m
 

'J
 

�
 00

 

,.... ::
: 

::
: 

"'
 

0
 

"'
 

0
 

"TI
 

z
 ()

 
)>

 
)>

 .... 
::

: 
0

 
g

z
 

m
 

"'
 

,.... "'
 
.... 

00
 
.... 

() 
0

 
)>

 
"'

 z
 

z
 VI

 .... 
m

 
)>

 
.... ,.

... ,.... 
,.... ""

 
)>

 
�

::: 
..

.... . 
c

 
r- .... .., r- m

 

"'
 

m
 .., m
 

""
 

"TI
 

0
 

"'
 

)>
 .... 0
 

""
 

151
631

--
--

700
2 --

--'
 

'
 

I 

I 

/
 

/
 

(@
 

8
--

-21
91 

..
............. 3606

 

/
 

/
 

151
631

-
,

 
700

2-
·

 

355
51 

__
___ , 

161
711

--
�

 
I I I I ( I I 

.,..., 
/

 
I I 

126
4--

--, 
161

716
--

-EP
 

I 
112

626
--

--
1 

�
 

I 
ft.

 
I 

266
9--

I 
�

 
I 

I 
I 

�
 

! 

112
626

/
 

/
 ·

--
-853

18 
700

2 

::
:=2191

 
�

--
3606

 

J. --
/

/
 �

161
684

 

I I I I 

/
,)/

) 
&

 
/

 
�

I
 

161
716

 
i 

126
4--

-----



( 

( 

( 

( 

( 

l 

(y 

/ 
Ci) 163587 

I 

• , _
__ 

.J /I 
3606 2191 

I 

92146-� 

['-1· ') v l-' �· 

'i -151632 � � 

@-2191 ,��- I 
�-'n.U,t 

® �-161505 

o-151229 

�178426 

0-2191 

'il-3598 

ISS 2, SECTION 573-121-800TC 

r158289 (2" Core) ..-/1_162075 (1" Core) 

_161773 

- _,2191 
- 'll1�-151631 

Jl 125015 ]', 1/191 
L - - > €�� , __ 1 

� ® • I . 
151630 

-161770 

J516Ul 

162730-T-
T 

161821-

@ 

� 93117 � ,..2191 

.158163 

] 1210 __ 153538 

@�-71073 & @)-7002 
153539-, 

� .... @ � �- 156448 
2191-(g@ �51733 � .... 3870-�--:156449 

7002/ /� -::Jl�9�'�' , - �'{iil-::_7002 
,�.... .... 

- ® 156451 / � 11 0435 f'>.' ' .... -.... 
' 

"" - - -/ l'""l> ........... ...... 158239 8449 '
,_ -- ' , � ..._ -... '':: , I 

150992 f' ' ' "" 0. 0. .....) 

110743 ... "' ... 
/ 

161826 

2449 -· ®-82832 
71858-�-® 

©® 

FIGURE 15. AUXILIARY REPERFORATOR BASE 

Ci)Port of the 161827 Modification Kit: 
To odd code reading contact cabling. 
(Specification 5932S) Ports for the 
161827 ore also shown on Fig. 29. 

Page 17 



SECTION 573-121-800TC 

Early Design 
151630\ 

2191\ 125015_::-®�� 
I 

@�� \'\ 151606 
2669 

101633 

I 
-156808 

'<. 

/. 

' ' 
I/ 

1.56$07 ........ _.--/ / "161782 

Stud 
No. 

161809 
161824 

Dim. 11A" 

1.038" 
.859" 

---
161787 

r--m 
t��S>cd 

� ----
'GR �� -158745 

""-.. 2191 
151631 

�(()- ·0 -�
-

'�3606 

""\ 
2191 

125015 125015 

151442 

\ 
I 

®-,-
\ 
\ 

\ 
' � \ '/ ' I 

' 
1/ 

........ // 

CD 161783 (SIT� 161301 -< � 
® 3oss7s <45n 1 "'-- ' 

l IJ� ,159287 

_! G:) �\ 0 �161301 

(Motor 
Shaft) 

I 
I 

®=-159341 

l-161780 

CD Used in 60 Cycle Oj:!eration 
®Used in 50 Cvcle Operation 

Part of 305580 Gear Shift 
Bracket Assembly. (See Fig. 17) 

FIGURE 1 6 .  GEAR BRACKET MECHANISM 

Page 18 

,!',_ ... 
... 1 

") 

:> 

.) 

,, '�ill 



( 
j� 

(� 
-I 

( 

( 

( 

l" 

( 

Assembly 
No. 

161807 

178869 

192678 

�305580 

315536 

ISS 2, SECTION 573-121-BOOTC 

VARIABLE SPEED DRIVE ASSEMBLIES 
W.P.M. 

or 
Baud 

�PM) 
60-75-100 

�PM) 
tJJ-67-100 

(!lAUD) 
45.5-50-75 

(!lAUD) 
45.5-50-74.2 

(BAUD) 
45.5-50-75 

Motor Gear Gear Gear 
Operation II AU nan ncu 

60 Cycle 158734 158716 158732 

60 Cycle 163262 158716 178870 

tJJ Cycle 163262 179962 178870 

50 Cycle 163262 158716 178870 

50 Cycle �63262 �76071 !®· 178870 

Gear 
"D" 

158712 

158712 

179963 

158712 

� 176072 

Plote 

161797 

178885 

192680 

178885 

!® 
192680 

®158736--0 

� ....--® 119652 ®2191-. _.....®7599 

� ®2191 ®161794�:--- ®161795 
® 3640 _,A} 151152 : � \ f ® 156057 Plate 1 :D130892 0,... 

��- I 
/ "liS"  ®"' � - -- ®158723./ � ®119651 �161m 

® 161824� 

� (
S

Ref. �61772 � ee Fog. 16) 

I 
I 151657-f ®3640 

®158 
( Ref. 130499 I \ 2191-a 

,/®114125 Gear 
®158733 

77 S ee Fig. 16k�...._,' 
-\, � � �-�,..-®1 50652 

® 
._.....®1 24177 "A" /

. 

' �"' ' \1-<"'� 11- � 
w-:-161511 

158741� 
/ ,-� � llloli! - -'tr : 1 - " 

l617ll9 

� ����� -- -liiJJ- - - ' "'""''}'- - -" �788 

-¥·-- ' - -flJ 
®1107<3 

fiT ----/
161806 

�·'- �61787 _ ,� _ ,, - \ ' 
\ 

5'' f•9- 16) 
' 

' '-

Goo• 

®®150089 
li" a-' 

®®178910 
"8" 156400-281 

151�1/ \ ®151618_, 'j-®151346 ';� 
31 '"' 

__..- o---® 2191 
---

�110743 
. �.-

.� ',--- ' 

'� ��- Gear 
\J-.--' \ 

(Ref. 161779-�--, 'ri ' "D" 
\ ' 

-1--' 
LP R 

See Fig. 16) 
' G  

o r  L RPE N 

ear 
Shaft 

ote: 
Unless othe . 
are 

rwlse indi 
common to all 

cated parts 

speed drive 
four variabl 

mechanisms. 
e 

11(11 

See 

P inion .,./151658 

(See Chart'L T _....... 2191 
'--...........,<C"'Q 

�- , ,..� 

3640 

.
61779/'._.J �� 
19· 16) 

�; s1880 

I�"\\ c.� 
..... e::;.._::;_ \II" '\ 

-- I-�> •''''' 
,-.-,, '.,.". "1-� ', �-�)) ' "'- (Ref. 161511 

·!..I.,,- "-. See -F� 16) � ''"-(Ref. 161788 (Ref. 161789 
Single Speed Drive Gear Sets for Auxiliary Mounted LPR Sets \51 

�r'�- � ,  

l '-<_1 See �-4#- .SeeFig. M}-
731 Driven Gear 

Gear Set Driven Gear 
No. 

161811 161790-44T 
161812 161791-47T 
161813 161792-39T 
173820 173822-49T 
163448 163447-49T 
163451 163450-40T 

0319920 319919-SlT 
0 319923 319922-52T 
0 319926 319925-26T 

Pinion 

161784-18T 
161785-24T 
161786-26T 
173821-20T 
163446-22T 
163449-27T 
319918-25T 
319921-28T 
319924-21T - -

Unit Code 

7.42 
7.42 
7.42 
7.00 
7.00 
7.00 
7.00 
7.00 

_Z_. 00 
;" 

W.P.M. 
(Nominal) 

ro 
75 

100 
65 
71 

107 
65 
71 

107 

Baud 

45.45 
56.88 
74.2 
45.45 
50 
75 
45.5_ 
50 

"!5 

.. 

I" 

(See Chart) 

CD P eculiar to the 161807 
®Not used on the 161807 
0 The 305580 is shown 

in part on Fig. 16 
0 Used with 3600 RPM Motor 
® 315536 Modification Kit to provide 

Three speed gear shift 

FIGU RE 1 7 .  AUXILIARY RE P ERFORATOR BASE GEARING MECHANISM 

P age 19 



SECTION 573-121-800TC 

Page 20 

- -

/REPE .. ORATOR BASE 
ully Perforated) 

�3161798 ( 
®176288 (

�hadless) 

161800 
�25015 151632 

,••• 

, 151572 ' I 
�- I ' 

- ' '\ 
ci@ 

t I L IS4076- � -® D "®/' 

....,���"';;::,.)' I ) f-151631 �f � 2!91 

- - --

�-k, -- -
--

-

' �' ' ' .. "-JJ 
L 

. .., -- // 'r 

I _,L... -2J \ 

""' ,;"' - <:c' � h. 
\ "" 

91 ' 

...;-"'' >· ,/' 
-,' -125015 

" -- / "'' 

- :- ' 

I 
�-� ) 

-�:- - ,-/ 

" / �� ., 

r�- --�" 

' ' / � -

-:;;;·-

"( 
I I • 

-----®161m 

( _ � "" ,::; "" j,., � --- .:::"" """'- 16:.;.._->/�
/ 

...c':�>�-
� .,.._> ___ , 

"""''�' 
--��� 

-�1"1 \ \',', 
_,,.,- ,, ' \' , •• I' 

t ! � , , -7 ' 

I \ , ' ' " 'I y 
I '- _; ' I 

-$I I I I 
I I I 

, "' 

I II II 
, "" 

L- I t::.'...-:- I l I , / ..--

®176422 

) 
..... ..... -, 

I I I I\ 
y 

' I 1/ - ; -- "Ji 

\ I�_.........--' ..-----'7"1 
/ l I..J / 

� I .......... I )... 
L/ -.. / 

' ..... I k. - /"i - 4 

,}:' I - -"":.- : I - ....._--<00>114354 

/ " 
, -

- � � � ' ' 

/
/ \\ / <;.-- /- - - - ... .., - - - - -

/ 

/' l1 / �vf'', • 
7 /,---- -' 

1_/ 
� J ' I, , , ' •I - -------'�"'" o; ' . , 

L /�<{I, 
� / 

/ / 
t¢--·.1> ' 

11_ --� .. _, 
• " "'� ·- (LCXB) 

(i«<J-�-
� /

/ 
,,, A: ':"';-- ' - -��-� / � / 

\\ ' ' •'' I I 

.. . �-- --
�/ 

/ 

,, 
- � � / 

-"� ..... "" 
I 

-- ,I. I 

1•"' - -· /
' 

' / --··· /-- ' 

�- ,__' -

Ll/ - ---:__) 

Rear Rail of A 

CUT-QU 

SR Cabinet (LAAC) 

T ON LATER TYPE BASE S 

<DNot required when unit is equipped 
with base isolation parts. 

®Used on bases with cut-out 
®Peculiar to 161815 
®Peculiar to 176287 
®Part of the 179492 

Specification 59295 

FIGURE 18. 1 6 181 5, 17 6287 AND 179492 MODIFIC A TI O N  KITS TO MOUNT AN 
AUXILI AR Y T Y PING RE P E RF O R ATO R B A S E 

, 
···� 
�.-''' 

') 

?) 

.,,) 

·�) 

.. J 



( 

( 

( 

('. . 

( 

( 

l 

ISS 2, SECTION 573-121-BOOTC 

_....151630 
y 92260 
�- 151691 176063, fi( - 45815 f-151724 @rn' -17lJJ79 -- 2669 

-151630 

156768,.. : ----, : 
151691 l.922 .. 

3646 -@, 
() ____ , J 45815" � ' 

' -- -- 79-ij-· -1723-
< .. ---- 1760 - ' ,-

15 

. 
--- 9 

2669-� I: .. ____ 
, "-1�7f:IJ62 

-17 6094 

I -
0 

a 

117535 - �---· ·

-
• 

'•. -151610 

(\)151Cl6 

17(... 

'@." -151630 

�� ')',, ---- -
2191/ 

0>151626 � y-
,.4·7- :��-��-:<',, • '\ .. "'J 1212 -., ' ' ct8 '· 3646 

�� C'-.-®155754 :121244- @@ /@@_ 

4611 
'>Q ' 

7002/ � 44048 ��12 
.... 239 2191 I �,�-138538 
®161 

151632 
83 � ®1167 

151411 1/51412 
68 

SUPPLIED . ... 
I · • , ""' 917 : 

W/176095 

151335 '-..... 2191\ �--�' ---•• , � 1�2<7! 0>17<>0<15 1\ 176117 /176093 

151412, -...... • -. 1212"' ·-3598 .--: I \ '� '. --- CJ \ • ! \ U!l·�2191 �"'"(I} .. . . ·0=-
151630-�/,� ... , � 021 15;1-:i,',.,;';�- - --� L12[15 il>11066f.._� ®

. 

9- - -:_0 

2 � 111017 
··" � · , • • ' · "'-151630 

�- --

--- ...... . ' - , . 1 2191- • .., 002 

---151630 • : �-- �... 

fil" '7 

I ......... : " ' I ' ' "'-2191 
I 

416 : 2191 ""-' .: ' ' ; 630/ f-1S6887 
SUPPliED ' 

151 \� J ' 
917ill / .•• ..-· 

: 151 
-2669 W/1 10664 : 

� • ' @ 

' 

2191-...... ------ ' 
I 

�-3438 
- _.) 

..... . . --

. 

151660-
/

01' 
• � \51412 36 " 

-

. '81"'/ I e- "10 

-' 

111017 / 15141 - <:;;> 

... 
1442 2191 156337 

I 

15 
es;, """ 

�, 3438-® '
,,,_ 

99381-@ ' 65-c i :-1426 151630/,;-7002 i 2191 /�------' 
176086 

� 15961o-o . 
156339-e ___ J k 

I 
I 
I 

-17(JJ88 

179134 �-176613 
\ 
'.A _Ji)-176612 
� @-176085 

-J7lJJ82 

v� "'-156768 1 I I 
! l,, �-3646 I '• 18"-3438 ®3'-99381 c 

151630 
7002 f I , ... 

� '-2191 

't l76092 
-' SUPPLIED 

W/176095 
151631 
\'f , o- 2191 ', <II> ·--� ...... 7002 

'-142665 <D Part of 177006 Cable Assembly 
®Part of 176123 Cable Assembly 

FIGURE 19. MINIATUR IZED RECEIVING ONLY REPERFORATOR BASE 

Page 21 



SECTION 573-l21-800TC 

Page 22 

@151626 

@-119653 
®-151245 

I 

' ' 

Jb-
'"' 

119652--� 
I 

l 

176057- I 1 ' : '-2836 : :__ --------

1-1210 
e-93117 

3624-@ 
I � 1194 67 

� 
�-�-119467 

0 -176060 
I 

-;- 176058 

:-----------1 
I 
I 

176056 -

-176124 

119652 - @ 
11 0438 

? ,-� 

��/ � 

(j) PART OF 176124 

FIGURE 20. 1 74492 TAPE CONTAINER ASSEMBLY 

,,� 

') 

':) 

_) 

-�) 

,�) 



( 

( -

( 

( 

( 

( 

( 

ISS 2, SECTION 573-121-SOOTC 

176113 --

� 
176114-� 

� 
117535/ �- 2669 

151723 /l --
176115 -� 

i-123706 

2191--;;� 

176120 .... 
/ 1� 15 

/176120 /'/ � of? 2191 ( /  176115 
176118 -'110� � � 

2669-'o/J 
® 

112626 / 

��� 176066 
� �'>151556 2669- ® � / 

112626/ 

c::::5c· 

FIGURE 21. 174459 MODIFICATI ON KIT TO PROVIDE A SLIDING BASE 

I 
I 

' ' !-35551 

Page 23 



'! s f:' T ,:_ � 
- .� -r ' ' 

SECTION 573-121-SOOTC 
t., o-.} .:,;. : �� 8 '., .. 37�W� 

(•' '"J' 

·�; � • \_ :;.·· 

,___.151630 

.
-2191 

�-7002 C
�"' =- --�- 56866-

I 
\1 

,!J ---_....,_ ___ J_..,_...,,�":-' 

151632 1 /2191 

�-; _ _  

151610 

Page 24 

\ I I 

��-- // 
::.::,- /j/ 102465-y 

-
�-----� 

2191--�&& ,.-" I 
7002--® ,,' 

--176o73 - 2 t -r I -" , " �  Po�>�: 
• ....., 1 .... r.· ·� '·', z·· �. 

·o 

lj s ,, f' i' � ·' 
v ��r.: p f' �. ) �? :-

3bT 

176068 
156964 

156949 
/ 

I 117227 ��.�� 
r 2191 

, --

156861 � 
I ;151632 

® � ---() (@/ /119654 156226 ' , •• .£. "·" 

� ---
- - -((}

' I (@/ I· ' i 176072 
" 

156861 .,1T 

.fll__ � J,-----J _/ 
176099 0 -� 

0 

·® 

-
----

---
----

--- .....:::::-- -
-

-
---

� , . ,_ ---
d. 

I , 

_... � 1 g gr-- ·-r-·!J!-_ Ill:-; · , · ' 
"''--'" " \__ .·· -"( ' / ·:��1).-fl. � - -© 

-

151346 /13? 2191-© •J i 125205 
r;jl' 119655 

3598 151610 

" '© �p@_c_� 
2191 

'-151346 

��-- 2191 

1 r - - / 
I 

. tJ� 
I 

I 
I 

· "'-., 151632 
162653 

151610 

---- -- -- -
I 151442 

-·- -@--� - -- --

I 
I : I 125015 
I / 2191 
l. -/@__ 1 151630 

117227 

\!{} @-�-./ 

FIGURE 2 2. 1 7 6 1 0 0  VARIABLE SPEED MECHANISM ASSEMBLY 
r 

. .,� 7\..:� �� 
·� 
',a.<."':' 

•'#) 

..• �), ,, 

:) 

,J 



( 

( 

( 

( 

( 

( 

( 

ISS 2, SECTION 573-121-800TC 

/ --------------f········ ¥4 ... «_ ......... ____ _ 

�·-· ...... 'J['f .....,.....?: G.;,:/--............. ....... "'_,.- : 

........... tl t I 

(Ref. 176078)/ ---· i //;;;. 
�;1.v 

.,
...--119651 

176610 • /176077 

\� 

2191-.......... 
3598(0@ 

' ,f(ij 1- 82725 

-119652 
� ·� 0-119651 1t.� >-130892 

�� 

2669 -� 
74807"-® 

�-
\ 

156954 

@ � 176076 " 
® '2669 158723 

"74807 
(Ref. 17 6065) 

-151721 
; , 't'�"" 

'""" 11412.5� • • - 7002 r.�--�. \ 124177 -
"'"" 

� I --?j ,. • 
150456-� I : I I I' ' 156962 

1 

G) l r{ /i·�: 
: - ' n .. !?�; /� 158741--.....� - --�·<:.,·"'"' e "t;� / 
1 • 

\' f_j,,@ ,\ (I1r-

@ I 
'\ \c/1 - -

� 
I 

\ \ .. o/ • - 8- - � 176074 \:\/ / -
""" v 117227 

/ • -® 

FIGURE 2 3. 

176069 

/
151632 
2191 

� -
151m 176071 

162653� --- � /.11o143 I ,.,.. 

, __, �---���� C©' � 

: --..---� -.\ 

""- ' 
\ 

. .. . ,. .. , __ , 

':;/ 

""'" 
j . , .  ' • 

\ - - ' • 
'·- • ' • - I 

�--
- - -��rlP J_ _��o @ ! : •// • ! 

I 'e_/ 
• 0 ' , ' •· • 

,\ . -. 
. ' . ' l· I 

/ /� 
I -------+ ��� I 

•
158733 

163262 : 117227 ;-._ -� / 
'{ ., 

"" ''· -' '-f) 
110743 �t::::cJ 

150089 < 

r - .. . . . ) . / .....-------� 

12501
-
s;., @o-

/ � 2191 1516� 

176 1 0 0  VARIABLE SPEED MECHANISM ASSEMBLY 

Page 25 



SECTION 573-121-800TC 

151723--t 
151572-e 

I 

f- 151630 151630- SUPPLIED W/124396 2191 

1�1� 151692 

151229-($ 

"-i1 
+-- 7002 . "2191� � � 121242-� 156656 _A I 

120175� / ,.- _.. rJ 

� \"/I ,.,--� ,., a 114466 
82474 / / 

151724 __ , 
2382--· 

I 

cp 

t--151630 

2191� 
. 

l._ 

--J� 
�/ _.... ,.. 

a 

�-161 2381-----. 
153819 � 

.::.J / 
""-.. 

/ 

98726-
�-- 16r81 

/� 155752 

Page 26 

162903 

151626 

() : {A� / t151630 f-6565 

__ ,.,?� 2191 $-3646 
� Q � -- � 7002 C!)-156337 

l_ ---

I 162902 � tj--156339 

/ 
/ 

/ 
/ 

/ / 
/ 

/ 

I 
) 

162900 

99381 

I 

�142665 

�151606 

®-45815 
�151229 

I _..-1 
I / I 
r.-" I 

I 

�151453 
8-151572 

t--162906 

®-151229 �162904 

0 
e-151572 
'--151723 

155754 

� 

151626 

**Refer to page I for fin ish suffix 

FIGURE 24. MINIATURIZED BASE 

·� 

"".··. d �'' 

''} 

) 

,,:,,) 

J i•\ ., 

�J 



( 

( 

( 

( 

( 

( 

( 

ISS 2, SECTION 573-121-800TC 

/
151657 

,/ 2191 

• / 193637 

� 
151335--� ,- 111017 � 151415 

l "� r-(151626 

193630 J 

193636 

/ 
/ 

� 151416 �- 150966 
----... 

178709 

� ' 
-...... ; 

r---
' : / .-.� ' ,: .� 
: 2191�- ..,..,o.e· 

I 
;�.,.--"-

: "• ---· ! ,Jl) ,_1178 

: 
3598 .

--- 93117 

(Ref. 162900 
See Fig. 24) 

.., 
®- 7002 
�-- 2191 ,_ 151630 

: �· - 144729 
144733 

: - � : ""'"- \ 1&"1 
: ,

/ 
-�---- =' "'-t>> 

I /<D 
' -- � I 

,...--· !151632 � -
- - - -

� -

�- - : / � � 144731 

� : Eli' � IW32 \ 93117 

I 
: • �- 155954 144734 193632 

: ,__ __ 
o-L / 144732 

144727 l �· 0 
�/ 

--------

' 
.0 . 

-- 193631 

_, 

<DNot Port of 193632 

**Refer to poge 1 for finish suffix 

FIGURE 2 5. MINIATURIZED BASE 

Page 27 



SECTION 573-121-800TC 

93117 \ �156971 
119467 � 

®124999 
--
0·�3624 

119467 0 .. 
\ / 

®124999 0 153539 
119467 'o----r:n ° 21?1 J;;t/ e· 97981 ----------

--

' / l:J 125015 �� ®3899 / n ° 0 90606 �� . <D1426, ..-"' ( 
y 

/ 
I • 156451 ®142637 " 
I "' 119649 
: 159540 8449�---� 

/ 
151685 J 

1 \AO> _./ 156452 "' J ¥ 
1 3640 , ,- ,- 151721 .s:::::-<-._ 125011 164773** I )i!)" // � 
I ..- ,- 2191 
J;:;;:;i /// 159543 � 

.u ... ) t/ 156448 '®--
/j 159543 '----- 151721 

I 156448 1.....-� ).._ 
., 1

159543
�--lc!J t125015 , 

l I--� � \..-� 
I t... � 83877 • 2191 
I � 0 .a" 156449 

/@ 
I 83877 ... --...._156448 
:156448 ... �125015 /..,.. 

�/ / / I _.,.. 156449 ..-"' ..-"' 
I --- � -1 ,, ,. """ 
1..-- / fX'...-- I , ,. .,... � ..... 

1250�5 ... 2� 
151657 �l:...i_ f 7002 ..., "',- I 

2191 ..- "' I 
I _.....-7002 I 
I /�/1 ·J // I _.. .... -� v 
L...-�...--....2191 

151657 r ®111776� ... ) 
_JIK I 01P 2191 Ql>) r ::.--

-125015 156501 er 1516� 

142648** 

/ / 

0 .... �;002 �........__2191 

151657 

__ .... 
.... .... 

i 1 ... I ,. <D142636 I "'/ ®142637 I ..-
t..." 

.... / 
.... 

/© 
.... -­

----

/ 
/ 

/ 

<D142622 
®142623 

/ 
/ / 

__ ® 

7� $0\�657 
( ®' it9� 
I _.. I "' 
I 

) :::;. • / 
21
�

1 ,..Q_ 
_...,.-1�657 .... / 

;�2 

... �t-kft' 151657 
7002 ;. 
�� 

� ®155751 
�- ,, �J 164m 

-� ®inm� 

2191 

® ... 
<D Used with 7/8" Tape 
®Used with 1" Tape 
®Part of 164772 Cable Assemnly 
**Refer to page 1 for finish suffix 

FIGURE 2 6. 1 6 4 8 7 3 ** (7/8") AND 193 794** (1") TAPE CO NTAINER AS SEMBLIES WITH TAPE-OUT SWITCH 

Page 28 

'"� 

') 

:) 

,,) 

�,J 



( 

( 

( 

( 

( 

(_ 

l 

ISS 2, SECTION 5 73-121-BOOTC 

_@ 
Q,./ ®:._152890 /-v........._2191 

�---153537 
� 

'E? < t 51626-o62s / 

/ 
<._ 

/ 
/ 

/ 

..- "' 

/ 

$,--178713 

-, 
I 

156768--f 
I 

110191-® 

98718-$ 
121243--� 

,

/151631 

�
--2191 

®--150711 
I 

/ 

c:llnc\_..........-1212� / / 
re:::!l' 

/ / 
I 

/ / / / 

--158640ii: 
178714-

1 
e. I 

I 
/ / 

/ / / / / / / / 
/ 

/ / / 

I ""' 
,.,. / 

( /
/ /

/ 

A · I / / 8 " "" 74479 /-1 1 � .... l.l � /
/ 

/
// 

0 I //
/

� . 2191
' 

r . /8034� .... 1 

v/ " 

fo/ /" 1 

@ 
" " .... a 

@ /
/ I 

,g 
_.@" "" I - / / ::::-1 

I 

( 
I 1\J 

I 

I �--125015 
·-2191 

�-151722 

110191
\ 

) 

� 1 Ql)_..-1215511 

� I ®--1101911 

1 I 
I 

lj � 
--151631 

@/ / ret>l /. �\_/ / !,..,., .. 
156768 178715 

151688_
, 

155861-� 
I / 

ll 

_..-t:J 

� 
. \'<�--119658 

\_162980 

9 

'9 

..... 

I 
I 

� � <0'-219\ � ®�76461 L _w.r-1212�&D-153839 162958 ( 
@1. t)---2191 I 0.' --178710 

) • .......__111427 

�,@. 8 : 
.# \· � I ,.. 
# � 1J J �/<!Y 162983/ � 

r.:.." 0::::__2191 
111427:/ 

-------\_162978 <!Y '<!.1-8449 �/ --112080 

�r ---121416 
__.-/" --112080 

�---121418 

**Refer to page I for finish suffix 

FIGURE 2 7. 16295 7** TAPE WINDER ASS EMBLY 

Page 29 



SECTION 573-121-800TC 

���-151657 

162284� ""2i91 

/�1
-�1335 " 

�1m 91 
___ • 

(: 
54406 -----

' 
�- 151606-, 

2669-@ 

® �-@..(l-120175 
,' 

-162226 
'> 

Gt-2669 
1!!>_151606 

162230**, 

12439 6 ---Jto �<.a 111284 �', /2191 
D�151335 •' 

.... . ,.219 1 151606-f 
i � ��-1516?7 2669-Gt 

162228--� 159 611-� 

© 

0 

(i) Part of the 162846 Modification Kit: 
To provide a cover clip. 

**Refer to page 1 far finish suffix 

F IGURE 2 8. TYPING REPERFORATOR BASE WITH EXTENSIO N 

Page 30 

··� 

'} 

') 

·�-> 

) 

' 

J 



( 

( __ 

( 

( 

( 

( 

(, 

7 
®154437 lJ 

r-®15345{
, 

� 153484 

7 
®154446 

I SS 2, SECTION 573-121-800TC 

f"'! t' \,. :� 
I •·-

;-e 
®151692 

151686 150089-f ,----; 107 43 I J � -, -:...--- ---125011 
:�161817 

� �� 1-Ll/117535 Fw 1 ��/0 I I 
I 

'91684 
1 ', , I 120175 _, 
.. 

,, : I I ----
', 

I I I ' 

d684 

� 
1 161238 

I
, l!!!l_@ 

. /� 

11678�3 -- �: 
• e 155753 �- - - - - 1 

�
:_e 

L- -f - • /91683 -
I � 

0 I� - 98736 

BJ-'w�a 
- 11 -"'· tJ ' c.�� 151723(3/B"Loog) �- : 

-

' ' 

� � 
153442 (1/2" Long) � I 

' '- 2669 � 
-� ', ..; ' <D122(::=2987 ...-151412 ' 

0 '' 
-151411 

0 � --2191 51416----
'""151693 

161801 

1 
�-111017 

FIGURE 2 9. EL E C TR ICAL COMPONENTS 

(j) Used with the 153442 Screw 
®Part of the 161827 Modification Kit: 

To add code reading contact cabling. 
(Specification 5932S) Parts for the 
161827 are also shown on Fig. 15, 

Page 31 



SECTION 573-121-800TC 

--
(Ref. 1243%) 

� �  � <P 
� �/. 151630 • 

2191/: 
L_ 

� � 

/162185 ... e-�--o 

,110 - -- ' 
,� .;". :,.' 

��-:.�..::..__ (Ref. 156879) /. .-;,." 

-� ......... �"' . ..,., �"' �"' 
�., 

Specification 50155S 

FIGURE 3 0. 19 5 3 8 8  MODIFICATION KIT TO RELOCATE POWER SWITCH FROM THE REAR TO THE FRONT 

Page 32 

(il­
l 112626 

., 
I 

Q) 

--..........173827 

155755 
I 

Specification 50, 057S 

FIGURE 3 1. 1 7 3484 MODIFICATION KIT TO PROVIDE POWER FACTOR 
CORRECTION FOR (LMRB) BASE 

'01 

�� 

�, 

') 

,,) 

�.� 



(" 

( 

( 

( 

( 

(" 

( 

_@-- ®90560 

-- ......... _ 

� @:.:.-- 104807 

�--3640 
151152 

ISS 2, SECTION 573-121-800TC 

I 1516l:l 2191 

� I -14!1(@ ®----
��- 1516l:l 

i 
I 

.. � � 

./ 
/ 3598 

7002 

�,, 
� 

; _ ___ .-;;;;;;;;
;:

�"-z""""""-..,.' 

: <:-·· 
'"'""-.';...-..,_ :-. ,... 

�""\... ..... , � 
_"";:t 

'�':....� ................. . ..... .. ............................. ���""':.....'- ........... .... ······· 

...................... -�':.... ........... ', ........ ·,� ...... • ""-(Ref. 172964 
I ........... -� ..... 
1 ................. ,, -�'-�...... See Fig. 9) 
I 

,.....,. -� 

I ................. ...., 
� ___{J74418 (Left;

''• 

� l___174419 (Right) 
I • 

I 
I 

I 

2191- · 
3598-@ 

®176514--

-- 1-72969 

<DPeculiar to 164341 
®Peculiar to 176542 
@Discard if Punch Block face is flat. 

Specification 50, 086S 

FIGURE 3 2. 16 4 3 4 1  AND 1 7 6 5 4 2  MODIFICATION KITS TO PROVIDE CHAD DIS POSAL ON MULTIPLE REPERFORATOR BASES 

Page 33 



SECTION 573 -121-SOOTC 

3640 ® �\ 
151152-r# 

104807 

) 

/ 
/ 

T-151632 

� 2191 

/ 

164272 Modification Kit 
to provide chad 
disposal for the 
au xi I iary reperforator 
Specification 50,0015 

_..-90560 

,® "' (Required only whe.n / 
punch block face 1s 
offset.) 

3598 

I 7002 
151630 

(j,,-0� 2191 

170306 

) 
110743 

/ "' w-- 125011 

Modification Kit to 
provide chad disposal 
for the keyboard 
reperforotor 
Specification 50,0015 

®. 
110743-® � 125011 

� 
® 

152893 -f:111 

Page 34 

Modification Kit to 
provide chad disposal 
for a self contained 
unit 

Specification 50, 1095 

Self contained, miniaturized unit application. 

<DThe 179256 chute is a I sa 
used for the L/H RT set. 

®The 90560 shim mounts between the 
chute and the punch block when the 
punch black face is offset. When 
the punch block face is flat the 90560 
shim mounts between the chute and 
1 04807 flat washer. 

FIGURE 3 3. MODIFI C AT I O N  K ITS TO PROVIDE CHAD DISPOSAL 

,, 

., ... •, ' 

·") .... ;,,<' 

� 

i,�) 

��J 



( 

( 

( 

( 

( 

I 
(" 

l 

112663 _...• I 

Fl GU RE 3 4. 

2191 
I-\�� 
I 

'.3598 

193666** 

ISS 2, SECTION 573-121-800TC 

123699-
�, 

3598 
- m .. I 

��-� 
2191 

Spe cification 50, 191S 
1 9 3 6 6 7  MODIFICATION KIT TO PROVIDE A SPROCKET GUARD 
FOR MULTIPLE REPERFORATOR BASES 

�::-� 
( 0 () 0\\ 

f tor Shaft \ :/ Reper oro 

'- � "'- . Gear 
'. ...-, 

Dnven ..... � / .c, .... 
........... ( I_.. ,,,... 

Pinion i(W©/ M�tor 
J

haft 
Q--- r <�>-�, 

-
' -

"---'-../ 
: Spe ed Change Gear Sets for Non-typing Reperforotor 

Set Number 
<D164784 
®193620 
® 19362_1 
®193643 
®193678 
®193681 
(i, 199896 

®@308197 
®@_:308206 

Pinio n 

164782-6T - --
192791-5T 
192789-6T 
193641-6T 
193677-8T 
193680-5T 
199894-13T 
308195-10T 
308204-15T 

------:-r,---------- � --Driven Gear {Nominal) Unit Code Baud 
WPM --

164783-52T 120 8.5 102.9 
--
192790-49T 53 8.61 46.15 
192788-47T 66 8.61 57.69 
193642-40T 78.7 8.00 67.8 
193676-42T 100 11.0 110 
193679-39T 67 11.0 73.7 
199895-68T 100 8.5 85 - -
308196-41T 60 8.5 50 
308205-67T 67 8.5 56.86 

" �� ' 

1-
4f9/, 
'�:;' 

,{.{ 
<D Reperforator clutch must be 2 cycle design 
® Reperforator clutch must be 1 cycle design 
@ Used with 50 cycle-3000 RPM Motor 

FIGURE 3 5. GEAR CHART FOR SELF- CONTAINED NON- TYPING REPERFORATOR 

Page 35 



SECTION 573-121-800TC 

1�
1245 

-74805 1 J{Mo;� :t) ' __f{Motor �l_Bra 
�-�racket) �-112626 

�-151712 �' -151712 ® 
I 151712 151712 �-�--- @-2669 : 2669 � �-

� ...... 112626 ®-112626 

118609 ......._ I 

2191 � 
151631 -�� 

151631�� 
2191...--: 
7002� Yw 

CDI61912� 
� 

/161912 ) : W 
I 
I 

(S upplied� ! 
I 

�. ': ' 
I ©); 161911 --lr\\£5 'i!'"""Hod � W/176095) 

I ' 
I ' '> 

156s87�'if 
2669-• 
3438-® 

.---=:--_ I 

,' 

(Supplied � 
151626;/ 1 

©'(9) � -®� 
�---�--__ "\,42062 

�� 
�'] / ' 

114347-.._ 

116783 

� - ��- 151631 

©.� \ 2191 

\ 
7002 

123539 ® 151631 

,-1- 2191 \ 
,' : 7002� 

j 121242 \ \ !)  ,-' �\� � 
: 15163\ 

@ 
_ _ @)'........_ 2191 158252-....s::s 

151335
�

· • 

2191--::-fr a 
��111017 

-
--

-

_ �- 158250 

& 
®-t::j"-151416 

159610" : 
'158252 � 119634 ** � /Sl-.nl76005 � 

. / "-J �151819 

151626�
, .. 

82474 � 

(i)151626� 

- . - ---®-- 3438 

�_,.,., ·� 
0-142665 � 

(j)Port of 195113 Coble Assembly 
**Refer to poge 1 f or finish su ffix 

r'.-, -i ')e. 
<'' ,,�. '\- � 

FIGURE 3 6, TAPE PRINTER BASE (Miniaturize d) 

Page 36 

�� 
1� 

11) 

: ':) 

,) 

,,,) 

�J 



( 

( 

( 

( 

( 

( 

( 

ISS 2, SECTION 573-121-800TC 

�
� 

-

' ' "' 

"xi>195400 

151631-f 
2191 -· 

7002 --'t�//e_�: 
-

®124999 

1 Q 931177 I --

®-- 195128 / 
Olq:> 

To � : 
f) l � �' 

195123-

1033231 :�o-- -
r:�-@J __ 1156:---_ --

//�3640 /1 /151073 
-

8-� 

--� 

: ---- -
--

1 
I I 
I I I 

...., I 
119652 

/ /195121 

119655....._@�/ 
:--

@r ey-® 

125229-@.--@_
€) --

2191// \--

125011 \_
-

1 r-_ I I 

1 I 
I I 
I I 
I I I I I I I I 
I I : I 
I I 
I I 
I I 
I I 

- -J I I 
I -- _j 

fJ If (} 

� "'22015 

(Ref. 19511 0 , ..... ............... ............... r -..... s 
1 

..:_ 
..... 

� 
..... 

/ ee Fig. 36) 

I "\ 
-.� I /J 

"" 
J, /;::>;::·· ®151626 

-158239 

,//�r 
� 

�""" 
' "//""' 

..... 

--._. ,
., 

<-' � /;:/ / / 7002/1: 

..... ,,,_ 
.. -. 

� .;::>;/ / / / � 

..... ..,. ....... � 
/;;:::· /' 2191 /' <DPart of 195139 Intermediate 

Shaft Bracket Assembly 
"'''�---:�::::6'

•* 
� _,.. .... / ..... 151631/ ®Part of 195118 Cable Assembly 

**Refer to page I for finish suffix 

FIGURE 3 7. TAPE PRINTER BASE-CONTINUED (Minia turized) 

�" \ . 

Page 37 



SECTION 573-121-800TC 

� �I 

9
� L �� 

cf1684 ct:1 �83 1 
95320 

Length ----.., � 

�� I.D. 

Page 38 

�.P � � 
I 

107398 

FIGURE 3 8. CABLE COMPONENTS 

� 
I 

121539 

131097 

� 

..... 
, 

156976 

kf� 

1� 

) 

.) 

)-::� 

c•-.. - ,.� J 



( 

f 

( 

( 

( 

( 

( 

�1557501 
<D15575�

CI 

,..0 
, ""'  ��u'-..... 0"'� .. 

\ 120175 

91683 s upplied W/155023 

ISS 2, SECTION 573-121-BOOTC 

~ 
155023r----- 99978 

0 I 178837 

� 
\ 

(!)145320 

(!) 151626-

-304918 

0312475 Cable Assembly 
® 312476 Cable Assembly 

FIGURE 39. 1 78838 MODIFICATION KIT TO RELOCATE POWER SWITCH 
FROM AUXILIARY BASE TO OUTSIDE OF\}CABINET 

Page 39 



SECTION 573-121-BOOTC 

Part 
Number 

1156 
1163 
1164 
1178 
1210 
1245 
1264 

2191 
2263 
2382 
2449 

2669 

2836 
3438 

3598 

3606 

3624 
3640 

3646 
3649 
3870 
3899 
6565 

7002 

7599 
8449 

22015 
25123 
35503 
35551 
42062 
44048 
45815 
49056 
61085 
70314 
71073 
71858 
74100 
74479 
74805 
74807 

76081 
76379 
76461 

76953 
78596 
80342 
82474 

82725 
82832 
83877 

Page 40 

Description and 
Page Number 

Screw, 2-56 x 9/16 Fil 37 
Screw, 4-40 x 3/16 Fil 31 
Screw, 2-56 x 3/16 Fil 27 
Screw, 2-56 x 7/16 Fil 15, 27 
Screw, 2-56 x SIB Fil 17, 22 
Screw, 10-32 x 1" Fil 36 
Screw, 10-32 x 1/2 Flat 16, 
23 
Washer, Lock 3 to 21, 23 to 37 
Nut, 8-32 Hex 21 
Washer, Lock 26 
Washer, Lock 4, 6, 11, 13, 
17, 20 
Washer, Lock 3 to 7, 9 to 14, 
16, 17, 18, 21, 23, 25 to 27, 
30, 31, 32, 36 
Spring 22 
Washer, Flat 4, 5, 6 ,  9, 13, 
14, 17, 21, 26, 36 
Nut, 6-40 Hex 6, 7, 10 to 13,, 
17, 21, 24, 25, 27, 31, 33 to 
35 
Nut, 6-40 Hex 16, 17, 18, 
28, 30 
Washer, Flat 8, 15, 22, 28 
Washer, Lock 3, 5, 6, 8, 151 
19, 28, 33, 34, 36, 37 
Washer, Lock 6, 21, 26, 36 
Washer, Flat 36 
Spring 17 
Spacer, • 188" Thk 28 
Screw, 8-32 x 1-114 Fil 6, 
21, 26, 36 
Washer, Flat 4, 6 to 17, 21, 
24 to 28, 30, 33, 34, 36, 37 
Spring, Compression 19 
Spacer, .094" Thk 8, 15, 17, 
28, 29 
Spring 37 
Screw, 114-32 x 7116 Hex 20 
Foot, Rubber 30 
Screw, 10-32 x 3/8 Flat 16, 23 
Washer, Flat 36 
Washer, Flat 21, 31 
Washer, Lock 15, 21, 26 
Screw, 10-32 x 718 Hex 12,14 
Washer, Lock 11, 13 
Washer, Flat 14, 37 
Washer, Flat 17 
Washer, Flat 17 
Washer, Leather 15 
Bushing 29 
Screw, 10-32 x 3/4 Hex 36 
Nut, 10-32 Shoulder Hex 
10, 25 
Washer, Flat 10 
Spring 8 
Washer, Flat 11, 13, 17, 29, 
30 
Washer, Flat 11, 13 
Washer, Friction 10 
Screw, 6-40 x 23/64 Hex 29 
Terminal 3, 6, 7, 11, 13, 26, 
30, 36, 38 
Spring 10, 25 
Washer, Lock 17 
Spring 8, 28 

Part 
Number 

84354 
84551 
85318 
90560 
90606 
90790 
91683 

91684 

91768 

92146 
92260 
92265 
93108 
93117 

95320 

97981 
98659 
98718 
98726 

98736 
99381 
99978 

101633 
102465 
103033 
103323 
104124 

104807 
107116 
107393 
107398 
110126 
110191 
110435 
110437 
110438 
110664 
110743 

111017 

111284 
111427 
111516 
111776 
111777 

112080 
112626 

112663 
113850 
114125 

114347 
114466 
114467 
115130 
115594 
116669 

NUMERICAL INDEX 

Description and 
Page Number 

Washer, Flat 20 
Jumper, 5-J/4" Black 11, 13 
Washer, Leather 16 
Washer, Flat 33, 34 
Spring 17, 28 
Washer, Flat 8 
Nut, 15/32-32 Hex 6, 7, 11, 
13, 31' 38, 39 
Nut, 15/32-32 Ring 6, 7, 11, 
13, 31, 38, 39 
Jumper, 3-1/2" Black 6, 7, 
21' 36 
Nut, 114-20 Hex 17 
Washer, Lock 10, 21 
Screw, 2-56 x 1/8 Rd 17 
Washer, Lock 11, 13 
Washer, Lock 8, 15, 17, 22, 
27, 28, 37 
Switch, SP-ST Toggle 7, 11, 
13, 38 
Spacer 28 
Bracket, Switch 3 
Washer, Flat 29 
Screw, 3-48 x 1/4 Fil 11, 13, 
26, 27 
Switch, SP-ST Toggle 31 
Foot, Rubber 6, 21, 26, 36 
Connector, 4 Pt Plug 39 
Washer, Flat 18 
Screw, 6-40 x 37164 Fil 24 
Lid, Tape Reel 29 
Washer, Flat 37 
Screw, 114-32 x 11132 Hex 4, 
6, 11' 13 
Washer, Flat 33, 34 
Washer, Lock 16 
Switch, SP-ST Toggle 3 
Terminal 3, 38 
Washer, Lock 29, 31 
Washer, Lock 29 
Nut, 4-40 Hex 15, 17 
Spring 15 
Spring 22 
Switch, SP-ST Toggle 21 
Washer, Lock 10, 12, 14, 17, 
19, 25, 30, 31' 34 
Screw, 6-40 x 5116 Fil 3, 6, 11, 
13' 21 ' 27' 30' 31 ' 36 
Block, Terminal 30 
Washer, Flat 12, 14, 29 
Washer, Flat 15 
Connector, 4 Pt Plug 28 
Connector, 4 Pt Receptacle 27, 
28 
Washer, Flat 29 
Nut, 10-32 Hex 3, 12, 14, 15, 
16, 23, 32, 36 
Screw, 6-40 Shoulder 35 
Washer, Flat 10 
Screw, 6-40 x 318 Hex 10, 19, 
25 
Post 36 
Connector, 3 Pt Receptacle 3, 6, 26 
Connector, 3 Pt PI ug 3, 6, 26 
Spacer, . 062" Thk 37 
Nut, Speed 31 
Lens, Red 26 

Part 
Number 

116699 
116783 

117227 
117535 
118511 
118589 
118609 
119467 

119634** 
119649 
119651 
119652 
119653 
119654 
119655 
119658 
120175 

120206 
121242 
121243 
121244 
121245 
121246 
121247 

121248 
121249 
121416 
121418 
121539 
121551 
121630 
122245 
122987 
123539 
123699 
123706 
124177 
124396 
124611 
124612 
124741 
124999 

125011 
125015 

125205 
125218 
125224 
125229 
125231 
125250 
129919 
130499 
130892 
131097 
131099 
136148 
138538 
142269 
142612** 
142615 

Description and 
Page Number 

Lamp, 1/25 Watt Neon 26 
Holder, Fuse 6, 7, 21, 27, 31, 
36 
Bearing, Ball 24, 25 
Washer, Flat 17, 21, 23, 31 
Fuse, 1 18 Amp 7 
Switch, Black Pushbutton 7 
Holder, Fuse 36 
Insulator. 032" Thk 8, 15, 22, 
28 
Button, Plug 36 
Ring, Retaining 28 
Ring, Retaining 10, 19, 25 
Ring, Retaining 19, 22, 25, 37 
Ring, Retaining 10, 22 
Ring, Retaining 9, 24 
Ring, Retaining 9, 24, 37 
Ring, Retaining 29 
Plate, ON-OFF 3, 6, 7, 11, 13, 
26, 30, 31, 39 
Socket, Lamp 26 
Clamp, 118 ID Cable 6, 26, 36 
Clamp, 3116 ID Cable 8, 29 
Clamp, 114 ID Cable 4, 7, 21 
Clamp, 5116 ID Cable 6, 29 
Clamp, 318 ID Cable 21 
Clamp, 7116 ID Cable 11, 13, 
21 
Clamp, 112 ID Cable 11, 13 
Clamp, SIB ID Cable 11, 13, 15 
Roller 29 
Screw, 6-40 Shoulder 29 
Terminal 38 
Screw, 8-32 x 1 14 Hex 29 
Washer, Flat 14 
Capacitor, 43 to 48 MFD 7 
Spacer 31 
Clamp, Cable 36 
Screw, 6-40 Shoulder 35 
Screw, 10-32 x 114 Flat 4, 23 
Washer, Lock 10, 19, 25 
Switch Assembly 6, 26, 30, 32 
Screw, 8-32 x318 Hex 21 
Screw, 8-32 x 1 '2 Hex 31 
Washer, Lock 11, 13 
Switch, Sensitive 8, 11, 13, 
15, 22, 28, 37 
Washer, Flat 28, 31, 34, 37 
Washer, Flat 6, 8, 11, 13, 17, 
18, 20, 21, 24, 25, 28, 29, 30, 
31' 
Screw, 6-40 x 7 '16 Fil 9, 24 
Nut, 1'4-� Hex 11, 13 
Nut, 1'4-32 Hex 4, 6, 11, 13 
Nut, 6-32 Hex 37 
Nut, 10-32 Hex 11, 13 
Spring 15 
Fuse, 4 Amp SL-BL 6, 31 
Bearing, Ball 10, 18, 19 
Washer, Felt 10, 19, 25 
Terminal, 21 132" Lg 38 
Terminal, 518" Lg 27 
Modification Kit 6 
Fuse, 2 Amp SL-BL 7, 21 
Fuse, 3 Amp SL-BL 36 
Guide 28 
Guide, Tape 28 

**Refer to page 1 for finish suffix 

,fl) 

··•''). 
,.� '· '• 

I 
'"'{ 

:> 

.)'' >t 

.;) 



( 

( 

( 

( 

( 

( 

(" 

Part 
Number 

142622 
142623 
142624 
142625 
142626 
142636 
142637 
142648** 
142665 
142709 
144727 
144729 
144731 
144732 
144733 
144734 
145320 
150089 

150336 
150432 
150456 
150652 
150711 
150802 
150949 
150950 
150966 

150992 
151073 
151152 

151229 
151245 
151335 

151346 

151411 
151412 
151415 
151416 

151442 

151453 
151540 
151556 
151562 
151572 
151606 

151610 

151618 
151626 

151630 

151631 

Description and 
Page Number 

Reel, Tape 28 
Reel, Tape 28 
Roller 28 
Shaft 28 
Bracket 28 
Spacer, 1. 078" Thk 28 
Spacer, 1.203" Thk 28 
Retainer 28 
Nut, 8-32 Spl 6, 21, 26, 36 
Fuse, 2 Amp 27 
Keytop w/Shaft 27 
Bracket 27 
Plate, Switch Actuator 27 
Insulator 27 
Spring, Compression 27 
Plate, Retaining 27 
Connector, 4 Pt Receptacle 39 
Screw, 4-40 x 1/2 Fil 5, 10, 
12, 14, 19, 25, 3 1  
Bushing 28 
Washer, Flat 12 
Spacer, . 050" Thk 10, 25 
Screw, 4-40 x 37/64 Fil 19 
Washer, Flat 29 
Clamp 12, 14 
Plate, Serial 17 
Plate, Code 17 
Insulator, Terminal 3, 11, 13, 
27 
Stud 15, 17 
Screw, 4-40 x 5/32 Fil 37 
Screw, 4-40 x 3/16 Hex 19, 
33, 34 
Washer, Flat 17, 26 
Washer, Felt 22 
Stud 3, 6, 11, 13, 21, 27, 30, 
31, 36 
Screw, 6-40 x 3/8 Fil 5, 9, 12, 
14, 18, 19, 24, 37 
Block, Terminal 3, 6, 21, 31 
Insulator 3, 6, 2 1, 31 
Block, Terminal 3, 11, 13, 27 
Nut, 6-40 Hex 3, 6, 11, 13, 21, 
27, 3 11 36 
Screw, 6-40 x 1/2 Hex 6, 10, 
12, 14, 18, 21, 24, 37 
Nut, H)-32Hex 26 
Lompholder 6 
Knob w/Set Screw 23 
Lamp, 1 15 V Incandescent 6 
Washer, Lock 20, 26 
Screw, 10-32 x 1/4 Hex 6, 7, 
18, 26, 27, 30 
Washer, Flat 8, 9, 12, 14, 15, 
2 1, 24 
Screw, 6-40 x 7/16 Fil 19 
Terminal 3, 6, 7, 8, 11, 13, 
17, 21, 22, 26, 27,29 to 32, 
36 to 39 
Screw, 6-40 x t/4 Hex 3, 5, 
6 to 11, 13, 14, 15, 17, 18, 
21, 23 to 28, 30, 32, 33, 34, 
36, 37 
Screw, 6-40 x 5/16 Hex 4, 6, 
7 to 9, 11 to 14, 16, 17, 18, 
20, 21, 29, 36, 37 

NUMERICAL INDEX (Continued) 

Part 
Number 

151632 

151634 
151637 
151657 

151658 

151659 
151660 
151685 
151686 
151688 
151690 
151691 
151692 

151693 

15 1694 
151712 
151721 

15 1722 

151723 

151724 
151731 
151732 

151733 

151819 
151827 
151880 

151922 
151925 
152890 
152893 
153442 

153459 
153484 
153537 
153538 

153539 

1538 17 
153819 
153839 
153841 
154076 
154406 
154437 
154438 
154446 
154697 
155023 
155750 

155751 

155752 

Description and 
'Page Number 

Screw, 6-40 x 3/8 Hex 9, 15 to 
18, 20, 21, 24, 25, 27, 34, 36 
Bearing, Ball 12, 14 
Screw, 4-40 x 114 Fil 3, 6, 36 
Screw, 6-40 x 1/4 Fil 19, 27, 
28, 30 
Screw, 6-40 x 5/16 Fil 6, 18, 
19, 30 
Screw, 6-40 x 1/2 Fil 12, 14 
Screw, 6-40 x 7/8 Fil 21 
Screw, 4-40 x 5/16 Fil 28, 30 
Screw, 4-40 x 3/8 Fil 31 
Screw, 4-40 x 5/8 Fil 29 
Screw, 10-32 x 5/16 Fil 10 
Screw, 10-32 x 3/8 Fil 21 
Screw, 6-40 x 3/16 Fil 10, 26, 
31 
Screw, 6-40 x 9/16 Fil 12, 14, 
31 
Screw, 6-40 x 11/32 Fil 5, 37 
Button, Pivot 36 
Screw, 6-40 x3/4Hex 8, 12, 
25, 28 
Screw, 6-40 x 3/16 Hex 3, 6, 
12, 14, 29, 30, 37 
Screw, 10-32 x 3/8 Hex 4, 13, 
14, 17, 21, 23, 26, 31 
Screw, 10-32 x 5/8 Hex 21, 26 
Screw, 4-40 x 7/8 Fil 19 
Screw, 4-40 x 11132 Fil 7, 10, 
19, 25 
Screw, 4-40 x 9/16 Fil 10, 15, 
17, 19 
Jumper, 3" Black 6, 7, 21, 36 
Strap, Terminal 6, 21 
Nut, 4-40 Hex 10, 11, 13, 19, 
28 
Clamp 36 
Clamp 36 
Washer, Flat 29 
Screw, 4-40 x 1/4 Hex 34 
Screw, 10-32 x 114 Hex 3, 15, 
17, 31 
Block, Terminal 31 
Screw, 6-32 Spl 31 
Screw, 6-40 x 9/32 Hex 29 
Screw, 6-40 x 7/16 Hex 11, 
13, 15, 17, 37 
Screw,6-40x11/16Hex 8, 15, 
17, 28 
Screw, 4-40 x 3/8 Hex 11, 13 
Washer, Lock 17, 26, 27 
Screw, 6-40 x 5/8 Hex 29 
Screw, 6-40 x 9/16 Hex 30 
Plate, Nut 20 
Block, Terminal 30 
Insulator, Terminal 31 
Insulator, Terminal 3 1  
Cover 3 1  
Grommet, Rubber 36 
Switch, DP-DT Toggle 39 
Sleeve, 3/32 ID x 112" Lg 
Insulating 3, 7, 11, 13, 38, 39 
Sleeve, 1/8 ID x 1" Lg Insulating 
3, 8, 11, 28 
Sleeve, 5/64 ID x 1/2" Lg 
Insulating 7, 26, 38 

Part 
Number 

155753 

155754 

155755 

155861 
155954 
156057 
156226 
156334 
156336 
156337 
156338 
156339 
156340 
156342 
156343 
156344 
156398 
156400 

156444 
156445 
156446 
156448 
156449 
156451 
156452 
156460 
156470 
156501 
156588 
156656 
156768 
156769 

156807 
156808 
156861 
156864 
156866 
156879 
156887 

156898 
156904 
156936 

156949 
156950 
156951 
156952 
156953 
156954 
156955 
156956 
156958 
156959 
156960 
156961 
156962 
156964 
156965 
156966 
156967 

ISS 2, SECTION 573-121-800TC 

DescriptiO!:l and 
Page Number 

Sleeve, 118 ID x J/2" Lg 
Insulating 7, 8, 22, 30, 31, 
38, 39 
Sleeve, 1116 ID x 112" Lg 
Insulating 7, 21, 26, 38 
Sleeve, 11164 ID x 518" Lg 
Insulating 6, 32, 36, 37 
Washer, Lack 29 
Switch, Sensitive 27 
Washer, Flat 19 
Hub 5, 9, 24, 37 
Stud 4, 6, 11 
Post 4, 6 
Washer, Flat 6, 21, 26, 36 
Post 4, 6 
Bushing 6, 21, 26, 36 
Bracket 3 
Plate 8 
Hub 5 
Bracket, Adjusting 4, 6, 11, 13 
Holder, Bearing 5 
Pulley, 28T 5, 12, 14, 
19 
Plate, Lower Base 6 
Bracket, Switch 6 

Handle 6 
Bushing 8, 15, 17, 28 
Lever, Switch 8, 15, 17, 28 
Bushing 8, 15, 17, 28 
Lever, Tape 8, 28 
Container, Tape 4, 6 to 8 
Guide, Tape 8 
Screw, 6-40 x 7132 Fil 28 
Ring, Retaining 18 
Jumper, 2-314" Black 26 
Screw, 8-32 x 9132 Hex 21, 29 
Plate, Teletype Identification 
17 
Disk 18 
Disk 18 
Ring, Retaining 5, 9, 24 
Pulley, 16T 5 
Belt, 55T 5, 9, 24 
Plate, Upper Base 32 
Screw, 10-32 x 9116 Hex 4, 5, 
6, 9, 21, 32, 36 
Cable w/Terminals 3 
Guard 5 
Screw, 1/4-32 x 5/16 Hex 4, 6, 
11, 13 
Gear, 36T 9, 24 
Shaft w!Bearing 10 
Link 10 
Lever, Guide 10, 25 
Hub, Sprocket 10 
Stud 10, 25 
Pulley, 24T 10 
Retainer, Belt 10 
Pulley, 21T 9 
Bushing 10 
Screw, 6-40 Shoulder 10 
Screw, 6-40 Shoulder 10 
Ring, Retaining 10, 25 
Gear, 9T 9, 24 
Frame, Gear Shift 9 
Plate, Base 3 to 5 
Shaft, Drive 9 

**Refer to page 1 for finish suffix 

Page 41 



SECTION 573-121-800TC 

Part 
Number 

156968 
156971 
156972 
156974 
156975 
156976 
156978 
156981 
156982 
156983 
156984 
156985 
156986 
158163 
158215 
158238 
158239 
158250 
158252 
158289 
158640 
158712 
158716 
158723 
158732 
158733 
158734 
158736 
158740 
158741 
158745 
158795 
158807 
158989 
158990 
159287 
159341 
159377 
159417 
159433 
159540 
159541 
159542 

159543 
159551 
159589 
159592 
159600 
159603 
159604 
159610 
159611 
159929 
159931 
159932 
159991 
160307 
160369 
161103 
161104 
161238 

161239 

161301 
161503 

Page 42 

Description and 
Page Number 

Plate, Guide 9 
Screw, 2-56 x 3/4 Fil 8, 28 
Cable Assembly 8 
Container Assembly, Tape 8 
Bracket, Connector Mounting 3 
Connector, 32 Pt Plug 3, 38 
Cable Assembly 3 
Gear, 44T 5 
Pinion, 9T 5 
Gear, 47T 5 
Pinion, 12T 5 
Gear, 42T 5 
Pinion, 14T 5 
Switch, Sensitive 17 
Plate, Nut 6, 34 
Plate 15 
Lever, Tape 15, 17, 37 
Block, Terminal 36 
I nsulatar, Terminal 36 

Reel, Tape 8, 15, 17 
Motor, 115 V AC Shaded Pole 29 
Gear, 26T 9, 19 
Gear, 39T 10, 19 
Roller 10, 19, 25 
Gear, 24T & 18T 9, 19 
Gear, 44T 10, 19, 25 
Gear, 47T 10, 19 
Nut, 6-40 Cap 19 
Block 10, 19, 25 
Bar 10, 19, 25 
Clamp, Bearing 5, 9, 18 
Plate 37 
Screw, 3-48 x 11/64 Fil 17 
Capacitor, 20 MFD 32 
Bracket, Mounting 32 
Retainer, Pinion 18 
Bearing, Ball 9, 18, 37 
Modification Kit 2, 5 
Modification Kit 9, 10 
Plate, Grease Retainer 9 
Post, Spring 8, 28 
Connector, 16 Pt Plug 6, 30, 38 
Connector, 16 Pt Receptacle 6, 
7, 38 
Washer, Flat 8, 28 
Cable w!Terminals 3 
Bracket, Mounting 6, 7 
Cable Assembly 6 
Shaft w/Bearing 5 
Washer, Captive 6 
Screw, 10-32 x 1/2 Hex 6 
Mount, Vibration 6, 21, 26, 36 
Bell 30 
Bracket, Light Mounting 6 
Clamp 6 
Keeper 6 
Plate, Clamp 10 
Diode 7 
Switch, NO Pushbutton 39 
Gear, 49T 5 
Pinion, 11T 5 
C annector, 36 T Receptac I e 171 
26, 27, 31, 38 
Connector, 36T Plug 7, 21, 26, 
27, 31, 38 
Post 18 
Base 11 

NUMERICAL INDEX (Continued) 

Part 
Number 

161505 
161506 
161507 
161508 
161509 
161510 
161511 
161512 
161516 
161519 
161520 
161523 
161526 

161527 
161528 
161529 
161530 
161531 
161532 
161533 
161534 
161535 
161536 
161537 
161538 
161546 
161552 
161654 
161655 
161656 
161673 
161674 
161676 
161678 
161680 
161682 
161683 
161684 
161685 
161711 
161716 
161770 
161772 
161773 
161777 
161778 
161779 
161780 
161781 
161782 
161783 
161784 
161785 
161786 
161787 
161788 
161789 
161790 
161791 
161792 
161793 
161794 
161795 
161796 
161797 
161798 
161800 

Description and 
Page Number 

Stud 11, 13, 17 
Shaft 12 
Plate, Bearing Mounting 12 
Bar, Mounting Plate 12, 14 
Hub, Sprocket 12, 14 
Pulley, 16T 12, 14 
Retainer, Belt 5, 12, 14, 19 
Retainer 12 
Pan, Oil 11 
Gear Set, 67 WPM 5 
Belt, 64T 12, 14 
Panel 15 
Connector, 14 Pt Receptacle 11, 13 

Container Assembly, Tape 2, 15 
Cable Assembly 11, 13 
Guide, Tape 15 
Gear Set, 60 WPM 12 
Gear, 44T 12 
Pinion, 9T 12 
Gear Set, 75 WPM 12 
Gear, 47T 12 
Pinion, 1 2T 12 
Gear Set, 100 WPM 12 
Gear, 42T 12 
Pinion, 14T 12 
Mount, Vibration 11, 13 
Screw, 10-32 Spl 11, 13 
Gear Set, 60 WPM 5 
Gear Set, 75 WPM 5 
Gear Set, 100 WPM 5 
Post II 

Post 11 
Hub, Gear 12, 14 
Modification Kit 2, 16 
Modification Kit 12 
Clip, Cover 30 
Channel w/Rail 16 
Channel, Right 16 
Bracket, Switch 11, 13 
Block, Guide 16 
Block, Support 16 
Bracket, Mounting 17 
Bracket 18, 19 
Container, Tape 17 
Stud, Mounting 20 
Stud, Mounting 20 
Shaft w/Bearing 18, 19 
Retainer 18 

Hub 18 
Gear, 90T 18 
Gear, 45T 18 
Gear, 18T 19 
Gear, 24T 19 
Gear, 26T 19 
Shaft w/Bearing 18, 19 

Hub 19 
Pulley, 16T 19 
Gear, 44T 19 
Gear, 47T 19 
Gear, 39T 19 
Block 19 
Block, Slide 19 
Stud 19 
Stud 19 
Plate, Index 19 
Guide w/Bracket 20 
Bracket 20 

Part 
Number 

161801 
161803 
161805 
161806 
161807 
161809 
161811 
161812 
161813 
161815 
161817 
161818 
161819 
161821 
161824 
161826 
161827 
161873 
161889 
161911 
161912 
161914 
161959 
161964 
162072 
162075 
162077 
162079 
162181 
162182 
162183 
162185 
162187 
162213 
162214 
162215 
162216 
162217 
162218 
162219 
162220 
162221 
162222 
T62225 
162226 
162228 
162230** 
162283 
162284 
162285 
162286 
162287 
162288 
162373 
162574 
162653 
162730 
162846 
162900 
162901 
162902 
162903 
162904 
162905 
162906 
162920 
162957** 

Description and 
Page Number 

Bracket, Mounting 31 
Guide, Tape 17 
Guard, Gear 18 
Belt, 48T 19 
Shift Assembly, Gear 19 
Stud 18 
Gear Set, 60 WPM 19 
Gear Set, 75 WPM 19 
Gear Set, 100 WPM 19 
Modification Kit 2, 20 
Connector, 2 Pt Plug 31 
Connector, 2 Pt Receptacle 38 
Guard, Gear 18 
Cable Assembly 17 
Stud 18, 19 
Plate 17 
Modification Kit 17, 31 
Resistor, 5,000 Ohm 7 
Cable Assembly 31 
Knob, Black 36 
Switch, SP-ST 36 
Cable Assembly 31 
Plate, Mounting 31 
Clamp, Tube 7 
Capacitor 88 to 108 MFD 36 

Reel, Tape 8, 15, 17 
Handle, Base 4 
Container Assembly, Tape 8 
Plate, Lower Base 7 

Handle w 1Strike 7 
Bushing 7 
Bracket, Switch 7, 32 
Bracket, Lamp Holder 7 
Modification Kit 12 
Pulley, 20T 12 

Hub 12 
Retainer, Belt 12 
Modification Kit 12 
Pulley, 29T 5, 12 
Pulley, 27T 12 

Hub 12 
Retainer, Belt 12 
Belt, 69T 12 
Bracket, Mounting 30 
Bracket, Terminal Strip 30 
Insulator, Terminal 30 
Cover, Service Assembly 30 
Plate, Lower Base 30 
Insulator, Terminal 30 
Cable Assembly 30 
Cable, Rectifier 30 
Plate, Lower Base 30 
Bar, Cover 30 
Cable Assembly 8 
Cable Assembly, Control 7 
Retainer 24, 25, 37 
Screw, 114-20 x7116Hex 17 
Modification Kit 30 
Plate, Lower Base 26, 27 
Plate, Upper Base 26, 27 
Bracket, Switch 26 
Bracket, Connector 26 
Post 26 
Post 26 
Stud 26 
Chute, Chad 34 
Winder Assembly, Tape 2, 29 

**Refer to page 1 for finish suffix 

'"'·· .. �,· . , ., 

�') 

�) 

·•. 
···.)· 

.,) 

.,0,) 

j 



( 

( 

( 

( 

( 

( 

t 

Part 
Number 

162958 
162978 
162980 
162983 
162985 
162986 
163256 
163260 
163261 
163262 
163263 
163264 
163265 
163280 
163281 
163328 
163446 
163447 
163448 
163449 
163450 
163451 
163587 
163674 
164272 
164273 
164275 
164278 
164279 
164305** 
164337 
164338 
164339 
164340 
164341 
164343 
164590 
164766 
164767 
164768** 
164769** 
164770** 
164771** 
164772 
164773** 
164782 
164781 
164783 
164784 
164873** 
165082 
165083 
170306 
171952 
171953 
171972 
171973 
172964 
172965 
172967 
172969 
172973 
173007 
173023 
173425 
173484 
173583 

Description and 
Page Number 

Switch, Mercury 29 
Disk, Tape Reel 29 
Hub w/Balls 29 
Arm, Tape Tension 29 
Arm, Tape Guide 29 
Cable 29 
Modification Kit 9, 10 
Gear, 36T 9 
Gear, 22T 9 
Gear, 49T 10, 19, 25 
Roller 10 
Shaft, Gear Shift 9 
Block 10 
Bracket, Mounting 6 
Bracket 6 
Plate, Guide 9 
Pinion, 22T 19 
Gear, 49T 19 
Gear Set 19 
Pinion, 27T 19 
Gear, 40T 19 
Gear Set, 71 WPM 19 
Bracket, Mounting 17 
Chute, Chad 34 
Modification Kit 34 
Chute, Chad 34 
Chute, Chad 34 
Chute, Chad 34 
Chute, Chad 33, 34 
Plate 26 
Pinion, 9T 12 
Gear, 40T 12 
Pinion, lOT 12 
Gear, 37T 12 
Modification Kit 2, 33 
Container, Chod 33 
Connector, 24 Pt Plug 38 
Bracket, Lamp Socket 26 
Cable w/Terminal 26 
Pane I, Left 28 
Panel, Right 28 
Plate, Left 28 
Plate, Right 28 
Cable Assembly 28 
Plate, Mounting 28 
Pinion, 6T 35 
Cable Assembly 26 
Gear, 52T 35 
Gear Set, 120 WPM 35 
Container Assembly, Tape 2, 28 
Clamp, Cable 30 
Keeper, Clamp 30 
Modification Kit 34 
Connector, Green Shielding 11 
Connector, Orange Shielding 11 
Connector, Green Insulated 11 
Connector, Black Insulated 11 
Base 11, 33 
Pan, Oil 11 
Chute, Chad 33 
Bracket, Container 33 
Bracket, Mounting 30 
Bracket,Connector Mounting 11, 13 
Modification Kit 12 
Relay, Motor Starting 36 

Modification Kit 2, 32 
Pulley, 37T Toothed 12 

NUMERICAL INDEX (Continued) 

Part 
Number 

173584 
173713 
173820 
173821 
173822 
173827 
173974 
174418 
174419 
174459 
174492 
176050 
176056 
176057 
176058 
176060 
176062 
176063 
176065 
176066 
176068 
176069 
176071 
176072 
176073 
176074 
176075 
176076 
176077 
176078 
176079 
176082 
176085 
176086 
176088 
176090 
176092 
176093 
176094 
176095 
176099 
176100 
176112 
176113 
176114 
176115 
176116 
176117 
176118 
176119 
176120 
176121 
176123 
176124 
176287 
176288 
176295 
176296 
176297 
176417 
176419 
176422 
176514 
176536 
176542 
176610 
176612 

Description and 
Page Number 

Modification Kit 12 
Cable w/Terminals 32 
Gear Set , 65 WPM 19 
Pinion, 20T 19 
Gear, 49T 19 • 

Plate, Mounting 32 
Screw, 10-32 x 5/16 Hex 3, 6, 7 
Detent, Left 33 
Detent, Right 33 
Modification Kit 2, 23 
Container Assembly, Tape 2, 22 
Container, Tape 22 
Bail, Tape Sensing 22 
Bail, Switch Actuating 22 
Reel, Tape 22 
Spacer 22 
Bracket, Front 21 
Bracket, Rear 21 
Bracket 24, 25 
Cylinder, Locking 23 
Shaft 24 
Shaft 25 
Gear, 52T 19, 25 
Gear, 35T 19, 24 
Pulley, 21T 24 
Pulley, 24T 25 
Belt, 40T 37 
Stud 25 
Stud 25 
Bracket, Guide 24, 25 
Isolator, Vibration 21 
Plate, Lower Base 21 
Nut, 10-32 Self-Locking 21 
Bracket 21 
Plate, Upper Base 21 
Bracket 21 
Bracket 21 
Plate 21 
Guide, Tape 21 
Lamp, Red Tape Out 21, 36 
Gear, 22T & 18T 24 
Modification Kit 2, 24, 25 
Plate wiSpacer 23 
Plate, Top 23 
Plate, Stop 23 
Block 23 
Bracket, Stop 23 
Bracket 21 
Spring, Left Torsion 23 
Spring, Right Torsion 23 
Post 23 
Slide 23 
Cable Assembly 21 
Cable Assembly 22 
Modification Kit 2, 20 
Guide, Tape 20 
Gear Set, 107WPM 5 
Pinion, 15T 5 
Gear, 43T 5 
Ring, Retaining 37 
Ring, Retaining 12, 14 
Bracket, Mounting 20 
Container, Chad 33 
Cable Assembly 11 
Modification Kit 2, 33 
Lever 25 
Washer, Flat 21 

Part 
Number 

176613 
177006 
178306 
178426 
178427 
178696** 
178706** 
178709 
178710 
178713 
178714 
178715 
178741 
178742 
178743 
178744 
178745 
178746 
178747 
178749 
178750 
178751 
178752 
178796 
178797 
178798 
178799 
178800 
178801 
178802 
178803 
178804 
178810 
178811 
178813 
178814 
178815 
178837 
178838 
178869 
178870 
178885 
178910 
179134 
179252 
179256 
179492 
179528** 
179657 
179962 
179963 
179965 
179969 
185684 
192678 
192680 
192684 
192685 
192788 
192789 
192790 
192791 
192864 
192865 
192867 
192868 
193620 

ISS 2, SECTION 573-121-800TC 

Description and 
·Page Number 

Grommet, Rubber 21 
Cable Assembly 21 
Relay, Power 6 
Plate, Nut 11, 13, 17 
Plate, Nut 11, 13, 17 
Cover, Tape Winder 29 
Bracket, Mounting 29 
Bracket, Lacking Cover 27 
Spacer, Tape Arm 29 
Bracket, Switch 29 
Switch, Rocker Type 29 
Stud, Tape 29 
Shaft, Cross 14 
Shaft, Intermediate 14 
Plate, Bearing Mounting 14 
Bracket, Bearing Mounting 14 
Base w/Fasteners 13 
Pan, Oil 13 
Plate, Front 13 
Post 13 
Post 13 
Bushing 14 
Stud, Motor Mounting 13 
Gear, 14T 14 
Gear, 42T 14 
Gear Set, 107 WPM 14 
Gear, 54T 14 
Gear, 53T 14 
Gear Set 14 
Gear, 33T 14 
Gear, 49T 14 
Gear Set, 65 WPM 14 
Gear, 30T 14 
Gear, 49T 14 
Gear Set, 100 WPM 14 
Gear, 37T 14 
Gear, 37T 14 
Plate, Control 39 
Modification Kit 2, 39 
Shift Assembly, Gear 19 
Gear, 22T & 18T 9, 19 
Plate, Index 19 
Spacer 10, 19 
Bushing 21 
Modification Kit 34 
Chute, Chad 34 
Modification Kit 2, 20 
Plate, Oil Pan 11 
Pulley, 28T 37 
Gear, 40T 10, 19 
Gear, 27T 9, 19 
Modification Kit 9, 10 
Plate, Gear Shift Guide 9 
Plate, Identification 31 
Shift Assembly, Gear 19 
Plate, Index 19 
Plate, Clamp 10 
Frame, Gear Shift 9 
Gear, 47T 35 
Pinion, 6T 35 
Gear, 49T 35 
Pinion, 5T 35 
Reel, Tape 8 
Container, Tape 8 
Container Assembly, Tape 8 
Spacer 1. 197" Lg 8 
Gear Set, 53 WPM 35 

Page 43 



SECTION 573-121-800TC 

Part 
Number 

193621 
193628** 
193629 
193630 
193631 
193632 
193634 
193635 
193636 
193637 
193641 
193642 
193643 
193666** 
193667 
193676 
193677 
193678 
193679 
193680 
193681 
193705 
193706 
193707 
193708 
193727 
193778 
193779 
193780 
193783 
193794** 
193837 
194081 
194082 
194221 
194862 

Page 44 
44 Pages 

Description and 
Page Number 

Gear Set, 66 WPM 35 
Bracket, Lamp Holder 27 
Cable w/Terminals 27 
Cable w/Terminals 27 
Bracket 27 

Switch Assembly 27 
Bracket, Fuse 27 
Indicator, Neon 27 
Indicator, Neon 27 
Insulator, Terminal 27 
Pinion, 6T 35 
Gear, 40T 35 
Gear Set, 77.7 WPM 35 
Guard, Sprocket 35 
Modification Kit 2, 35 
Gear, 42T 35 
Pinion, 8T 35 
Gear Set, 100 WPM 35 
Gear, 39T 35 
Pinion, 5T 35 
Gear Set, 67 WPM 35 
Cable w/Terminals 27 
Jumper, 3" White-Orange 27 
Jumper, 3" White-Blue 27 
Jumper, 3" Black 27 
Plate, Upper Base 6, 7 
Cable Assembly 7 
Bracket, Fuse Mounting 7 

Shield, Fuse 7 
Cable Assembly 27 
Container Assembly, Tape 2, 28 
Guide, Tape 8 
Guide, Tape 17 
Guide w/Roller, Tape 17 
Cable Assembly 8 
Extension 34 

NUMERICAL INDEX (Continued) 

Part 
Number 

195110 
195111 
195112 
195113 
195114 
195115 
195116 
195117 
195118 
195119 
195120 
195121 
195122 
195123 
195128 
195139 

Description and 
Page Number 

Plate, Lower Base 36, 37 
Plate, Upper Base 36, 37 
Bracket 36 
Cable Assembly 36 
Plate, Identification 36 

Shaft w/Bearing 37 
Bracket 36 
Cable Assembly 36 
Cable<Assembly 37 
Bracket 36 
Container, Tape 37 

• Lever w/Hub 37 
Guide, Tape 37 
Handle w/Post 37 
Brace 37 
Bracket Assembly, Intermediate 

Shaft 37 
195219 Bracket 37 
195388 Modification Kit 2, 32 
195399 Cable wiTerminals 32 
195400 Pulley, 16T 37 
195658 Guide, Assembly, Tape 8 
197693 Shaft w/Bearing 12 
197699 Modification Kit 12 
197879 Guide, Tape 8 
197880 Bracket, Tape Guide 8 
199398 Insulator 31 
199812 Modification Kit 9, 10 
199814 Plate, Guide 9 
199894 Pinion, 13T 35 
199895 Gear, 68T 35 
199896 GearSet, lOOWPM 35 
199908 Jumper, 3-1/2" White 6 
199909 Jumper, 6-7/8" Black 6 
199910 Insulator 6 
207223WU Spacer, . 937" Lg 8 

Part 
Number 

304915 
304916 
304918 
305575 
305576 
305580 

308195 
308196 
308197 
308204 
308205 
308206 
310050 
311272 
311273 
311283 
312475 
312476 
315536 
315829 
317217 
317358 
319259 
319260 
319262 
319918 
319919 
319920 
319921 
319922 
319923 
319924 
319925 
319926 

Description and 
Page Number 

Connector, 2 Pt Receptacle 6 
Connector, 2 Pt Plug 6 
Plate, Identification 39 
Pinion, 51T 18 
Gear, 85T 18 
Bracket Assembly, Gear Shift 
18, 19 
Pinion, lOT 35 
Gear, 41T 35 
Gear Set, 60 WPM 35 
Pinion, 15T 35 
Gear, 67T 35 
Gear Set, 67 WPM 35 
Bracket 21 
Pinion, 14T 5 
Gear, 52T 5 
Gear Set, 67 WPM 5 
Cable Assembly 39 
Cable Assembly 39 
Modification Kit 19 
Guard, Gear 12, 14 
Clamp 12, 14 
Plate 12, 14 
Pinion, 12T 9 
Gear, 40T 9 
Modification Kit 9, 10 
Pinion, 25T 19 
Gear, 51T 19 
Gear Set, 65 WPM 19 
Pinion, 28T 19 
Gear, 52T 19 
Gear Set, 71 WPM 19 
Pinion, 21T 19 
Gear, 26T 19 
Gear Set, 107 WPM 19 

**Refer to page 1 for finish suffix 

'� 

'�) 

�) 

,�) 

,),J ,Jt, 

�J 



( 

( 

( 

\ 

( 

( 

( 

TELETYPE CORPORATION 
Skokie, Illinois 

SECTION 573-123-800TC 
Issue 1, March, 1965 

FIGURE 

1 
2 
3 
4 
5 
6 
7 
8 
9 

10 
H 

12 
13 
14 
15 

16 
17 

2 8  S E ND-R E CE IVE R E P E RF O R A T O R K E YB O ARD B A SE (L TRK) 

a n d  

2 8  SEND-RECE IVE T APE PR IN TER KEYB O AR D  B A SE (LTPK) 
0: 

CONTENTS PAGE FIGURE CONTENTS PAGE 

Keyboard Base 2 Backspace Mechanism 16 
Electrical Components 3 18 163775 Modification Kit to provide Repeat 
Casting 4 on Space Mechanism 16 
Tape Container 5 19 Gear Sets 17 
Function Bai I Mechanism 6 20 Gear Shift Mechanism for Tape Printer 
Intermediate Gear Mechanism 6 Keyboard Base 18 
Keyboard 7 21 Gear Shift Mechanism for Tape Printer 
Code Bar Mechanism 8 Keyboard Base 19 
U niversal Bail Mechanism 9 22 Connectors and Cable 20 

Bail Lock Mechanism 9 23 Electrical Componentsfor Tape Printer 
Signal Generator Frame Mechanism 10 Keyboard Base 21 
Signal Generator Shaft Mechanism 11 24 193800 Modification Kit to provide 
Signal Generator Front Plate Mechanism 12 Synchronous Pulsed Transmission 22 
Signal Generator Rear Plate Mechanism 13 25 192999 Modification Kit to provide Vacuum 
154165 and 154225 Signal Generator Chad Removal for Send-Receive Typing 
Contact Box Assemblies 14 Reperforator Set 23 

155990 Character Counter Mechanism 15 26 Cables 24 
176405 Modification Kit to add Tape Numerical Index 25 

© 1959 by Teletype Corporation. 
A II rights reserved • 

Printed in U .S.A. Page 1 



-o
 

c
 

co
 

(!)
 

"'
 

"T1
 

- G)
 

c
 

;;o
 

m
 

7':
 

m
 

-<
 

"'
 

0
 

)>
 

;;o
 

0
 

"'
 

)>
 

"'
 

m
 

15
163

2 

CD
 P

ec
u

li
ar

 t
o 

Ta
pe

 P
ri

nt
er

 K
ey

boa
rd

 Ba
se

 
®

P
ec

ul
ia

r 
to

 T
y

pi
ng

 R
ep

er
fa

ra
to

r 
K

ey
boa

rd
 Ba

se
, 

/
 

15
40

85
 

'f-
15

163
2 

@.
-

- 2
19

1 
�

"'" 
700

2 

"'
 

m
 

()
 

__,
 

0
 

z
 

t1
1 

'I
 

w
 

..'.
. 

"'
 

w
 

I 0>
 

0
 

0
 



( 

( 

( 

( 

( 

( 

( 

ISS 1, SECTION 573-123-800 

�151630 
�:;::::::2191 

I 

w-151630 
&- 2191 
�I 

-108953 
I 

L 

1;1631�_ /� 2191 ___ .;; 1 � __I .. 
7002 _..----® /-,� 

�.:--,fZ5� 
/6 

� 
151630 \ /� � �/ (/ 3606� 122245 '-.. 

_)?I< : : 158163 161908 
2191 I I I 
�I ) ® I . / 1210

.
"'161903 

, I � @\ 3606 p, -
"- 93117 ; � 

� r �� 

100657 .. ······e.-� 
I 

"�
� 
I�� 

...... ·: 151631 -- .
, .. • I. 

151626 
\ f 151818 (4-1/4" LG) .(1_ 151819 (3-1/16" LG) 

r:a -- )61964 

151572 
@/ � 173974-� e. 

�151631 �-2191 
--�- 7002 

151118� a_ 2 ,. 1f .. , ''•,, 

... ····<:·_,_ J. ·-� 191 -� 1 

-·
,·,

·,.,. 
_ 

,,,,,, 

.... ,•/ .·'''' 7002 �"lf' I -:�•·,-. ,,, 

:r<:;::_ .. ::.;::�::· . ,:·:·· A---�.!r-5 r{:' s ·--�""';;i?:-�--::�:>::;;;;;;;;;;;;;;;;;,.... � . 2191 
�; 

... ... ,· ... ---. / 161942 

FIGURE 2. ELE CTRICAL COMPONENTS 

Page 3 



.,
 

0
 

c
 

;;o
 

m
 

()
 

)>
 

V>
 

-1
 

z
 

0
 

<D
 U

se
d 

w
it

h
 3

/8
" 

Ta
pe

 
®

Us
ed

 w
it

h
 7

/8
" 

Ta
pe

 

r>
, 

)_
_ 

1 ' 
n

 

7 
G

, 
I 

' 

&
 

i(
 i

q
 

::_
, 
:· 

16
18

31
 

. 

/�
/; 

· 15
62

26
�

� ). 
·ru

 : ,
 

__ ... -··y
�

_)
'J�\ 

� 
'\

15
16

95
 

( 
)

---·· 
\

 
,@

'\.
' 

15
16

32
 

·-\ 
1��

� 
21

91
 

(f a
pe

 P
rin

te
r o

r 
Re

pe
rfa

ra
ta

r S
ha

ft)
 

A
 

, 
.:

 
N

o
'r

.
 

s
 t-

l.
_.l 

oJ.;.
 <

 
l 

4-i
 

t:
 

+U
se

d 
on

 7
.4

2 
Un

it 
Co

de
 

++
Us

ed
 o

n 
7.

00
 U

ni
t 

Co
de

 

l
 

I I I 

1--1
7 9

890
 

--
-{ 2

32
2 

-{
28

46
 

I 
-

--
.._

 

15
16

30
 

21
91

 

V>
 

m
 

()
 

-1
 

0
 

z
 

'-"
 Cfl "'
 

w
 

I (X)
 

8
 



'"tl
 

0
 

<0
 

(I)
 

0
1 

,.
...., 

..,
 

G)
 

c
 

""
 

m
 

-1»- -1
 

)>
 

'"tl
 

m
 

()
 

0
 

z
 

-1
 

)>
 

z
 

m
 

""
 

!"
"'· 

&.
l!i\

 
15

16
30

/
 

/
..,.

@
 __

 

21
91

/
/

 
70

02
 

,.
...... 

®
15

82
89

 
/

 - -
-

- r-
-

1 I 

,
 _

_
 

I 
-

I I I I I I I I 

15
17

23
-

QRI . 
�

 !..,?,
-

--
-._ 

rr
 

/
 

:""'-. 
45

81
5-

. -
,h

. 
/

 
/

/
/

c
 .. .:_

\.
 �-

-'
�•

_, 

�
 

/
 

/
 

;
 

-
-

11
15

16
-

®
 

/
 

. 
/

/
/

 
-�

" 
v

 /
 

,-;
(7i

-:
:__ 

/
"'

,/
 

J 

/'
' 

' 
--

-1 _
_ :-

>-:
:t "

.-
-' �

 
�·.

 �J,
) 

((
'�

 ]'
� 

/
 

-.
..... 

._
 _

_
 

_,
I

.�-
-

/
 

-.
.._

..;
"'

 

(Re
f. 

16
19

51
 

Se
e 

Fi
g.

 3
) 

*P
art

 o
f 1

63
44

2 
<D

 U
se

d 
wi

th
 3

/8
" 

Ta
pe

 
®

Us
ed

 w
ith

 7
/8

" 
Ta

pe
 

�
 

14
53

35
 <D

-

-
--

-
16

45
65

 

-
.._

 
I 

-
-

--.J
 

I I 
--

--
--

--

--
--

-
-

�
 

I 

36
40

 
:. 

/
 

15
09

92
 

I 

-fj
,Q

 
L...@

_ 
�

 
700

2/
 

/
 

�
 - (@

- -:!
- �

 
15

64
49

 
/

/
 /

 /
7\t:)

 
15

64
48

 
L

 

70
02

 
21

91
 

15
35

38
 

·�
 

�
 

�
 

-
<D

14
53

33
 

-1
58

23
9 

- -
--

15
64

51
 

:e
. l-

-�
/ 

70
02

 
15

35
39

 
0-

-1';
;)/ 

_,2
19

1 
./

 

��
-�

 
93

11
7 

/ 
12

10
 

---q
�

 

�
� 

Vi
 

VI
 

,
�

 

VI
 

m
 

()
 

-1
 

5
 

z
 

01
 � t-.>
 

w
 

I 8 



SECT 10 N 573-123-800 

, __ 

119653 rr;;;:. @ 
@ �  

Page 6 

---
--

;--
-

I 

I 

FIGURE 5. 

151346-11 
I 

2191-� 
I 

��(b I -
I 
I 
I 
I 
I 
I 

I 

L ___ _ ----- --
, 

_:@-�
-
�122/i:d i 

112626 / 

.......... �-11 ( �I.J /l 
2669 3438 

\0" 

FIGURE 6. 

-------
----

----.., 
I 
I 

--- : --
- I ___ ____ _ __ J 

e_.......162333 

! 

FUNCTION BAIL MECHANISM 

154663 
2191 

/;;-�@4"�' 151712 

7 00 Unit Code *Peculiar to 
• 42 Unit Code **Peculiar to 7. 

IN TERMEDIATE GEAR MECHANISM 

��" 
. , 

._, 

") 

') 

�) 

.. ·.� � 

J 



..,
 

0
 

(0
 C1> 'l
 

!!"
"' "Tl

 

G)
 

c
 

;;o
 

m
 

'l
 

7\
 

m
 

-<
 

""
 

0
 

�
 

;;o
 

0
 

�"
""' 1

61
91

2 

�
 

q-
1

54
1

97
 

�
\ 

\ \
 \ 

15
1

65
9 

\ 
\ 

\
 

\ 
\ 

\ 

�
\
 � 

L.:.
 

Su
pp

li
ed

 w
/1

61
9

09
 

Se
e 

Se
c

ti
on

 5
7

3-
1

1
6-

80
0 

fo
r 

K
e y

le
ve

r 
A

rr
an

ge
m

en
ts

 a
n

d 
Se

c
ti

on
 5

7
3-

02
0-

80
0 

fo
r 

K
ey

le
ve

r 
A

ss
em

bl
ie

s 

\
 \ \ �

 

�"-
11

7
60

8
 

·"
"""" 

·""
""" 

�
-

1
51

04
5 

-
15

12
23

 
'orB

 

1
19

65
1
r

 
15

4
11

7
'--�

, 
�

 
< -

-
-

-
�15

4
02

1
 

15
4

11
9

-
35

9
8 

�
 

C':
 

·�
 

-� � fl
12

2 m
 

ll
/

 1
51

63
0 

-�
 

u /-
15

4
21

2 
21

91
 -

f>
 • 

Vi
 

Vl
 

-�
 

Vl
 

m
 

()
 

-i
 

0
 

z
 

<.n
 � N
 

w
 

I § 



.,
 

Gl
 

c
 

"'
 

m
 

()
 

0
 

0
 

m
 

$:
: 

m
 

()
 

:r
 

)>
 

z
 

"'
 

$:
: 

q
 

15
4

12
9

 ""-.
 

1540
16 

� ,
1540

80 

2
 

H
 

·-?
 

"'
 

m
 

Cl
 

0
 

z
 



( 

( ,  

( 

( 

( 

( 

l 

ISS 1, SECTION 573-123-800 

110743 
/ 

r--@_OJJ@}_ 139752 I 

152893-� 
1107 43----: � 

� ' 154238 154239........__�: i----- rf/
/

125011 � I I - - - 0 110743 V'<..�.J - ,.. --@-�
�

./'151152 

"' 
/� 

'........-- 154179 

�..........___ ""-110743 
..........___ 192681 

FIGURE 9. UNIVERSAL BAIL MECHANISM 

--------=-"' Ill Ill 
------------.::._ - ., u 

·------I#�� 
:-:c� *111343 

----a ,/' e / 

//<: 
// -

// 
-� 

-- �-::..
36

40 
15

40
86 (42 Slots) 

152893 

163647 

&" 
�..........___ 3640 � 

------152893 A1l¥ --3640 
'<lT --...........152893 

*Used on Early Design 154086 

FIGURE 10. BAIL LO CK MECHANISM 

Page 9 



SECTION 573-123-800 

Page 10 

( 
I 

I 

I 
I 
I 
I 
I / 
I / / 
[_-/ 7002 

2191 I 
3598 \. �� 

'\_ �(�I 

1540 33 

i'::S:X� I 
� l--�� 

74805 

1 112626 

f 2 669 b/ 
� � ,'<9 

��/� 

154 236 

2191 

154101 

*Peculiar to Units Equipped with Synchronous 
Pulsed Transmission 

FIGURE 1 1. S IGNAL GENERATOR FRAME ME CHANIS M 

,<� 

, 

1 

.�) ,, . 

,) 

.,.) 

j 



0"
 

co
 

Cl
l 

,.
.., ,
 

G)
 

c
 

;:o
 

m
 

- "'
 

"'
 

G)
 

z
 

)>
 

r
 

G)
 

m
 

z
 

m
 

;:o
 

)>
 

..
.... 

0
 

;:o
 

"'
 

::
:c 

)>
 

,
 

..
.... 

s:
 

m
 

()
 

::
:c 

)>
 

z
 

- "'
 

s:
 

"
 

�
 

*
P

e
c

u
li

a
r

 t
o

 7
.4

2 U
n

it
 C

o
d

e
 

*
*

P
e

c
u

li
a

r
 t

o
 7.

00
 U

n
it

 C
o

d
e

 

'�
 

�
 

15
00

26
 

�
 

"'-(
 *1

54
03

2 
t"'

16
35

19
 

15
40

2 �
 

·�
 

12
08

24
 

Vi
 

"'
 

.- "'
 

m
 

Q
 

0
 

z
 

1.1
1 � "'
 

w
 

I �
 

0
 



SECTION 573-123-800 

/ / / / / / / 
< _

_ 

/ / / 
/ " / 

& If'�/��� � \\--"f / 
2191 l � --/Js(-:® 0 
D�/ _/'-> /� � 

"' / -/ 
'-C:J 

#®iff� /� 

I I �®J 

1020 3598 �""' t:Sl.\,® 
-@� 

2191 

� 
154178 

0 
\ 

120870 
� 
----154140 

FIGURE 1 3. S IGNAL GENERATOR FRONT PLAT E ME CHANISM 

Page 12 

,,� 

;;, 

/) 

,) 

,�) 

j;) 

J 



CP (Q
 

ro
 

w
 

/"'
· "T1

 0 t:
 

""
 

m
 f'
 

V>
 

- 0 z > ,.... 0 m
 z m
 "" > -I
 

0
 

""
 

""
 

m
 > "" .., ,.... > -I
 

m
 s: m
 

()
 

::r:
 > z - Vl
 s: 

II"
"' 

!"
"' 

.�
 

�
 

35
98 

-
/

'
 

'
,

 
21 9

1 
� 

�
 

7oo
2 ,

 , �
�

 
/'

� 
r 

�
 

154
215

 --�
 

, 
. 

:fl
 

1""
"

--._
 

/
�

-
-

-
-

-
' 

'\
 )

� 
1 �

/
 �

 l-
1540

91 

-;Jfl
 

1540
7 9--

-
-

"'\
 

�
v 

�nl 

�
 

j�
-J

-- -
-':

-
Q

 
� 

1250
15

 
UJU 

J)fl
-

1540
51

 

"'
""

-
�

 
lQ

--_,r-
-. --

-
"

 
'

 
" C!:

:( 
, 

V"
c 

�
'- -

-\
-!l> 

•
 

l ��
-�-

150
923

 

.
·

 
<D 1

11
76

7 
�

 
/� 

158
268

-
(')z

'"'" 
-

�
 

I 
<!;

;;) 
�

 /"'1-
1 5<

0 27
 

11
965

1 --
-
�

11
512

2 
'l:i

 -
/"

 ,©
 

1>1
10

2 
0

 
/'4>

 
""'

 �
 

: 

159
32

7 
�

 
$

 
-

t;/
' 

3 �
98 

.-:?'{
 

�
/ � 

�
 

�
-

86
742

 

' 
' 

-
!O!P

)@
 

' 
' 

�
I 
424

1 
�

 
�� 

i'flS
S�

�
' 

I') 
I 

11
965

1 \
 

-.'©>
�

 
·. 
�

-
I 

®
 

219
1 

I 
�

 

15
9334

 . 

�
 

.- .--·.
lr:\-

Cl 
I 

-�
 

1 5<
1 27

 
®'

 I 760
3-

�
 

: 

�
 

'
 

' 
/ 

""
<D 

360
6 

�
) 

111
767

 
II 

/
 

I 84
4 9 

�
� 

15
40

84
 /

/
 

\ 
ln

 

154
38

6 

//
 

1 50990
 /

�
 ��� 

�
\

<Sl
 

(Re
f. 

1540
27

) "'-.
 

1540
15 

�
1730

96 <D1
54

350
 M

od
ifi

ca
tio

n 
Ki

t 

c��
:-:· a ... · .:

:.:�
�� 

�
o 5s

1 ..
....._ ·

./ 
· ··
V,• M

 
' I 

·· 4'
 

I II
 

' t
· .. � .... 

' 4
• \

• 
15

40
25 

\."!
.} 

Ea
rly

 D
es

ig
n 

Pa
rts

 

�
 

Vi
 

V>
 

-- "'
 

m
 Q 0 z U1
 

-.j
 'I' ..,
 

w
 

I 00
 

0
 

0
 



SECTION 573-123-800 

**154190 

**154226---

FIGUR E 1 5. 

Page 14 

I 3599....._� 
3640-@ 

154131--_/: 
<!> 

&�I --151180 
9�. 

151820 

1293....._ � 
110743-...___ 'if , li--- 125126 

.......----151171 �� 90791-�- -154042- '"' � I /..,� . I / � I // I 151182 156663 I 
( I � I 

+15416 :::+- =c='§l 0 1293 I 
�I I "'T" : 

j I / I 
: '8 110743: 

X 151880,.,.j� l __ � ___-"j 154045 
� -� v I ��/, I �'\.')� I 

V 
154194 ------

0 <I> 0 154043 

� I 
151152 -tJ : : 

3640-� �I 
L�ili -j /'1��� II/� I : 
� I  

15 

r-- 0 

4056""' , I --

J 

�II----; � ""'i I . 
1.!, I / A 

*7002 : 

��1566� 
' 

e. � 
*2191 ' /� � / 

\ 

.151632 "-#'@® " � •8630< 

�' !tc@ 

��' 
3640 

*154095 
� � 153817 

195186 ( 7  /8" Long) *Not Part of Contact Box As semblies 
**174491 Modification Kit. Also, 

Peculiar to 154225 (RF Suppression). 
+Peculiar to 154165 (Arc Suppression). 

1 5 4 1 6 5  AND 1 5 4 2 2 5  SIG NAL GENERAT O R  CO N TA C T  BOX AS S EMBLIES 

!� 

-<'� '· "'''' 

'') 

' ") 

) .. '·� 

,�) 
' J 



f 

(" 

( 

( 

( 

( 

( 

�ECTION 573-123-800 ISS 1. c 

Early Des ign Ports 

" � .......... 153799 _...@--110743 

I 
1155959 

-------2
191 

If 

(179279) 

Parts so marked d 
Order s fo r these 

reno longer available 

o� the 178723 Mo d"rrts.will be f illed w"th 

C " 
• 

oomb 
( 1 •cation K"t 1 

I 
• 

'" •h•- ;0 ' ' � ••ploolog 

. 

""""'""'; •) . 

*178849�-
• • • � 

.?�·151152 

"" 
®

@-*110743 

• ,.,- --

--*104807 

G1@�.....:::.3598 

0 
7002 

- �*178851 

360 I 04807 
""' 

£h 

6 -®\ 110743./
151637_..·, 

@� 

219'--:-·"" �,:;?' a< ,..p "-151631 

* 1 78725
"' 179279/ -��%' ��'- i""' �2191 

�@JL fj ...... �......._ 119653 J �158147 

1 //] .......... 76081 / fh 
155968 

0 _../ : // � " 

® : � � 
"""119662 

� 
158021 �© 

158050 �---*178726 
"' -

155967.........._
�· 

1566� : I 
158052 

!) --......_ / ............... 124177 

fi---�-,.) 51631 *155964 
fa\ 

.....§' ' 2191 
� 

�70\12 

/ 

v 128271 -#'�/19 '\. 

I \ 3606 

-...... 158042 

158215 2191" 

.......... 22746 

22746/ \a,(!/ 
� 

97393 

15 

119652 2481 " 

ji) 12��---/ _;v-J 1J '"('" I /J \ :;Jl 

179278 
�<> • '-- 11 " ".d�! � �). /1 )rli,f�/' �@ 1@1 

@'lj � 155%0 'i!F ,. ''19� _)� ' 3606 

®I L 

158031.....- ' 1 lll'i €'1, ( --:::::::1 24177 

3606 � 
©' 158033 

� 3606 158036 

152!139 ,......- -_ •J78n8Molm o . 
/ ) 

Specificaf 5
a t•on Kit 150507 / 

----��· o�n�00� 8�uO:S 

" 

F I G U R E 1 6 

-158038 

· 1 5 5  9 9 0 C H A RA 

-115141 

CTER CO 

. 

UNTER ME CHA NI SM 

Page 15 



SECTION 573-123-800 

r 
11 0743 ""- I' [) 
155953 @' 

155951
"-. 

� 
� 

1:\" �� 
� �"" ,_151631 

---LJ-� -
2191 

155959 -----

I 0,.;9" Porn 

<ill---7002 
---- '"' y 

� 121242 

1 55991 
17 6MI7 

( .-.., • <l'1 � .. "�� �""";, 
406 I (\ ' "$�-" .,., 

II / 176\ � ;� 
,:(-� 

' 

' ··
-......___ '<r 

���s:�:t � ----� -;,.&� r;;l. ,..--' ' ···········r··-•. ;_:.. 

······� 

'I // 
f. I . � · ��� R--76964 I " -

1551954 

: ! I 
I I I 

@(j}<@r;?� 
: I  

112627/ / I � � � ' ff' .. _� : I  3624 

93117 
3624 \� � � � � - - t- / I  / 156450 

If- -- , _ I / ---- -
.._..- l._ 155994 

(@.� 

Page 16 

Specification 50088S 

FIGURE 1 7. 1 7 6 4 0 5  MODIFICATION KIT TO ADD TAPE BACKSPACE BUTTON 

21 91 

'"···�----·· 

1516-;;;----...._ � '1 

•·-·�,,,,\ � (Ref· Signa I -........._@1 '<)) lJ 

I 

\\� Generator 

I 
.... "o• \1 

Rear Plate) 

.. ,:, � '•• ••• ::! l� 
151686 I___ \ ::: if"···-�·--._.;,--·.,,,. 

I 
3599 _, 

··� :1 .. , ... . _.) ,... \:., � 

I I 
-�-I - '· ' ., G)l4P-

151731- �---® 
...::: � . . _._.) v� -151152 

3599---
1 �->--•• //"::-;..�.) --110743 

I 
�/. 

� ...--' 
t/ -:: / � 

/ 
163813 

119648 � 
�76422 

� 
___--163814 

Specification 5947S 

FIGURE 1 8. 1 6 3 7 7 5  MODIFICATION KIT TO PROVIDE RE PE AT ON SPACE ME CHANISM 

'� 
iC) 

'') 

,) 

q,) 

, .. � <J 

,J 



( 

( 

( 

( 

( 

<� 

( 

*159287-� 
*161301 � 
�/ 

NYLON 
MOTOR PINION 

'--....._ 
NYLON 

DRIVEN GEAR 

STEEL 
MOTOR PINION 

\ 

ISS 1, SECTION 573-123-800 

� 
FIBER 

DRIVEN GEAR, 

*Supplied with nyl o n  gear sets (Except 173795} 

Set 
Number 

151060 
161293 

152766 

151075 
161294 

151100 
161295 

163504 

163505 

173795 

GEAR SETS FOR SEND-RECEIVE KEYBOARD BASE 

SPEED 
Pinion 

151130 (S) 
159278 (N) 

152765 (S) 

151132 (S) 
159281 (N) 

151134 (S) 
159284 (N) 

163461 (N) 

163463 (N) 

173794 (N) 

Teeth 
Driven 
Gear 

14 
151131 (F) 
159279 (N) 

13 152764 (F) 

17 151133 (F) 
159282 (N) 

20 
151135 (F) 
159285 (N) 

18 163462 (N} 

24 163464 (N) 

14 173793 (N) 

Teeth 

. ' 

96 

81 

93 

84 

117 

104 

100 

7.00 Unit Code 
WPM Baud 

-- --

-- --

-- --

-- --

71 50 

107 75 

65 45.5 

FIGUR E 1 9 .  G E A R  S E T S  

7.42 Unit Code 
WPM Baud 

60 45.5 

67 50 

75 --� 
s--..?,9., 

100 74.2 

-- --

-- --

-- --

I 

0 �!-"' 

369-
'-·-

!f () '-+ 

" " ' 

.)<) 

42'6 

6'! 
3'fD 

Page 17 



SECTION 573-123-800 
<') 

·v 

.i'! 

1 45365 145392 

145368 1453.69 174250 

�\ 2c·· � 
/� :tl: \ � -� �\ 14537o I O- , 

/// 
. 

I -119655 � / ' @-�, lf?J 159287-----

// 
i � 

@/ 
// 

�! --�151658-f 2191 

- ' ' / I 
· -��2. '" 145367 

'\ @) ' ?. ·, : C R, 

_ " t;bT l45366/�� 
>' ' , . l-t 7l... ., r--_ I "1 

:.::, 

81596- � @--3438 - --
�: ��2669 

1 I 145393 
I I @  ........... 

(Ref. 154386 
See Fig. 21) 

--

\r;:?1:;-�::'\ �... ..- ..- " 
t,\1{ f:'f): .;:;:""'\ 162659 Q/ l v---:� I "C\�\'-·'li·i . : : : / /' ---� 

...... _......._ _ ... �\ ... ·7�- - __.-" 
.... I ��:'.-' 

-' _,
"

" 

(L. 151245 <.-- --- :.� tlil(lJ 

' 

See Fig. 21) 2191 \ 
151630 

.'!\ Ll' �'"' ·· " .. ·,f\ :.:: �'< 

':1: ' 

--------- ------

/ 
/ 

/ 

�> 

L I � 6970 -..j I ........... � 

-�� 

c. "· LC• ( . w\'' f· 

FIGURE 2 0. GEAR 
'7 

SHIFT ME CHANISM FOR TAPE PRINT ER KEYB OARD BAS E 

Page 18 

£-c, 

' '-

�· 

, . . 

�) 

·) 

... )> "'•h' 

)'•· ''%;; 

.J 



( 

r· 

( 

( 

( 

� 

( 

ISS 1, SECTION 573-123-800 

I& 

I 

151416 
�/� 

15133� ' 

�� I 
I 

151412 : L O 
'-

, , 
�� ' '-. 
., 111017 

� / 
151827 

151632 
121248 "� 

""-((6)®6U 
15�2 _/� �002 

/,/ !.......-2191 
® -7002 (Ref 

� 
�---- I . 145310 

/ .:_} � ., --�=--- See Fig. 1) 

,//1 
A --

/ 
145311 / : 

--

_,/ U" .;!, 
I"" .#�--=·••"··� � --

// -::/r� s J. <- -..-

/ 0/ ' ""==== - -

/ / a / �-� � """"""-

, "' �� - .� -

� 

" " / ,��=- -� 3606 ,,.,_r;_.," /'------" ___ /"/'' -� ---: , ::" _..j)-11%52 
H .11 

151632 //i n' � '/' �663 ' : :hli· � c· . ."_ 
-145«J7 e®-- "" ,_'-';.! 

---� ' � 112 ,_.-
·. • - 21 

/ .. '<-Jll � 145399 "' 
--"" 

-- .. 
91 0 

/ 2191,"" oo 
>!!J 

• 

® //0//""'"" � - @ "151630 ( � 36,,, �-�/ 
/ 7 

� ... -
. v 

®l' 

,/ / '""'�� 2191 A' u JJ. 
' 145386 

( 
. 

- 1 _ 
o:=""' "" = - '145<03 

11%52 

I<Sl ·(/�:_ 
• 

145316 

1 � :1 -- _ 

I / ' 
A 

J/ I 
J-145406 

/'& b 
�� L.._ <SI -.::::�-

--- --
,> 

121242 -6}iJ- ----
-7002-® 

360V@ 

' 
@@/ _ 7002 

151632 -� ..... 2191 

/ 
' -' 

-----
-

/ 7 
/ 

- .. 138166 

*Part of--.I45389· 

FIGURE 2 1. GEAR SHIFT MECHA NI SM FOR TAPE PRINTER KEYBOARD BASE 

Page 19 



SECT 10 N 573-123-800 

Page 20 

151658- i 
2191-0 

I 

� 
] 00657 -� 

i" 151658 

c-2191 1 

�I : L --, 
-108953 

I 
I 
I 
L 

/ 1 ,.  
v 

154173 

(Ref. 145310 
See Fig. 1} ......_ .,.-__ ;,.. --

� 

/ ----(Ref. 145364 
108809--� --...... _ S ee Fig. 20) "'- fl 266'{ �---

, "'- I v--�-,�...... ...... ..... _ 

/ ?"""' """' � I @ -- --.........J 1 e 
// 

/ "7 �J- _ @-'3438 I 
I 

/ / // � r.:::--- ._ - I , / � ,/� /1? --@:;::::��. 1 /��� 

I 

0 

--- � / � / � / 
A ... -...... A .... _ / 1? / -e. __ �/ �'-.. 151712 1?1? 

// """""""""�� 
�.z__,/ 

-, 

FIGURE 2 2. 

(;� 
� ...., ""'-

��""""""'-I 
�""""� 

-145308 

: �� I 
I 
I 

CONNE CTORS AND CABLE 

'� 

�) 

n) 
' : .,,, 

,,) 

J 



( 

( ' 

( 

( 

( 

( 

( 

ISS 1, SECTION 573-123-800 

2191 
\ " 

��· 
\ 

3598 

ee 

118759 
I 

-- 151630 
> ' 

/ 
/ � 2191- ';I) 

<-:_ :_oo2 � @'� 
- _, 

1534841 �151819 w/151626 

../ L!..:.JI -165663 

152760 � 
' 002 151626 7

1 2191 ��178535 
" � r-®-@-' -; �-165662 � 

/ l51632_,.,C. 
2191' l_ 

165660: 153484 '- - _ _ 1 2191 
I �a 7002 

-_:::153455 \ i- --(@�..,., ;.®��- : I 
-165663 

75750 7002 \ � "- - ..J 151722 
151626 2191 '\ 178306 

I \..h 150710 
151626 

�I 
r -- -... -
I 

- --

w-151630 
ci?-2191 

--.; 

I Supplied with 116783 
/ 

@ 
142269

-�
-

116783-

I o 

t__ �\ - -- - I 
-- ----J 

@ 
Supplied with 116783 

.. ··:.':::-·· ... 0 ; © 

151632-, 
2191-� 7002_@ 

•. �#
···· ' .. 

· 

'''••·•; ......... I ; 
/ 1 ._j··----- 1 (Ref. 145310 

•• ••• 6 ,/'' :,-____ - ------- : / • ) / �- -< 1 �,,_,. ____ • ----- S ee F1g. 1 

/ ;>:::;:;: 
. -._, ' --- ' ------

�·:· 

I 

ff"�"��;;-
... ··· ...... _ .. ' 

® / 

��:{;::::::::: : .. -
' .....

... "") 
.. , 

.· -� . 
.. -� .:: 

.· 

......................... , .......... .... ............ ,,,,,::::��:'-:� .-:���). 

.. 
... ·:: 

FIGURE 2 3. ELE C TRI CAL COMPONENTS FOR THE TAPE PRI NTER KEYBOARD BAS E 

Page 21 



SECTION 573-123-800 

" 

g) 151631 g-- 2191 ""' @::: 7002' "'� e ""- @ �@ I ,.. �I 
"" 82548 ........... \ 82548 

.. --·� 
.--·� ,., 

/ �\� .• �, ::, � (See Fig 11) 

1J / ;\';··· \_;:.'.--·\· �-.. ...... -
,,. �("' 1\ • 

,���,;··· 
/:/'------ (Ref. 74755) 

(Ref. 154033) 
164485 \ ®J;J·�® @@)� ®:¢ ;-41732 ,/ 

193718 I I I I® I�@) � (@� 
170385 / I 

8172$ 82547 ' I \ 

(Re��e Fig. 11).--�// ::� o 81726[ 86959 
3640 151733 

,.. ,.. 
.·:o:�;v_ ..... 

/ 
"''-0\/) 

' 193715 41720 
.... "' 

............. �(') :� :· _..,__,_� � � 
'-- --· �-- ' . 

_..,_..,_�\ -,.::��-:-,""-'-'-<:-� 

193719 

'" 

\':.. t .... � ............................ . 'i��-��"\ 
'\.� � :� �(�I r� '\' :; /'···',,. 

121125 
w-151442 

@- (Ref. 2191} 
®--7002 

(Ref. 154102 
See Fig. 14) 

�- 121243 
I 

<-. 

2191 

, __ 151631 
9- 2191 
®-7002 

1 
I 
I I 

151073 I 
3640 \ 

"'-@ 151632� 
C¢J -

'-- _,6} 
I 

2481 ,...., � /15163 --. 

_,'@: 83891 I 151632, _ 

� H
v 1 

--��7 , � _.,®?/ 1 2191 -....._(;JJ) 

• 
21" 158753 - """- 7002 " 

164644 � e----::::1oo2 r--
�;;· • • • / "" I 1936;::=::;4 

1002-
®/ �-- _ � ' -

� 2191 I ® 
--

"- I 
• - --_ • 1002 ft)i �"'@-- l51657 '--)f 

v ._, 
-- 64645 -. -. 

191 
.J····· - I 

®__..--� 1 
-. 2 \ 

I 

� 

_ 1588S9 (c' 1 

' 
-

'>'�- __.,,�. I 

. , " ·-
151632-t I ..._,-,;.•• '..'>� 

2191 - 1/0 
.. _ .. , 

Specification 50047S 

I� 
I I 700� : � 

® \ 2191--ES 
151630 � 164646 

---- - \2) 
":\. ... 

7002 --=�--- •••••• -··· ' 

- ---- - (J--·f:�?:��::::, . 
.!!; 151630 -

' ---
' 

- - ·· •• .---
_.-

- ( �: _,.,_...._� �·: :' ... ::::--- .. ··•••·· 

-�164379 
............ 

' 
;:: \..:::::--· ••••• ••• 

I 
................ � "' :: ······""'· 

--- ........ :: ..••. ··· 

164656 

..._ l''···· � -..J (Ref K . eyboard B ) 

� 
... 

' 
'\49420 

164652 
50 MA Operation 

FIGURE 2 4. 19 3 8 0 0  MODIFICATION KI T TO PROVIDE SYNCHRONOUS PULSED TR ANSM ISS ION 

Page 22 

'') 

'� 

" ')··.·_.' 

) 

) 

,.) 

"J 



ISS 1, SECTION 573-123-800 

( 

( 

( 

( 

( 

( 

(Ref. Re rJ; 

193579 r:�--- Hand I e )
e orator � 

_:-� ---- / � � //,'l :r---���1> � 
�/ \ \\ 

'--.jJ �195403 

< / 
\ '\ 

- \ ![,\\ \��J) 
� 11_9743 

151152 / -®-e----
/ --iiJ 125011 

�­-7/ 

2191 " @( �@' "7002 
""'151721 

2191 
I ®-®-----

1 

� 
r o f:!>t 

3598 

192798/ 

I 
I 
I 
I 

�--
6--------� i\ \ \ �::.·.·:d �:� 
' _.--\ \ ,.• ---- - -\�:2�\:.1 -

(Ref. Motor / 
Fan) 

//ir£� 
/ I ::<l--" ""' ���--- .  L tk·..,. "'-(Ref. Motor ---����-�������';;j>�> Bracket) 

193560 (10" LG)y 193644 (30" LG) 

FIGURE 25. 19 299 9 MODIFI CATIO N KIT TO PROV I DE VA CUUM CHAD REMOVAL FOR 

t SE ND-RE CEIVE TYPING REPERFORATOR SET 

Page 23 



SECTION 573-123-800 

lj 
I. D . 

.J�length 

161239 

m 
lW 

�4 \ "'-151626 82474 

� 
154156 / 

INSULATING SLEEVE 

Number I.D. 

155750 3/32" 
155751 l/8" 
155752 5/64" 
155753 l/8" 
155754 l/16" 
155755 11/64" 

Page 24 

Length 

1/2" 
1" 
l/2" 
1/2" 
l/2" 
5/8" 

Unit C able Assembly 

LTPK1 -145412, 165656 
LTPK2- 145412, 165679 
LTPK3 -165656 

LTRK1 
LTRK5 

- 161878, 161892 

LTRK2 -161892, 173396 
LTRK3 -172721, 173922 

FIGURE 2 6. C ABL ES 

, 

·- � 
131099 / 

:1 

�) 
154173 / ((ff}) 

,'·)·.· ,};:''' 

-� 

,.J 

J 



( 

( 

( 

( 

( 

( 

( 

Port 
Number 

263M 
1020 
1118 
1210 
1293 
2191 

2322 
2415 
2449 
2481 
2669 
2846 
3438 
3598 

3599 
3606 

3624 
3640 
3870 
4702 
6968 
6970 
7002 

7603 
8330 
8449 

22746 
36273 
41720 
41732 
42823 
45815 
49420 
70388 
74755 
74805 
75750 
76081 
76099 
76278 
76422 
76461 
76964 
76968 
79890 
80581 
81596 
81726 
82474 
82547 
82548 
86304 
86742 
86959 
88891 
90606 
90679 
90790 
90791 
93117 
97393 

100657 

Description and 
Page Number 

Coil, Magnet 22 
Screw (6-40 x 1/4 Hex) 12 
Screw, Shoulder (6-40) 15 
Screw (2-56 x 5/8 Fil) 3, 5 
Screw (4-40 x 1/8 Fil) 14 
Washer, Lock 2, 3, 4, 5, 6, 7, 
8, 10, 12, 13, 14, 15, 16, 18, 
19, 20, 21, 22, 23 
Washer, Lock 4 
Spring 8 
Washer, Lock 4 
Washer, Flat 15, 22 
Washer, Lock 2, 4, 6, 10, 18, 20 
Washer, Flat 4 
Washer, Flat 2, 4, 6, 18, 20 
Nut (6-40 Hex) 2, 7, 9, 10, 12, 
13, 15, 19, 21, 23 
Nut (4-40 Hex) 2, 14, 16 
Nut (6-40 Hex) 3, 4, 13, 15, 
19, 20 
Washer, Flat 16 
Washer, Lock 2, 5, 9, 14, 22 
Spring 5, 8, 10 
Spring 10 
Washer, Flat 18 
Nut (3/8-32 Hex) 18 
Washer, Flat 2, 3, 5, 7, 8, 10, 
13, 14, 15, 16, 19, 21, 22, 23 
Spring 13 
Washer, Flat 18 
Spacer (.094") 5, 13 
Spring 15 
Washer, Flat 19 
Spring, Contact 22 
Plate, Clomp 22 
Washer, Flat 11 
Washer, Lock 5 
Spring 8, 22 
Spring 12 
Washer, Felt 10 
Screw (10-32 x 3/4 Hex) 10 
Washer, Insulating 21 
Washer, Flat 8, 15 
Washer, Flat 10 
Bushing 4 
Spring 16 
Washer, Flat 4 
Pin, Cotter 16 
Screw, Set (6-32) 7 
Screw (1/4-32 x 7/8 Hex) 4 
Spring 12, 13 
Screw (10-32 x 1-3/8 Hex) 18 
Terminal 22 
Terminal 24 
Insulator (.094") 22 
Insulator (.062") 22 
Spring 14 
Nut (4-40 Hex) 13 
Bushing, Insulating 22 
Spring 22 
Spring 5 
Washer, Felt 13 
Washer, Flat 18 
Washer, Lock 14 
Washer, Lock 3, 5, 16 
Screw, Shoulder (6-40) 15 
Connector, Receptacle (2 Pt) 3, 20 

Port 
Number 

100658 
104710 
104807 
104827 
104991 
105054 
108370 
108450 
108809 
108953 

110435 
110437 
110743 

111017 
111343 
111516 
111767 
112626 
112627 
112630 
112663 
114876 
115122 
115141 
116783 
117416 
117608 
118384 
118759 
119648 
119650 
119651 
119652 
119653 
119654 
119655 
119662 
120824 
120870 
121125 
121242 

121243 
121244 
121248 
121575 
122245 
124177 
125011 
125015 
125126 
125181 
125247 
125250 
128271 
131099 
138166 
139564 
139752 
142269 
145307 
145308 
145309 
145310 
145311 

NUMERICAL INDEX 

Description and 
Page Number 

Connector, PI ug (2 Pt) 5 
Ball, Bearing 9 
Washer, Flat 15, 16 
Bearing, Ball 6 
Screw (2-56 x 1/2 Fil) 16 
Resistor (5 Ohm) 21 
Washer, Felt 12 
Washer, Lock 19 
Screw ( 10-32 x 27/32 Hex) 20 
Connector, Receptacle (3 Pt) 3, 
20 
Nut (4-40 Hex) 5 
Spring 8 
Washer, Lock 9, 10, 11, 12, 14, 
15, 16, 23 
Screw {6-40 x 5/16 Fil) 2, 3, 19 
Clomp 9 
Washer, Flat 5 
Washer, Flat 13 
Nut (10-32 Hex) 6, 10 
Nut (2-56 Hex) 16 
Spring 2 
Screw, Shoulder (6-40) 19 
Washer, Flat 15 
Washer, Felt 10, 13 
Screw, Shoulder (6-40) 15 
Holder, Fuse 21 
Post 10 
Nut, Speed 7 
Lens, Clear Indicator Light 7 
Block, Terminal 21 
Ring, Retaining 12, 16 
Ring, Retaining 8 
Ring, Retaining 2, 7, 12, 13 
Ring, Retaining 10, 15, 19 
Ring, Retaining 6, 15 
Ring, Retaining 8 
Ring, Retaining 18 
Screw (6-40 Spl) 15 
Washer, Felt 11 
Wick, Felt 12 
Washer, Spring 22 
Clamp, Coble (1/8" ID) 2, 8, 
16, 19 
Clamp, Coble (3/16" ID) 22 
Clomp, Coble (1/4" ID ) 2 
Clomp, Coble (1/2" ID ) 19 
Screw (10-32 x 5/16 Hex) 3 
Capacitor (43-48 MFD) 3 
Washer, Lock 15 
Washer, Flat 9, 10, 23 
Washer, Flat 4, 7, 13 
Screw (2-56 x 9/32 Fil) 14 
Screw (2-56 x 3/8 Fil) 2 
Spring, Compression 16 
Spring 12 
Screw, Shoulder (6-40) 15 
Terminal 20, 24 
Screw, Set (8-32) 19 
Nut (3/8-32 Hex) 19 
Screw (4-40 x 11/64 Hex) 9, 15 
Fuse (3 Amp SL-BL) 21 
Plate, Nut 20 
Bracket 20 
Brocket 19 
Bose 2 
Plate, Stop 19 

Port 
Number 

145313 
145314 
145315 
145316 
145333 
145335 
145336 
145364 
145365 
145366 
145367 
145368 
145369 
145370 
145372 
145373 
145374 
145375 
145376 
145381 
145383 
145384 
145385 
145386 
145389 
145390 
145392 
145393 
145394 
145397 
145398 
145399 
145403 
145406 
145407 
145408 
145412 
145855 
145856 
150013 
150026 
150029 
150043 
150044 
150241 
150411 
150440 
150441 
150507 
150710 
150923 
150966 
150979 
150990 
150991 
150992 
151036 
151045 
151060 
151073 
151075 
151080 
151100 
151113 
151118 
151126 
151130 

Iss 1, SECTION 573-123-800 

Description and 
Page Number 

Washer, Felt 18 
Brocket 1 Right 19 
Brocket, Left 19 
Screw, Shoulder (6-40) 19 
Disk W/Hub 5 
Disk W/Knob 5 
Plate 19 
Bracket W/Beoring 18 
Pinion (20 T) 18 
Gear (56 T) 18 
Shaft, Drive 18 
Gear (27 T) 18 
Gear (24 f) 18 
Gear (24 T) 18 
Shaft 18 
Gear (66 T) 18 
Gear (47 T) 18 
Gear (63 T) 18 
Gear (48 T) 18 
Washer, Thrust 18 
Key 18 
Pin, Guide 18 
Spring, Compression 18 
Sleeve 19 
Shaft, Idler 18, 19 
Pinion (25 T) 18 
Post 18 
Bushing 18 
Knob 19 
Brocket 19 
Shaft, Flexible 19 
Shaft W/Geor 19 
Gear W/Link (36 T) 19 
Brocket, Front 19 
Bracket, Rear 19 
Link 19 
Coble Assembly 20, 24 
Guide, Tope 4 
Guide, Tope 4 
Disk, Adjusting 11 
Lever, Shoe Release 11 
Wick, Felt 11 
Shoe, Secondary Clutch 11 
Shoe, Primary Clutch 11 
Spring 11 
Washer, Flat 15 
Hub 4 
Gear (21 T) 4 
Spring 15 
Screw (6-40 x 1-1/4 Fil) 21 
Washer, Felt 12, 13 
Insulator (1-4) 2 
Capacitor (1/2 MFD) 21 
Washer, Felt 13 
Washer, Felt 8, 10 
Stud 5 
Screw, Shoulder (4-40) 13 
Bar, Space 7 
Gear Set (60 WPM) 17 
Screw (4-40 x 5/32 Fil) 22 
Gear Set (75 WPM) 17 
Washer, Flat 9 
Gear Set (100 WPM) 17 
Strip, Mounting 2 
Plate, Spacing 2, 3 
Spacer (25/64" ID) 6 
Pinion (14 T) 17 

Page 25 



SECTION 573-123-800 

Part 
Number 

151131 
151132 
151133 
151134 
151135 
151146 
151152 

151171 
151180 
151182 
151223 
151224 
151228 
151245 
151329 
151335 
151346 
151411 
151412 
151415 
151416 
151442 

151572 
151610 
151626 
151630 

151631 

151632 

151637 
151642 
151657 
151658 
151659 
151678 
151685 
151686 
151690 
151692 
151693 
151695 
151712 
151721 
151722 

151723 

151724 
151725 
151728 
151731 
151733 
151737 
151818 
151819 
151820 
151827 
151843 
151880 
152045 
152760 
152764 
152765 

Page 26 

Description and 
Page Number 

Gear {96 T) 17 
Pinion (17 T) 17 
Gear {93 T) 17 
Pinion {20 T) 17 
Gear {84 T) 17 
Strap, Mounting 2, 3 
Screw {4-40 x 3/16 Hex) 9, 10, 
14, 15, 16, 23 
Toggle, Contact 14 
Link, Toggle 14 
Washer, Insulating 14 
Screw, Shoulder (4-40) 7 
Screw, Pilot {6-40) 7 
Bracket W/Bearing 6 
Washer, Felt 19 
Switch, Sensitive 2 
Stud 2, 3, 19, 21 
Screw {6-40 x 3/8 Fil) 6, 18 
Block, Terminal 3, 19 
Insulator {1-9) 3, 19 
Block, Terminal 2 
Nut {6-40 Hex) 2, 3, 19 
Screw {6-40 x 1/2 Hex) 4, 10, 
22 
Washer, Lock 3 
Washer, Flat 18 
Terminal 3, 16, 20, 21, 24 
Screw {6-40 x 1/4 Hex) 2, 3, 4, 
5, 7, 8, 18, 19, 21, 22 
Screw {6-40 x 5/16 Hex) 2, 3, 
4, 6, 7, 8, 10, 15, 16, 18, 22 
Screw {6-40 x 3/8 Hex) 2, 4, 
14, 18, 19, 20, 21, 22 
Screw {4-40 x 1/4 Fil) 2, 15 
Screw {6-40 x 3/4 Fil) 4 
Screw {6-40 x 1/4 Fil) 22 
Screw (6-40 x 5/16 Fil) 18, 20 
Screw {6-40 x 1/2 Fil) 7, 15 
Screw, Pilot (1/4-32) 2 
Screw (4-40 x 5/16 Fil) 15 
Screw (4-40 x 3/8 Fil) 16 
Screw {10-32 x 5/16 Fil) 4 
Screw {6-40 x 3/16 Fil) 16 
Screw {6-40 x 9/16 Fil) 4 
Screw {6-40 x 5/8 Hex) 4 
Button, Pivot 6, 20 
Screw {6-40 x 3/4 Hex) 23 
Screw {6-40 x 3/16 Hex) 8, 12, 
21 
Screw {10-32 x 3/8 Hex) 2, 4, 
5 
Screw {10-32 x 5/8 Hex) 6 
Screw (10-32 x 3/4 Fil) 6 
Spring 11 
Screw {4-40 x 7/8 Fil) 16 
Screw {4-40 x 9/16 Fil) 5, 22 
Screw {4-40 x 11/16 Hex) 11 
Jumper (4-1/4" Black) 3 
Jumper {3" Black) 3, 21 
Spring, Contact 14 
Strap, Terminal 3, 19 
Screw, Adjusting {6-40) 9 
Nut (4-40 Hex) 14, 15 
Guard, Gear 2 
Stud 21 
Gear {81 T) 17 
Pinion {13 T) 17 

NUMERICAL INDEX (Continued) 

Part 
Number 

152766 
152839 
152893 
153252 
153455 
153484 
153538 
153539 
153799 
153817 
153841 
154000 
154001 
154002 
154003 
154004 
154005 
154008 
154009 
154010 
154013 
154014 
154015 
154016 
154018 
154019 
154021 
154023 
154025 
154027 
154029 
154030 
154032 
154033 
154034 
154036 
154037 
154039 
154040 
154041 
154042 
154043 
154045 
154046 
154047 
154051 
154052 
154053 
154056 
154059 
154066 
154068 
154069 
154070 
154071 
154076 
154079 
154080 
154081 
154083 
154084 
154085 
154086 
154087 
154088 
154089 
154091 

Description and 
Page Number 

Gear Set {67 WPM) 17 
Spring, Latch 15 
Screw {4-40 x 1/4 Hex) 9 

Link 2 
Resistor {600 Ohm) 21 
Screw {6-32 Spl) 21 
Screw {6-40 x 7/16 Hex) 5 
Screw {6-40 x 11/16 Hex) 5 
Screw {4-40 x 21/64 Hex) 15 
Screw {4-40 x 3/8 Hex) 2, 14 
Screw {6-40 x 9/16 Hex) 2, 10 
Base 2 
Bar, Code (#1) 8 
Bar, Code (#2) 8 
Bar, Code (#3) 8 
Bar, Code (#4) 8 
Bar, Code (#5) 8 
Guide, Code Bar 8 
Plate, Front 12 
Bail, Transfer 12 
Bracket, Spring 8 
Post, Guide 12 
Post 13 
Shaft 8 
Post, Locking Bail 12 
Follower, Eccentric 11 
Link 7 
Latch, Lock Bar 8 
Plate, Adjusting 13 
Bellcrank 13 
Wick, Felt 11 
Shaft 11 
Sleeve, Gear 11 
Lever, C I utch Latch 1 0 
Lever, Clutch Stop 10 
Plate, Detent 12 
Lever 6 
Bracket 2 
Lever, Transfer 12 
Post, Stop 12 
Terminal 14 
Terminal 14 
Screw {6-40 Spl) 14 
Stud 10 
Post, Spring 12 
Screw, Shoulder {6-40) 13 
Bar, Locking 8 
Bail, Clutch Trip 10 
Bracket, Contact Box 14 
Brocket, Function Bail 6 

Lever 6 
Bracket, Right Guide 8 
Brocket, Left Guide 8 
Guide, Code Lever 8 
Screw, Pilot {1/4-32) 8 
Plate, Nut 2, 21 
Stud 13 
Lock, Wedge 8 
Plate, Retainer 9 
Spacer, Cam 11 
Bearing 13 
Plate 2 
Retainer, Wedge 9 
Plate, Nut 2 
Plate, Nut 2 
Post, Spring 13 
Guide 13 

Port 
Number 

154092 
154094 
154095 
154096 
154101 
154102 
154105 
154106 
154117 
154119 
154120 
154121 
154122 
154123 
154124 

154125 
154127 
154129 
154130 
154131 
154138 
154140 
154154 
154156 
154165 
154166 
154173 
154178 
154179 
154183 
154184 
154189 
154190 
154191 
154194 
154197 
154199 
154201 
154210 
154211 
154212 
154215 
154217 
154225 
154226 
154236 
154237 
154238 
154239 
154240 
154241 
154350 
154386 
154662 
154663 
154694 
155750 

155751 

155752 

155753 

155754 

Description and 
Page Number 

Shaft 6 
Clamp 10 
Eccentric, Contact Box 14 
Bushing, Eccentric 10 
Plate, Rear 10 
Plate, Rear 13 
Post, Transfer Bail 12 
Brocket 2 
Boil, Space Bar 7 
Bracket Space Bar 7 
Lever, Code Bar 8 
Lever, Space 8 
Lever, Keyboard Lock 8 
Lever, Function 8 
Lever, Repeat and Keyboard 
Unlock 8 
Spring 8 
Nut {6-40 Hex) 13 
Bar, Clutch Trip 8 
Box, Contact 14 
Cover, Contact Box 14 
Washer, Felt 11 
Bail, Locking 12 
Cam, Signal Generator 11 
Grommet, Rubber 20, 24 
Box Assembly, Contact 14 
Suppressor, Arc 14 
Plate 20, 24 
Spring 12 
Bail, Universal 9 
Blade, Front 9 
Blade, Rear 9 
Insulator 14 
Filter, R.F. 14 
Spring 13 
Base 14 
Plug, Button 7 
Shim {.005") 2 
Shim {.014") 2 
Bracket, Left 7 
Bracket, Right 7 
Frame, Front 7 
Spring 13 
Wick, Leather 12 
Box Assembly, Contact 14 
Box W/Strap 14 
Lever, Latch 1 0 
Lever, Non-Repeat 13 
Extension 9 
Extension W/Post 9 
Bail, Code Bar 13 
Stud 13 
Modification Kit 13 
Plate, Adjusting 13 
Spacer 6 
Shaft 6 
Disk, Clutch Cam 11 
Sleeve, Insulating {3/32 ID x 
1/2" Lg) 24 
Sleeve, Insulating {1/8 ID x 1" 
Lg) 24 
Sleeve, Insulating {5/64 ID x 
1/2" Lg) 24 
Sleeve, Insulating {1/8 ID x 
1/2" Lg) 5, 24 
Sleeve, Insulating {1/16 ID x 
1/2" Lg) 24 

, 
if, 

') 

') 

,,) 

. .) 

'*J 



( 

( 

( 

( 

( 

( 

(" 

Port 
Number 

155755 

155951 
155952 
155953 
155954 
155956 
155957 
155958 
155959 
155960 
155964 
155965 
155966 
155967 
155968 
155969 
155991 
155992 
155994 
156226 
156448 
156449 
156450 
156451 
156503 
156509 
156156 
156574 
156630 
156632 
156644 
156663 
158019 
158021 
158031 
158032 
158033 
158036 
158038 
158040 
158042 
158045 
158046 
158047 
158050 
158051 
158052 
158053 
158054 
158056 
158063 
158105 
158107 
158147 
158163 
158215 
158239 
158268 
158289 
158745 
158753 
158754 
158859 
159278 
159279 
159281 
159282 
159284 

Description and 
Page Number 

Sleeve, Insulating {11/64 ID x 
5/8" Lg) 24 
Spring, Torsion 16 
Pin 16 
Stud 16 
Switch, Micro 16 
Boil W/Bar 16 
Brocket 16 
Keylever 16 
Keytop 16 
Latch 1.5 
Lever, Stop 15 
Ratchet {88 T) 15 
Drum, Ratchet 15 
Washer, Spring 15 
Washer, Flat 15 
Brocket 15 
Keytop Assembly 16 
Coble Assembly, 16 
Insulator {.015 ') 16 
Hub 4 
Bushing 5 
Lever, Switch 5 
Screw (2-56 x 1/2 Fil) 16 
Bushing 5 
Wick, Felt 11 
Washer, Flat 12 
Latch 12 
Post, Spring 9 
Washer, Felt 12 
Screw {6-40 x 13/32 Hex) 7, 15 
Link, Drive 14 
Insulator 14 
Baffle, Character Counter 15 
Bracket, Switch 15 
Bail, Feed 15 
Bail, Reset 15 
Spacer 15 
Lever, Reset 15 
Lever 15 
Lever, Ratchet Drive 15 
Lever, Latch 15 
Stud 15 
Brocket, Counter Scale 15 

Scale, Counter 15 
Switch, Contact 15 
Pulley, Indicator Cord 15 
Cam, Switch 15 
Clamp, Ratchet Drum 15 
Cord Assembly 15 
Cord, Reset 15 
Bracket, Stop 8 
Bar, Carriage Return Code 8 
Bar, Character Counter Code 8 
Bushing, Eccentric 15 
Switch, Sensitive 3, 5 
Plate, Nut 2, 3, 15, 21 
Lever, Tope 5 
Latch W/Hub 13 
Reel, Tope 5 
Clomp, Bearing 4, 18 
Armature 22 
Core, Magnet 22 
Post, Spring 22 
Pinion (14 T) 17 
Gear {96 T) 17 
Pinion {17 T) 17 
Gear {93 T) 17 
Pinion {20 T) 17 

NUMERICAL INDEX {Continued) 

Part 
Number 

159285 
159287 
159327 
159334 
159340 
159431 
159542 

160307 
161215 
161239 
161293 
161294 
161295 
161301 
161346 
161826 
161831 
161878 
161891 
161892 
161895 
161896 
161897 
161899 
161900 
161901 
161902 
161903 
161904 
161905 
161906 
161907 
161908 
161909 
161910 
161911 
161912 
161925 
161926 
161927 
161932 
161942 
161950 
161951 
161954 
161957 
161964 
161965 
162333 
162659 
163368 
163440 
163442 
163459 
163460 
163461 
163462 
163463 
163464 
163503 
163504 
163505 
163519 
163522 
163590 
163647 
163813 
163814 

Description and 
Page Number 

Gear (84 T) 17 
Retainer, Pinion 17, 18 
Washer, Flat 13 
Washer, Insulating 13 
Spring, Return 15 
Lever, Main Trip 4, 18 
Connector, Receptacle {16 Pt) 
2, 24 
Diode 3 
Lamp, Neon {110 Y) 7 
Connector, PI ug {36 Pt) 24 
Gear Set (60 WPM) 17 
Gear Set {75 WPM) 17 
Gear Set (100 WPM) 17 
Post 17 
Washer, Felt 12 
Plate 5 
Washer, Spring 4 
Cable Assembly 24 
Plate, Keytop Guide 7 
Coble Assembly 24 
Shaft 4 
Gear {33 T) 4 
Gear {33 T) 4 
Spacer 4 
Brocket, Gear Guard 4 
Brocket, Gear Guard 4 
Plate 4 
Brocket 3 
Plate, Nut 3 
Bracket 3 
Plate 7 
Plate 7 
Post, Supporting 3 
Socket, Lamp 7 
Cop {Amber) 7 
Knob {Block) 7 
Switch (SP-ST) 7 
Guide, Tope 4 
Guide, Tope 4 
Guide, Tape 4 
Cap (Red) 7 
Plate 3 
Brocket 2 
Bracket 4 
Socket, Lamp 7 
Lamp {6 V) 7 
Clamp, Tube 3 
Resistor {1000 Ohm) 3 
Stud, Locating 6 
Retainer 18 
Camsleeve 11 
Gear {48 T) 6 
Coble Assembly 5 
Gear {66 T) 4 
Gear {55 T) 6 
Pinion (18 T) 17 
Gear {117 T) 17 
Pinion (24 T) 17 
Gear {104 T) 17 
Gear (26 T) 4 
Gear Set (71 WPM) 17 
Gear Set (107 WPM) 17 
Sleeve, Gear 11 
Transformer 3 
Gear {60 T) 4 
Channel, Boll 9 
Plate 16 
Lever W /Hub 16 

Port 
Number 

164379 
164485 
164565 
164590 
164644 
164645 
164646 
164647 
164649 
164651 
164652 
164656 
165656 
165659 
165660 
165661 
165662 
165663 
165676 
165678 
165679 
165680 
165681 
165682 
170324 
170385 
170386 
170391 
172721 
173096 
173396 
173793 
173794 
173795 
173922 
173974 
174250 
174491 

176406 
176407 
178306 
178535 
178725 
178726 
178728 

178839 
178849 
178851 
179258 
179278 
179279 
192681 
192797 
192798 
192999 
193560 
193561 
193579 
193644 
193654 
193715 
193718 
193719 
193800 
195186 
195403 

Iss 1, SECTION 573-123-800 

Description and 
Page Number 

Coble 22 
Boil 10,22 
Container, Tape 5 
Connector, Plug (24 Pt) 24 
Post 22 
Post 22 
Plate, Nut 22 
Brocket 22 
Plate, Mounting 22 
Boil, Armature 22 
Bar, Universal 22 
Bar, Clutch Trip 22 
Cable Assembly 24 
Bracket 21 
Insulator (.062") 21 
Coble W/Terminals 21 
Stud 21 
Insulator (1-10) 21 
Cop {Green) 7 
Lamp {55 V) 7 
Coble Assembly 24 
Brocket, Fuse Holder 21 
Brocket, Mounting 21 
Brocket 21 
Bracket 8 
Frame 10 
Guide 12 
Guide 12 
Coble Assembly 24 
Stud, Eccentric 13 
Cable Assembly 24 
Gear {100 T) 17 
Pinion (14 T) 17 
Gear Set {65 WPM) 17 
Cable Assembly 24 
Screw (10-32 s 5/16 Hex) 3 
Pin, Roll 18 
Modification Kit: To Provide 
R.F. Suppression Filter 14 
Brocket 16 
Lever 16 
Relay, Power 21 
Suppressor, Spark 21 
Spring 15 
Bracket, Spring 15 
Modification Kit: To Improve 
Character Counter Mechanism 
15 
Nut {11/32-32 Hex) 7 
Cord Assembly 15 
Pulley 15 
Brocket, Scale 15 
Drum, Ratchet 15 
Brocket 15 
Screw (4-40 Spl) 9 
Chute, Chad 23 
Plate, Mounting 23 
Modification Kit 23 
Bog, Chad (10" Lg) 23 
Casing, Fan Wheel 23 
Clomp, Tube 23 
Bog, Chad {30" Lg) 23 
Clomp, Armature 22 
Spring, Contact 22 
Brocket, Contact 22 
Contact Assembly 22 
Modification Kit 22 
Screw {4-40 x 7/8 Hex) 14 
Tubing {7-1/2" Lg) 23 

Page 27 
27 Pages 



""
�-
-------------------------



( 

( 

( 

( 

( 

( 

( 

TELETYPE CORPORATION 
Skokie, Illinois, U.S.A. 

2 8  E L E C TR IC A L  S ERVIC E U N I T  (L E S U )  

{R E P ERFO R A T O R S) 

P AR T S  

FIGURE CONTENTS PAGE 

1 

2 

3 

4 

5 

6 

7 

8 

9 

10 

Electrical Service U nit (LESU) 
152623 Line Relay Mounting Assembly 
152950 and 162361 Rectifier Assemblies 
153251 Electrica I Motor Control Assembly 
176448 Relay Motor Control Assembly 
177010 Selector Magnet Driver Assembly 
Early Design LESU Parts 
179426 Plate Assembly 
176694 Motor Control Assembly 
Cables 
Numerical Index 

©1958 and 1959 by Teletype Corporation. 
A II rights reserved. 
Printed in U .S.A. 

2 

3 

4 

5 

6 

7 

8 

8 

9 

9 

10 

SECTION 573-133-801 TC 
Issue 1 , March, 1965 

Page 1 



SECTION 573-133-801 

See Figure 7 for early 
design signal bell parts 

151631 ..__, 
2191---· 159611 �I � 

® 90789-& 
/ 

( 

I 

/ 
/ / 

/ 
151427 I 

I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 

151437 
I 

.. 

@=@(5'1 -"" ! ; '� � &�@ 1157 I II 44048 121249 3646 
49514 

Page 2 

151657-'lf 
I 2191-· 

7002-® 
I 
I 

y 
e._ 

90789-® 
151427--& 

2191 
/__....-1158 

�� 

� -
� 

--�4478, Supplied 
w/155023 - -®- - -�- 91683 Supplied � w/155023 L 155023 

U N 1 T ( L E S U ) S ERVICE C TRICAL 1 E L E FIGURE . 

Supplied 
w/116783 ............_ � 

liHIIIIIIIRII 

129919-........ � 
� 

,_........151346 
. 

116783............_� 
,

__......2191 

: ,_........151618 • 

I .__......2191 I 

I �-7��/
) 

// 

--® 

/4 

I 
Supplied 
w/116783 

/158278 

)!21246 
/ L: 21249 

tO 44048 

9-Jil@:�� I I 92527 1157 

� 

'� \.- .,):1 

·�·. . . 
·� 

·��)··. "":;r,t ' 

·····� J 

··� 

;) 



( 

(� 

( 

( 

( 

t 

( 

[1534647 102/ 
154335 / // vf!O\�l----� 

/@;;;,_ -r@-��W/ / 2191'i/ � � ® / 
I 

7oo2 
�iL£wr �151626 

-151819� 

®-

*153482 
- c /57"' · . ... : ----� /125015-----

'- . ___ 
/&@£.----- 2191 ---- - . 

�-� - 1\S'l 

- ' 

:L 

@ ��· .. : __ 77;,; 

--- I � I �---@-�·· 
· . � 

' 

----
' ; f 

153481 
1,52110 i \\ . 0 � 153400 

I l @ �- , : - --- 125015 
� 

fJJ @@�
2191 

·•
·· ·· ... .

. �'"' __.--151626 

1248 ----

ISS 1, SECTION 573-133-801 

! ---150040 -2191 � ---7002 ) 
( 

-- ' -, I 

�. /�T /�: /c:/ t$-- 907�9 <±>/ �--151427 152124- .., � : 

®

-
. 

I I 

: 75750 
- � � � � �----�2;10�15 : ·-@@-@�902 c ___ -L - -- -

� 

- ---�- -�--�--·- -,- � � ---- -: 
' ; ,- l / I :t_ \ ' .� 0 --=:.:: 74821 - - ---@�··'.f.. 

. 74614 e= � 
, v -, ���, :' -1"1:-----r - - _ _ 

1 
' 

• l @��:;;__ 125015 � 
7-rtVV> � 

2191 77902 

FIGURE 2. 152623 LINE RELAY MOUNTING AS SEMBLY 

Page 3 



SECTION 573-133-801 

Page 4 

-151916 

�--

71155 

151913-ll/ ®--J v --� 
n1� 

1w1� 

, 11 120195 

CfJ---®-, - @.__,, v15

T

08 

*155591L 
**162357) 

I I 71646 I 
-

� 

92260 

(} • 125015 125015 �:- . 

153108- • I 9226o 71646 
e - - -fA\ 

--@- I I 
0; 

tl--® 
EARLY DESIGN FOR 120 MA RECTIFIER 

-**162359 

FIGURE 3. 1 5 2 9 5 0  AND 1 6 2 3 6 1  KE C T I FIER ASS EMBLIES 

151626Fj 
---- 153477 J 

*Peculiar to 152950 (150 MA) 
**Peculiar to 162361 (500 MA) 

,, 

� 

·•')· /"'I 

... ) 

-. 
·+iJ 



( 

( 

( 

( 

( 

( 

l 

� 
' 

� 

0 �� 5816 
........- 151632 

153157 �� 
"'1'1� �0 5816 

2191 j . / ®�-----7002 
7002 � 80854 

121245 

� 153478 -:J 
-151626J 

151410 

2201 

ISS 1, SECTION 573-133-801 

/ 151408 

� 7603 

-;---.. �_--�- 74882 

_.,_.......,., _ 151 409 (A=.125") 

FIGURE 4. 1 5 3 2 51 E LE C TR ICAL MOTOR C O NTROL AS S EMBLY 

Page 5 



SECTION 573-133-801 

8 ' � ------ *I 54395 

*125112 �----
� � / *71047 

*125306 
� � / 

----- I � 
@� 

I 
_., ...... 

� �*3899 

*2449 
I;3J 

� 

-*7959 

�//-- 154632 

����// -- 1028 ! 2191 � 
o.;;;:;; 

I 
]57308 

151657 �($ : 
/ � � I / 

110743 
A tlv ;/;1250 J J 76983 �-t: m 

/
/ 

___--
o___ // 

157.)()9 
/ ' --- ll - {OJ� � 157310 

151819 �- 2191 
157307 

..J... � 
/�=< �-151631 151626------------ � 

151626 

\ 

151626 

� 

@------ 2191 

� ------ 125015 

®-- 75750 
....-. 

I �  I ., /1 155755 

� I� 159323 

®- 75750 
1 
0 

*Port of 155043 Solenoid Assembly 

FIGURE 5. 1 7 6 4 4 8  RELAY MOTOR CONTROL ASS EMBLY 

Page 6 

·� 

�� 

�:) 

:> 

.) 

,. 
J 

·�J 



(' 

( 

( 

( 

( 

( 

( 

' 
I 
�-

v--"r \ 178886 

~ 

J 2191......_ .-- i ,......._ 0 I Cl I 6345�® ! 
I 
I 
I 
I 

I 
I 
I 

L 

� --

-178840 

ISS 1, SECTION 573-133-801 

153841 1 
/( 

y \ : /1 ' 2191: 
I '/ I 

1516� : '! ...... 7002 : 

178859 

I �--195177 
-152426 

171541 

I'\ ' ' 
--�,r Il l : � �w , 

FIGURE 6. 17 7010 SELE C TOR MAGNET DRIVER ASSEMBLY 

Page 7 



SECTION 573-133-801 

158291 

Page 8 

151-6.57-, <lil-2191 
7002-® 

-�-151657 

I �-G 
151808 151657-W' 

2191-� --151814 

Early design signal bell ports 

FIGURE 7. EARLY DESIGN LESU PARTS 

f-80709 2191� 
�2-�

- 174001 
I ]79427 

� I  
1

50
040 ?V ic::i· 2191-0 • 7002-'-r 

� 90789 � & - 3606 
I 151427 

I 
I 
I 
I 
L 

Supplied w/116783 

�-Supplied w/116783 

�- 138.,. 

����·� 
I 

--_, 

FIGURE 8. 17 9 4 2 6  PLATE ASS EMBLY 

'� 

'') 

··_-')-... ,. 

.,_) 

0,) 

-�J 



( 

(_. 

( 

( 

( 

( 

( 

�==--�====----�;=���---

-�-�/ � �176693 

;1626 

159321 

~ G� 
6> 

/
/ 

6 

( .. 

79012 --� L 
__ _ 

44048·-- ® 

125170 --H 
--

w-150040 

0-2191 
®-7002 

I 
I 

I 
®--90789 

I /®! &- 151427 

7002 '-.. 2191 
-- 153537 

ISS 1, SECTION 573-133-801 

� 
�----- 79967 

159320 

FIGURE 9. 1 7 6 6 9 4  MOT OR C O NTROL A S S EMBLY 

152465 

UNIT 

LESU12 
LESU30 

LESU52 

LESU73 
!-----

LESU78 

LESU93 

��� 
I I I 

107398 151626 82474 

CABLE ASSEMBLY � ' ' ' ' INSULATING SLEEVE 

11 NUMBER LENGTH I.D. 159939 
159939 �55750 1/2" 3/32" 

151996-172692 
176447 

155753 1/2" 1/8" 
155755 5/8" 11/64" 

179425 
162835 

JUMPERS 

NUMBER LENGTH 

151818 4-1/4" 
151819 3" -. 
157998 12" 
164641 18" 

.......__��16 
�626 

FIGURE 1 0. C AB L E S  

Page 9 



SECTION 573-133-801 

Part 
Number 

169M 
247M 
252M 
1028 
1093 
1157 
1158 
1248 
2034 
2191 

2201 
2449 
2658 
3595 
3598 
3606 
3646 
3870 
3899 
5816 
6345 
6827 
7002 

7603 
7959 

44048 
49514 
71047 
71155 
71646 
74614 
74821 
74882 
74979 
75750 
76983 
77902 
79012 
79967 
80709 
80854 
81836 
82474 
82516 
89548 
90789 

Description and 
Page Number 

Coil, Magnet 6 
Coil, Magnet 5 
Coil, Magnet 5 
Screw (4-40 x 1/4 Fil) 3, 6 
Screw (8-32 x 7/16 Fil) 5 
Screw (8-32 x 1/2 Fil} 2 
Screw (6-32 x 5/16 Fil) 2 
Screw (6-40 x 1/2 Flat} 3 
Washer, Flat 5 
Washer, Lock 2, 3, 4, 5, 6, 7, 
8, 9 
Nut (5/16-32 Hex) 5 
Washer, Lock 6 
Nut (6:-32 Hex) 4 
Nut (1/4-32 Hex) 6 
Nut (6-40 Hex) 2, 3, 5, 6 
Nut (6-40 Hex) 2, 8 
Washer, Lock 2, 5 
Spring 5 
Spacer(. 188"} 6 
Washer, Insulating 5 
Nut (6-32 Hex) 7 
Block 3 
Washer, Flat 2, 3, 4, 5, 6, 7, 
8, 9 
Spring 5 
Bracket, Magnet 6 
Washer, Flat 2, 5, 9 
Nut (8-32 Hex) 2 
Washer, Flat 6 
Screw (6-32 x 1-1/4 Flat} 4 
Nut (6-32 Hex} 4 
Resistor (2600 Ohm) 3 
Resistor (2810 Ohm} 3 
Spring 5 
Screw (6-32 x 3-3/4 Rd) 2 
Washer, Insulating 3, 6 
Screw (4-40 x 1-1/4 Fil) 6 
Screw (6-40 x 2-3/8 Rd) 3, 6 
Insulator 9 
Insulator 9 
Screw (6-40 x 1/4 Rd} 8 
Screw (6-40 x 1-7/16 Fil) 5 
Washer, Insulating 2 
Terminal 9 
Spring, Retaining 3 
Spring, Contact 3 
Washer, Flat 2, 3, 4, 5, 6, 7, 
8, 9 

90951 Washer, Lock 5 
91683 Nut (15/32-32 Hex} 2 
92260 Washer, Lock 4 
92527 Washer, Lock 2 
92856 Resistor (1500 Ohm) 2 
96262BK Jumper (4" Lg Black) 4 
96262S Jumper (4" Lg Slate) 4 

107398 Terminal 9 
110435 Nut (4-40 Hex) 5 
110743 Washer, Lack 6 
111017 Screw (6-40 x 5/16 Fil) 2 
114478 Nut (15/32-32 Hex} 2 
116783 Holder, Fuse 2, 4, 8 
120195 Rectifier 4 
121125 Washer, Spring 5 
121243 Clamp, Cable (3/16" ID) 7 
121245 Clamp, Cable (5/16" ID) 5 
121246 Clamp, Cable (3/8" ID) 2 
121249 Clamp, Cable (5/8" ID) 2 
125011 Washer, Flat 6 
125015 Washer, Flat 3, 4, 6 
125112 Screw (2-56 x 1/8 Fil) 6 

Page 10 
10 Pages 

Part 
Number 

125170 
125306 
125390 
129919 
138191 
138538 
150040 

151346 
151401 
151402 
151403 
151406 
151407 
151408 
151409 
151410 
151411 
151412 
151414 
151416 
151426 
151427 

151432 
151437 
151440 
151441 
151618 
151626 
151629 
151630 
151631 
151632 
151657 
151808 
151814 
151818 
151819 
151827 
151913 
151916 
151996 
152109 
152110 
152124 
152426 
152465 
152466 
152623 

152760 
152761 
152950 
153108 
153157 
153251 
153456 
153457 
153461 
153462 
153464 
153475 
153477 
153478 
153480 
153481 
153482 
153537 
153841 
154335 

NUMERICAL INDEX 

Description and 
Page Number 

Screw (8-32 x 5/16 Fil) 9 
Stop, Magnet Plunger 6 
Washer, Flat 5 
Fuse (4 Amp) 2 
Screw (3-48 x I Rd) 3 
Fuse, SL-BL (2 Amp) 8 
Screw (6-40 x 5/8 Fil} 2, 3, 4, 
5, 6, 8, 9 
Screw (6-40 x 3/8 Fil) 2 
Base 5 
Core 5 
Frame 5 
Plate, Insulating 5 
Collar, Spacing 5 
Lever 5 
Armature 5 

Clip, Retaining 5 
Block, Terminal 2 
Insulator (1-9} 2 
Switch, Sensitive 5 
Nut (6-40 Hex) 2 
Plate, Blank (3-3/4" Wide} 2 
Plate, Clamp 2, 3, 4, 5, 6, 7, 
8, 9 
Armature 5 
Stud 2 
Stud 5 
Plate, Blank (2-3/4" Wide) 2 
Screw (6-40 x 7/16 Fil) 2 
Terminal 3, 4, 5, 6, 7, 9 
Nut (6-40 Lug} 7 
Screw (6-40 x 1/4 Hex} 5, 7 
Screw (6-40 x 5/16 Hex} 2, 6 
Screw (6-40 x 3/8 Hex) 5 
Screw (6-40 x l/4 Fil} 2, 3, 6, 8 
Relay 8 
Bracket, Relay Mounting 8 
Jumper (4-1/4" Black) 9 
Jumper (3" Black) 3, 5, 6, 9 
Strap, Terminal 2 
Plate, Mounting 4 
Transformer 4 
Cable W/Terminals 9 
Filter 3 
Bracket, Resistor Mounting 3 
Spacer 3 
Nut, Self-Locking (6-40 Hex) 7 
Connector, Receptacle {20 Pt} 9 
Connector, Receptacle (20 Pt} 9 
Mounting Assembly, Line 
Relay 3 
Stud 2 
Stud 2 
Rectifier Assembly (150 MA) 4 
Insulator (.031 ") 4 
Resistor (400 Ohm) 5 
Control Assembly, Motor 5 
Bracket 2 
Strap, Terminal 2 
Plate, Right Mounting 8 
Plate 2 
Block, Terminal 3 
Cable W/Terminals 3 
Cable W/Terminals 4 
Cable W/Terminals 5 
Resistor (6750 Ohm} 3 
Resistor (5800 Ohm} 3 
Plate, Relay 3 
Screw (6-40 x 9/32 Hex} 9 
Screw (6-40 x 9/16 Hex} 7 
Screw (6-40 x 9/32 Fil) 3 

Part 
Number 

154337 
154395 
154632 
154636 
155023 
155043 
155591 
155750 

155753 

155755 

157307 
157308 
157309 
157310 
157998 
158272 
158278 
158279 
158291 
159320 
159321 
159322 
159323 
159541 
159611 
159936 
159939 
160229 
160847 
162357 
162358 
162359 
162360 
162361 
162835 
164641 
171541 
172692 
174001 
176447 
176448 
176495 
176673 
176692 
176693 
176694 
177010 

178831 
178832 
178840 
178841 
178843 
178853 
178854 
178855 
178856 
178859 
178868 
178886 
178887 
178888 
179425 
179426 
179427 
179490 
195177 

Cover 5 

Description and 
Page Number 

Plunger, Solenoid 6 
Block, Terminal 6 
Plate 6 
Switch, Toggle (DP-DT) 2 
Solenoid Assembly 6 
Capacitor (220 MFD} 4 
Sleeve, Insulating (3/32 ID x 
l/2" Lg} 9 
Sleeve, Insulating (1/8 ID x 
1/2" Lg} 9 
Sleeve, Insulating (I l/64 ID x 
5/8" Lg} 6, 9 
Spacer 6 
Bracket 6 
Plate, Nut 6 
Switch, Sensitive 6 
Jumper (12" Black} 9 
Plate, Right Mounting 2 
Container, Electrical 2 
Plate, Blank (1-5/16" Wide) 2 
Cover, Relay 8 
Cover, Relay 9 
Bracket, Relay 9 
Plate, Relay 9 
Resistor (1500 Ohm) 6 
Connector, Plug (16 Pt) 9 
Bell 2 
Plate, Left Mounting 8 
Cable Assembly 9 
Plate, Mounting 4 
Stud 6 
Capacitor (500 MFD} 4 
Diode 4 
Transformer, Power 4 
Fuse (.8 Amp) 4 
Rectifier Assembly (500 MA) 4 
Cable Assembly 9 
Jumper (18" Black} 9 
Diode 7 
Cable Assembly 9 
Connector, Receptacle (3 Pt} 8 
Cable 9 
Control Assembly, Motor 6 
Transformer, Power 4 
Suppressor, Spark 9 
Relay 9 
Cable W/Terminal 9 
Control Assembly, Motor 9 
Driver Assembly, Selector 
Magnet 7 
Connector, Receptacle (2 Pt} 2 
Plate, Adapter 2 
Capacitor (400 MFD) 7 
Transformer 7 
Plate, Mounting 7 
Cover, Relay 2 
Bracket, Relay 2 
Plate, Left 2 
Relay 2 
Card, Circuit 7 
Resistor (700 Ohm} 7 
Cable W/Terminals 7 
Cable 7 
Clip 7 
Cable Assembly 9 
Plate 8 
Plate, Cover 8 
Cable W/Terminals 6 
Washer, Insulating 7 

'"' ,, ,,, 

") 

:�> 

.) 

.. ,) 



( 

(� 

( 

( 

( 

( 

(, 

TELETYPE CORPORATION 
Skokie, Illinois 

SECTION 573-135- 800TC 
Issue 1 ,  March, 1965 

28 R E CE IVING-O NL Y REPERFORA TOR OR TA PE PRIN TER COVER ( L R C ), 
28 SE ND - RE CE IVE REPERFORA TOR OR TA PE PRINTER COVER ( L SR C )  a n d  

28 REPERFORA TOR OR TA PE PRINTER TA BLE (L T )  

PA R T S  

FIGURE CONTENTS PAGE 

1 
2 
3 
4 
5 
6 
7 
8 
9 

10 
11 
12 

Color 

Black 
Dark Brown 
Gray Green 
Charcoal Gray 

Dark Gray 
light Gray 

Beige Gray 
Light Beige 
Moss Green 
Eye Rest Green 
Turquoise 
A qua Blue 

Receiving-Only Typing Reperforator Cover 
Receiving-Only Non- Typing Reperforator Cover (Miniaturized) 
Receiving-Only Typing Reperforator Cover (Miniaturized) 
Send-Receive Cover 
Tape Printer Sub-Base 
Tape Printer Sub-Base 
Tape Printer Cover 
Table 
Table with Fixed Lower Shelf 
Table with Sliding Lower Shelf 
Table with Facilities for Tape Winder 

2 
3 
4 
5 
6 
7 
8 
9 

10 
11 
12 

176615** Modification Kit to A dapt Base and Table for U se with Fully Perforated 
Punches 13 

14 Numerical Index 

PAINT FINISH COLOR CODE CHART 

(For parts and assemblies requiring a paint finish) 

Finish Suffixes Finish Suffixes 

Wrinkle Smooth Textured Smooth Color Wrinkle Smooth Textured 
Finish Finish Vinyl Vinyl Finish Finish Vinyl 

AA (37) BB Brussels light Blue EC 
AD (38 ) M edium Blue ES 
AB (40) BK GA (45) Cherry Red EF 
A l  BZ HA Pastel Yellow EG 

GB White EH 
EJ HB (68) Ivory EM 

GC Beige ET 
El H C  Rose Beige ER 
EN HD Rose Pink EU 
EA Dark Covert Gray 
EV light O live Gray EW GE 
EK Fawn 

-----.L-. -� 

The double asterisk(**) denotes a painted part. Suffix to be applied following the part number. 
Number in parenthesis indicates Bell System code. 

© 1958 and 1959 by Teletype Corporation. 
A ll rights reserved. 
Printed in U.S.A. 

Smooth 
Vinyl 

HE i 

HF (46)j 
HG 

Page 1 



SECTION 573-135-800 

#162846 Modification Kit to add Cover Clip #151630 """-® 
·11) #2191 / 159941 @/ 

��====:=:s:s�¥E=5•�=s,f==s•F===�' ,.---- 1156770 

�#7002 

: : : ___ ___ ' '-Vl154399 
I I- - - -.:. � - -- --, I : '-. / 
---- -- ' #161682 /)'·., 

..,.,__ 1- .;,. \ - - -· """ I �o / , 

, 

�··· ... �,:>-�r .,.,"' ��� !56993 ·� �• I 

##162195- ll 1111#159946-

'i 
i 

Q) 
/ 

#159945 tl '""" 8�0-•##1550830' 0 

" .6'--\ ........... --\-151558 111-159949** 

'-1599« \ "''� 

� 
"" 

174407 

I 
c--=�'�'";..,.t� 

J..-J ... �II *2191 *151658 

*153449 

"3598 �- -��· 

rJ� I 

154407 -(!) ���34p/ 70,20 cb @---liD® (.;\_ r� \ / � - -- 101633 

�
-

4326 

*Supplied with ##162189** 
**Reter to page 1 for finish suffix 

#Peculiar to cover without provision for motor power and 
tape feed-out switches. 

##Peculiar to cover with provision for motor power and 
tape feed-out switches. 

FIGURE 1. RE CEIVING-ONLY TYPING REPERFORAT OR COVER 

Page 2 

, 

5) 

.. )·.····· \'·, 

.) 

... $) 
�;j 



( 

( 

( 

( 

( 

( 

( 

ISS 1, SECTION 573-135-800 

[f�=-- ( 
I 
I 

Qg;, 

/ 

�--153023 
t__t;�• 

156770 

/ 

/ 

J �-(A) "" 
I y 

I ,......___ 
J. 

Part of 164763** 

I 
I 

�...... 1 162917 _ /��� \ ';0314 

I 
@-150711 

-�. �-�� _:-._: ·� � .<��� :���:_:�>�- /2191 

���� ...•. · :7-'c2":��lb:l. ·�1- �--(!). /�-. . -�- . I 

164W5��/#J� 3606 
3606 2191 I 

70314 

��6 

�---151685 

/ 164763** 

70314 

ll / __...-2191 
3606 {@}�� 

142619

�
� 

**Refer to page 1 for finish suffix 

F I GURE 2. RECEIVING-ONLY NON-TYPING REPERFORATOR COVER 
(MINIATURIZED) 

Page 3 



SECTION 573-135-800 

**Refer to 

Page 4 

176095** � 

@ ! �  

a 
(} ""----------= 21 91 

'@ ./ 
i,, \�-

151�1 ',, 
,

7002 
3598 

�
�@�,_',I) 

(-­

I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I -
-� 

,__ 0� 

II(} I 

� ' \ 

-

� 

' ' 

176103 
I 

_I 

176107 

175101---- / 
Jj 3606 

®�® 
---- \ � 2191 

---
7002 

: �I _,@! 

176098 �� "0 7002 

os suffix page 1 for fin" h 

FIGURE 3. RE CEIVING -O NLY TYPING 

(MINIATUR IZED) 

REPERF ORATOR C O VER 

'� 

/) 

') 

__ ) 

,j 

i� 



( 

( 

( 

( 

( 

( 

l 

ISS 1, SECTION 573-135-800 

151630 -'ill 
7002-� 

0 
2191-CII 
3598-� 

145325** 

--------= 
� �6 

52441 

""' 534 �gp-- � 
7002--

121243�#{\ 
121244 � • 

3606/ 

74807 -� 
2669 -@ fili 101633 ' 16 ' / 1937 

7642� � ��i-;in� 
�,-_- _: ,- 159734 

83876 : - - 0-::::- 160664 
101633 -� 110743}�_;e 

70720 -� 88780 

154399 "� e �-156993 
'156770 

*Part of 145325** 

**Refer to page 1 for finish suffix 

159734 1544
0

7 ,� 1 160664 10163� •.. rw----..L 70720 '@, @- ()� - 4326 ---- -- 101633 ·----@@® 
2669/ I 1 93645 7480:

19{j/ 
&I 

/ e • 

111017 70£2 

@-*2191 
� @"� @l � T'*7646l 

*151630/ 1/ � 
*2191 

" 

*7002 
*161944 

m
- - - ��151630 w -2191 

rTI 1:� 0�-- -15

.

1685-­

UJ
--- �3640 

153023 > rn T6T96T---- ---= 
162590- <D" 2191 

I I __ \, olt)-153841 

153022 -- "� 
15�2� - u 

kg 
74479 � ...-91904 151346-.... � 3606 

FIGURE 4. SEND-RECEIVE COVER 

I I I 0 <i) iV'a- -, 
2191 

Page 5 



'
 

. 
'4l

lr G'l
 

c
 

""
 

m
 

�
 

)>
 

""0
 

m
 

z
 

..
.... 

m
 

""
 

V>
 

c
 

co
 

I "'
 

)>
 

V>
 

m
 

�
-

15
29

93
 

I 

I 

0
 

G
�

26
69

 
�

11
26

26
 

1 
fo

r 
fi

n
is

h 
su

ff
ix

 
*

*
R

e
fe

r 
to

 pa
g

e
 

@
-

11
96

55
 

I 

15
29

93
 

15
34

42
 _

, 

0
 

I I �
-

26
69

 
®

-
11

26
26

 

-
�

 
' I I I 

.
:!

 
I I I 

;-
-r

' 
>-

-1 

'i
-

15
16

31
 

.0-
21

91
 

�
-

7
00

2 
' j 

/ 
_

'_
 1

61
93

9 

�-
---

15
15

49
 

� ' I I 

@
-

74
15

 
I �

-
7

256
5 

m
 

()
 

..
.... 

0
 

z
 



( 

(_, 

( 

( 

( 

**Refer to page I for finish suffix 

( 

( 
FIGURE 6. TAPE PRINTER SUB-BAS E 

ISS 1, SECTION 573-135-800 

2191 /151630 
7002�� 

:::--.-:• 

0� � �/145327 

t 

I 

I 

I 

I 

I 

I 

I 

I I 

�_..........-145329 

�/145328 I 
I 

·--2191 
�-151630 

Page 7 



SECTION 573-135-800 

160974 

� 

........ ( 

_./' 
........ 

: 3606 

I �  

i 
�/® �� .... �2191 

71858 <!) 
! 

----
-

7002 
195134 

r--1 
I I 
I 

1 119653 

_ &;;) / �-tv 
l. __ _ --- -

195138 

�� 

**Refer to JXl9e 1 for finish suffix 

Page 8 

� 

IQ IQ 
<Q\QIQIQIQIQIQ IQ IQIQ

IQIQIQIQIQIQIQ <Q\QIQIQIQIQIQIQ
IQ 1\)IQIQIQIQIQ<Q\QIQ <Q\QIQIQIQIQIQIQ
IQ 1\)IQIQIQIQ

IQIQIQIQ IQIQIQIQIQ
IQIQIQ

IQ <Q\QIQIQIQIQIQIQ
IQ IQIQ

IQIQIQIQIQIQ
IQ IQ 

<Q\QIQ 

FIGURE 7. TAPE PRINTER COVER 0 

® I I I I 
I 
I 
I 

---------'
� 195133** 

--195132** 

' I 
@-85762 
·-2191 
�- 3606 

') 

,, 

�) 

') 

,) 

.. ,,) 

,J 



( 

( __ 

( 

( 

( 

( 

l 

/156993 

�,J� 

153035** -----

1147>6 � (i) <Q)--- 74594 

**Refer to pog e I for finish suffix 

151657 

2191 ':OJ>� 

�C) 

0

f 

,.--.,..... -

-, 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 

L... 

ISS I, SECTION 573-135-800 

91742---..� 

I 103092 �� 
125206 y-<::::� 

151616 

\ 
�/� 
/\ 

154346 

I !----- 151555 

---154409 

@--128357 153034 

FIGURE 8. TABLE 

Page 9 



SECTION 573-135-800 

151412 

I 

153023 

151
��-

· · · . _, 151411 
151416

,
- /� 

��'� / , ' (') ' r �
� � ,

� � 
, 

111017 --....___�
/ 0' 

€!! --2191 
' ""' 151335 

**Refer to page 1 for finish suffix 

,
91742 -© 

I 
103092 ----� 

125206 -� .., :::� 

/ 

161708;� 
• 
�- 3640 ---- 104463 

., 

151555 -i 

173861 

FIGURE 9. TABLE WITH FIXED LOWER SHELF 

Page 10 

., 

151616 

\ 
�/.., 
/ I 
154346 

"') 

J')H 

:,1., 

"�) 

ij 

' 
·� 



( 

( 

( 

I 

( 

l 

l 

ISS 1, SECTION 573-135-800 

154399 -\�.((ri,\ 
� 156993 

� ,� 156770 

2191
1 �51411 / 151412 

'ttl>:TYPc .._ 

151335 \
\

. 
�151416 

2191 � � I "'� '> .:@ 
� • <"" 411. 'CT ""' -...,. N!!!P 

r I � 
111017 

151630 151412 

1164548'** 11194432"'* 

1164571** � 
IR194433'*" j 

151685"
" 3640"' JiijJ 

,..� 
/ / / 

,. GJ<.�, 
161708-� 

-- -(;).. Cl1lS 
3640

/ / 

£--151555 

I 
I 
l@. 

2669//
-® 

74807 

�-@. 
74807// -®--

2669 

I 
I 74807-$-@...J 

2669/ 

104463 r----- <r------- 128357 
---_, ---------, /164553 

/153037 
� �91742 

03092 � 

-- d " m' 06 ��� 
� /35551 \ ..c.::: 

-� (e?' -

-164562 

110822 

� 2669 -r;:.. / '!:'.) - '"@_® -7 4807 

FIGURE 10. TABLE WITH SLIDING LOWER SHELF 

151616 

164570 

Page 11 



SECTION 573-135-800 

151412""" 
151411"" � �� 2191 "' � 

1 51335 "' @' � 
({;? � : 2191 "' �- " 111017 :_(!'» "' -�� 

/ 
151630"' @' / 

\\) 151416 'tf!P 151412 

2191 ®I 
/ @-3598 

-

�----� 
/ 1 ' 151632 fj.;: - -: � 

/
125802 

- -- � 
--@@ 1111@ 

179124 -- 11 ·J 110L3 1 
tJ 151685 

161708 / 

p t 179128 ...._ Ref. Tape Winder os 

""-� I 119653-� (f!q ----11 1/ Ql)'-112626 l: :1 lJ " 151723 

8333 -i /3639 
• I fill. @ fl II ' " @ fl II, ' '-2669 fl 11, �-..... ($ (I lj .---� '"'-,,,, I .J.. # ........ 'Q 

.................. __ 

' ' -- --...., 2669
,--- --�-�---�>··· ,... 

--�c::>;;;;) 

I 

( � .;, 
__ -;/ R f Tape Winder Base -"f-;-..."''' --- --�c:;-;;·--- ---- e • 

' : '"''"·· :-...,_...,_...,_...,_,,, 179125 , ' ' : : --_,.,__�. 7002 � ' ,._ .... , ,  -·--· / ' : __ ...,_...,_""'-"-�,, .... _ .-���- : /2191 
I 

' -- - ::._�/ 1:' ll. 
' 

/179126 : :· : - Iii' -
' 

' 
•' . � : : ................. :· � ... 

® 
179127 --� ®--93984 

v '-153817 � 151724 
T Winder Bracket Ref. ape 

**Refer to page 1 for finish suffix 

-------=:::::-

0 

I 

91742 

103092 � 
125206 � ------�-<:::� 

151616 
I 

�� / �154346 

�------151555 

93191 """ 
161747 ,�00� 

� \ 161705 
151631 152890 1 �2191 

&o@@® 
I 

3598 

FIGURE 11. TABLE WITH FAC ILITIES FOR TAPE WINDER 

Page 12 

� 

'p) 

�,) 

-�-'' ,J 



( 

( 

( 

I, 

( 

( 

( 

ISS 1, SECTION 573-135-800 

(Ref. 159919**-­
See Fig. 8) t-2191 n 

151630 u 

**See page 1 for print finish suffix 

FIGURE 12. 176615** MO DIFI CATI O N  KI T TO ADAPT BASE AND T ABLE 

F 0 R US E WI TH F ULLY PERF 0 RATED PUN CHES 

Poge 13 



SECTION 573-135-800 

Part 
Number 

2191 

2669 
3438 
3598 
3599 
3606 
3639 
3640 
4326 
6345 
7002 
7415 
8333 

35551 
70314 
70720 
71858 
72565 
74077 
74479 
74594 
74807 
75606 
76099 
76422 
76461 
83876 
85762 
87993 
88780 
88857 
91742 
91904 
92151 
93001 
93118 
93191 
93984 

101633 
103092 
104463 
110743 
110822 
111017 

111346 
112626 
114766 
117743 
119652 
119653 
119655 
121125 
121243 
121244 
125112 
125171 
125206 

125231 
125802 
128209 
128357 
142619 
142734 
145325** 

Page 14 

Description and 
Page Number 

Washer, Lack 2, 3, 4, 5, 6, 7, 
8, 9, 10, 11, 12, 13 
Washer, Lock 2, 5, 6, 7, 11, 12 
Washer, Flat 12 
Nut (6-40 Hex) 2, 3, 4, 5, 12 
Nut (4-40 Hex) 4 
Nut (6-40 Hex) 2, 3, 4, 5, 8 
Washer, Lack 9, 12 
Washer, Lock 3, 5, 10, 11 
Spring 2, 5 
Nut (6-32 Hex) 2, 4 
Washer, Flat 2, 4, 5, 6, 7, 8, 12 
Nut (1/2-32 Hex) 6 
Screw (10-32 x 3/8 Rd) 12 
Screw (10-32 x 3/8 Flat) 11 
Washer, Flat 3 
Screw, Shoulder (10-32) 2, 5, 7 
Washer, Flat 4, 7, 8 
Washer, Lock 6 
Screw, Shoulder (10-32) 7 
Bushing 5 
Ring, Retaining 9 
Nut (10-32 Hex) 2, 5, 11 
Spring 2 
Washer, Flat 2 
Spring 5 
Washer, Flat 5 
Bracket, Spring 5 
Washer, Flat 8 
Screw (6-40 x 5/32 Fil) 5 
Screw (4-40 x 3/16 Hex) 5 
Washer, Spring 2 
Nut, Lock 9, 10, 11, 12 
Washer, Flat 5 
Connector, Plug (3 Pt) 5 
Washer, Flat 2 
Washer, Lock 5 
Screw (4-40 x 5/16 Flat) 12 
Washer, Lock 12 
Washer, Flat 2, 5 
Connector, Cord 9, 10, 11, 12 
Screw (4-40 x 1/4 Hex) 10, 11 
Washer, Lock 5, 12 
Screw (10-32 x 13/16 Flat) 11 
Screw (6-40 x 5/16 Fil) 5, 9, 
10, 11, 12 
Spring, Compression 4 
Nut (10-32 Hex) 6, 12 
Stud 9 
Roller 11 
Ring, Retaining 2 
Ring, Retaining 4, 8, 12 
Ring, Retaining 6 
Washer, Spring 6 
Clamp, Cable (3/16" ID) 5 
Clamp, Cable (1/4" ID) 5 
Screw (2-56 x 1/8 Fil) 5 
Screw (10-32 x 1/2 Flat) 7 
Screw (6-32 x 5/8 Fil) 9, 10, 
11, 12 
Nut (10-32 Hex) 7 
Washer, Flat 12 
Bumper, Rubber 12 
Ring, Retaining 9, 10, 11 
Guide, Tape 3 
Knife, Tape 3 
Cover 5 

Part 
Number 

145327 
145328 
145329 
145331 
145337 
145338 
145339 
145342 
145345 
145346 
150711 
151229 
151335 
151346 
151411 
151412 
151416 
151534 
151540 
151549 
151555 
151558 
151616 

151630 

151631 

151632 
151637 
151657 
151658 
151685 

151722 
151723 
151724 
151982 
152426 
152441 
152890 
152925 
152971 
152972 
152993 
153021 
153022 
153023 
153034 
153035** 
153036 
153037 
153039 
153442 
153448 
153449 
153817 
153841 
154326 
154346 
154399 

154407 
154409** 
155083 
156770 

156993 

NUMERICAL INDEX 

Description and 
Page Number 

Guide 7 
Mount, Vibration 7 
Spacer (.065") 7 
Strap 7 
Pad, Left Side 5 
Pad, Rear 5 
Pad, Right Side 5 
Screw (1/4-32 Spl) 7 
Bolt, Latch W/Lever 7 
Lever, Reset 7 
Washer, Flat 3 
Washer, Flat 7 
Stud 9, 10, II, 12 
Screw (6-40 x 3/8 Fil) 5 
Block, Terminal 9, 10, 11, 12 
Insulator (1-9) 9, 10, 11, 12 
Nut (6-40 Hex) 9, 10, 11, 12 
Screw, Shoulder (10-32) 5 
Lompholder 5 
Post 6 
Foot, Mounting 9, 10, 11, 12 
Nut, Speed 2 
Screw, Self-Topping (#2) 9, 10, 
II, 12 
Screw (6-40 x 1/4 Hex) 2, 4, 5, 
7, 9, 10, 11, 12, 13 
Screw (6-40 x 5/16 Hex) 2, 4, 
6, 12 
Screw (6-40 x 3/8 Hex) 12 
Screw (4-40 x 1/4 Fil) 5 
Screw (6-40 x 1/4 Fil) 9 
Screw (6-40 x 5/16 Fil) 2 
Screw (4-40 x 5/16 Fil) 3, 5, 
10, 11' 12 
Screw (6-40 x 3/16 Hex) 2 
Screw (10-32 x 3/8 Hex) 12 
Screw (10-32 x 5/8 Hex) 12 
Lamp, Incandescent (6 Volt) 5 
Nut, Self-Locking (6-40) 2 
Washer, Flat 5 
Washer, Flat 12 
Latch 6 
Bushing 6 
Handle W/Studs 6 
Screw, Shoulder (10-32) 6 
Spring, Torsion 5 
Bushing 5 
Handle 3, 5, 10, II 
Shaft Assembly 9 
Panel 9 
Shaft 9 
Spring, Compression 9, 10, II 
Handle 9 
Screw (10-32 x 1/2 Hex) 6 
Catch 2 
Spring, Compression 2 
Screw (4-40 x 3/8 Hex) 12 
Screw (6-40 x 9/16 Hex) 5 
Cover, Insulating 7 
Plate, Instruction 9, 10, 11, 12 
Plate, Identification (Bell) 2, 5, 
9, 10, 11, 12 
Latch 2, 5 
Plate 9, 12 
Lens, Indicator Light 2 
Plate, Identification (Teletype) 
2, 3, 5, 9, 10, 11, 12 
Nut, Speed 2, 3, 5, 9, 10, 11, 12 

Port 
Number 

158649 
159734 
159919** 
159941 
159943 
159944 
159945 
159946 
159948** 
159949** 
159953 
160664 
160974 
161593 
161682 
161705 
161708 
161747 
161835 
161934 
161935 
161936 
161937 
161939 
161940 
161941 
161943 
161944 
161945 
161949 
161952** 
161961 
162189** 
162191 
162195 
162590 
162846 

Description and 
Page Number 

Screw, Thumb (4-40) 4 
Button 2, 5 
Table Assembly 9, 13 
Handle 2 
Brocket, Window 2 
Window, Plastic 2 
Washer, Friction 2 
Arm 2 
Cover W/Brocket 2 
Lid W/Hinge 2 
Plate, Tope Guide 2 
Pin, Roll 2, 5 
Arm, Stop 4, 8 
Coble Assembly 5 
Clip, Cover 2 
Strike, Fastener 12 
Latch, Magnetic 10, 11, 12 
Plate, Nut 12 
Plate, Clomp 5 
Window, Plastic 5 
Frome, Window 5 
Latch W/Link 5 
Latch W/Link 5 
Brocket, Guide 6 
Window, Front 5 
Window, Side 5 
Plate 5 
Brocket, Hinge 5 
Copyholder 5 
Mount Assembly, Vibration 6 
Plate 6 
Guide, Line 5 
Cover W/Latch 2 
Brocket, Guide 2 
Arm, Slide 2 
Shaft 5 
Modification Kit to Provide 
Cover Clip 2 
Guide, Lower 3 
Guide, Upper 3 
Brocket, Window 5 
Container, Chad 13 
Panel 10, 11 
Shaft 10, 11 
Troy 11 
Slide, Left 11 
Slide, Right 11 
Table 10 

162916 
162917 
164102 
164276** 
164548** 
164553 
164561** 
164562 
164563 
164569** 
164570 
164571** 
164763** 
164875 
173311 
173312 
173861 
174404 
174405 
174406 
174407 
174408 
176089 
176096** 
176097** 
176098 
176101 
176102 
176103 

Shaft Assembly 10, II 
Table Assembly 11 
Cover W/Hinge 3 
Pad, Felt 3 
Bracket, Front Guide 13 
Brocket, Rear Guide 13 
Cart 10 
Guide, Tope 2 
Handle 2 
Arm 2 
Lever 2 
Guide 2 
Gasket, Window 4 
Cover W/Studs 4 
Lid 4 
Fastener 4 
Guide, Tape 4 
Bolt 4 
Window, Plastic 4 

**Refer to page 1 for finish suffix 

'� 

'') 

)"' 
,,'\: 

··�� 
�+�I 

'� 



( 
Part Description and 

Number Page Number 

176104 Window Assembly 4 

176105 Bracket 4 

176106 Bracket 4 

( 
176107 Handle 4 

176108 Bracket 4 
176110 Plate, Identification 4 
176615 Modification Kit 13 

179120** Table 12 

( 

I 

( 

( 

(" 

**Refer to page 1 for finish suffix 

NUMERICAL INDEX (Continued) 

Part Description and 
Number Page Number 

179122** Door W/Hinge 12 
179124 Plate, Latch Mounting 12 
179125 Bracket, Mounting 12 
179126 Post 12 
179127 Chain (Approx. 15" Lg) 12 
179128 Stud 12 
180798 Screw, Self-Tapping (8-32) 13 
193645** Plate, Cover 5 
194431** Tray 11 

ISS 1, SECTION 573-135--800 

Part Description and 
Number Page Number 

194432** Panel 11 
194433** Table A ssembly 11 
195132** Cover 8 
195133** Lid, Cover 8 
195134 Clamp 8 
195135 Window, Plastic 8 
195138 Guide, Tape 8 
195188 Chute, Chad 13 
199277 Plate, Name (Teletype) 8 

Page 15 
15 Pages 





( 

( 

( 

1,( 

( 

( 

(, 

TELETYPE CORPORATION 
Skokie, Illinois, U.S.A. 

SECTION 573-136-800TC 
Issue 1, March, 1965 

Color 

Black 
Dark Brown 
Gray Green 
Charcoal Gray 
Dark Gray 
light Gray 
Beige Gray 
light Beige 
Moss Green 
Eye Rest Green 
Turquoise 
Aqua Blue 

28 APP AR A T U S  C A BIN E T  ( L B A C) 

(R E C EI VING , M O NI T O RING & TR AN S MI T TING-M O NI T O RING ) 

P AR T S  

FIGURE CONTENTS PAGE 

1 
2 
3 
4 
5 
6 
7 
8 
9 

10 
11 
12 
13 

Wrinkle 
Finish 

AA (37) 
AD (38) 
AB (40) 
AL 

Front Doors and Dome 2 
Control Panels 3 
Control Panels 4 
Control Panels 5 
Control Plates 6 
Control Plate 7 
Control Plate Mounting Parts 8 
Tape Winder Mounting Racks 9 
Channel Assemblies 1 0 
Channel Assemblies with Shelf 11 
Terminal Blocks and Cable Assembly 12 
161999** Modification Kit to Provide End Enclosures 13 
�ear Doors and Latch Mechanism 14 
Numerical Index 15 

PAINT FINISH CO LOR CODE CHART 
(For parts and assemblies requiring a paint finish) 

Finish Suffixes Fin ish Suffixes 

Smooth Textured Smooth Color Wrinkle Smooth Textured 
Finish Vinyl Vinyl Finish Finish Vinyl 

BB Brussels Light Blue EC 
Medium Blue ES 

BK GA (45) Cherry Red EF 
BZ HA Pastel Y ellow EG 

GB White EH 
EJ HB (68) Ivory EM 

GC Beige ET 
EL HC Rose Beige ER 
EN HD Rose Pink EU 
EA Dark Covert Gray 
EV Light O live Gray EW GE 
EK Fawn 

The double asterisk(**) denotes a painted part. Suffix to be applied following the part number. 
Number in parenthesis indicates Bell System code 

© 1958 and 1959 by Teletype Corporation. 
A II rights reserved. 
Printed in U.S.A. 

Smooth 
Vinyl 

HE 
HF (46) 
HG 

Page 1 



SECTION 573-136-800 

173381** ... ,,H oc::::5 

1253 

176494 

162005 
1253 

I __ I 
�--·· ... 

f 
I I 

152993 

�---l 

**Refer to page 1 for finish suffix 

Page 2 

ID 

t5 

ID-

�161744** 

Common to all Doors 

�---� 8185 

Inner F 

I 
rame ii"! 174456 / �- / 

jt··l 

� 
' - ---- •'' 

-

I 
;;;.;l.----..r.. . . 1 

� 

I�� 1 . ""�:: __ ..-.;;;S".L.t."l�- 1253 
· 

I I --;;;.;;;;.- - .-.;;:-tr���- -... 

I I 1�-:::..--- --:l'"'t:- - ---... _ 

I I' ,. 
- f1;( --

� 
---

----
: I 

I I •� 
1 -. c:::_ - -- I 

' 'I • 
' I -- " -----J o l 

I 11 ·:• 
: I - �->....;:: 

I •,' 
I I ------ _

___ .., I 

I t , 
I t- • -"" ---

1 : 11 
i �------- '".,.,'="' 

I ,, = 
I l 

2191 I 

I II t 
��151687 \i 118865 

I • •' .. .... 
110743 • I 

I 'I I ! � I 125802 
J:::>
l 

I II .. � : l 161708 

1 11 ·= j I (ell,� .. 161747
� 

I � . I I 

I tllll I I 
I �·t" I I 
I • il. 

I I 
'--r" ---:::..-

I I 
- .. 

I 
--- I I .,._....---

1 
-. ':::- I !--..,..... ,---

l 
... -::_ ...... 1 I 

I 

- ... 
-�! 

I 

------:;-- LJ 
---

----

-1� 
Outer Frame

---
. 

3605 -® 
4814--... 

163163-� 
161748/� 

FIGURE 1. FRONT DOORS AND DOME 

.�., 

J·� 

•. "')· . 

·�¥> 

.j 

' 
. .., 



( 

<� 

( 

r 

( 

( 

{., 

ISS 1, SECTION 573-136-800 

162680 

164178 � 

'"w n M .Nuro"Yy@ � .� -

@� 155023 � " 
--- "114478 y 

,/ 

Supplied w/161909 

... 

20 
1'&� .. , .. ....,. •• 

/
�

� 

,/ 

/0 
" '"""'""· 

162683 

\. � .. 
c-9,- �--

0 () .• ... ? -0 () ��� ......... """' ,,

'' --'R'��lF 
0 

,--ur·-
2 

() ':'····"" 

-- 0 2,0 
.. 

_i;@ ---- � 
-!3J 

/ 91683 
162670 

; 
Supplied w/155023 

tlF!l\

'

,
-
' 

. 
_,_-s.a ... , () 

() 

V 
"""' au? / LOW£11 

..... 

I 
,

/ 
llllELF ... 

Soppl;od w/162680 
_.

/ � fl!_/ �
-

--
-

.:::. 

� - 161909 
"' 

118384 _.--0 \ 

91684 � '"wUod w/107393 

161215 ��----
------;;;:=--

- -
3598 

124516� 70314 '-....... 1 

"" @,® 
135038 ° --- �-® """ 

" -; 

2191 

•---�---
1
L ---------u �---

0�r----111 
I 16UOO� 

115594 

107393 

� 107393 
Suppliedw/162670-�---�-

,

-
� 

/\ 

�� 

- --
�:'� 

TAP£ t££o OuT ;-' .-"l 0 �· SiiEI.F o"" 
TAP£ t££o ou,. 

0 .. ... 

n \ 
:::-----:::.__ __ � ----� Lo.,. "'"' 

'"ppl;od w/161680 / 

,,x;;;;;;;;;=::::::::::::::::::=:::::::::::::::::::::::::::,,._ 
164182 c9 ---

-
-

@'/ / � 

I llod w/107393 

162683 

V" 
91684 � '"W "" 162670 

FIGURE 2. CONTROL PANELS 

Page 3 



SECTION 573-136-800 

Page 4 

·-
0 

Supplied w/ -{162670 \; 162671 

©Jrg 107393 

0�/ 91683�� 
'Aor- / \ 

�T 
& 

83 ---........._
c9 __..G lo 

�--@ 

1626 

- -
-

� 

��"Dtlt,.,._l �E� 

'',-, 

,,Q 

'',,,, 
�, ..:;�. 

0"'
..; 

,--<' 
"''" 

� 

,,� � ---.:::_ 

� o-// @----

62670 (Rod) 
- 119636BZ ""' 

2671 (Ambe,) ' 

91684 S•pPHod w/107393 

3598 

124516 
70314 "-----

� "'@� 
135038 

-,,;�-® \ 

.k '\. .-/ 
2191 

I 
-, __ r;r' 

1253 

- , , _ ' '11 �-,-

q; � r'',,l11 
I 

115594 :J"I;od w/ -{ ::�;: 

_(JJ © 107393 

� 916831u 
/� \ 1 \&11_,@ 

Supplied w/107393 

FIGURE 3. CO NTROL PANELS 

'� 
l")"' .. 

') 

� 
·�.4 

<� 

-�� 



Vl
 

-'
 

w
 

z
 

<(
 

c.
 

-'
 

0
 

0.:
 

1-z
 

0
 

u
 



SECT ION 573-136-800 

158287-
, 

L82474� 

I 158286-� 
2191 .......... ---- '> 

151630 -<D- 0� 7002 

164209 

(Ref. 161997 

See Fig. 7) 

�'-'"::-"j/ ! oj i 
i �; i 
:�� I 
��� i ,... ISJ •---�, --i-�'l I " -- -- : \'): 

,
: 

153017 ' ' 
��!.,, 

151939 
:�:'-': L�.J � 

�� �--© 
151630 ---� r - � 

2191 
164210 

2191 �@1--
151 630 --t# 1 

7002 

,-�---- 151416 

j 158287 �: / 151412 

--r-158286 y . : --· 

! 111017 
�· -• -- l 

0 .............. -: 
-

0 

i 151412 -�� r;,' -
- i 

: """"' '- I 

: 
...... w.... " : 

151939 , _ _.e__..--�� 151630 - ... __::_ "" 151411 j Supplied with 116783 

161087 \ / -
______ 1"\ : t# 2191 15�335 l 

-- - " : 
--3606 

. 

,-. • ..... Jfll' I 
- l 11262'6 

112801 1 �-r---1 � � .... � ...... � .... ---- \ 0 -- � ,...,.. () . ·- "' 
i : : -.... 

- . -- • • • 0 ' ' • 

7002 
151422 

-
�\_ _  �/€' c.�· : !Q! ( 

151632� ��- 116783 �--- (.) t.a ! : /-@ 

-� •' 

• n ' ' v'8' 
. 

A --- " ' ! I \ 

., l \ � 
. I�� ovov .. u L. 71 

- : 0 / 

2191 ? 151808 ' - -· - ......... -

153537 •• I 101833 
103241 (Y " �·l ��� .. 

] I
t o _... •• / � 

\ 129919 (4 Amp) )"- ' . fil?. 
161087 

120166 (2 Amp) 151657 �--._ • � - 151814"' 151606 \ 

Page 6 

� 1�4 2191 

f?<.A -.; (Ref. 164206 

.:· I -3606 
See Fig 7) 

---
-
--- 7002 

• 

-.::-

158291 ----

"\ --- 2191 
151657 

FIGUR E 5. CONTROL PLATES 

�­, 

.?".·.�.-�- _) 

. , ___ · ... ,,) 

-� 

*,) 

fJ 



0" Ul
 11)
 

'l
 

!"
"" -n

 

Gl
 

c
 

"'
 

m
 

o- ()
 

0
 

z
 

-I
 "' 0
 .- .., .- )>
 

-I
 

m
 

�
· 

,.
....,. 

15
16

26
) 

16
33

06
 

J
�

 

..
. 

Jf
• 

·�
 

.�
 

""
""' 

·�
 

r-
-

::
:­

-.
-

..
..:::-

- -
-- -� 
:-�-

-:;.-,_-::._ 
15

30
17

 
(��' _

_ _
 

-
-

_.,.
. .:

::-":::::. 
-

'-_
 

I 
'1 

(Re
f. 

16
19

97
 

-
--

-
-

r.1\
 

'' 

/
 

-
--

-
-

-�
 

I 

-
-

- ;:
:::.:

:::::----
-

I 

12
90

98
 --

6"
 -<.:

: 
See

 Fi
g. 

7) 
/

 
-

_ 
---:.

...:;_
":

:_ �
 _ 

_ 
1,�

 

- ·
-

:::::; 
�

.d
t\' 

- -
-

::
::�

 
_.

 _.
....-

-
..,<"

-

81
25

8-
�

 .-

75
23

1 
- -

�
 

I 
-

0 -
-

.-
99

8 04
-

�
-@

-
99

80
2 "'

 
23�

 
79

5 
99

803
 

-
--

-
-

--
-

--
--

--
--

--
-

15
14

11
 

.-A"'l
- -

-e
 

17
83

63
 

35
98

 
""'

 

'c-0-
@

_--
-�

 -{)�
--T�

 -
--�

 
15

13
35

 

"
21

91
 

15
14

12
 

"' () Ql � G t) G �1·
 

\0
 

15
14

16
 

15
16

3 0
 

��
 

" 21
91

 

-·1
51

41
2 

<
 ;(J:

 Ii
i!�

 1 
99

80
3 

�
�\0

 - �
Ui!l �-:
: ·- L

/
99

8 04
 

__.
...--�

( 
� 

�
--

99807
 

99809
 

-
-

�
 

99
80

7 
--

15
21

24
 

�
1:\

\--�
 

'--....0 _
_ 
1�

 _ -
?'"

"\ -
35

98
 

�
--

-�
 

70
02

 
21

91
 

("
";\-

\.V
 

(bv
'� 

99
80

5 ..
...._ 

-
�

 
<

 __
 _ 

'
16

286
5 

77
90

2 
82

98
8 

..
...._ 82

51
6} 

89
54

8 
13

81
91

 
68

27
 

1153
40

0 
(07

50 
h 

15
16

57
 

<
-

-
-

-
-

-
-

-
-

-

15
34

81
 (5SO

O \ m
, <00

0-
27

50
) 

21
91

0
 

-
-

�
-

_ 
160

28
4 (

550
0 \ m

, 400
0-

18
0�

 
_ 

.,o>
 

--
-

--
r"

""
 

,oo
,m

· 35
00

-2
00

0) 
-

-
on

 
(2 -3/1

1" 1
g ) 

-
_

 
�

 I 
_

 -
-

-
-

-
· 

• 

(2 -
1/

2"
 1 

> 
-

-
�

fl
 

-
-

-
-

-
15

34
63

 
. 

e 

9}-
�

 
-

_
 __

 
<:�

.,. 
:�

--
® 

15
3 46

4- rl53
45

2; 
, 
c:o.
�-152

10
9 

�
@

 
-

-
--

1�028 
..
. 

21
91

 /??
 

/
-

-
-

-
-

>
 

_
-

•
 

"
· 

--
_

_
_

_ 
or

 �
 

e 

12
50

15
/

/ 

7 
--

-
-

-
eb 

'
• 

-
-

75l
fiJ

 
16

32
79

 

-
�

 219
1 

fl
ll(9-

15
16

57
 

�
--

--1518
19

 
�

51
62

6 

Vi "'
 

-�
 

"'
 

m
 q 0 z
 � w
 

I � § 



SECTION 573-136-800 

Page 8 

,..�::;;1: 
Ref. Inner Frame --1 11j I p 

--
<'"-

1627� 
�-11 

Cl 

--

--

• 
• 
• 
• 
Cl 
• 

161997 

,-151723 

� 164189 ........_ 1 II �l --....... II 
• • § � i I& • I ' !i!fi '· i J_ I ti.-.. ' 

.... ��"� 
............ !t>��� ��'t'l .... � ,..,.. ...

. �

� 

� � : 

.. --· � .. ,. �: l!li'i • ..... -
- ,... ,..,..� •!" 

/ ........ ...... : .........-: _... 
.
... ' !�>.,...- __.:t.•'t> I , ... ... - ' Ref. Inner Frame ------------:::'� _/"' "' 34432 --$ 

...... ,_ /' ·- 2669 • 

• 112626---

I t:; :-
1 I __ ,. 

: :�--::r:.�_,.-�::= I� �.,..... -....:--��---,_,.-

- �� 162006 ---

�0<2449 
I 159232 

.. 

FIGURE 7. C O NTROL PLATE MOUNTING PARTS 

161996 

·� 

·�.· " '. :1 

') 

,) 

,J 

'� 



( 

( ,, 
'•,.·6 

( 

l "'' , ' 

( 

( 

l. 

151723 
r -

(Oil Pan) �-\ , .... !:_·-:::<�:··-/"•·-----..... __ ···-.... � 
........ ;-.:".:"7�\ 

·· ... :�:. ,}:--:.:"...... ...:;; -�,...... ,,, .... 
,., •• # ........... "" 

(Channel) -;�···.J'••, •• 
' .. �� !'·� .. 

176499 

·· .. .. �.� · �r- ··· .. .. ··.-:--.t.�, .... ;� ••• .. l�;;; ... 

� 

2669 

--��112626 

FIGURE 8. TAPE WINDER MOUNT ING RACKS 

ISS 1, SECTION 573-136-800 

Page 9 



SECTION 573-136-800 

Page 10 

1�:1-{JL_ ---';} �-163973 I l , iiJ 2669 I IrA 11 I ill.,, .. I, 

,_1264 
�161716 

$ I II, HI 
I rill' _ 
I i: 1,,, 35551 f '· I 

I I i: 111 . I p 1111 161711-� 

I I liJI -

�-2669 
lll-112626 

I i_ I;JI r -
ii I'd ---1 ' l ol . .. 

. _.>-
1 ;II . ,-__ 

� � ••. -1 I hi I , Ill - -
• �--

•• "' 

' 14 i ' • 
--�-::.-- "-":---- - 11 @ r--w , ,..., 

I i' I ll 135551 -e""- - - @- • � 
�::ZL - - ._ li t-I I 

1 li 111 I 
<--

- - · 110743
99 / � ---� 1 --�@ 

!I . 
- - -

J5 
'I I I 

I ill 'I <»�,... --- -_ 

I i 1 3595 

I :, I i_l <l!l-112626 ------- 'II 
I 'II 

o. I 
I 1/ I 'I 3610 ':.1V 

_ -- I I 
I '1 l.1 ...,. <"" 

--
1 I 

I ;I' Iii '&.� 
- - --

I I 
I I,., �- q'@ --

I 

I . I I 
- -?,;, ' . I I 

I I' ! ] 161712 161713 
- - - -

'Y...JLL _ -

J I I 

, , !I I II 
162730 - -

- - - ... ..-"" � � - J I' I 
I II � - - -

- -- -;::; ""' _,_ ...... � �J 
. , 

- -- -,-,-. -,- -
I 

1 i 1 'I - -
-- -;- --"-,.u-�- ""-

1/ I 1•1 ;,:; ----= ;-_;,.._ 
I - ! 

I I I 
1 1<1 

±--:=::"'�� � � - �;,:......,�� I ,.L 
I I !I - - _:;.. - -=-r 

I II - ............ 

I . lt- ·� -- :;..� , ""• 

II ', 
-

I <.:::;;,.-;,.� :=92146 
I I I ' ' , < -- -

���--
·Inner Frame 

I 1, 
� -

I ���a-�-�-::::::::_� /"" 
II 

'>--

��� � 
I 

-

I 
-.;;. -

I -

[;;----� 
--..,____ I --

1 If' -- I --- �"'"':-. 
- II -

. ' -- = 

--

l " -
� 

tr-

-
�� � ------ -

. 

---

-

I I 

FIGURE 9. CHANNEL ASS EMBLIES 

A� 

�, 
"�' 

-��, 

... -� ,,J 

b) 

'� ';J 



( 

( 
'c 

( 

( 

( 

( 

( 

ISS 1, SECTION 573-136-800 

161718** 

.. --
-1253 

··r:J Inner Frame
_ 

>·4 ll : Outer Frame 

' fJ•.:-y.l.:.;::: ;... .u.. '. 
: • •'"f'-i--�-:. �- .. -_:_·: • .J ....... ,___ • 'fi 
, "''''I �--'). - -�-· ---"i-.... --.. ·=• 
: :=:A.--:;.;"� ... ·_�:.-:·:, .. �·- ......... :---___ 't' 
0 00 or- • -- 163973 -?� --........:::::----- :.t : 
: :: :: : I ::=-----�� I :. :::: I : : ----- --- -- - . 
0 1 .,# 2669 ° I • -- - -
0 oiOt 0 .... - --
1 lit ' r.. : a. __ ... --

: : :� - _ ... -r .. Ld 
, ... � I 

I .111 I I t "•••to ...., 0 

----. I ,111 1 I 
I ---- --- 1 J

ilt , _ _, 
•"1tl!...·. � 
: .: :  :r-

�- --..._ o,.; -0 

c - 1 '•'• 

161992 __ 
- 0 �. 00 

161993 -0 - -1 
·»----

115594 - � "
1517;3

- -....-.... 

-----
- -

< __ 
-- - -

- -
-- --- --

�· I il 
"101 

,P ·�:::! : I 
�

_,.,,,' ··:� 
I I --

1 IOo\ 

0 ·---
1 .1 1h .. l_ .... ____ 

I I 
L

.,' - -----:.-: .. ::. ;: ;:- ::� � : 
I 

O·:tt ""' 
J 

I 

1._. --
_:;:. 

, __ ---- ----
----- --

3646 
2726

-........... 
� 

"®®(r>, 
163958 / 

**Refer to page 1 for fin ish suffix 

---

---

2726 

I 124612 
li)@ / 

\� 
3646 

- - -

.d)- 162009** 

- I 
--J 

3646 

87932-
87932 -e�/ 2259 

,. ® 61 
2259 '�ou...._ 

3646 \eo._ 1253 
1253 

2259 

154312 Modification Kit to add 
Bin Stop Chain 

FIGURE 1 0. CHANNEL AS S EMBLIES WI TH SHELF 

Page 11 



SECTION 573-136-800 

162673 ----------' 

Note: 161525 (14 point connector) mates with 161526 
161239 (36 point connector) mates with 161238 

154326 
/ 

_.-151723 
21 91 ""' 125302 

125015--......@ 3354 ' 

� 3646 \ w 
l__ ;-@� -

------.-- - -�· 1- -
- (

.

Right reor of 

_ 
-
�-

- • 

• , 
l
,
�n

.

er Frame) 

41 
,..,- - 'l/ 

..-o � 
I " : '••-'1: 

� I I \ 11619941 '• 

154342 : : :l 158998 
I ,. I I II 

--t-tl 't- ,.,.,.. _ 
I 1\ -<..- --t.:y-' 

-1 
I 
I 
j 
I 
I 
I 
I 

' 

2449 �..1-� 
'JYj 

I I ----

-! q .: .> 

I
- ._ �� <- _.. - L- � 

162730 

161995-

138225 

t'b, 
139158 

� 

l l'::- --
- . _ _ _ _  ---;---

i 
' 

-162692 

II 

Llc:J- l- (Ref. Left Reor Outer Frame} 

164752 
� 

112626 I 

-........_ 
I ® I 

2669--o.J 

-- -
' 

� ..... ..:.. __ •I -
....... __ i! 

--.... 35551 
., 0 I I" � 
: ,,. ............. , ... - - <lll:c:\ 

: .............. , � 
' ' .... 
' ' 
' 
' 

FIGURE 11. TERMINAL BLOCKS AND CABLE ASS EMBLY 

Poge 12 

(left reor of 
Inner Frame) 

I 
- --f"':� I I -:� I 

I 

.... ___ _ 

·-162739 

-� 
�, 

, !1 

'') 

) 

�-�l 

.,J 

.. _J 



( 

f 

( 

( 

( 

( 

( 

(Rear of Base) --, L-_ 
L ---

*151687- ' 
*110743�-

lA\_, - -- � \!"Y I 
I 
I 

r--
1 
I 

> I  

__ --::::_('"j_:-.:: --.:-� 

--*161752 

*125802 � 
*1617oa 

__ � *161747 - � 
161986- - - -

[3 
!• 

�--<------�--
· � 

103081 

*Not part of 161999** Modification Kit 
**Refer to page 1 for finish suffix 

- -
®;-

- - q;:.--
1 

"C.) ,_-

-161753** 

161754**-

2449 \ 
1 03081 --<I?-� 

/2449 

·-· -
\ 

92146 • 

ISS 1, SECTION 573 -136-800 

I 
I 

-i- -� 
I ' 
I 

I 

_1- ; --
115594--_ 

: ll�·-�--®- Jb 
I 
I 
r--

• 

• 

.. 103081 

_.; 

F IGURE 1 2. 16199 9** MODIFI CATIO N KIT TO PROVIDE END EN CLOSURES 

Page 13 



SECTION 573- I 36-800 

.. :,.�;:::·,; : � !rr 
- "1 -�"' •.• 

. � ..- I·; I I 
· i tJ� / (Outer Frame) �� 
,, / ... , 

I t-'-_;:-,;:;-;:___ :·1 
I I - -�:::€"��--:- : 
I ... � - -::::!§�""':'- 1 

�----- I ;r I """§;�':".iii 
•-::::::::::: --- ............ I I .... �-.-

�:::::;: --- I �-� ---11 
----.._-;_-:._ ............ I I -P��� ::.-- - • 

-::;;::::::-� r�--= -- - " 
--":') . - --

I 
r--- " 

93191 161705 / / 161747 
� / 

�� 
.____/ 

161707** ---

I 

0 

�-161747 

� 161708 

I 
8-125802 
111) -110743 

c!-151686 

-s --
-
:---�-;:: ---- :: 

-161706** 

**Refer to PQQe I for finish suffix 

FIGURE 1 3. REAR DOORS AND LATCH MECHANISM 

Page 14 

'� 

•/,. ····. AI.
, .

. 

#) 

:,) 

j) 

··;�) 

;J 



(� 

( 

( 

( 

( 

( 

l 

Part 
Number 

1028 
1253 

1262 
1264 
2191 

2259 
2449 
2669 

2726 
3354 
3595 
3598 
3599 
3605 
3606 
3610 
3646 
4814 
6035 
6827 
7002 
8185 

34432 
35551 
70314 
75231 
75750 
76099 
77902 
79523 
80509 
81258 
82474 
82516 
82988 
86434 
87932 
89548 
91683 
91684 
92146 
93191 
99802 
99803 
99804 
99805 
99806 
99807 
99809 

101833 

103081 

103241 

107393 

110743 
111017 
112626 

112801 
114478 
114858 
115594 
116783 
118384 

Description and 
Page Number 

Screw (4-40 x 1/4 Fil) 7 
Screw (8-32 x 3/8 Rd) 2, 3, 4, 
5, II, 13, 14 
Screw (6-32 x 5/16 Rd) II 
Screw (10-32 x 1/2 Flat) 10 
Washer, Lock 2, 3, 4, 5, 6, 7, 
II, 12 
Washer, Flat 11 
Washer, Lock 8, 10, II, 12, 13 
Washer, Lock 2, 6, 8, 9, 10, II, 
12 
Nut (8-32 Hex) II 
Nut (8-32 Hex) 12 
Nut (1/4-32 Hex) 10 
Nut (6-40 Hex) 3, 4, 5, 7, 12 
Nut (4-40 Hex) 10 
Nut (5/16-18 Hex) 2 
Nut (6-40 Hex) 6 
Spring 10 
Washer, Lock II, 12 
Washer, Lock 2 
Screw (1/4-20 x 5/8 Hex) 8 
Block 7 
Washer, Flat 6, 7, 12 
Screw (1/4-20 x 3/4 Fil) 2 
Washer, Flat 2, 8 
Screw (10-32 x 3/8 Flat) 10, 12 
Washer, Flat 3, 4, 5 
Bushing, Insulating 7 
Washer, Insulating 6, 7 
Washer, Flat II 
Screw (6-40 x 2-3/8 Rd) 6, 7 
Screw (2-56 x 25/32 Fil) 7 
Post, Spring 10 
Screw (6-40 x 5/8 Flat) 7 
Terminal 6 
Spring, Retaining 7 
Screw (6-40 x 2-1/2 Rd) 7 
Screw (1/4-32 lf 3/4 Fil) 10 
Nut (8-32 Hex) II 

Spring, Contact 7 
Nut (15/32-32 Hex) 3, 4 
Nut (15/32-32 Ring) 3, 4 
Nut (1/4-20 Hex) 8, 10, 13 
Screw (4-40 x 5/16 Flat) 2, 14 
Plate 7 
Insulator (.094") 7 
Insulator (.062") 7 
Plunger 7 
Bracket 7 
Spring, Contact 7 
Spring, Contact 7 

Screw (8-32 x 5/16 Fil) 6 

Screw (1/4-20 x 1/2 Fil) 13 

Block, Terminal 6, 12 

Switch, Toggle (SP-ST) 3, 4 

Washer, Lock 2, 10, 13, 14 
Screw (6-40 x 5/16 Fil) 6, 7 
Nut (10-32 Hex) 2, 6, 8, 9, 
10, 12 
Stud 6, 12 
Nut (15/32-32 Hex) 3 
Connector, Receptacle (6 Pt) 12 
Nut, Speed 3, 4, 5, II, 13 
Holder, Fuse 6, 8 
Lens, Clear Indicator Light 3 

**Refer to page 1 for finish suffix 

Part 
Number 

118865 
119523 
119636** 
120166 
121021 
124516 
124612 
125015 
125229 
125302 
125802 
126296 
129098 
129919 
135038 
138191 
138225 
139158 

151335 
151346 
151411 
151412 
151416 
151422 
151606 
151626 
151630 
151632 
151657 
151686 
151687 
151693 
151723 

151808 
151814 
151819 
151939 
152109 
152124 
152993 
153017 
153452 
153463 
153464 
153480 
153481 
153537 
154311 
154312 
154326 
154342 
155023 
158286 
158287 
158291 
158998 
159232 
160284 
160386 
161087 
161215 
161238 
161239 
161525 
161526 

NUMERICAL INDEX 

Cover 2 

Description and 
Page Number 

Screw (8-32 x 3/4 Rd) 12 
Plug, Button 4 
Fuse (2 Amp) 6 
Screw (8-32 x 1/2 Hex) II 
Grommet, Rubber 3, 4, 5 
Screw (8-32 x 1/2 Hex) II 
Washer, Flat 7, 12 
Nut (6-32 Hex) II 
Pin, Cotter 12 
Washer, Flat 2, 13, 14 
Fuse (.5 Amp) 6 
Screw (6-40 x 11/32 Flat) 7 
Fuse (4 Amp) 6 
Screw (6-40 x 9/16 Hex) 3, 4, 5 
Screw (3-48 x I" Rd) 7 
Block, Terminal 12 
Connector, Receptacle (Duplex) 
12 
Stud 6, 7 
Screw (6-40 x 3/8 Fil) 6 
Block, Terminal 6, 7 
Insulator (1-9) 6, 7 
Nut (6-40 Hex) 6, 7 
Connector, Receptacle (2 Pt) 6 
Screw (10-32 x 1/4 Hex) 6 
Terminal 7 
Screw (6-40 x 1/4 Hex) 2, 6, 7 
Screw (6-40 x 3/8 Hex) 6 
Screw (6-40 x 1/4 Fil) 6, 7 
Screw (4-40 x 3/8 Fil) 14 
Screw (4-40 x 7/16 Fil) 2, 13 
Screw (6-40 x 9/16 Fil) 6 
Screw (10-32 x 3/8 Hex) 8, 9, 
II, 12 
Relay 6 
Bracket, Relay Mounting 6 
Jumper (3" Black) 7 
Grommet, Rubber 6 
Filter 7 
Spacer 7 
Screw, Shoulder (10-32) 2 
Nut, Speed 6, 7 
Terminal 7 
Block, Terminal 7 
Block Assembly, Terminal 7 
Resistor (6750 Ohm) 7 
Resistor (5800 Ohm) 7 

Screw (6-40 x 9/32 Hex) 6, 12 
Chain, Bin Stop (40 Links) 11 
Modification Kit II 
Cover, Insulating 12 
Bracket, Insulating Cover 12 
Switch, Toggle (DP-DT) 3 
T ronsformer 6 
Transformer Assembly 6 
Cover, Relay 6 
Retainer, Speed Nut 8, 12 
Screw, Captive (1/4-20) 8 
Resistor (5,500 Ohm) 7 
Resistor (1,000 Ohm) 6 
Insulator (1-6) 6, 12 
Lamp, Glow 3 
Connector, Receptacle (36 Pt) 12 
Connector, Plug (36 Pt) 12 
Connector, Plug (14 Pt) 12 
Connector, Receptacle (14 Pt) 12 

Part 
Number 

161703** 
161705 
161706** 
161707** 
161708 
161710 
161711 
161712 
161713 
161715 
161716 
161718** 
161719** 
161722 
161731 
161740** 
161741** 
161742** 
161744** 
161747 
161748 
161752 
161753** 
161754** 
161909 
161986 
161987 
161988 
161992 
161993 
161994 
161995 
161996 
161997 
161999** 
162003 
162005 
162006 
162009** 
162070 
162357 
162358 
162359 
162360 
162670 
162671 
162672 
162673 
162674 
162678 
162680 
162683 
162692 
162730 

162739 
162865 
163163 
163279 
163306 
163958 
163972 
163973 
164178 
164182 
164187 
164188 

ISS I, SECTION 573-136-800 

Description and 
Page Number 

Cover, Top 2 
Strike, Fastener 2, 14 
Door, Right Rear 14 
Door, Left Rear 14 
Latch, Magnetic 2, 13, 14 
Channel, Left 10 
Block, Guide 10 
Latch, Lever I 0 
Bushing, Shoulder 10 
Channel, Right 10 
Block, Support I 0 
Shelf II 
Bin, Tope II 
Panel, Control 4 
Plate, Cover 13 
Door, Left 2 
Door, Left 2 
Door, Right 2 
Door, Right 2 
Plate, Nut 2, 13, 14 
Screw (5/16-18 x 5/8 F lot) 2 
Channel, Duct 13 
Panel, Left Side 13 
Panel, Right Side 13 
Socket, Lamp 3 
Cover, Duct 13 
Plate, Duct 13 
Bracket, Mounting 3, 4, 5 
Channel, Left Mounting II 
Channel, Right Mounting II 
Bracket, Terminal Block 12 
Bracket, Terminal Block 12 
Frame, Mounting 8 
Frame, Mounting Rack 7, 8 
Modification Kit 13 
Channel, Front 10 
Bracket, Clip 2 
Bracket 8 
Divider, Tape Bin II 
Plate, Mounting 6 
Capacitor (500 MFD) 6 
Diode 6 
Transformer, Power 6 
Fuse (.8 Amp) 6 
Light, Red Pilot 3, 4 
Light, Amber Pilot 4 
Plate, Relay 7 
Cable Assembly 12 
Cable Assembly 12 
Contact Assembly. Line Shunt 7 
Switch, Push 3 
Lamp, Clean Incandescent 3, 4 
Pin, Hinge 12 
Screw (1/4-20 x 7/16 Hex) 2, 
8, 10, 12 
Brocket, Terminal Block 12 
Spacer 7 
Pad 2 
Bracket, Mounting 7 
Cable 7 
Washer, Flat II 
Strip, Fuse Mounting 8 
Plate, Nut 10, II 
Panel, Control 3 
Panel, Control 3 
Panel, Control 4 
Plate, Control 6 

Page 15 



SECTION 573-136-800 

Part 
Number 

164189 
164206 
164209 
164210 
164424 
164751 
164752 

Page 16 
16 Pages 

Description and 
Page Number 

Brocket, Left 8 
Bracket, Right 6, 8 
Rheostat (350 Ohm) 6 
Plate, Mounting 6 
Window 2 
Box, Junction 12 
Plate, Cover 12 

NUMERICAL INDEX (Continued) 

Part Description and 
Number Page Number 

165102 Screw (12-24 x 3/8 Rd) 6, 7 
173001 Panel, Blank Control 5 
173002 Panel 5 
173025** Bin, Tape 2 
173381 ** Door, Left 2 
173382** Door, Right 2 
174456 Plate, Nut 2 
176263 Strip 9 

Part Description and 
Number Page Number 

176492** Door, Right 2 
176493** Door, Left 2 
176494 Window 2 
176499 Bracket, Mounting 9 
178363 Post 7 
179179 Brocket 2 
193855** Cover W/Ciips 2 

**Refer to page 1 for finish suffix 

.,, ...•.. . 
. . 

''') 

'') 

) 

'W) 

�J 


